DETROIT DEISEL ENGINE DIVISION
-~ GENERAL MOTORS CORPORATION
DETROIT - 28 . MICHIGAN =




n  General Wotons Diesel

PARTS BOOK

for

SERIES 71

INDUSTRIAL MODELS

n Including Fan to Flywheel, Power Take -off,
Torque Converter and Generator Units.

DETROIT DIESEL ENGINE DIVISION
GENERAL MOTORS CORPORATION
DETROIT 28, MICHIGAN

6SP35

LITHO IN U.S.A. REV. 1153




.“

UNIT No.
MODEL No
APPLICATION.

Fuel Filter 0il Pan SRR VORI | USSR ——
Fuel Lines Q0il Pump ‘

UNIT NOu. oot ceieeieiee e esesee e e ea et sm e ssa s

IMODEL NOu.......oooeioe oottt ea e ere et b e saen

APPLICATION

Page 2

EQUIPMENT
Accessory Drive

Options and Accessories Plate Record

EQUIPMENT

Fuel Tank

Air Cleaner

Gear Box

Air Compressor

Air Heater
Air Inlet Housing

Governor..

Generator—Battery Charging......}. ...
Generator—Power

Air Silencer...

Hood—Engin

Battery Cables
Bilge Pump

Injector

Heat Ex. or Keel Cooling...

e

Control Cabinet

Crankshaft Cover....

Instruments

Injector Controls......

Crankshaft Pulley

Marine Gear

Crankshaft Pulley Belt
Damper—Vibration

Mountings—

Exhaust Manifold

Qil Cooler.

Muffler & Connections..................

Engine

Fan

Fan Shroud

Oil Filter.

0Oil Distribution System............{ e,
0il Filler Tube..

EQUIPMENT

Power Take-off
Radiator..

Raw Water Pump

Rocker Cover.

Shutoff or Alarm

Starter

Tachometer Drive

Thermostat

Throttle Control

Torque Converter.

Torque Converter Lines

Ventilating System

Water Bypass Tube

Water C tions.
Water Pump Cover.

Wiring Harness

Fiywheel
Flywheel Housing

Flywheel Housing Adaptor.

Oil Filter Lines
0il Level Dipstick

EQUIPMENT
Accessory Drive

EQUIPMENT
Fuel Tank

Air Cleaner

Gear Box

Air Compressor......

Generator—

Air Heater.

Generator—

Air Inlet Housing
Air Silencer.

Governor....

Battery Charging .| ...
Power

Battery Cables

Bilge Pump

Injector

Control Cabinet

Heat Ex. or Keel Cooling
Hood—Engine

Crankshaft Cover

Crankshaft Pulley..

Instruments

Crankshaft Pulley Belt

Damper—Vibration ...

Injector Controls

Marine Gear....
Mountings—Engine..
Muffter & Connections

Exhaust Manifold Qil Cooler. Water Connections

Fan 0il Distribution System Water Pump Cover.

Fan Shroud Qil Filler Tube.... Wiring Harness...._..... .
Flywheel Ol Filter. ..o

Flywheel Housing

EQUIPMENT
Power Take-off

Radiator

Raw Water Pump
Rocker Cover

Shutoff or Alarm......

Starter

Tachometer Drive.

Thermostat

Throttle Control

Torque Converter ... |

Torque Converter Lines..
Ventilating System

Water Bypass Tube.. ...

Flywheel Housing Adaptor.

Fuel Filter

Qit Pan

Fuel Lines

il Filter Lines....
0il Level Dipstick

0il Pump




F O R E W O R D

Your General Motors series 71 Diesel engine was
manufactured by Detroit Diesel Engine Division. The
finest quality of material selected through years of
research and experience have been combined with
precision workmanship and careful inspection to pro-
vide you with many hours of dependable trouble-free

operation.

This parts book has been prepared as an aid to you
in determining parts which may be requi;'ed in the
maintenance of your engine. All parts listed herein
are ‘‘Factory Engineered Parts’’ and are manufactured
tothe same precision standards as the original equip-

ment.

For your own protection, always insist on G.M. Diesel

““Factory Engineered Parts’’ for your engine.




Typical 6 Cylinder Industrial Engine

HOW TO LOCATE PARTS

Parts may be located readily in this book by the following method. Refer to the Group Index on page 5
and determine the group in which the desired part appears and the page on which the group is shown.
Numerous illustrations are included in this publication to further aid you in identifying parts.

The Alphabetical Index on page 87 lists all major parts alphabetically, by noun name, and the page on
which the part is shown. This may be used as an alternate to the above method. :

HOW TO ORDER PARTS

All parts orders should be placed with your nearest G.M. Diesel distributor or dealer. Do not place
orders directly with the factory.

Always give the model and unit (serial) number of your engine. This is stamped on the Options and Ac-
cessories plate on the valve rocker cover of your engine; if a type number is shown covering the equip-
ment required, be sure to include this number on your order. The model and unit number also appear on
a plate attached to the flywheel housing on the starter side.

The Options and Accessories plate (shown below) on your engine is an exclusive G. M. Diesel feature. It
lists any special equipment which may beon your engine and facilitates locating the required replacement
part for your engine. Record the Engine Options and Accessories plate information on page 2 for handy
reference. Your G.M. Diesel distributor or dealer has a record of this information and by furnishing
him with the type number shown he can properly interpret your requirements.

T,
= "

Page 4




GROUP INDEX

ACCESSORY DRIVE tesecercennianenane coeses 20
AIR BOX DRAINS .......... crecenencenceseanns 10
AIR CLEANER  .....ccceeeen. ceereesensrencens 39
AIR COMPRESSOR  ..cccvecernennsarcncnraces 83
AIR HEATER  .ccicieieiicrnninnncncnninienenes 68
AIR INLET HOUSING tesennecesancunannus .. 41
BALANCE WEIGHT COVER  ....c.ccueeee. 19
BATTERY CABLES  .c.cieveieiinncnnenncnens 64
BATTERY CHARGING GENERATOR ... 64
BLOWER ......... cernseencsttinsenens cesensacen 42
BLOWER DRIVE SHAFT seccsectcoceernasa . 45
CAMSHAFT AND GEAR TRAIN .......... 18

CLUTCH AND/OR POWER TAKE-OFF .. 70
COLD WEATHER STARTING AID KIT ... 85

CONNECTING ROD AND PISTON  ....... 17
CONTROL CABINET  .....cceceviuennenee ... 68
CRANKSHAFT ...... sesenens corcevesenserennes 12
CRANKSHAFT FRONT COVER  ........ .. 13
CRANKSHAFT PULLEY  ...cccececncnense . 15
CRANKSHAFT PULLEY BELT  .......... 15
CYLINDER BLOCK  .iciceiecrcnrencnrennenes 9
CYLINDER HEAD  ..cciietcrcncnnscnccnrenens 10
DIPSTICK  ....coveveeee thrcresesseceene ceresense 52
ENGINE HOOD  .icccvieincnrnecnrncnccnnnens 80
ENGINE LIFTER BRACKET  ............. 12
ENGINE MOUNTING AND BASE  ......... 82
EXHAUST MANIFOLD  ..iccioreenrennnnens 61
EXHAUST MUFFLER  ..ccciciieeieinnieneene 62
FAN  crriiiiriiiiiiiiiiectetiniincnsencnneees 57
FAN SHROUD  .iciceievecienncencencenconcnces 59
FLYWHEEL  cciciiieiiiecicneioncnccnconconens 15
FLYWHEEL HOUSING  ..c.cccvcceccencncenes 16
FLYWHEEL HOUSING ADAPTOR  ....... 17
FRESH WATER PUMP AND COVER . 54
FUEL FILTER  ..cccevevennees corans cevereress 26
FUEL INJECTOR  ..... cesescesserscrncanncns . 23
FUEL LINES coeseaseesaees cereneen ceeevennees 27

FUEL MANIFOLD  .iccvceiecncnrencnssnsacnnne 27
FUEL PUMP .......... cerenee cectsensennenes .. 25
FUEL PUMP DRAIN  ...... ceessenerenareaane 26
GOVERNOR-HYDRAULIC  ........ - ) |
GOVERNOR-MECHANICAL  .c.cccceeeranns 28
HEAT EXCHANGER  ..ccccocevninciennnnnens .. 59
HYDRAULIC GOVERNOR SOLENOID ... 69
HYDRAULIC PUMP RN .. 84
INJECTOR CONTROL TUBE cereeseerense 33
INSTRUMENT PANEL cesrectsnscncensn ceree 65
OIL COOLER PN cessecenes . 50
OIL DISTRIBUTION SYSTEM ........ eeees 46
OIL FILLER TUBE  ..ccciiiiiiinrcnncnsennns 52
OIL FILTER ..... teesceeresatsncectsnnecns veees 49
OIL FILTER LINES ............c...... ereene 90
OIL PAN  .iiecinicnierieciesnnnnes corcenrene ceee 53
OIL PRESSURE REGULATOR ......... .. 48
OIL PUMP crensecrsvitnesieressane cesacinancae . 45
POWER GENERATOR  ......... cevectecnenes 68
RADIATOR  .ccevevcncercecnnne cesssane ceoacens . 56
RAW WATER PUMP  .....cccceeeeee secusccsen 60
ROCKER COVER  ..cccecveenene creseesccenaes 23
SHUTOFF OR ALARM SYSTEM cvvseenes 67
STARTING MOTOR ...... canees seeessencsenns 65
SUPPLIES  ..ccvvieeieecnncnnnarenees ceeerersess 85
TACHOMETER DRIVE . ...cciveiviniennnes 66
THERMOSTAT  ..cocvienrnenucrcerinceccncennes 56
THROTTLE CONTROLS  ....ccvcivveanennns 34
TORQUE CONVERTER  ..ccccecinvrinninnnns 74
TORQUE CONVERTER LINES ........... 79
VALVE OPERATING MECHANISM  ..... 21
VENTILATING SYSTEM  ...ccceiievinnennns 53
VIBRATION DAMPER  ..... cervecescenne e 14
WATER BY-PASS TUBE cersersserscersnnee 56
WATER CONNECTIONS  .............. ceens 07
WATER OUTLET MANIFOLD  ............ 55
WIRING HARNESS PP 1

Page 5




ABBREVIATIONS

adj......... adjustable Fig...oovevnnenn figure NO........ number
amp........ ampere & | fillister O.D....... outside diameter
Assy........ assembly -{=) | VPO generator O.8....... oversize
bal......... balancer G M............ General Motors press...... pressure
batt......... battery gOV. i vivnnnennnnns governor pte........ point
B.C........ bolt circle hd............... head P.T....... pipe thread
br.......... brass hdls............. headless PTO....... power take-off
brg......... hearing hex..........ovnn hexagon rad........ radiator
CCW........ counter clockwise HP.............. horsepower rd......... round
CFM........ cubic feet per minute hyd.............. hydraulic red........ reducing or reduction
com........ commercial LDicovviviniannn inside diameter R.H....... right hand
comp....... compressor injo.eoeiinininnn injector RPM...... revolutions per minute
ctsk........ countersunk int.............. internal =) VO slotted
CW......... clockwise inv.............. inverted SM........ small
cylo.oovnt cylinder ) length spd........ speed
D.C........ direct current | < T pound std........ standard
dev......... developed LH............ left hand tach....... tachometer
dia......... diameter im.............. limiting T/C....... torque couverter
eng......... engine MAN. s veiereonsss manifold temp...... temperature
exh......... exhaust maxX....... «veo. . maximum thd...... . .thread
expan....... expansion mech........ ....mechanical Voo volt
fl.......... flared or flat mod.......... ... moderate Vari.......variable
flex......... flexible mtd............. mounted W.........watt
BASIC ENGINE ARRANGEMENTS
CAMSHAFT

(THRUST—REAR)

BLOWER

RA MODELS

CAMSHAFT

CAMSHAFT
(THRUST—FRONT) (THRUST—REAR)

BLOWER

RC MODELS LA MODELS

BLOWER

LC MODELS

Page 6

ALL VIEWS FROM FLYWHEEL (REAR) END OF ENGINE.
ENGINE ROTATION DETERMINED BY VIEWING ENGINE FROM BALANCE WEIGHT COVER (FRONT) END.

u



SERIES 71 ENGINES

7.1580

7.1500
1.3320

11.1090

4.4320

5.3350 ' = 46001

Fig. 1~Typical Fan to Flywheel Unit

44116

Fig. 2—Typical Torque Converter Unit




W%W@M

SERIES 71 ENGINES

7.4870 6.1001
5.2001

5.5600

7.1001

4.2240 4.3001 V4
4.3020 11.1100

4.7001 1.1040
Fig. 3—Typical Power Take-Off Unit (Heat Exchanger Cooled)

4.8001

5.3001 5.4580  7.8001  7.4930 g 52001  3.1001

11.1073 4.2240 7.4987 7.4990

10.1020 11.1072

7.5001 e

Fig. 4—Typical Power Generator Set

2.3310

4.8050
7.4063
7.4990
7.4987
8.1001

7.6001

4.8050

11.1001 T

Page 8 ™"




W THotores @W SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
‘ NO. NO. NO. NAME AND DESCRIPTION T P P
CYLINDER BLOCK
5 1.1001 5193107 Block Assy., cylinder (includes main bearing caps, pins, bolts | 1
5 1.1001 5193108 Block Assy., cylinder } and lockwashers, cylinder head studs, end 1
5 1.1001 5193109 Block Assy., cylinder dowels, plugs and cylinder liner inserts) 1
- - 103877 Plug, 1/8" PIPE . ceiriiiiiiierncnieriiniieniiie e ientisiseeiiessisaranes 2 2| 2
- - 5182578 Plug, 1/8" allen head pipe  .......ccocevrvienineennnn, ereeetesenstecasnsscrenasans 4| 5| 7
- - 103878 Plug, 1/4" PIPE  ceiiieiiriiiireiieieatninsiossesucstetenecesasioissiararessiasansaes 51 6110
- - 5182579 Plug, 1/4'" allen head PiPe  ...ccovvrenieveiniereriiiniiiininneinrerinireeneasaanss 4] 4| 4
- - 5182580 Plug, 3/8" allen head PIPE  ...ceevvrerecernneermencerennerinissnsniineemmneeeens | 1] 1] 1
- - 5182581 Plug, 1/2" allen head PiPe  .....cevvevvniniiiiiiniinniiininiiiiiiiiieeeeinnes 41 4| 4
- - 144015 Plug, 3/4" DIPE  .eeciriieireeiiiinieiriiii et ea i ras e Terreenenens 1| 21 2
- - 144016 2 LT L o3 o Y- s 4] 6|10
- - 5150014 Plug, 1 1/4" (Core hole) ceeeeremmriniiuniiiinuiiisiiseaieaieeierrirannenes 21 2| 2
- - 5178998 Plug, 1 3/4""-16 (core hole)  ....cieiiiiiieniiiiiiinnieeiiierreerereneanens 4| 4| 4
- - 5178997 Gasket, PIUE  coiieiniiiiiiiiiiiiiiii ittt et een e e e rs e s e aens 4] 4| 4
R 1.1001 5151576 Dowel, cylinder block to flywheel housing and front cover  ............ 41 4 ) 4
- - 5193113 Gasket Kit, basic engine overhaul . *
- - 5193114 | Gasket Kit, basic engine overhaul ggg“:ac‘gs “;:tze::s.sfgvﬁ‘::ﬁ‘; *
- - 5193115 Gasket Kit, basic engine overhaul / . mp gin - *
5 1.1010 5152878 Plate, cylinder block front end  ....oooeiiiiiiiii 111]1
5 1.1020 5150060 Plate, cylinder block rear €nd .....coeieiiiiiiiiiiiiniiiiniiiieiieens 1j1]1
5 1.1010 179882 Bolt, 1/2"-13x1 1/8" hex. hd. (front end only)  .....c.cciiiiiinieniiinnns 2| 2] 2
5 1.1020 179839 Bolt, 3/8"-16x1" hex. hd.  ..iiciiiiiiiiiiiirc 12 (12 |12
- - 103323 Lockwasher, 1/2" (front end only)  .....ccociveiveiinineeiiiinerieieennnnas 2 2] 2
- - 103321 Lockwasher, 3/8" ........ et reenaeneeteseneneeeaeueeettnraattrsenrararanorarenans 12 {12 |12
5 1.1030 5177798 Gasket, cylinder block end plate  .......ccoeiiiiiiiiiiiiiiii e 2| 25 2
5 1.1040 5153117 Cover, cylinder block hand hole (plain) ......ccoevviiiiiiiiiiniaiinniiinie. 3| 4] 8
) . 5 1.1040 5164052¢| Cover, cylinder block hand hole (1/8" tapped hole)  .........cceeeieennns Ll R
78 1.1040 5184726# | Cover, cylinder block hand hole (3/4' tapped hole)  .......c..cceeinnnennee * | *
5 1.1040 5153139 Bolt, hand hole COVET .eiiieiiiiiniiiiiciiiiiiiiiriiieieireieisisiriosisoenes 3|14 8
. - - 103341 Washer, 3/8" flat  ....ccciiiiiiiuiniiriiiiiiieriiierii e retertee e re e raeaes 3| 4 8
5 1.1040 105451 Gasket, 3/8" COPPET  .euvvrenrercurreininriniuseesserecninsterienterninosseasnoneas 31 4| 8
5,67 1.1050 5150020 Gasket, cylinder block hand hole Cover ......ccoiiiiiieiiiiiieiiiniiniieiee. 3141 8
5 1.1060 5150023 Cover, cylinder block water hole (plain)  .........ccooiiiiiiiiininniiinnn, 11111
, 1.1040
1.1020
/1.1040 1.1030
m pde ¥
K A0 5 1.1010
. y o 5 i i ¢ \
. 1.1001
Fig. 5—Cylinder Block

* As required. ¢ Use with flywheel housing breather. # Use with air compressor. -




W Wotore @W SERIES 71 ENGINES

QUANTITY PER
FIG. ITEM PART
NO NO NO. NAME AND DESCRIPTION 3 a1 e o
5 1.1060 5164190 Cover, cylinder block water hole (7/16" tapped hole)  ...........ce.e. Ll T m
- - 5161358 Valve (with cover 5164190) .. ciiiiiiiiiiiiiiiiiiiiiiiiiii s * | x *
- - 179816 Bolt, 5/16"-18x3/4" hex. hd.  .i.ccciieicimiiiiiiiiiiiircre e eaes 2122
- - 186625 Bolt, 5/16"-18x7/8" hex. hd. (with cover 5164190)  ..........cccceenennn 2|1 2| 2|-
- - 103320 Lockwasher, 5/16" i iiiiiiiiiiiiriieericnierrnrerenreresensnronantasssnsens 2121 2
1.1070 5150024 Gasket, cylinder block water hole COVET ...iiiiiiiniiiiiiiiiiieinnniians 1{1]1
AIR BOX DRAINS
6 1.1100 5158825 Tube Assy., air box drain (dev. L. 4 1/4")  ..iiriiiiiriiiinienenenns 2122
6 1.1100 5171500 Tube Assy., air box drain {front) (dev. L. 13 7/8")  ..c.coviriverennnnns 1111
6 1.1100 5171500 Tube Assy., air box drain (rear) (dev. L. 13 7/8'")  ...ciiveriieennnen 1
6 1.1100 5171501 Tube Assy., air box drain (rear) (dev. L. 19 1/2")  ....ivrrvenennes 1
6 1.1100 5171502 Tube Assy., air box drain (rear) (dev. L. 31") 1
S

Fig. 6—Air Box Drains
6 1.1100 137422 Elbow, 5/16" tube 90° inv. fl.  ...ccoveiniiiiiirernirennens Cetrreserierienenans 21242
6 1.1130 5176836 _Tube, air box drain tube extension eesssesasases Crerereretaeeitiaeaaas 11111
6 1.1130 5176835 | Bushing, air box drain extension tube  ................. Ceerereesinsrecnaenas 1{1]1
6 1.1145 3291486 | - Clip, air box drain tube  ...... cveanes eteerereretrttiinriiierieiaraas ceennens 171111
CYLINDER HEAD

- - 5193632 Head Assy., cylinder (complete) 1

- - 5193633 Head Assy., cylinder (complete) } (see note §)  iiiveriiiiiiiiienenes 1

- - 5193634 Head Assy., cylinder (complete) 1
7 1.2001 5185342 Head Assy., cylinder 1

i 1.2001 5185343 Head Assy., cylinder } (see note #) eetreeeecenetnnreessiesaenrannins 1

K 1.2001 5185344 Head Assy., cylinder . ' 1
7 1.2001 5182580 Plug, 3/8" hex. socket head pipe (0il gallery)  .icvevvvrirrenininenenenes 212 |2
7 1.2001 5154453 Plug, 3/8"-16 slotted headleSs .....cccceeiereceencnrnecienrnerereenencnnes 4 [ 4|4
7 1.2001 114015 PLUg, 3/4" PIPE  ceieiiereiiriininceerieeesierneenetesnensnernstenssorasenenesnsans 414 |4
- - 5193116 Gasket Kit, cylinder head . . *

- - 5193117 Gasket Kit, cylinder head } (g°i’it:;“s gaskols ‘;eq‘“redtf“ *

- - 5193118 Gasket Kit, cylinder head ylinder head replacement) ... *
7 1.2005 5172874 Nozzle, cylinder head water (single outlet)  .......ccvveviiiinininnnnen. 4|4 |4
7 1.2005 5172875 Nozzle, cylinder head water (double outlet)  .....oovviiiiiiiriinrnnnienees 4 | 6 (10
7 1.2010 5183330 Gasket, cylinder liner compression .. ..cccciiiiieiiiiiiiiiiiiieiieciienn, 3146
7 1.2020 5183948 Ring, cylinder head 0il seal ....ciciiiiiiiiiiiiiiiiiiiiicir e e 1

7 1.2020 5183476 Ring, cylinder head 0il seal .. ..ciiiiiiiiiiiiiiiiiiiiiiiciiiiii e, 1

* As required. ¢Includes plugs, nozzles, valve and injector rocker arms, rocker shaft, rocker bracket, push rod ‘
covers, push rod springs, upper and lower push rod seats, push rod retainers, cam follower, valvé guides, valve inserts, W

valve spring locks, injector clamps and studs, injector hole tubes and seal rings, upper and lower fuel manifold, fuel
pipes and connections and manifold studs. #Includes plugs, nozzles, valve guides, valve inserts, injector clamp studs,
injector hole tubes and seal rings and manifold studs.

Page 10




W %dzd’td ZW SERIES 71 ENGINES

ol PART NAME AND DESCRIPTION JupnnTY PR

' NO. NO. NO. 3-71{4-71{6-7
7 1.2020 5183306 Ring, cylinder head 0il S€al ......ciciiiiniiiiiiiiiiiiiiiii i eieirrienen s 1

K 1.2020 5186579 Ring, cylinder head water hole seal .........c.c.cciiiiiiiiiiiiiiiiiiiiininnenss 4] 6|10

7 1.2020 5186577 Ring, cylinder head end water hole seal ..........cccvcvviiiviienienninnenes 21 2| 2

7 1.2022 5183305 Gasket, cylinder head water and 0il  ........cccccoiiiiiiiiiiiiiiiii e 21 2| 2

5 1.2030 5183329 Stud, cylinder head .....icoiiiiiiiiiiiii e e eas 8110114

7 1.2040 5150013 Nut, cylinder head ... ....cccoiiiiiiiiiiiiiciic e e, 8|10 | 14

18320 &y 2.12\90 2.1280
— |

5.2020 1.2001

1.2010

’ 1.6187 A v . :

1.8300 1.2005

Fig. 7—Cylinder Head

7 1.2050 5150268 Cover, cylinder head governor hole (plain)  .........ccovvviniiiiniiinennanns 3|33
7 1.2050 5164062 Cover, cylinder head governor hole (tapped)  ..........ceeieviiininiinannn. 1({1]1
- - 180016 Bolt, 1/4"-20x1/2" heX. Bd.  ..oceiiiiiiiiiinieere e e irre e e sni e e e 6, 6| 6
- - 186630 Bolt, 1/4"-20x5/8" hex. hd.  ..cccoiirieiinierirenrnrnnenreerersncosanersnsenssses 2| 21 2
- - 103319 LOCKWAaBhETr, 1/4"  .iiiiieiiiirieiiinrietnererarerrerietneeteensnenssssnseaensasnans 6] 6| 6
7 1.2060 5150269 Gasket, cylinder head governor hole cover  ........ccivvivuviniinniniieinnnss 4| 4| 4

1.2100 1.2100

1.2090

Fig. 8—Engine Lifter Bracket -




W Hotors ch’edeZ SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 3.71|4-716-7 ‘v’s
ENGINE LIFTER BRACKET

8 1.2070 5167776 Vent (front bracket) (less lifting €ye)  ....cccevvevereienrerecenrenneeennenrnnns 11 1| 1

8 1.2070 5150050 Bracket, engine lifter - front ... 1 1|1 ~

8 1.2080 5150051 Bracket, engine lifter - rear  ....ciiiiiiiiiiiiiiiiiiiiiiriii e 1] 1} 1

8 1.2080 179862 Bolt, 7/16"-14x1 1/2"" hexX. hd.  .ccciriireiiinieiiiiiiiiricerieneareeeneneens 8| 8} 8

- - 186725 Bolt, 1/2"-13x1 1/2" hex. hd. (to expansion tank) ..........ceceevvinvnennnns 2| 2§ 2

- - 103322 Lockwasher, T/16™  ...coiiiiiiiiiiiirinieririnireeetecereereresesnesnsanssnsennes 8| 8| 8

- - 103323 Lockwasher, 1/2™  .ooiriiiiiiiiiiiieieii e rernernrserneneneesreracaneeenessssanes 2( 2} 2

8 1.2090 5150052 Gasket, engine lifter bracket  ........ciciiiiiiiiiiiiiiiiiini e 2| 2] 2

8 1.2100 5151476 BOlt, B i e s s ehe st e s e e ran e e ens ensaen 2| 2} 2

8 1.2100 123550 Nut, 1/2"-13 hex. thin  ....ieiiiiiiiiiiic e ee e e e 2( 2| 2

CRANKSHAFT

9 1.3001 5184215 Crankshaft Assy. 1

9 1.3001 5182941 Crankshaft Assy. } (includes dowel)  ......cccovveernriniirninnrenne. 1

9 1.3001 5179068 Crankshaft Assy. 1

- - 103878+# PIug, 1/4" DIPE cereniiiniiieiiiiie e ereeeereseeeersesseeenstasneseeennennnas 11 1] 1

9 1.3001 5173048$ Plug, crankshaft .......cociciiiiiiiiiiiiiieiiiiiiiiiie i errerreeienenieenesrnanns 11 1)1

9 1.3001 5177528 Dowel, crankshaft .........cociiiiiiiiniiiiiiiiiiiiiiieir e e enenas 2| 2] 2

9 1.3010 5159331 Baffle, oil (hole fOr WICK) ...c.cccviiiinviiineriiieiinieinerrereenersesernneneens 1{ 1] 1

9 1.3010 5155661 Baffle, grease (NON0Le)  ....ccoeiiniiinineniiiiiiiiiiiinieeeeerrenenenrenensansns 1| 1] 1

9 1.3020 5176721 _Wick Assy., clutch pilot bearing 0il  .....coveeivniiiiniiiiiiiieeecean e 1] 1|1

9 1.3030 5175777 "Washer, 0il WiCK (FE11)  .....cecevniereiineeieiiiiieiiene e eeeereneeennneesnenns 6| 6] 6
9,10| 1.3040 5151392 Seal, crankshaft oil (front) .........coccovivieniiiiniiiiernieiiineeeeeerenrenns 1] 1] 1

1.3100
1.3010

1.3290 1.3040 41310 .
1.3055 11.3050 o
N
1
1.3060
1.3100
1.3100
/
k4

Fig. 9—Crankshaft

# Used when no baffle or oil wick assy. is used. § Used with grease baffie.

Pagii12




General Wotors Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 37 lasilemn

O 9 1.3050 5150175 Slinger, crankshaft 0il (front) ......ccoviiiviiiieriiriiiririicerieenerneienans 1
9 .| 1.3050 5150174 Slinger, crankshaft oil (front) ......cccociiiiiiiiiiiiiiiiiiiiiiiicee e, 111

9 1.3055 5151475 Spacer, crankshaft front oil seal (7/8" 10Ng)  .cc.ecvviiiivieeriiirineninens, 1
9 1.3055 5151420 Spacer, crankshaft frontoil seal (2 13/16" 10ng)  ....ccvvvevnrvirennnnnns 11
- - 5160380% | Washer, crankshaft cap retainer (front)  ........cococvvviviiveviiiiriineiinn.s 1711
- - 5153623% | Bolt, crankshaft Cap ......cccveviiruierenrencerreereerneeereceenraernracacessuerennes 1|1]1
- - 5160302% | Cap, crankshaft (front)  ....ceieieiiviiiiiieiiniirrieurreerseserenenseesirrsanes 1 (1)1
9 1.3060 5178989 Seal, crankshaft Oil - TEAT  .....ciiiiiiiiiiriiiiieiiierisieniseionsioonssencennas 1111
9 1.3060 5192776 Seal, crankshaft oil - rear (oversize, use with sleeve 5193413) ........ * | x| %
- - 5193413 Sleeve, crankshaft rear oil seal (use with oversize oil seal 5192776) * | x| %
9 1.3090 5192874 Shell Set, main bearing (standard) 4 | 5|7
9 1.3090 5192875 Shell Set, main bearing (.002" U.S.) < * 1 ox [ x
9| 1.3090 | 5192876 | Shell Set, main bearing (,010" U.S.) l(‘o’;f:‘r‘d::efl’;e upper and one | , | | &
9 1.3090 5192877 Shell Set, main bearing (.020" U.8.) | 7 T 0 e Ll I B
9 1.3090 5192878 Shell Set, main bearing (.030" U.S.) L I
9 1.3100 5159353 Washer, crankshaft main bearing thrust (standard) ........................ 41 47| 4
9 1.3100 5160542 Washer, crankshaft main bearing thrust (.005" 0.8.) ....ccveinrecennnnns * | x| %
9 1.3100 5192111 Wasgher, crankshaft main bearing thrust (.010" 0.8.)  .ierreinieiiraans Ll L
9 1.3100 141346 Pin, 3/ 16"x1/ 2" dOWEL  .iiiieiniiiiiiirirreeeieeren e st e s sitetseentesesasanss 44| 4
9 1.3140 5152149 Bolt, crankshaft main bearing cap .......cccovviiniiiiiiiiiiiiiiiiina 8 |10 |14
9 1.3140 103334 LOCKWASHET, §/8™ ciriiieiiiiiieiiirienerireureeenracnceesaesressnsesssrncnressnsennes 8 {10 |14
9 1.3145 5173329 Gear, crankshaft timing (L.H. helix) (LA-LB-LC-LD eng.)  ............ 111
9 1.3145 5173330 Gear, crankshaft timing (R.H. helix) (RA-RB-RC-RD eng.)  ............ 111
- - 5150271 Bolt, crankshaft ZEAT  .....cciieeiiicioiiieciiniierscierscrentocassrasasconnsensons 66 |6
- - 103321 LOCKWASRET, 3/8"  ..iiiiiiiiienrerieieiaiarneereiiierasonsuenressessnsssussanssns 6161|686

CRANKSHAFT FRONT COVER
M 10 1.3160 5175933 Cover Assy., crankshaft front (stationary mounting) (includes oil [ 1 | 1 | 1
o 1,10 1.3160 5175935 Cover Assy., crankshaft front (trunnion mounting) seal) 1 (11
10 1.3160 181360 Bolt, 3/8"-24x3/4" hex. hd. (stationary mounting) .........ccceovvinrnnen. 3|33
g 10 1.3160 181361 Bolt, 1/2"-13x2 1/4' hex. hd. (stationary mounting) .......cccceeveninenne 2 (212
- - 186659 Bolt, 1/2"-13x3 3/4" hex. hd. (stationary mounting) ......cc.ccceeeneneene 2212
- - 181365 Bolt, 3/8"-24x1 1/8" hex. hd. (trunnion mounting)  ........ccovvrevinnnes 313|383
- - 181631 Bolt, 1/2"-13x2 1/4" hex. hd. (trunnion mounting) .........cccoeveninnnnnnns 4 |44
- - 103321 LOCKWASHhET, 3/8'"  ..iiiiieieierirecnnererinientucasecnsostessosorsesosossrstnrnsasss 3133
- - 103323 LOCKWABhET, 1/2" oiiiiiiiiiiiiiieietceenneereraresnrniasmessossnsssrasosssnsssosesns 4144
10 1.3170 5150181 Gasket, crankshaft front cover  .......cccciceiiiiiinnniinian. ceeernereserenianaas 11111
1.3160 -

_ ﬂsvo d

Fig. 10~—Crankshaft Front Cover

*As required.

% Used only when crankshaft pulley is not used.

Page 13




W Motore ZM " SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 371 a71l67
- VIBRATION DAMPER
11 1.3210 5156286 Damper, light vibration (rubber)  .........ccociiiieiiiiiiiiii 1
11 1.3210 5156285 Damper, heavy vibration (rubber) ... 1
i1 - 5176767 Damper, light vibration (rubber) ......c.ccocciiiiiiiimiin, 1
- - 5177763 Damper, light vibration (Houde)  .....ccoecmmeceniiiiniiiniinininnn 111
- - 5177764 Damper, heavy vibration (Houde) ......cccccvveereeriiniiiiiiiiiiiiieinien, 171
- - 181394 Bolt, 7/16"-20x7/8" hex. hd. (single damper)  .......ccoociiiiiiiiins 6| 6
- - 181396 Bolt, 7/16"-20x1 1/8" hex. hd. (double damper) ........cccocoiiiiiiieianes 6| 6
- - 103322 ) 70 9 7 1=11 1Y S 74 U L0 P PP 616
11 1.3230 5156296 Hub Assy., vibration damper (rubber) (includes dowel) 111
11| 1.3230 | 5179243 Hub Assy., vibration damper (Houde) inctudes dowe 1|1
11 1.3230 5156295 Dowel, vibration damper hub asSy.  ....cccoevviiiiiieniiiiiiiiiiiiii. 2| 2
- - 5177550 Clip, vibration damper ground ......cccicoiimniinniiiiiieiiiiiie., 1
- - 9409217 Bolt, 3/8"-24x3/4" hex. hd.  ..iiiiiiiiiiiiiini e 2
- - 103341 Washer, 3/8" flat  .....coceiiiiiiiniienns teeeeerrarateeneenetntensararosisbencatns 1
11 1.3240 5158641 Cone, vibration damper - front (17/32" 1ong)  ....ccereerinenniinieronienes 111
11 1.3240 5151344 Cone, vibration damper - front (13/16" 1ong)  ..ccceovvriieernceniinaniann 1|1
11 1.3250 5158640 Cone, vibration damper - rear (2 1/8"10ng)  ..ccccoevrieiiiriiiniiniiennn, 111
11 1.3250 5153144 Cone, vibration damper - rear (1 13/32" long)  ....ccooeviveinniiniieinnns 111
- - 5179588 Spacer, vibration damper (Houde)  .....coeeriiniiniiiiiiiiiiiiiiie., 1

1.3290
1.3250 1.3230 1.3210

Fig. 11—Vibration Damper

3222873 3 5172766 5172779

3224321 5159187
1.3285

3224295 5177046 5175057 5178965 5172767 5174736

Fig. 12—Crankshaft Pulley (Item 1.3280)
Page 14 B -




General Motone Diesel

SERIES 71 ENGINES

FIG. ITEM PART NAME AN E QUANTITY PER
no | No. NO. D DESCRIPTION e
CRANKSHAFT PULLEY
1,12| 1.3280 3224321 Pulley, crankshaft (1 groove, 7 1/2" dia., 13/16" wide and 1 groove, -
T 1/2" dia., 1" wide) oo et e 1 1)1
12 1.3280 5159187 Pulley, crankshaft (1 groove, 7 1/2" dia., 1" wide}) ...cooviviieniiianinnens 1)1 1
12 1.3280 3224295 Pulley, crankshaft (1 groove, 7 1/2" dia., 13/16" wide and 1 groove,
T 1/2" dia., 1" WIdE) ceiiiininiiiiriiiii it eetreen et e 1 111
12 1.3280 5177046 Pulley, crankshaft (1 groove, 7 1/2" dia., 13/16" wide)  ...ceeeivinienn. 1
12 1.3280 5172766 Pulley, crankshaft (2 grooves, 7 1/2" dia., 13/16" wide and 2 grooves,
. 9 dia., 21/32" Wide)  ..eciiiiiiiiiiiiiete e e 111
12 1.3280 5174736 Pulley, crankshaft (2 grooves, 7 1/2" dia., 13/16" wide and 2 grooves,
9" dia., 21/32'" wide) .....eoeinnnne b enereeseereneasatenrntesenteninsnttbeneraenraces 1
12 1.3280 5175057 Pulley, crankshaft (2 grooves, 9" dia., 21/32" wide)  ...eeciiiiiieniene. 1 1 1
12 1.3280 5178965 Pulley, crankshaft (2 grooves, 9" dia., 13/16" wide)  .oeeciiiiiiiieineens 1
12 1.3280 5172767 Pulley, crankshaft (1 groove, 7 1/2" dia., 13/16" wide and 2 grooves,
9" dia., 21/32" Wide)  ..iiiiiiiiiiii s e 111
12 1.3280 5172779 Pulley, crankshaft (1 groove, 7 1/2" dia., 13/16" wide and 2 grooves,
9" dia., 21/32" WIGE)  .ieeerirniiiiiiniiiirriie e se e 1
12 1.3280 3222873 Pulley, crankshaft (1 groove, 7 1/2" dia., 13/16" wide and 1 groove,
9" dia., 15/16" Wide) .eoreiinrininiiiiiiiiiirieiinirrisn e 11111
11 1.3280 117982 Key, 3/8"x1 1/4" WOOATUEf  ....coovrmrimniniiriiiinniiiiiiicn e 2212
12 1.3285 5176178 Clip, crankshaft pulley grounding (forked) .........c..ccoccovimiiiiniiannenn. 1|1
- - 5177550 Clip, crankshaft pulley grounding (angle)  .......ccccoiiimiiiiiniiiniienienn. 1§11
9,11 1.3290 5157930 Retainer, crankshaft pulley et eteteneieneetttientatertornsersetararaasanarinan 1(11]1
9,11 1.3290 5153623 Bolt, crankshaft pulley retainer  .........ccoiciiiiiiiiiiiiiiiiin. 1111
CRANKSHAYT PULLEY BELT
1 1.3320 3224368 Belt, crankshaft pulley drive (55 3/4" L., 1.024" W.) criiiiiiiniiiae 1)1 1
1 1.3320 5184450 Belt, crankshaft pulley drive (55 13/16" L., 1.024" W.)  .........c....e. 1
1 1.3320 5185173 Belt, crankshaft pulley drive (70 11/32" L., 1.004" W.)  .cccevevneninnns 1
1 1.3320 3224451 Belt, crankshaft pulley drive (70 1/2" L., 1.004" W.)  .iviiiiiiiinnieees 1)1 1
1 1.3320 3222892 Belt, crankshaft pulley drive (58 1/2" L., 976" W.)  .ciciiiiiiiinennnnn. 1 1|1
1 1.3320 5170972 Belt Set, crankshaft pulley drive (2 belts) (46" L., .663" W.)  ........ 1|11
1 1.3320 5175105 Belt Set, crankshaft pulley drive (2 belts) (74 1/2" L., .726" W.) . 1141
1 1.3320 5183117 Belt Set, crankshaft pulley drive (2 belts) (60 1/2" L., .879" W.) 1
1 1.3320 5184494 Belt Set, crankshaft pulley drive (2 belts) (46 1/8" L., .663" W.) 1
1 1.3320 5176420 Belt Set, crankshaft pulley drive (2 belts) (59" L., 654" W) ... 1)1 1
1 1.3320 5177684 Belt Set, crankshaft pulley drive (2 belts) (58 1/2" L., .879" W.) 1
1 1.3320 5177290 Belt Set, crankshaft pulley drive (2 belts) (46 1/8" L., .663" Ww.) 1
FLYWHEEL
The proper flywheel assy. for your engine can be interpreted by the
identifying type number indicated on the Options and Accessories plate
on your engine. Your nearest G.M. Diesel dealer or distributor will
interpret the flywheel type number into the part number.
13 1.4001 - Flywheel Assy. (includes ring gear) .........ccceceiiieiiniiiciiieonenna 11151
13 1.4001 5176322 Flywheel Assy. (power generator sets only) (includes ring gear) 17111
13 1.4001 5150267 Bolt, flywheel (2 11/16" L.)  .iiiiieieiiimeriniioniiiintiiiiiioniieiiienine. 6| 616
13 1.4001 5150458 Bolt, flywheel (2 1/4" L.)  cioieieiiiiiiimieeiriirairsissccsisiininianncaennns 6|66
13 1.4001 5150454 Bolt, flywheel (2 7/8" L.)  cciiiiiuimiiiiirirenriiniacisniiiiieniiceniiniennes 6|6 |6
13 1.4001 5171934 Bolt, flywheel (2" L.) it ees 66 |6
13 1.4001 5151241 Lockwire, flywheel DOIt  ....oviieiiiiiiiiiiiiiiiietiiiec e 3 3 (3
13 1.4010 5152615 Gear, flywheel ring (SAE #1-118 teeth) ......c.cccooiiuiiniiniinninnin, 11111
13 1.4010 5153779 Gear, flywheel ring (SAE #2-102 teeth) ..........ccoivviiiiiniiiniiia, 1 111
13 1.4010 5152614 Gear, flywheel ring (SAE #2-103 teeth) ....c...ccoviiiiiiiiinininnin, 1(1(1
13 1.4010 5166664 Gear, flywheel ring (part of 5176322 flywheel assy.)  .......ccccccees 1111
13 1.4040 954421 Bearing, clutch pilot (0.9843 1.D.x2.4409 0.D.x0.6693) ....coceiviiniininn 1 111
13 1.4040 954422 Bearing, clutch pilot (1.1811 1.D.x2.8346 0.D.x0.7480) ....cocvivirniininns 1 1 1
13 1.4040 954411 Bearing, clutch pilot (1.1811 1.D.x2.4409 0.D.x0.6299) ......coiiinuininnnn 111 1
13 1.4040 954410 Bearing, clutch pilot (0.9843 1.D.x2.0472 0.D.x0.5906) .......cccevennnnnn. 1111

W

Page 1




WW@M

SERIES 71 ENGINES

QUANTITY PER
FIG. ITEM PART
NO. NO. NO. NAME AND DESCRIPTION 3-71|4-71]6-71
13 1.4040 954427 Bearing, clutch pilot (1.1811 1.D.x2.8346 0.D.x1.1875) ............cecuues 11141
13 1.4040 954472 Bearing, clutch pilot (1.3780 1.D.x2.8346 0.D.x1.0625) .................... 1{1f1
13 1.4040 954420 Bearing, clutch pilot (1.3780 1.D.x2.8346 0.D.x0.6693) .................... 1|11
13 1.4045 5176427 Retainer, clutch pilot bearing (1 15/16" I.D., 3" O.D.)  .....ccoeenenen. 11 1]1
13 1.4045 3224297 Retainer, flywheel dowel (2 3/4" 1.D., 5" O.D.)  tcevreerrernrnrnrennennnnnns 11111
1.5050 1.5001
1.5050  1.5060
1.5030  1.4010 1.4001 1.4040
1.5001 :
-Fig. 13—Flywheel and Flywheel Housing
FLYWHEEL HOUSING
The proper flywheel housing assy. for your engine can be interpreted
by your nearest G.M. Diesel dealer or distributor. It is necessary to
furnish him with the model and type number, if shown, on the Options
and Accessories plate on your engine.
13 1.5001 - Housing Assy., flywheel (includes o0il seal)  ........ccccvvvvivrninvnnnnnnn. 11114}1
- - 103880 Plug, 1/2" DPIPE ceeeiriiineiieiieeiietuer e etteeiertnt et eun e enans reeees bl T
- - 144015 Plug, 3/4" PIPE  cirrieiiiiit e eee e eaeans rreeseanas * | ox | x
13 1.5001 144016 Plug, 1" PIPE ceeiiiiiiiiiciii it te e et rte et e et et a s e v eans S I
13 - 144017 PIug, 1 1/4" DIPE  ceeeriieiiiiiiieiieree e e et et reeeeeeenns ceeiaeans * | x| *
13 1.5001 5177709 Bolt, flywheel housSing  .....iiiiiiiiiiiieiiiiiiiiiieiiir e reereeeernenenranens 616 |6
- - 179839 Bolt, 3/8"-16X1" heX. .  .i.iiuiiiiiiiieiiiee et 2212
13 1.5001 186309 Bolt, 3/8"-24%3 1/4" hexX. hd.  ..cecvviiiiniiriniineei e eeeeeee e e I
- - 186310 Bolt, 3/8"-24x%3 1/2" hex. RA.  ..oviviinriiiiiiieiciee et eeeee e ee e e L I
- - 186312 Bolt, 3/8"-24%4" heX. hd.  ...o.coiimiiiii i 11111
- - 186314 Bolt, 3/8"-24x4 1/4" hex. hd.  ..coooiiiiiiiiiii e eeeee e e eans 3133
- - 188146 Bolt, 3/8"-24x4 5/8" hex. Bd.  ..c.ccviiiiiiiiiiiiie e reeeeeee e 1[]1]|1
13 1.5001 190770 Bolt, 1/2"-13%3/4" hexX. hd.  ..ecoiviiiiiiiiii ettt eans 6|16 |6
- - 103320 Lockwasher, 1/2'" L.t ee e e e 616 |6
- - 103321 LOCKWABhET, 3/8" oottt e e ee e, 10 {10 |10
- - 103341 Washer, 3/8" flat  ..iieiiiiiiiiiieiee e ee e 616 1|6

* As required.

Page 16




W Motore Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s larilen
13 1.5001 5159493 Lockwire, flywheel housing bolt .. .....cooiiiiiiiiiiiiiiiiirrreneeeeieaens 21 2] 2
- - 117049 Nut, 3/8-24 BEX.  .ieviiiriieniiiurereneirnreernenstieneneratasnassnsenenrsesiensens 5| 65| 5
13 1.5010 5150054 Gasket, flywheel housing  ....iiiiiiiiiiiiiiiiiiiiiiiiiii e e 1] 1)1
13 1.5030 5159469 Cover, flywheel housing large hole .. ..ccciiviiiiiiiiininnriniiiiiiciieniinnes 2 2| 2
13 1.5030 179857 BOlt, T/16"-14XT/8" (. iiiiiiiitieiiueieearaericieresarseessesesernencnsereannnenas 2| 2| 2
13 1.5030 179882 Bolt, 1/2"-13x1 1/8" hex. hd.  ..ecciiiieeiniiieoririeriinrrneneenencnseneosenennes 8| 8| 8
- - 103322 LOCKWASHhET, T/16" oiiiiiiiiiiiiiiiieieeierenreiececnnasasnsuomeasmsensasnsasen 2| 2| 2
- - 103323 LOCKWAShET, 1/2™  iiiiiiiiiirenreireireerereereetrencsesnetesnenenrerearnasens 8| 8| 8
13,17  1.5040 5150059 Gasket, flywheel housing large hole cover ........cccooviiiiiiniiiiiinannnnn. 21 2 2
13 1.5050 5154669 Cover, flywheel housing small hole  ........ccciiiviiiiiiiiiiiiiiiiniinnnann. 1111
- - 5173465# | Cover, flywheel housing small hole . ....oiviviiiiiiiiiiiniiiiiiiiiiiiniin.. 1{ 1
13 1.5050 179838 Bolt, 3/8"-16x7/8" heX. hd.  ..oceiirirernrimnienirinrasinensissnensenencensnoes 2| 2 2
13 1.5050 186317 Bolt, 3/8"-24x5" hex. hd. .o iiiiiiiiiiiiiiiiiririre i crrn e rnra e 4| 4| 4
- - 103321 LOCKWASNET, 3/8" trriiitiiiietinterrnreeeiateeeeieteseseseancnenensassnsansososnnns 6| 6| 6
13 1.5050 117043 Nut, 3/8"-24 NEX.  .i.iiiriiiiiietinrieniiesererernsareinrenseresssarnneasessaresenss 4| 41| 4
13 1.5060 5150057 Gasket, flywheel housing small hole cover ......ccciiiiiiiiniiiiniinninnes 11 1] 1

FLYWHEEL HOUSING ADAPTOR

- - 3224296 Adaptor, flywheel housing (No. 1 to No. 2 SAE, flush)  ............ccceeees 11 1] 1
- - 5174313 Adaptor, flywheel housing (No. 1 to No. 3 SAE, flush)  ..........ceenneees 11111
- - 3229281 Adaptor, flywheel housing (No. 1 to No. 2 SAE, 1/4" offset) ............ 11 1] 1
- - 5173389 Adaptor, flywheel housing (No. 1 to No. 3 SAE, 5/16" offset)  ........ 11111
- - 186619 Bolt, 3/8"-16x1 1/8" hex. hd.  .coiiieiiiriiiiiirniereieeninerensninrisraraess 12 112 |12
- - 103321 LOCKWRBhET, 3/8"  iiiiirriiirtiereriieieiteerintstencnaieecensraraecnsnseesannnn 12 112 |12
CONNECTING ROD AND PISTON

14 1.6001 5154332 Rod Assy., connecting (includes cap which is not sold separately, plus

indented it€MS)  .iiiiiiiiiiiiiiiiiiiiiiei e rcerar et bee e tr e e saasnns 3|1 4] 6
14 1.6001 5150094 Bolt, connecting rod ... ...cciiiiiiiiieiiiiiiiiiiiiiiiiearieiitieontocaseiarans 6 8|12
14 1.6001 5150095 Nut, connecting rod  ...c.civieiiniiiiniiiiiiiiiiiiiieiiiiinie, cerraeereiieenns 6| 8|12
14 1.6001 103373 Pin, 3/32"x3/4" COLET  .iiviririiiiiiiiieriinenienietsneneacaanenss cereeraenens 6 8|12
14 1.6010 5150140 Nozzle, connecting rod SPray  ......ccocciciiiiiiiieiriiiiniioiiciiecennisnnss 31 4] 6
- - 5154360 Orifice, connecting rod Spray  .........ccceeiiiiiieiiiiiiniieniiionins 3|1 4] 6
14 1.6040 5151350 Bushing, connecting rod piston pin = ......cciiiiiiiiiiiiiii e 6| 8|12

NOT SOLD SEPARATELY

1.6040

1.6010

1.6001

.

Fig. 14—Connecting Rod and Piston

* As required. # Used in conjunction with air compressor.

Page 17




SERIES 71 ENGINES

QUANTITY PER

FIG. ITEM PART

NO. NO. NO. NAME AND ECRIP"ON 3.71|4-71]6-71
14 1.6100 5192895 Shell Set, connecting rod bearing (#tandard) 31416
14 1.6100 5192896 Shell Set, connecting rod bearing (.002" U.S.) (a set includes one * | % | ox
14 1.6100 5192897 Shell Set, connecting rod bearing (.010" U.S,) upper and one lower | * | * | *
14 1.6100 5192898 Shell Set, connecting rod bearing (.020" U.S.) shell) - ............ Ll
14 1.6100 5192899 Shell Set, connecting rod bearing (.030" U.S.) : L I
14 1.6110 5171524 . | Piston Assy. (standard) 341 6

A4 1.6100 5192189 Piston Assy. (.010" O.S.) (includes bushings piston pin retainers | * | * | *

14 1.6110 5192192 Piston Assy. (.020" O.8.) and 1ock rings8)  ....iieeiiiiiiienann.. Sl I
14 1.6110 5192195 Piston Assy. (.030" O.S.) | x| *
14 1.6115 5193477 - Ring Set, piston (standard, chrome) 3|1 4| 6
14 1.6115 5192861 Ring Set, piston (.010" O.S.)chrome) (includes rings for one Ll I
14 1.6115 5192862 Ring Set, piston (.020" O.S. chrome) cylinder) .......co.e.... * | x| o*
14 1.6115 5182863 Ring Set, piston (.030" O.S. chrome) I
14 1.6140 5153590 Pin, piston (standard) . ...iiiiiiiiiiiiiiiiier e crneecereene e a e, 3146
14 1.6140 5190940 Pin, piston (010" O.8.)  ..iiiiiiiiiiiiriiririi i ree e ataeieerenaranas * [ x| ox
14 1.6145 5155839 Bushing, piston pin  ..oiiiiiiiiii e e 6| 8 |12
14 1.6150 5153592 Retainer, piston pin (standard) . .....ciciiiiiiiiiiiii s 6| 8|12
14 1.6150 5192497 Retainer, piston pin (.010" O.8.)  ..iiiiiieiiiiiiiiiiiirrrcire e, Ll I
14 1.6160 5153562 Ring, piston pin 10CK  ...iiiiiiiiiiiie it et e aen e 6| 8 [12
14 1.6180 5186590 - | Liner, cylinder (standard) .......ccccoiiiiiiiiiiiiiiiiiniiiii e ien e 3|1 4| 6
14 1.6180 5186595 Liner, cylinder (.005'" O.D., O0.8.)  .rirreiiiiriiiriirriereereanrenienrenens L T
14 1.6180 5186596 Liner, cylinder (.010™ O.D., 0.8.)  tiiiiiiiiiireiriieririeenenneenienes L L
14 | 1.6180 5192470 Liner, cylinder (.020" O.D., 0.8.)  .ciiiiiiiiciiinerntearireecnsaeensnronsennns * [ ox [ x
14 [ 1.6180 5186598 Liner, cylinder (.030™ O.D., 0.8.)  tiiiriiriiriiriierrerrreierrsenrorecacness Ll I
- - 5193609 Cylinder Kit (contains one 5186590 liner, one 5171524 piston assy.,

one 5153590 piston pin and one 5193477 ring set)  ......ccvviviiiiiinnnn. 1 x| *
i 1.6187 5184484 Insert, cylinder liner (standard and .005" O.S. liner)  ........ccoevveneens 3146
7 1.6187 5193316 Ingert, cylinder liner (.010" to .030" O.S. liner) ......ccccevvvrvnviennnnns * | x| *
CAMSHAFT AND GEAR TRAIN

15 1.7001 5185745 Camshaft (LA-LD-RB-RC eng.) (stamped 5185746) ............cccevnunene 1

15 1.7001 5183954 Camshaft (LB-LC-RA-RD eng.) (stamped 5183936) ........................ 1

15 1.7001 5179961 Camshaft (LA-LB-LC-1D eng.) (stamped 5179959) ...............c........ 1

15 1.7001 5179951 Camshaft (RA-RB-RC-RD eng.) (stamped 5179950) ..............coeenenen. 1

15 1.7001 5179962 Camshaft (LA-LB-LC-LD eng.) (stamped 5179960) .............ccevuuene.. 1
15 1.7001 5179963 Camshaft (RA-RB-RC-RD eng.) (stamped 5169136) ............ccevuvnnennn 1
15 1.7010 5158922 Bearing, cam and balancer shaft end (standard) ..........coccovenvrueeneen. 41 4|4
15 1.7010 5192589 Bearing, cam and balancer shaft end (.010" U.8.)  ..cciviiinneninrnnenn. R L
15 1.7010 5192590 Bearing, cam and balancer shaft end (.020" U.S.)  ...iivivvierennininns * x| %
15 1.7010 186622 Bolt, 3/8"-16x1 1/4" hex. hd.  ..ioieiiiiiiiiiiiii e rccrereareereaanes 12 112 12
- - 103321 LOCKWABhET, 3/8™  .ciiiiiiiiiiiiiiireeiiiirtieneuieienreasienrternrnrneneeranenranes 12 |12 |12
15 1.7030 5158917 Washer, cam and balancer shaft end bearing thrust (standard) ........ 41414
15 1.7030 5192231 Washer, cam and balancer shaft end bearing thrust (.005" O.S.) * | * 1 ox
15 1.7030 5192232 Washer, cam and balancer shaft end bearing thrust (.010" Q.8.) .-vny,. Sl I B
15 1.7040 51931254 | Bearing Set, camshaft intermediate (standard) .............cvevnnenn. % 21315
15 1.7040 5193127# | Bearing Set, camshaft intermediate (.010" O.S. on 0.D.)  ................ x| x| *
15 1.7040 5184171# | Bearing Set, camshaft intermediate (.010" O.8. onI.D.)  ................ x| x| %
15 1.7040 5184172# | Bearing Set, camshaft intermediate (.020" O.S. onI.D.)  .....c.c.ee.es L T
15 1.7050 5150026 Ring, camshaft intermediate bearing lock  .....ccccvviiiiiiiiiiiiiiiiiiiiian, 4 {6 (10
15 1.7050 5183584 Bolt, camshaft intermediate bearing lock  .......ccccvviiiiiiiiiiiiiiniinn, 2 (3|5
15 1.7080 5158671 Shaft, balanCer .......cciiiiiiiiiiiiiiiiiietceiiareenearaneenceraneseneerssennneenees 1

15 1.7080 5158672 Shaft, balanCer ....iciieiieiiiiiiiiiiiiiiieiiiiiiittiereretneatrienreressasnnsnres 1

15 1.7080 5158673 Shaft, DaAlanCer  .c.icvviiiiiiiiiiiiiiaiectirirerrretiescereecsnseseesssonsrsnnsenscnns 1
- - 5153000 Weight, front balancer  ...iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiriireer e iirisenneas 2
- - 5153001 Weight, front balancer  ...ociiiiiiiiiiiiiiiiiiiiiiiircie e, 2

15 1.7140 5150074 Weight Assy., front balancer  ......cccoiiiiiiiiiiiiiiiiiii i, 2
15 1.7140 5153914 Key, 1/4"X1" WOoOAruff .oeoiiiiiiiiriiiienririieieireeteerenssensacransarcanans 21212
- - 5177769 LOoCRWABhEr, 1 1/8" i iiiiiiiiiiiiiiiiieerirenernrerenssotsseesssnsssasssnssennen 2|22
15 1.7140 5150087 Nut, 1 1/8"-18 ...ioiiveiieniiennnnnn. et tte e et trater et et anresaraaenrnes 21292
- - 5172346 Weight, rear balanCer  .....ciciiiiereeiiiieiirrrencneresnrisceenseerasnenesasnnss 2

15 1.7190 5172347 Weight, rear balancer  .........ccoivvivveeennenns e esaesaairheeieeieteecernaennanen 2

* As required.

# A bearing set consits of one (1) upper and one (1) lower bea}mg.

Page 18



 General MWatons Dieaet

SERIES 71 ENGINES
/

. HG. [ mem’ PART Fi QUANTITY PER
N NO. NO. NO. NAME AND DESCRIPTION :/ P e s
O ' 15 1.7190 181374 Bolt, 3/8"-24x1 1/2" heX. hd.  ...ccciiiiiiiiniiiiniirirrieeiieieenenenearanane. 4 | 4
) 15 1.7200 5176458 Gear, camshaft (LA-LD-RA-RD engines)  .....ccocveveviivninrnenenencnennns 111 |1
15 1.7200 5176457 Gear, camshaft (LB-LC-RB-RC engines)  .......ccceceevrnvevrienrecnninnenss 11141
15 1.7200 5176457 Gear, balancer shaft (LA-LD-RA-RD engines)  .......cccceveenvenenrnenns 1|1 }1
15 1.7200 5176458 Gear, balancer shaft (LB-LC-RB-RC engines)  ..........ccceeevrevnvnnnens 111141
15 1.7200 5153914 Key, 1/4"%1" WOOATUSf  .oeveriiniiiiiinieinievnreeenenrenreneeresnenserneennens 2 (2 |2
15 1.7200 5150087 bVt O 2 P 2 |2 |2
15 1.7207 5178734 | Retainer, cam and balancer shaft Gear MUt  ......ceeeeeeneneerervvernnennnnns 2|2 |2
15 1.7207 186627 ¢ |.. Bolt, 3/8"-24x1" heX. hd.  ....cviiiriiiiiriieiiirinineensieenrentranenrnrenenes 8 18 |8
- - 103321 ¢ | - LOCKWASRET, 3/8™  ..iiiiiriiiiieiieniirrenintnteenestaseseestnsnraanenansaensasnannes 8 |8 |8
15 1.7222 5176994 Gear, idler R.H. helix (LA-LB-LC-LD eng.)  .cccvevveviiiiiieniiinnninnnnns 11111
15 1.7222 5176995 Gear, idler L.H. helix (RA-RB-RC-RD €ng.) .....ccccecevevuenneennecnnnnes. 1 {111
15 1.7225 | 7450205 Bearing Assy., idler gear  .....cciiiiiiiiiiiiiiiiiiiiii e ee s ne e e 171 ¢(1
15 1.7227 5176998 Retainer, idler gear bearing  .....coiiiiiiiiiiiiiiiii e 11111
g 15 1.7227 5176999 Lock, DOt o e e e e e e 3 {3 |3
15 1.7227 446072 Bolt, 5/16"-24x1/2" hex. hd.  ...ioeiiiiiiiiiiiiiiiiciiiiicc e 6 [6 |6
¢ 15 1.7250 5176996 Hub Assy., idler gear (includes dowel) ........ceoeiiiiiiviiiiniinrneennnnenens 1 ]1 (1
15 1.7250 5151444 Dowel, idler gear hub ..ot eea e 1 (111
15 1.7250 186689 Bolt, 1/2"-13x2" hex. hd.  ..ccciiriiinininnenenneninens eteeretaeeretrenenaas 1 {11
15 1.7250 5167714 Washer, idler gear hub . ..ciiiiiiiiiiiiiiiiiiiiiiic e s 1)1 ]1
15 1.7260 5192568 Spacer Assy., idler gear hole (includes dowel)  ........ccccvivviiinrannnns 11111
- 1.7260 5151444 Dowel, idler gear hole Spacer .........ccccciviiiiniiieiiiaciinenenens veeriiennes 1]1 11
13 1.7260 186689 Bolt, 1/2"-13%2" heX. hd. . .iiiiiiiiiiiiiiiiiiiiic e 14§j11}1
15 1.7260 5167714 Washer, idler gear hole SPACET ..iiveiiiieiiivieiineeetnureineenceenesnncnnsen 11111
17207 17190 1.7030°
\ 1.72¥oo 1.7010 17001  1.700% 1.7040 1.7050 1.7140 1.7140
_ 1.7200
ot § ;
® B
1.7207

t
1.7200T 1.7200 k 1.7010 1.7250 17250
1.7190 17190 1.7030
1
il
]
1.7250
17225 1.7227

Fig. 15—Camshaft and Gear Train

BALANCE:WEIGHT COVER

s

1 1.7470 5187201 Cover, balance weight (farrgooled units, no drive holes)  ................ 111 |1

16 1.7470 5166804 Cover Assy., balance weight (includes indented items) (fan cooled units) | 1 |1 |1

- - - 5159440 Cover, balance weight (heat exchanger cooled units)  .................... 111 |1
- - - 179846 Bolt, 3/8"-16x1 T/8" hexX. hd.  ...oiiiiriiiciiiiiieicriiiiiciticsnisessesnnanss 212 (2

: - - 186283 Bolt, 3/8"-16%3 1/2'" heX. hd.  ciriiiiiiiiiiiiieiiiiieasireirenieanneasarnees 2 (2 |2

- - 181374 Bolt, 3/8"-24x1 1/2" hex. hd.  ..oiiiiiiiiiiiiiiinieiirieinicitersecisaanenns 141 }1

¢ Reduce quantity by 4 when equipment is driven off cam or balancer shaft.

Page 19




General otone Déesel

SERIES 71 ENGINES

QUANTITY PER

17650

Fig. 17—Accessory Drive

FIG. ITEM PART

NO. NO. NO. NAME AND DESCRIPTION ailarlen
- - 187234 Bolt, 3/8"-24x2 T/8" hex. hd.  .cciiirimiiiiin e 10 |10 | 10
- - 186309 Bolt, 3/8"-24x3 1/4" hex. hd.  ...ciiiiiiii 2| 2| 2
- - 103321 Lockwasher, 3/8"  .oiiiciiiiiiiiiierriiiiiateinretiterasarasntesisannereesonnanansrsns 1515 |15
16 1.7480 5150071 Gasket, balance weight COVer . ..cceviiiiiiiiiiiiiiiiniiiiiiiiiiiiiniieen 11111
16 1.7490 5155815 Cover, balance weight cover hole ........coiiiiiiiiiiiiiiiai, 2|1 2| 2
- - 103320 Lockwasher, 5/16" ..iiieiiiiiiiieiiiiiiieresienearisirtreieietsaaeees 4] 4| 4
16 1.7490 121917 Nut, 5/16"-24 heX.  ....cocivenenriecnrenceens reereraerieittressttaratersnanaes 4| 4| 4
16 1.7500 - 5155816 Gasket, balance weight cover hole cover ........cceeiiiiiiiniiiiinnas 21 2| 2
16 1.7510 5155831 Stud, balance weight cover hole cover  ........coiiiiviiiiiniiiniininine, 41 4| 4

& Fig. 16—Balance Weight Cover

ACCESSORY DRIVE
18 1.7605 5164291 Pulley, accessory drive (5 1/2" dia., single groove)  .....ccccevenenenn. 11 1] 1
17 1.7605 5168696 Pulley, accessory drive (5 1/2" dia., double groove)  .........cecoveeuene 1 1|1
18 1.7605 124548 Key, 5/327x3/4" WOOdIruff .. ...cciiiiiiieiiiiiiiiiiiiiiiiiiiieetaneaseeennnanne 111
17 1.7605 106751 Key, 3/16"x3/4" woodruff  .....cccciiiiiiiiiiiiiiiiiiiiiiiiieercneraeeaaeas 111
18 1.7605 5174186 Bolt, accessory drive pulley  ..c.cieiiiviieiiiirrcniiirnssiriocrsoiacicassasianes 1] 1)1
17655 1.5040
17605 17605 17605

Page 20




W Motons Diesel SERIES 71 »ENGINES

FIG. ITEM PART QUANTITY PER
. NO. NO. NO. NAME AND DESCRIPTION soTaile
O 17 1.7605 145015 Nut, 3/4"=16 heX. 10CK  ..civiiiieniiirirriniienernerareneeeesernrenesncrneassnnens 111]1
18 1.7605 5164292 Washer, accessory drive pulley  ....cccciviiirneieiniciiinneecerioennronneanes 1|11

- - 103322 Lockwasher, 7/16"  ............ eetttenenetrateenttee tratsrrararraresesenraannn 1]1]1

18 1.7610 5164286 Hub, accessory drive pulley  ...cccociviiiiiiiiniiniieisieinenneracnanes cerreneas 1 (1)1

18 1.7610 5176474 Bolt, accessory drive pulley hub  ......iiviiriiiiiiiiiiiiiiireneeciernenannns 41 41 4

18 1.7615 5165779 Retainer Assy., drive pulley hub oil seal (includes seal) ................ 1(1;:1

18 1.7620 5155445 Seal, drive pulley hub 0il ..ot e e e 11111

17,19 1.7630 5153449 Plate, acCe8SOTy Arive  ...iiiiiiiiiiiiiiiiiiiercrstiresrrtneernerarcnnraraneannes 1(1]1

17,19 1.7630 5177026 Spacer, accessory drive plate  ........c.ceeiceiiiiiiiiiieiiieiiiiiiieneinreeenees 1(151

19 1.7630 5176474 Bolt, accessory drive plate .....iciiiiiiiiiiriiiiii i eeeseriee e reaanen 4 4] 4

19 1.7635 3292492 Coupling, acCe8SO0TY AriVe  ..iiuiiirieiieiininecseinerneeeneesenseensnacansencanenn 1111

17 1.7640 5168697 Shaft, accesSSOTy Arive  ..iiiiciiiiiiiiiiiniirrrenieirneeeerenciarencaneanrencanen 11141

17 1.7645 5168699 Retainer Assy., accessory drive (includes indented items)  ............ 17111

17 1.7650 5155783 Lockring, accesSsory drive  .....ccciciveiiiieniiiniiiiiiseirensessecnsessnnns 1111

17 1.7655 954469 Bearing, accessory drive  ......c.cciiiiiiiiiiieiiiiiineiiiernceiinieeieanas 117141

17 1.7660 5155462 Seal, accessory drive 0il ... e raas 11111

1.5040 1.5030

17610 1.7620 . ’ 17605 1.7605 1.7605 1.7605

Fig. 18—Accessory Drive

Fig. 19—Accessory Drive

VALVE OPERATING MECHANISM

(’,
20 1.8060 5150304 Arm Assy., exhaust valve rocker (left) (item 1) (includes bush- | 3 | 4 | 6
20 1.8060 5150305 - Arm Assy., exhaust valve rocker (right) (item 2) ings, clevisand| 3 | 4 | 6
20 1.8080 5179954 Arm Assy., injector rocker clevis pins) 31416
20 1.8100 5150310 Bushing, exhaust valve rocker arm-large ..........ccevieiiviinneriiinneannns 6| 8 |12
Page 21




Genenal Motors @cedef SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO NO NO NAME AND DESCRIPTION s a6 e
20 1.8110 5150318 Bushing, injector rocker arm - large enreeseseernseraaeserrarensrernnsans 3] 4| 6 “
20 1.8120 5150311 Bushing, injector and exhaust valve rocker arm - small ................ 91121 18
20 1.8130 5150312 Clevis, injector and exhaust valve rocker arm  .......cccccviinneininnnnns 9|12 18
20 1.8140 5150313 Bushing, injector and exhaust valve rocker arm clevis  ................ 9]12| 18
20 1.8150 5150314 Pin, injector and exhaust valve rocker arm clevis  ........... . 9112 18
20 1.8160 5150322 Shaft Assy., rocker arm (includes plug)  .....cocviiiiiiiiiiiiiiinnieensns 3| 4| 6
20 1.8160 5151272 Plug, rocker arm shaft a88y.  ....cccoviiiiiiiiiiiiiiiiiiiiiiiii 3] 4| 6
20 1.8170 5150324 Bracket, rocker shaft ...t neens 6 8] 12
20 1.8170 5150325 Bolt, rocker shaft bracket  ......cc.coceiiiiiiiiieiirnrrriniiieinreirenienennnss 6 8|12
20 1.8180 5150299 )2 1T IR 1T ) | A PN 9112/ 18
20 1.8180 5151601 Locknut, push rod ........ccceeieeenn aeetneeesestastraretssatestanannsstintisanianans 9121 18
20 1.8190 5150301 Spring, push rod ... i Cerrereresnesaierienenes 912} 18
20 1.8200 5150302 Seat, push rod Spring - UPPETr  ..c.cciiirireriiieiineionniisneiintisnicsiconsecnnss 912 18
20 1.8210 5150300 Seat, push rod spring - IoWer  ....ccccvviiiinniiiiiiinnioiiiinirienioniisnanons 9112118
20 1.8250 5150303 Retainer, push rod (8nap ring)  ..cciviiiiiiiiiiiiiiiiiiiiie e e 91121 18
7,20 1.8260 5159837 FOlIOWET ASSY., CAIM  ..ccouiueruienrrnnnimiacncsesuseronsonsssorsncnssssassssranses 911218
- - 5190348 Roller Set, cam follower (includes roller with bushing and pin) ........ 9112 18
7,20| 1.8300 5150298 Guide, cam fOLlOWET  ieiviiiinrieieiiiniiiiieiaeacssesesaesetntancsonecncasannanns 3] 4] 6
20 1.8300 443603 Bolt, 1/4"-20%3/4" hex. hd.  .iiiiiiiiiiiiiiiiiieiiiiiieranrencareeaeaeasanann 6| 812
- - 103319 LOCKWASHET, 1/4"  o.iiiiiiiiiiiiiireiereirernreraresecsseenensnsnsessasssenensnsnns 6| 8|12

1.8060 1.8100 1.8060 1.8170—» 1.8150

(ITEM 2) 3 \STEM 1)

%W

THi=-1.8370

= ~1.8350

1.8360

-

Affik c‘\i\\ ' \\ f 1.8200
‘\\\\\ 1.8190 1.8320

1.817 1.8160 1.8160 18110 1.8080

1.8210 1.8180

18260 *

1.8310
1.8460
1.8300 1.8330
Y
1.8455 ‘(

Fig. 20—Valve Operating Mechanism and Rocker Cover

20 1.8310 5193197 Valve, exhaust (includes locks) (plain)  ......ccccivviiiiiiiiiiiiiineneninenen. 6 812
20 1.8310 5193198 Valve, exhaust (includes locks) (faced) ......cccocevriniinviiiininiinennnnnes 6| 8112
20 1.8310 5193666 Valve, exhaust (includes locks) (jet blade material)  .................... 8112
7,20 1.8320 5178590 Guide, exhaust valve (Standard)  ......ocevieiiiiiiiiiiiiiiieriieiineriaeenens 6] 812
7,20 1.8320 5192717 Guide, exhaust valve (.016" O.S. on 0.D. ) .................................... * * *
20 1.8330 5185326 Insert, exhaust valve (standard) Ceresiessennatretanaeteernretnnsataannrannnnnnnn 6| 8|12
20 1.8330 5193215 Insert, exhaust valve (010" O.5.) corrirrriiiritiiiiniiieinereeieaaaneeanns * * *
20 1.8340 5150289 Spring, exhaust valve  _ ..oiiiiiiiiiiiiiiiiiici e nen s 6| 8 (12
20 1.8350 5150291 Cap, exhaust valve spring  ......c.cocevvvvennen eratesesseettenattntienenansannnen 6| 812

* As required.
Page 22




Wa{ Hotors Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER |
- vo | wno. NO. NAME AND DESCRIPTION rVETITE
" 20 1.8360 5150292 Seat, exhaust valve Spring .. ..ottt e ea e neas 6| 8| 12
20 1.8370 838029 Lock, exhaust valve spring (halves) ......ccciceiiiiiienniciennrenennrencnnnns 12| 16} 24
+
NE ROCKER COVER
'
20 1.8450 5178381 Cover Assy., rocker (Plain)  .....ciiiiiiiiiiiiiiiiiierr e eees 1
£0,50; 1.8450 5178541 Cover Assy., rocker (breather hole)  ....ooiieiiiiiiiiiiiinirirrieeninnnns 1
20 1.8450 5178382 Cover Assy., rocker (Plain)  ....ccoeieiiiiiiiiiiiiiiiiaiireriereererenereeas 1
20,50, 1.8450 5178542 Cover Assy., rocker (breather hole)  ....civeiiiiiiiieeiiiiineeneiinennens 1
20 1.8450 5178383 Cover Assy., rocker (plain)  ..oiiiiiiiiiiiiiiiiiiiii e reeri e eeees 1
20,50 1.8450 5178543 Cover Assy., rocker (breather hole) . ...cccoiiiviivniriiieiiiiceenecnennns 1
20 1.8455 5150327 Gasket, TOCKET COVEI .. iiiiiiiieneiitereeensniecnscecesecnsnsrsnnesseansneennses 1
20 1.8455 5150328 Gasket, TOCKEI COVET .iiiiiiieiiiiiiiiniiiiiiiciiaiieininetearecnsncarorsascanes | 1
20 1.8455 5150329 Gagket, TOCKET COVEI  iiiiiiiiiiiininiieiiunieecnnrionceennsrcnsensernesesnssones 1
20 1.8460 5157194 Bolt, TOCKET COVET | iiiiiiiririeeiiieceatiinssenscescnsrsesesserasraesessennsonsns 2|1 21| 4
20 1.8460 5150333 Washer, rocker cover bolt ... cciiiiiiiiiiiiiiiiieireiietiieiiecreetineeereenes 2| 2] 4
20 1.8460 103385 Pin, 1/8"X1" COtEEr oiiiiiiiiiiiiiieieiierieriaenirerearainensirecsesesensncnsnons 2| 2] 4
20 1.8475 5157192 Stud, TOCKET COVET  ..iiiiiiiiiiiiiiienreinriaranrencnrtancasssnrasansensonsensonss 21 2| 4
FUEL INJECTOR
21 | - 2.1001 | _ 5228310 Injector Assy. (HV6) X X 3|14 6
21 2. 1001 5228305 Injector Assy. (HVT) (includes indented items)  ................ 3| 4|6
- - 5193221 # Overhaul Kit, inJECtOr  ..iiiieiiiiiiiiiiiiiieiieireieeeerresiesaeencnnrncnas x| x| x
- - 5228332¢ Conversion Kit, injector (B0)  ...c.ceveviiieiirieiiireiiieiriieeienericerenens L L
- - 5228333 ¢ Conversion Kit, injector (T0)  ....ccciiiiiiiiiiiiiiieeiiieeaeaiencnnnneianenns L L
21 2.1020 5227931 Body Assy., injector (includes dowel)  ........ccoiiiiiiiiiinviiiiieeiennes 31 41 6
4 21 2.1020 5226416 Dowel, injector body  ..ciiiiiiiiiiiiiiiiiiiitiiiiiiicirrsireereeeennas perenen 3141 6
21 2.1020 5228298 Tag, injector number (HVB)  ....iiiiiiiiiiiiiiiiieiiiiiirceenesoneionces 34| 6
21 2.1020 5228299 Tag, injector number (HVT)  .iiiiiiiiiiiiiiiiiiceiinririiereraenensnanes 3|1 4| 6
21 2.1030 5228102 Nut, injector valve (HV6, HVT)  ..iiiiiieiiiniieinirinicannscaccenanennns 31 4] 6
21 2.1040 5226564 Ring, injector seal ... .iiiiiiiiiiiiiiiiiiiiiieiiier e rraere e ernrnanes 3|1 41 6
21 2.1050 5228109 Deflector, injector spill (HV6, HVT) (1 1/16" L.)  .coeverirvnvninnnen 3| 41 6
- - 5226565 Deflector, injector spill (60, 70) (1 1/4" L.)  .cooveveriieiirenenrnrnnnns 3|1 4} 6
21 2.1060 5228104 FOlLIOWET, INJECIOT  iiiiiiieiiiieieiiiienresrerersseneessensecnesensnsnens 3|4 6
21 2.1080 5228292 Spring, injector PIUNZEr  ......ccciiiiiiiiieieriieieiirenncerereececenncescnnnenes 3|1 41| 6
21 2.1100 5226717 Pin, inJector StOP  ..cciiiiiieiiiiiiiiiiiiiiii e sieseste st ae s e eas 31416
21 2.1110 5228013 Element, injector filter ... .cciiiiiiviiiiiiiiiiiiieiriiiiiiieeeirenerenreransen 6 8 )12
21 2.1120 5226415 Spring, injector filter ... i et cre e e e e 6 8112
21 2.1130 5226413 Cap, injector filter  ..iiiiiiiiiiiiiiiiiiiiiiiiriiiieiiereiiceieenetinesrertenes 6 8 (12
21 2.1140 5226186 Gasket, injector filter Cap  ...cciiiriviiiiiiiiicirtiiriertereceerrearanaens 6| 8|12
- - 5226414 Cap, injector shipping  ...ccciiiiirriiiiiiiiiiiiiecrcenrereincnreeeenranen: *| x| %
21 2.1160 5228306 Plunger and Bushing Assy., injector (HV6)  ...ccvveiriviiiiininennss 3| 4| 6
- - 5228326 Plunger, Bushing and Spacer Assy., injector (60)  .......ccccevveenns 3|41 6
21 2.1160 5228304 Plunger and Bushing Assy., injector (HV7)  ...cciiiieiiciciinnnnenns 31 4] 6
- - 5228327 Plunger, Bushing and Spacer Assy., injector (70) . ...ccccevininenns 3]/ 4] 6
- 2.1165 5226393 Pin, plunger and bushing guide  ......ccceiiiiiiiniiiiiiiiiiiiiiiiirereens 31 4] 6
21 2.1170 5226719 Rack ASSY., INJECIOr  ..oiiciniiiiiiiii i ieiereereeenrceeicesneancnennrnes 3146
21 2.1180 5226400 Gear, INJECIOT  ..iiiiiiiiiiiiiiiiiiiiirietieeieraeereaerteean e saneesanara 31 4| 6
21 2.1190 5226567 Retainer, injector gear  .....c.cciiviiiiiiiiiiiieiiiiiir et sreeerreeeaeaas 3] 4|6
21 2.1200 5226411 Valve, injector CheCk . iciciiieiiieiiieiierenitrierceseserecnensecesssnsonnen 3|46
21 2.1220 5228301 Tip Kit, injector spray (HV6) ; 3|1 4] 6
- - 5227324 Tip Kit, injector spray (60) (includes tip, valve assy., spring | 3 | 4 | 6
21 2.1220 5228312 Tip Kit, injector spray (HV7) and StOP)  ..iieieceniiiiiiiiieiiien.n. 3146
- - 5227325 Tip Kit, injector spray (70) 3|1 4| 6
21 2.1230 5228296 Tip, injector spray (HV6)  ....ccceiviiiiiiiiicieiiniirnecsnnccnncnsasnnnes 3|14 6
21 2.1230 5228293 Tip, injector 8pray (HV7)  .cciceiiriiieriiiiniecteerenrrsmcnconcsnsannensenss 31416
N - 2.1238 5228313 Valve Kit, injector (includes valve assy. and spring)  .........c.ceeneees ¥ x| %
o 21 2.1240 5228316 Valve Assy., injector (HV6, HV7) includ 1 d seat) 3] 4|6
- - 5227323 Valve Assy., injector (60, 70) (includes valve and seat) ... | 4| 4 | g
* As required. # Consists of one seal ring, two filter cap gaskets, two filter elements and two shipping caps. ¢ Con-

sists of parts required to convert old design injectors to new high valve (HV) design.

Page 23




General Wotone Diesel SERIES 71 ENGINES

388 5110

2.1020
21160 %

*NOT SOLD SEPARATELY '

2.1265

2.1200

2.1230

Fig. 21—Fuel Injector

Page 24



Geueral MWotons Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s lanlen
21 2.1245 5228308 Valve, INJectOor  cooiiiiiiiiiiiiiiiii it it et aaraaean 31416
21 2.1247 5228106 Seat, injector valve  ....iciiiiiiiii e e 314 |6
21 2.1250 5227210 Spring, injector valve .....iiiiiiiiiiiiiieiieeir e e 314 |6
21 2.1260 5227318 Stop, InJector valve ... e 3 (4|6
- 2.1265 5228294 Cage, InJector valve . i i e e e 31416
21 2.1270 5150249 Clamp, INJECLOT  iiiiiiiiiiiiiieiiii i erereentteinseesssensranieanannacnns 31416
21 2.1270 5150250 Washer, injector Clamp  ...o.ciiiiiiiiiiiiiiiiii e as 31416
21 2.1270 117049 Nut, 3/8"-24 BEX.  ....iittiiiiieiiiieeiiie e eeie e e e e e e s ean s esnanas 314 |6
7 2.1280 5150251 Stud, injector clamp ... i 3|14 |6
7 2.1290 5150041 Tube, injector hole ... e 31416
7 2.1300 5160037 Ring, injector hole tube seal .. ..ottt e 314 |6

FUEL PUMP
21,28 2.2001 5184532 Pump Assy., fuel (LC-LD-RC-RD eng.) . : . 1111
21,25 2.2001 | 5184531 | Pump Assy., fuel (LA-LB-RA-RB eng.) } (includes indented items) ;| | j | ;
- - 5171159 Bolt (With 8al-WaBher)  ....c.c.eiiiiiiininiininiiiieieinriirecreerreeeeaernsnsnnas 31313
22 2.2007 5150193 Gasket, fuel pump to blower  ......ioiiiiiiiiiiiiiii 1 |11}1
22 2.2070 5230007 Seal, fuel pump 0il ..ot e s 212 |2
22 2.2087 5174975 Gear, fuel pump drive  c..coiiiiiiiiiiiiiiiiii it ea e ee e 2122
22 2.2087 147481 Ball, 1/8" dia. steel "% ................................................ 21212
22 2.2089 5174970 Shaft, fuel pump driven  ...... P 11111
22 2.2093 5178700 Shaft, fuel pump drive RPN 111
22 2.2130 5174973 Valve, fuel PUMD oot iiriiieiiaceieereeeerarrenneereaareaiaann 1111
22 2.2130 103709 Pin, 5/32"X1" Straight  .cooviiiiiiiiiiier e 1 (11
22 2.2160 5184530 Spring, fuel pump valve retaining  .......coiiiiiiiiiiiiii e 1 ]1141
22 2.2170 5174971 Plug, fuel pump valve ..iiiiiiiiiiiiiiiiiii i r e creeen e e rnns 17111
22 2.2180 5161003 Gasket, fuel pump valve Plug  .....coveiiiiiiiiiiiiiii e 11171
22 2.2220 5150199 Fork, fuel pump coupling  ...iiviiiiiiiiiiiiiiiiiiiiienenerieereseisrecanenisenns 1 (11
0 ot
2.2093 2.2089
2.2070

2.2300

Fig. 22—Fuel Pump and Drain

S

2.2180 ——>»

2.2001

2.2170

Page 25




SERIES 71 ENGINES

W%&wﬂm

NOT SOLD SEPARATELY

Fig. 23—Fuel Strainer

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 37 a71le
FUEL PUMP DRAIN
22 2.2300 5158825 Tube Assy., fuel pump drain (dev. L. 4 1/4")  ...oiviviiniiiiiinnnn, 111101
- - 137406 |. Connector, 5/16" inv. fl. tube  .....coeoiiiiiiiiiiiiiiiiiii e 11111
FUEL FILTER
25 2.3001 5182041 Strainer Assy., fuel (6") (includes indented items)  .........cccoevrenrnnee 1)1 11
23 2.3001 103878 Plug, 1/4" PIPE cirreiiieriinitiiiiiiiiisriitereeteneteietaereanneeasesana e 1 1 1
23 2.3010 5192854 Element, fuel strainer (6'") (includes gasket) ...........ccoiiiiiininnn, 11111
23 2.3050 5192916 Shell, fuel Straine€r  .......ciciiiiiiiiiiiiiiiiir e eaaeae 1]141
23 2.3050 141615 DrainCock, 1/4" ciiiiiiiiceiiit s e s ctersarre e s s e raens 1]1 )1
23 2.3090 5192801 Gasket, fuel strainer cover  ......cciciieiiiniiininne. rereesessesesnraries 111 (1
23 2.3120 5192913 Nut, fuel Strainer COVEr  ......cicveeviiiieiiniiiiieriiiioieicnnieesiesnrones 1 ]1 11
23 2.3130 2243465 Gasket, fuel Strainer COVEr SCT€W  .....ccevevvevrrvnrnrncorennaniiencannns 1111
2.3130
2.3120

2.3310
O ‘af-
2.3410
2.3420
2.3500 2.3380 2.3320 NOT SOLD SEPARATELY
Fig. 24—Fvel Filter

4 2.3310 5179109 Filter Ass;t., fuel (4") (includes indented items) ......coccoveiiiiiiinainin.. 1|1
25 2.3310 5179839 Filter Assy., fuel (8") (includes indented items) ........cccoveiieiiinnn.e. 1
24 2.3310 103878 Plug, 1/4" PIPE tieiiineeriiniiiienieeireieiacnrasenncesastassnntotaesasnennes 1111
24 2.3320 5178982 Element, fuel filter (4") (includes gasket) ...........coieviiviiiiiinnnnen. 1 (11
24 2.3310 5192855 Element, fuel filter (8") (includes gasket) .........cooeviiviiiiiiininn. 1
24 2.3380 5192914 Shell, fuel filter (4')  ceviviiiiiiiiiiiiieiiiiiieetriiietrsesesecssnoerisesnessnss 1 1
24 2.3380 5192915 Shell, fuel filter (B')  ..iiiiiieiiierieeeeerenereesicnenterencsesensnsesnnsanenes 1
24 2.3400 5192801 Gasket, fuel filter cover shell ........cccocviiiiiiiiiiiiiiiiiiiiiiniiineneaes 1111
24 2.3410 5192913 Nut, fuel filter cover = ...iiiiieiiiiiiiiiiiiiiiiiiiciiiiiiiie e, 1 1 1
24 2.3420 2243465 Gasket, fuel filter cover nUt ... .. . ciiiiiiiiiiierriiiiirerieeienareenen 1]11]1
24 2.3500 141615 DraincocCk, 1/4™ oiiiiiiiiiiiiiiiiiiiieereeereen et n e ereeeiereieaaeananan 1 1 1




General Wotons Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
O NO. NO. NO. NAME AND DESCRIPTION 371 a6
FUEL MANIFOLD

25 2.4001 5150557 Manifold Assy., fuel (IOWEr)  ..ocoiiiiiiiiiriiiciiiriceirreeeiecieeeareanns 1
25 2.4001 5150559 Manifold Assy., fuel (IOWET)  ..o.ciiiiiiiiiiiiiiii i ircrerensteienrnrnensens 1
25 2.4001 5150561 Manifold As8Y., fuel (IOWEF) ..i.viiiiiiiiiiiriiiiriieeiernierriressonesoscnsens 1
25 2.4001 103878 PIUE, 1/4" PIPE ceriiiiiiiiiiiiieiieeieseie et rtnerts st s sanereasens st cnnnes 1111
25 2.4001 137407 Connector, 3/8" inv. fl. tube DI,  ..i.iiiiiiiiiiiiiiiiivereeeereeenensanssnns 111 1
25 2.4010 5150558 Manifold Assy., fuel (UPPET)  ..ivvireeriiiiiiiririiieenenrinenrnteerrssnennsns 1.

25 2.4010 5150560 Manifold Assy., fuel (UPPEr)  .coceviiiiiiiieiniirieeieeeenss reeessriarresans 1
25 2.4010 5150562 Manifold Assy., fuel (UPPEr)  ..iecevieiiiiiiieeiieienenrirerrereerncenenenanenns 1
25 2.4010 103878 Plug, 1/4" DIPE crriiieiieiiiiiiieiieieiieiterinertieeinstnsateraarebneranoransran e 1(11]1
25 2.4010 5157992 Elbow, restriction (stamped "R")  .iiiiiiiiiiiiiiiiiieeiarereeenranenes 1]1 1
25 2.4020 5151121 Pipe Assy., fuel (inlet and outlet) . ...eoevvviveiiiiniiirririeieeneiennenn. 6|8 |12
25 2.4030 5150566 Connector Assy., fuel pipe (includes indented items)  .................... 68|12
25 2.4030 5150563 Connector, fuel PIPe  .icoiiiiiiieiiiiiiiiiiciii e e c e e 6 | 8 |12
25 2.4040 447174 Nut, fuel pipe connector ..........coceeviivereinreniennrnncenennes ceaerrersonens 6 |8 |12

i ‘\1 sy
L B [ ~——) 5050
et et ———— 2.51 50
2.4010 T——12.5100
R 2.5150
-~ 2.3001
2.3310
' 2.5100
g e 1 ~————2.5050
o | C
e 2.4040 )
2.5210 2.4030 2.4010
2.5100 a /
2.2001 ( L{#_—__l_& /2
2.5210 - &)
2.4010
2.4001
Fig. 25—Fuel Manifold and Fuel Lines b
FUEL LINES
The part number of the fuel lines components which are not listed may
be obtained from your nearest G.M. Diesel dealer or distributor. It is
necessary to furnish him with the model, unit number and type number
(if shown) on the Options and Accessories plate of your engine.

6 2.5006 5174924 Valve, fuel supply check T T PO 11111
25 2.5050 - Tube, strainer to fuel PUMP .iccciiiiiinriiiieririiirnestontenntnneraseconenens 11111
25 2.5050 5179969 Elbow, 3/8" tube (8€alastiC)  ....cccieiviieiiiiiiiiiiiiiiiciiere i eieenas 1 1 1

- - 5179936 Connector, 3/8'" tube (s€alastiC)  ........ccceiviiiieiieiineenrierrieririereencnes 11111

- - 5179938 Seal Ring, 3/8" tube (sealastic)  ................. bressaerreresacieraennerarannn 21212
25 2.5050 5179937 Nut, 3/8" tube (8alastiC)  .....cc.eeeveernvreeiiiierinenreererneseieseernsuiensens 2|12 |2

. 25 2.5100 - Tube, fuel pump to filter ... 1111
25 2.5100 5179969 Elbow, 3/8" tube (8€alastiC)  .......oecieeerenrenieiineiicennenieerisacincnsens 1 1 1

25 2.5100 5179936 Connector, 3/8" tube (S€alastiC)  ....ccvvveiuieiereieieininrnineseuentnrnsennaens 11111

- - 5179938 Seal Ring, 3/8" tube (5€alastiC)  .......ocoeireinininiiinieriiinieeiiieraenensn 212 ]2
25 2.5100 5179937 Nut, 3/8" tube (sealastic)  .........ccccveveieneriinrininenininienennens errersanens 212 |2
25 2.5150 - Tube Assy., fuel filter to manifold  .........cciiiiiiiriniiiiiiiiieiias 111 {1

Page 27




W MWotons Diesel s:ms 71 ENGINES

FIG. ITEM PART : . QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 37 ar e
25 2.5150 137423 Elbow, 3/8" inv. fl. tube 90° ... iiiiiiiiiiiiiiieee e ee e eneanas 1{1]1
25 2.5210 - Tube Assy., fuel drain (non-flex.)  ....ciciiviiiiiniiiiiiiiiiiiiiaas 1(1]1
25 2.5210 187343 Connector, 5/16" inv. fl. tUDE . .ociiiiviiiieieiiniiriieirerarreerncnrenareorsrons 11111
- - 137414 Union, 5/16" inv. fl. tuDe  ...eiiiieiiniiiiiininiiiiiiiiir s 1111
GOVERNOR-MECHANICAL
1,26 2.7001 5174437 Governor Assy., variable speed (A eng.)  ..c..oieiiiiiiiiiiiiiiiiiniiinnn, 1
1,26f 2.7001 5174438 Governor Assy., variable speed (C eng.)  ...ccocvviniiiiiiiiiiiiiiniiienins, 1
1,26f 2.7001 5174439 Governor Assy., variable speed (A €ng.)  ..ccviiieriiiiiiiiiiiiiiiiiiie, 1
1,26/ 2.7001 5174440 Governor Assy., variable speed (C eng.)  ...cccciviiiiiiiiiiiiiiiiinenanans 1
1,26 2.7001 5174441 Governor Assy., variable speed (A eng.)  .....ccoiiiiiiiiiii, 1
1,26, 2.7001 5174442 Governor Assy., variable speed (C eng.)  .cccoviiiiiiiiiiiiiiiieiieineenes 1
2,26 2.7001 5182563 Governor Assy., limiting speed (A eng.)  ...ccciiiiiiiiiiiiiiiiiiiie. 1
2,26| 2.7001 5182564 Governor Assy., limiting speed (C eng.)  .c.ccoveriiiiiiiiiiiiiiiiiiiiinin, 1
2,26 2.7001 5182565 Governor Assy., limiting speed (A eng.)  ....cciiiiiiiiiiiiiiiiiinii, 1
2,26 2.7001 5182566 Governor Assy., limiting speed (C eng.)  ...cocvviiviiiiiiiiiiiiniiiiinne, 1
2,26 2.7001 5182567 Governor Assy., limiting speed (A eng.)  ..cccciiiiiiiiiiiiiiiiin, 1
2,26| 2.7001 5182568 Governor Assy., limiting speed (C eng.)  ....coovviiiiiiiiiiiiiiiiiiiiinenns 1
26 2.7001 5171159 Bolt (with seal - washer) .. .cciiviiiiiiiiiiiiiiiieiriciniicerisiricsnscisennens 6|6 |6
26 2.7001 443603 Bolt, 1/4"-20x3/4" heX. hd.  ..iiiiiiiiiiiiiiiiiiiiieiirienirnrereeneraaanns 2122
- - 103319 LOckwWasher, 1/4" iiiiiiiiiiiiiieireeinsenierenasnseneesntsresasnronnsacnnn 212 |2
26 2.7010 5150246 Gasket, governor to BlOWEr ... iiiieiiiiiiiiiiiiiiiiiiiiiiieii e 11111
26 2,7020 5150269 Gasket, governor to cylinder head — ......ccciiiiiiiiiiiiiiiiiiiiiiiiiiia. 11111
F START OF GOVERNOR ASSEMBLY
- - 5174401 Cover Assy., variable speed governor (A eng.) 111141
- - 5174402 Cover Assy., variable speed governor (C eng.) (includes lever, 1|11¢}1
- - 5174403 Cover Assy., limiting speed governor (A eng.) cam and bearings) | 1 | 1 | 1
- - 5174404 Cover Assy., limiting speed governor (C eng.) 1|11
26 2.7045 132264 Screw, 1/4""-20x3/4" fil. hd. 8l.  ..iiiriiinitierreenrnrrnerenenereeenens 4 |4 |4
26 2.7050 5174411 Cover Assy., governor (variable, A eng.) 1111
26 2.7050 5174412 Cover Assy., governor (variable, C eng.) 1 (11
26 2.7050 5174415 Cover Assy., governor (limiting, A eng.) (less shaft and levers) 1(1f1
26 2.7050 5174416 Cover Assy., governor (limiting, C eng.) 1141
26 2.7051 5150889 Gasket, BOVEITNIOT COVET  1.uiuiivrresisiosasasecssaiserionsssssesenssssescnrsontsonss 1({11}1
26 2.7095 5174425 Shaft Assy., governor throttle (variable)  ......... e ieneeiieaiieeeaaas 1111
26 2.7095 5174431 Shaft Assy., governor throttle (limiting, A eng.) .......coeviiiiiiinnennnnn, 1 1|1
26 2.7095 5174432 Shaft Assy., governor throttle (limiting, C eng.) ...cccevevvivevneieiinnn.n. 1111
26 2.7100 148402 Bearing, governor throttle shaft  .........cccooiiiiiiiiiiiiiiiiiiiiiiiiiinne 2 |2 |2
26 2.7140 5176557 Seal, governor throttle shaft  ........cooiiiiiiiiiiiiiii 1 (1)1
26 2.7150 5153060 Retainer, throttle shaft packing  ....cciiiiiiiiiiiiiiiiiiniiiiiiiii e cenens 2 (2 1{2
26 2.7170 5158432 Lever, governor throttle shaft ... ..., 1]131
26 2.7175 5159003 Cam, governor cover (limiting, A eng.)  ..oviiiiiiiiiiiiiiiiiieeens 1]111
26 2.7175 5159004 Cam, governor cover (limiting, C eng.)  ...cciiiiiiiiiiieinniecnernineienens 11111
26 2.7175 5150946 Washer, governor cover cam (limiting speed governor)  ................ 11141
26 2.7175 142583 Retainer, 13/64" spring (limiting speed governor)  ................... e 11111
26 2.7178 5151737 Spring, governor cam control (limiting speed governor)  ................ 111
26 2.7178 5160880 Spring, governor cam control (limiting speed governor) B 1
- - 5158904 Housing Assy., governor control (C eng.) < . . 1 {171
- - 5158903 Housing Assy., governor control (A eng.) (includes indented items) 1|11
26 2,7230 103892 Plug, 3/4" €XPANSION  .iveiieiveriniiieneenreneeniereesereiosensisssnsensesecness 1 1 1
28 2.7230 103274 Screw, 5/16"-24x3/8" rd. hd. S8l.  ....iiiiiiiiiii s 1111
26 2.7230 114622 Gasket, 5/16" COPPET cevivverrrinrrnenrrnenenensenseersecsnsusennnenrensnenienens 11111
- - 5154438 Shaft Assy., governor operating (C eng.) ...cccoevvvivevneririennieneennes 11171
- - 5154437 Shaft Assy., governor operating (A eng.) ....ccevvviiviiiiirierirnniinenss 11111
26 2.7255 5154435 Shaft, governor operating  .....cciiiiiiiiiiiiiiiniiieriiecirieireas 1)1 11
26 2.7260 5150949 Bearing, governor operating shaft (upper) .........ccccvivviiiiiiiiinne.. 111
26 2.7260 5159080 Washer, governor upper shaft bearing  ........ccocevieiiniiiiiineienninn. 1 1 1
26 2.7260 113903 Screw, #10-24x7/16" rd. hd. 8l. . iiiiiiiiiiiiiiie e, 1111
26 2.7260 120391 Washer, #10 flat ... s 1111
26 2.7270 148403 Bearing, governor operating shaft (lower) ........c..cocviiiiiiiiinninninns 1 /1141
26 2.7280 5154403 Lever, governor upper operating shaft (A eng.)  ......cccocivvrvninnnn. 11111
26 2.7280 5154422 Lever, governor lower operating shaft (C eng.)  ......cccoevervnninnnn. 1 /111




Wotors Diesel SERIES 71 ENGINEfo

v C gy 27170

NOT SOLD  [27795 27770 27760 27790 27700 2.7690
= U3 SEPARATELY \‘ : -
27175 N \ * \ , o
el - 717
27175—— Do ’\ ;
27150 27780 27800 . ﬁ 2.7690
=274 27730~ A 27712

27045—— g LT
27050 — =

2.7051——/—<<:;')

27100

NOT SOLD
SEPARATELY

VARIABLE SPEED

LIMITING SPEED |
GOVERNORS 4

GOVERNORS

2.7280

27260
27260 — g 2.7590
27260—— o 2.7550
27260————&B

27540 27560
2.7580 [2.7570

27255 —————|

27650

27430 27430
27430 ~

£
J T
2.7001 b/ o o

f\
27230 27430

27230

27530
27290

27390

27380
27010

27001
2.7470 27460 27530

Fig. 26—Governor—Mechanical

? t Page 29




General W@W

SERIES 71 ENGINES

gy

QUANTITY PER

26 2.7520 5163514 Cover, governor weight housing (plain)
26,54 2.7520 5176837 Cover, governor weight housing (tapped)

26 2.7530 5150890 Gasket, governor weight housing cover

26 2.7520 190910 Bolt, 1/4"-20x2 3/8" hex. hd. ............
26 2.7520 103319 Lockwasher, 1/4" ... ..cccoiiviniienenrennnns

....................................

........................................

............................. sesessseses

........................................

26 2.7540 5183704 Spring, low speed (limiting speed gOVernor)  .........ccccoiivininininninnans
26 2.7550 5182560 Spring; high speed (limiting speed gOVEINOr)  ......c.ccevveinininiernceninnes
26 2.7560 5182555 Plunger, limiting speed governor low speed spring ..........ccccceceuenens
26 2.7570 5150892 Seat, limiting speed governor low speed Spring  ........cceciiiiiniiiiiiinn
26 2.7580 5150899 Cap, limiting speed governor low speed Spring  .......cceeveeneinininnnes
26 2.7590 5182556 Screw, limiting speed governor low speed spring adjusting  ............

26 2.7590 122161 Nut, 1/4"-28 BEX.  .ivvereiininiirneneniieneieersiatatteneernrestoneenesroroaessaens
26 2.7610 5182557 Retainer, limiting speed governor high speed spring  ...........counees
26 2.7615 5182558 Locknut, limiting speed governor spring retainer adjusting screw

26 2.7635 5182559 Housing, limiting speed governor spring adjusting screw ................

- - 445520 Bolt, 5/16"-18x3 1/2" hex. hd.  .iioiiiiiieiiiiiirieniiereeierenensennnenns

- - 103320 Lockwasher, 5/16" ..iiiiiiiiiiiiieiiieieiiietenieeieraessnsssensssnesnersrnsnsans
26 2.7650 5152944 Gasket, governor spring housing  .......ccceiiiiiiiiiiiiiiiiiiiiiiiiiiiiieiae.

- - 5172555 Housing Assy., gov. vari. speed spring (A eng.) (includes in-

- - 5172556 Housing Assy., gov. vari. speed spring (C eng.) dented items)

- - 445520 Bolt, 5/16"-18x3 1/2" hexX. hd.  ..ooeiiiiiiiiiiiiciiireeieercnenenenrenaenns

- - 103320 Lockwasher, 5/16" .. iiiiiiiiiiiiiiiieeieeteieeierntraerreenrenraeaseenenens
26 2.7690 5179613 Bolt (idler speed adjusting screw) (variable speed governor)

- - 123390 Nut, 1/4"-20 BEX.  civirirrrieinrrinieieeeirieeeeeneeaenaneenreenensnsnsnsnsennss
26 2.7690 103892 Plug, 3/4" €XpanSiOn  ....ccveveverrieriirienroeieneueneceseneieneasnraneeerarnens
26 2.7690 5167552 Plug, 1/4" PIPE ceierrieriieneieiieeiniierariensnsesseocnsmoncnsnsnensansennes
26 2.7700 5152944 Gasket, governor spring housing  .....c.coceiviieriiiiiiniriiicrioienincnasscnens
26 2.7712 148402 Bearing, governor variable speed spring lever .. .....ccciiiiiiiiiinen.
26 2.7720 5173964 Shaft, governor variable speed SPring  ....cccveviviviiiiiiieniniiieainnns
26 2.7730 5176629 Lever, governor variable speed spring (pallet)  ...........cccceeenenn,

- - 5179102# | Lever Assy., governor variable speed spring (includes roller) ........
26 2.7730 5152932 Washer, Spring lever .o iiiiiiiiiiiiiiiiiiiiieiieiiatietinieeriererstiaseenn
26 2.7730 223065 Screw, 5/16"-24x1/4" hex. socket hd. set  .......cocvviiiiiiiiiiiiininnn,

Pt bt b ek ek DD bt pt peb fed ek N DD pb bbb DN DD b b b e e pd b b et b DO D e e et el b el e b R R 00 DD DD

Pob ek ek ek ek DN b fd ek ek ek DD DN b ek ped DN DD bt b b b ek ek ek ek ek bed DD WP P ped ek ek b ek b e bt W R OO DD DN

FIG. ITEM PART

NO. NO. NO. NAME AND DESCRIPTION PP PR P
26 2.7280 5150898 Screw, (gap adjusting)  ....iciiiiiiiiii e 1/]1 141
26 2.7280 122161 Nut, 1/4"-28 BEX.  cevrriiiiiiiiiiiiicienirn it enracartsaresasnsncaenns 1 (1|1
26 2.7290 5185605 Fork, governor operating shaft (lower) .......cccoovviviniiiiiiiiinnnnn, 1 (1141
26 2.7290 139013 Screw, 1/4"-28X1/2" 86t .iiiiiiiieiiiii e 1111
26 2.7300 5150943 Pin, governor operating shaft lever ........ccociiiiiiiiiiiiiiiiiiiiiin, 1 (1|1
26 2.7310 5150394 Lever Assy., governor differential ... 141 {1
26 2.7310 5150941 Washer, governor differential lever .............cciiiiiiiiiiiiiiiiiinnn, 111 (1
26 2.7310 142583 Retainer, 13/64" S8Pring  .c..ccvveveviiirieneninierucnrineneirnssireneeseanns 1 (1141
26 2.7315 5150894 Pin, governor differential lever  .....cciiiiiiiiiiiiiiiiiiie 1|1 ¢}1
- - 5174443 Housing and Weight Assy., governor 1

- - 5174444 Housing and Weight Assy., governor } (includes indented items) 1

- - 5174445 Housing and Weight Assy., governor 1
- - 5150942 Pin, weight housing to control housing  .....cocceiiiiiiiiiiiiiiiiiiiinnnne, 212 |2
- - 5174447 Carrier and Weight Assy., governor 1

- - 5174448 Carrier and Weight Assy., governor } (includes shaft) 1

- - 5174449 Carrier and Weight Assy., governor 1
26 2.7380 5154501 RiSEr, SOVEINOT ..ceiiiiiiiniiueiientineineiaeisoiasenconsssonsssnesnsnnsannnns 1

26 2.7380 5154502 RISEr, OVEINOT ..iiiiiiiiiiiiitiitiiitiriiitiieeieteneeneneasneanenss 1

26 2.7380 5154503 RISEr, GOVEINOT .iiiiieriieerieciecrerieseerseensssnsessnssnssossesassseseenns

26 2.7390 5174455 Weight Assy., governor (includes bearing)  .......cccoveiiiieineninnnns

26 2.7430 5185154 Pin, governor weight ......cooiiiiiiiiiiiiiiiiiiiiii e

26 2.7430 5151487 Washer, governor weight pin = ...

26 2.7430 51785681 Ring, governor weight pin retainer ...,

- - 447196 Bearing, governor weight ... .o

26 2.7460 451905 Bearing, governor weight riser thrust ...

26 2.7470 954716 Bearing, governor weight shaft end ...

26 2.7470" 5150884 Screw, bearing retainer .........ccceiiiieiiiiiiiiiiiiiiic e

26 2.7470 5150897 Lockwasher, bearing retainer ........coceiviiiiiiiniiiiieiiieiiiiiieinenens

26 2.7510 5183268 Cap, governor weight housing  ......cccoiviiiiiiiiiiiiiiiiiiiiiiiiiee

26 2.7515 5165221 Gasket, governor weight housing cap ...

Pt ek pd ek ek DN bt ek ek b ekt DD DN b bed bk DD DD b b b b ek ek b Bk ped bk DND W M ek b ek ped ek ek ek ped B 00 DN DD

#May be used in place of pallet type lever.

Page 30

£z N



W MMotorns Déecel ~ SERIES 71 ENGINES

FiG. ITEM PART QUANTITY PER
_ NO NO. NO. NAME AND DESCRIPTION srlanlen
0 26 2.7750 5153007 Packing, variable speed governor lever shaft  ............coveeienns 1111
: 26 2.7760 5152940 Spring, governor variable speed (yellow stripe)  ......c.cccevvvriniienennns 111141
26 2.7770 5152938 Plunger, governor variable speed sSpring  .......cciiiiiiiiiiiiiiiiiiiinninnn 1 (11}1

26 2.7780 5152939 Guide, variable speed Spring pIUNgEr .....cceviiiiiniiiiiiiniiiirnassieeinns 1 ]1]1

26 2.7790 5152941 Retainer, variable speed Spring  ....ccciiiiiiiiiiiiiiiiiiiiiiii e e 1 (111

26 2.7795 5171784 +# | Stop, variable speed spring retainer .. ...cciiiiiiiiiiiiiiiiiiiiiiiiiii 1 (1)1

26 2.1795 5174430# | Stop, variable speed spring retainer  ......ciiciiiiiiiiiiiiiiiiiiiiiiieien, 1111

26 2.7800 5152962 Shim, variable speed spring (.015™)  ....cciiiiiiiiiiiiiiiiiiii i L T

26 2.7800 5153904 Shim, variable speed spring ((078™)  ...errriiiiiirirniiiirriiiiaens * x| x

26 2.7810 5177083 Screw Assy., governor buffer (with spring) ........coeviiiiiiiiiiiiiiiine 1 (11

END OF GOVERNOR ASSEMBLY

54 2.7890 5183994 Tube Assy., governor bearing lubrication ........cocciiiiiiiiiiiiiiinn, 1 j11{1

- - 5177752 Elbow, lubrication tube ... ..ottt 1711 {1

- - 5166265 Elbow, Jubrication tube restriction (stamped "R")  .....cccoeiiiiiiiininnne 11111

- - 137405 Connector, 1/4" inv. fl. tuDe  .ioriiieiiinriiieiineirrer e iereereenenas 1 (1)1

GOVERNOR-HYDRAULIC

27 2.8030 5178938 Governor Assy., hydraulic (A eng.) . . . 1 (1)1

27 | 2.8030 | 5178936 | Governor Assy., hydraulic (C eng.) (includes indented items) | ; | ; |,

27 2.8020 5171159 Bolt, governor to blower (with seal-washer)  ......ccvevevviniiiiininnnen. 4 |6 |6

27 2.8020 179826 Bolt, 5/16'-18x2" hex. hd. (governor to blower) ...........ccecceeierenanen. 2
- - 5155596 Washer, governor to blower bolt seal . ...ccoiiiiiiiiiiiiiiiiiiiiiiiiiee 2

27 2.8020 186647 Bolt, 1/4"-20x1" hex. hd. (governor to head) ........ccccovvrvvveenrnennenn. 2 |12 |2

- - 103319 LOCKWASNET, 1/4"  oeiiiiniiiiiirrinereerseiesetressresssessesersersssessnssensncn 2 (2 |2

27 2.8035 5150246 Gasket, governor {0 bIOWer ...iiiiiiiiiiiiiiiiirriiereeriirreniareeaanreanes 111 (1

27 2.8036 5150269 Gasgket, governor to cylinder head ... .c.iiiiiiiiiiiiiiiiiiniinniiiennenennns 1 ]1 (1

. 27 2.8040 453141 Screw, #10-32x1 3/8" hex. socket hd. (governor cover)  ............ 3 13 |3
N - - 115545 Lockwasher, #10 int. tooth ... ..iiiiiiiiiiiiiiiiiineeieiareennriennnnns 313 |3
ﬂ 27 2.8045 3249110 Gasket, GOVEINOT COVET  ...iiiivirrsirneisisiieciissiesnssisesnssssrsonsssarone 1]1 1
27 2.8060 3249114 Bushing, gOVErnor SUb-CAP  ....ccciiiieenrreecernrionceenncsnnernnrennsenscnnee 1 ]111

27 2.8070 3291725 Rod, governor fuel (C eng.) .ioiiiiiiiiiiiiiiieriiereeieneeenrnrrnens 1 (111

27 2.8070 3291724 Rod, governor fuel (A €Ng.) .ioiiiiiiiiiiiiiiirrierrriraneneeenenaenaanes 1|11

27 2.8080 120614 Nut, #10-32 hex. (governor fuel rod) . .ccieiiviieneiieeiereeneenenns 11141

- - 5193462 Gasket, governor fuel rod (at nut)  ....cecieieiiiiiiiiinirrriei e, 1|11 11

27 2.8090 3249112 Seal, governor fuel rod  ....cicciiiiiiiiiiiiiininaiee Meeseresesanatietenerannnare 1 ]1 11

27 2.8100 3249165 Spacer, governor fuel rod  .....ociiiiiiiiiiiiii 171 (1

27 2.8110 3249166 Disc, governor fuel rod spring  .....ccoiiiiiiiiiiiiiiiiiiin 1 §11(1

27 2.8120 3249117 Spring, governor fuel rod (short) ........cccccevviiiiiiiiiiiiiiniineinne, 1 {141

27 2.8130 3249116 Spring, governor fuel rod (1ong)  ....ociiiiiiiiiiiiiiiii e 1|1 }1

27 2.8160 3249173 Collar, governor fuel rod spring  .....cooiciiiiiiiiiiiiiiiiiiiiiiiiinin. 1|1 41

27 2.8165 3249144 Plug, ZOVETNOT SUD=CAP  .ieeviviiniiniiineiiiuiisrieneiiinsieciasssosnssnsecnses 111

27 2.8170 3292009 Knob, governor fuel rod  .....ciceieiiiiiiiiiiiiiiiiiiiiioreiieiicintiansesiinee 1 (1|1

27 2.8180 3249155 Screw, governor load lmit .. .ccoiiiiiiiiiiiiiiiiiiiiiiiii e 1 1 1

27 2.8180 121902 Nut, 1/4"-28 HEX.  .iiiieieiiiiirernireiiitentsstosseenncrarsesesnssesnsnasncnans 1|1 |1

27 2.8200 3292039 Plug, governor housing dummy hole  ......cccoviiiiiiiniiiiiiiiiiiinnenn, 11111

27 2.8210 5156913 Gasket, governor housing dummy hole plug  ....ccccevvreerininrnnnnnn, 11141

27 2.8260 3249110 Gasket, governor cover to SuUb-Cap  ....cciiiiiiiiiiiiiiiiiiiiiiii 1111

27 2.8280 5190627 Shaft, governor speed adjusting (A eng.)  ....ccoviiiiiiiiiiiiiiiiiieen., 1111

27 2.8280 3249134 Shaft, governor speed adjusting (C eng.)  .....ccooeiivriiiniirinvinnenenns 1)1 11

- - 107762 Pin, 3/32X5/8" COET  1oiiiririiiiitiiiiiiiiaireieereirirnenreenesrenenanes 111 |1

27 2.8350 3249111 Seal, governor speed adjusting shaft oil  .......ccciiniviiiiiiiiniin., 2 |2 |2

217 2.8360 3304158 Sleeve Assy., governor speed adjusting shaft (includes bushing) 1|1 |1

27 2.8363 5156913 Gasket, governor speed adjusting shaft sleeve  ...................... 2 12 |2

- - 3304052 Bushing, governor speed adjusting shaft sleeve  ........ccccevennne.... 2 12 |2

27 2.8365 3249149 Cap, governor speed adjusting shaft spacer  ........ccoieeivinniinnnnnns 1 1 1

27 2.8410 3249139 Lever, governor speed adjusting floating  .........c.ccciiiiiiiinninn 1)1 |1

27 2.8420 5193206 Lever, governor speed adjusting  ....ccoiiiiiiriiiiiiiiiiiiiiiiiiniieninen, 1 (111

27 2.8420 3249137 Pin, governor speed adjusting lever .....cocceiiiiiiiiiiiiiiiiiiiin, 2 [2 )2

27 2.8435 3249145 Fork, governor adjusting linkage spring ........ccocoiviiiiiinninnnnan.. 1 (1 {1

3 - - 3249154 Lockwire, governor adjusting linkage spring ........ccccvvviiiiinnnnnn 1|1 }1

* As required. #1200-1425 RPM use stop 5171784 and 5174430 with shims up to .325""; 1426-1825 RPM use stop
5171784 with shims up to .325'"; 1826-2000 RPM use shims only.

Page 31




W Hotorne Deiesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO NO NO. NAME AND DESCRIPTION 7 e le !
27 2.8440 3249133 Bracket, governor speed adjusting lever ........ eeeereerraeerreaaenas 11141 ﬂ
27 2.8450 3249153 Lever, governor speed adjusting terminal .. ......c.ccviiiiiiiiiiiiinan., 11111

27 2.8470 3249157 Shaft, governor speed adjusting terminal ... 2| 2| 2

27 2.8480 3304152 Sleeve Assy., governor speed adjusting terminal (includes bushing) 2|1 2] 2

- - 3304052 Bushing, governor speed adjusting terminal sleeve .................... 21212

27 2.8485 3249167 Plug, governor speed adjusting terminal sleeve (cup)  ................ 2122

27 2.8510 3291732 Piston, gOVErnor Servo-meter .....cciiiiiiiiiiiiiiiiiiiiii e, 1111

27 2.8520 3304053 Screw, governor hi-speed StOp ..ooeviiiiiiiiiiiiiiiiiiicrie s 1 (11

- - 120614 Nut, #10-32 heX.  .ooiiriiniiiriiiiiiiiiriiie ittt ciaetisaesaeanees 11111

27 2.8530 3291738 Spring, governor Speeder  ....iciiiiiiiiiiiiiiiiiiiitiieniiitiiniatieniiinene 11171

27 2.8560 5192785 Ball Head ASSY., BOVEINOT  ....uiviurnuinnininirnerinnsnnesineonceseinensonss 1]1(1

27 2.8600 3304155 Plunger Assy., governor pilot valve .......ccciviiiiiiiiiiiiiiiiiiiinninan, 1111

2.8040

2.8170 2.8110
2.8100

2.8080™\.

2.8045 28020 2.8180 2.8130

2.8090.
2.8060

- he 28420
e 2.8280

2.8470 2.8480
2.848N\w~@ \
2.8190 X

2.8190
2.8210 2.8200

2.8830

& 2.8020 2.8820

Fig. 27—Governor—Hydraulic

Page 32



W Motorne Diesel SERIES 71 ENGINES

FIG. ITEM PART . QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION P g pye
27 2.8610 5157328 Bearing, governor pilot valve plunger thrust ...........ccoiiiiniinnnn. 11141
27 2.8620 5192787 Ring, governor drive shaft .. .....cociiiiiiiiiiiiiiiiiiiii i 1111
27 2.8630 3304159 Valve AsSy., governor relief  ....cccoieiiiiiniiiriniiiiiriiiiii e, 1111
27 2.8640 5156913 Gasket, governor relief valve .....cceviiiiiiiiiiiiiiiiiiciniiiiineiiiia 11111
27 2.8690 110743 Pin, 3/16"x11/16" Straight .......ccccevieiimiriiiiiiineniniiiciornrcieeresans 22| 2
27 2.8690 132188 Screw, #12-24x1/2" fil. hd. (governor base)  ........cccccvvniirriniannes 313|3
27 2.8700 3307753 Ring, governor oil pump housing seal  .......ccciiiiiiiiiiiiiiiiiiiiin 1]1]1
27 2.8720 3249119 Gear, governor o0il pump drive ... 1|11
27 2.8730 3249118 Gear, governor oil pump driven .. ...cciciiiiiiiiiiiiiiiiiiiiiiiee e, 11131
27 2.8740 3249147 Stud, governor oil pump drive gear to base  ......c.oieiiiiiiiiiinin 1111
27 2.8750 3290175 Drive Assy., governor 1
27 2.8750 3290176 Drive Assy., governor } (includes indented items)  ............ 1
27 2.8750 3290177 Drive Assy., governor 1
- - 103320 Lockwasher, 5/16" (drive tO GOVEINOr)  .ciccvvvirieenereersrnrnininiassnneesane 4 | 4|4
27 2.8750 121917 Nut, 5/16'-24 hex. (drive tO GOVEINOI)  .....ccevieiuruiiiiireiinceienineiinnens 4 (4|4
27 2.8760 3224773 Gasket, drive to governor  ..... R 1111
27 2.8770 3224130 Stud, governor drive t0 OVEINOT  ......ceiieieiruriniiirniincnsrcniinnnnenes 4 |4 | 4
27 2.8795 3224084 Shaft, governor driven  ......ccccciieviiiiniriiniiiiniiiiieiiniieceiernnennes 11111
27 2.8800 3224085 Sleeve, governor driven shaft ........cccoviiiiiiiiiiiiiiiiii i 11111
27 2.8810 954498 Bearing, governor driven shaft  .........cccciiiiiiiiiiiiiiiiiii i 11111
27 2.8810 5169864 Screw, governor driven shaft spacer set  .....ccviiiiiiiiiiiiiiiiinn, 21212
27 2.8810 5169865 Nut, governor driven shaft spacer set SCrew  ........cceeeiviiinniiennnns 2122
27 2.8810 5169866 Gasket, governor driven shaft spacer set screwnut  ................ 2122
27 | 2.8820 3222490 Shaft, governor drive @ ....icciciriiiniiiiiiiiiiiiiinieineiiirisiiieciniennns 1
27 2.8820 3222893 Shaft, ZOVErnor drive ....ccciceiiiriinriiiiiniiiisrcrerioiriinrionsonscincees 1
27 2.8820 3222844 Shaft, governor drive . ...iiiiiiiiiiiiiiiiiiii e e 1
27 2.8830 954499 Bearing, governor drive thrust  ......c.ciiiiiiiiniiiiiiiiiiiiiieiiiiinnn, 11112
27 2.8830 120228 Bolt, 5/16"-18x5/8" hex. hd.  ...iciiiriniiiiniiiiiiiiiiiineiiiiiieianane, 2 (2142
27 2.8830 5171344 Washer, governor drive thrust bearing .......ccccvveriicriiiiiinniininnnns 21212
27 2.8830 103320 Lockwasher, 5/16" .eiiiiiiiiiiiciiniiiereinionieceesarasiesacsesneesasnss 21212
27 2.8840 3222845 Spacer, governor drive shaft bearing  .....coiviiiiiiiiiiniiiiniinniinn. 1
27 2.8870 123435 Bolt, 1/4"-28x5/8" hex. hd. (solenoid to governor) ..........ccceevrurenne 6 |6 |6
27 2.8870 103319 Lockwasher, 1/4" ..o ittt cenctsrresenerens 6|66
27 2,8870 121902 Nut, 1/4"-28 BEX.  cieveiininiiiniernrerersrucssasecteessrsressraasssessesessocsnons 6|66
217 2.8880 3292242 Link, governor starting solenoid .........ccciiiiiiiiiiiiiiiiiiiiiiiii i 1{1¢{1
27 2.8880 3292243 Bolt, governor starting solenoid link  ....cciciiiiiiiiiiiiiiiiiiiiiiii, 111141
- - 103319 Lockwasher, 1/4" ... .iiiiiiiiiiiiiitiiiiiiretiitieiariiriscesasisirsasstossscnss 2 (2 ]2
27 2.8880 121902 Nut, 1/47-28 heX.  .ecciciniiiiiiieniiieiniiisniorisecnsseririusnenssisssarserscns 2 (212
27 2.8890 5167491 Stud, governor starting solenoid  ........cciiiiiiiiiiiiiiiiiiiiiiii i, 1111411
- - 103321 LOCKWAShEr, 3/8"  i.iiiiiiiiiieiiiiiiienneiertiriietortrneasiiittasuesteroineanens 1111
27 2.8890 117049 Nut, 3/87-24 heX.  .iiiiriiiiieieiiereereeeniicenititinscsscessssssssssosesssoncnnes 1 (1)1
27 2.8900 3291909 Spring, governor starting solenoid  .......coeeiiiiiiiiiiiiiiiiiiiiiiiiii, 11191
27 2.8910 5166411 Tube Assy., governor operating (A eng.)  ....cccoviiiiiiieiiiiiienuiiniinens 1
27 2.8910 3229477 Tube Assy., governor operating (C eng.)  .ccceivriiiiriiaiirinrieciinnainss 1
27 2.8910 3223112 Tube Assy., governor operating (C eng.)  .cccicviiiriinrieiininrccrcrrnasones 111
27 2.8910 3224751 Tube Assy., governor operating (A eng.)  .c.ccciiiiiiiiiiniiiiiiiiiiiennnes, 11
- - 143343 Elbow, 5/16"x90° inv. fl. tube 1/4" P.T.  .ecceererrvineeeneneessnnneenninnens 1|11
27 2.8910 137422 Elbow, 5/16"x90° inv. fl. tube 1/8" P.T.  .ccceveerrrrvvnnnrnnnennnnnnnnonanns 11111
32,33 2.8920 5155879 Bracket, governor (C eng.) (between governor and cylinder 1]11:1
32,33 2.8920 5155880 Bracket, governor (A eng.) head; includes bushing) ........ 1111
- - 3222765 Bushing, governor bracket  .......ciiiiiiiiiiiiiiiiii e 1111
INJECTOR CONTROL TUBE
28 2.9001 5190539 Tube Assy., injector control (A eng.) 1
28 2.9001 5190542 Tube Assy., injector control (C eng.) 1
28 | 2.9001 5190540 Tube Assy., injector control (A eng.) . . . 1
28 | 2.9001 | 5190543 | Tube Assy., injector control (C eng.) (includes indented items) 1
28 2.9001 5190541 Tube Assy., injector control (A eng.) 1
28 2.9001 5190544 Tube Assy., injector control (C eng.) 1
28 2.9003 5161677 Bracket, injector control tube ............... eetereerarertetitetteritctanaronante 2|2 (2
28 2.9003 186630 Bolt, 1/4"-20x5/8" hex. hd.  ........c.....e. et etteereretetenetetenttnioreresnen 4 |4 |4
- - 103319 Lockwasher, 1/4" ............. cerernans Ceereteasecaeertaesestetatrtsesaaneessaes ‘14| 4|4
Page 33




General Motorns Diesel

SERIES 71 ENGINES

FIG. TEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s lanler
28 2.9007 5150259 Pin, injector control tube end ... .iiiiiiiiiiiiiiiiii e 1] 11 1
28 2.9009 5150263 Lever, injector control tube  ....cciiiiiiiiiiiiiiiiiiiiie e 11 1] 1
28 2.9009 142486 Pin, 1/8"X3/4" ZrOOVE .ceiiiiiieieineiiieionsceanseacaicasecntsannesenacnses 1] 1| 1
28 2.9012 5150994 Spring, injector control tube ... 1] 1] 1
2.9001
2.9003
2.9003 2.9007 2.9014 29014
Fig. 28—Injector Control Tube
28 2.9014 5150260 Lever Assy., injector control (includes SCrew)  ....cccevceevviieeneennenns 3| 4| 6
28 2.9014 5153618 Screw, injector control lever —  ......iiiiiiiiiiiiiiiiiiic e 6| 812
28 2.9022 5150990 Link, injector control tube to governor (mech. gov.)  .....ccoeeninennnn. 1] 11
28 2.9022 5150265 Pin, injector control tube link  ......ccciiiiiiiiiiiiiiiie e 1] 1] 1
- - 103361 Pin, 1/16"X1/2" COMEr ..iiiiiiriiiiiiiecniureesiiciocnnrnresscecnsannneeeoncens 21 2| 2
27,2 2.9022 3291724+ Rod, hydraulic governor fuel (LA-RA eng.)  ...ccovivinieieinincicenniannne 11 1] 1
27,2; 2.9022 3291725# Rod, hydraulic governor fuel (LC-RC eng.)  ........ eeerscasisatnareneenns 1 111
THROTTLE CONTROLS
(Variable Speed Mechanical Governor)
29,30 2.9030 5174103 Knob, throttle control  .....ciceiiiiiiieniiiiiiiiincerecnicriiernsnrsrncsereencnes 1] 11
29,30 2.9030 5171125 Lever, throttle control .....iciiiiiiiiiiiiiiiiiiiiiriiiiicie e 11 1] 1
30 2.9033 3222756 Washer, throttle control tube brake  ......iiiiiiiiiiiiiiiiiiiiiiiiiiiin 1] 1|1
30 2.9034 5173992 Shaft, throttle control knob (4 1/2" L.)  .coieiiiiiiiineciienceceearnnnennnns 11 1 1
30 2.9034 5174104 Shaft, throttle control knob (5-25/32" L.)  .ccivieiriiiiieiiiienenenencnnnns 11 1] 1
- - 5175079 Collar, throttle control knob shaft .......ccociiiiiiiiiiiiiiiiiniiiininninan, 1] 1] 1
30 2.9034 443136 Pin, 1/8"X1 1/4" BTOOVE .ivievieeenenencnrucnrecsensasnensnensscscncnsnsassones 1] 1|1
- - 139009 Screw, 1/4""-28x1/4" hex. socket cup pt. 8t  ....cccveiiiiinieiinennnnnnns 1] 1] 1
30 2.9035 5174105 Spring, throttle control shaft tension (2" L.)  .ceiiiiiiiieiiiiiieniiennnnns 1] 1} 1
- - 5175073 Bracket Assy., throttle control knob shaft (includes bushing)  ........ 11 1] 1
- - 3222765 Bushing, throttle control knob shaft bracket  .........ccovviiiiininnnn.. 2| 2| 2
30 2.9170 5168685 Plate, throttle control indicator ......cccciviiiiiiiiieiiineiniiiiiieriinenenns 11 1| 1
- - 1012417 Screw, #12-24x3/4" oval hd. 8l. .. .ciiveiiiiiiiiiiieeieee e er s 3 3| 3
- - 121391 Washer, 3/16" flat ...iciiiiiiiiiieiieiiiieereereeeeeererearaeeteaeaeaaaas 3 3| 3
- - 103089 Nut, #12-24 heX. .iiiiiiuiiiniiiiiiiiiiiiirnieeicoreteretnsrecesncesssncnsnrncncnes 31 3} 3
29 2,9240 5173993 Bracket Assy., throttle control shaft to flywheel housing (includes bshg.)| 1| 1| 1
- - 3222765 Bushing, throttle control shaft to flywheel housing bracket  .......... 2| 2 2
29 2.9280 5173995 Rod, throttle control (5 1/4" L.)  .ciceiiernirieieiiernrnemrerencnnrnneneesnenes 11} 1
- - 5175086 Rod, throttle control (Link) (2 13/16" L.)  ciiiiriiierininiercrenenennennnns 1] 1)1
29 2.9280 5172547 Rod (stud), throttle control (1 1/4" L.)  .ireriiiiiiiererareeeecneneneennns 1] 1] 1
29 2.9280 109408 Joint, 5/16"-24 Ball ceciviiiiiiiiiiiiiiiiiieiieeiiiiettaeneteretneentaatsiernenns 2{ 2| 2
- - 103495 Pin, 5/16" CLEVIS .ieiieiiieiniiiieieiiiiieirrneinecnneenartsenernernesaensennenes 2| 2| 2
- - 103362 Pin, 1/16"X3/4" COtEr .oiiiriiniiieiieieernenenreceraeaneseenenennrnearensnens 21 2 2
- - 122193 Nut, 5/16"-24 NEX. ceevierrrieienenienrerenenenseasnssessncssesceseesneencnsnness 41 4| 4
29 2.9290 5171125 Lever, throttle control rod (lower) (2 1/4" L., 7/16" shaft)  .......... 1] 11
29 2.9310 5175083 Shaft, throttle control €ross (15 5/8" L.)  .evcvrivrrinriereninerenserenannns 1] 1] 1
29 2.9310 3290823 Shaft, throttle control cross (8 5/8'" L.) toiviiiriirneriirineirenrncironsncns 111} 1
29 2.9310 5171324 Shaft, throttle control €ross (10" L.) .eiiiiriiiieriiirieieceesoanneeannnes 1 1 1
29 2.9330 5164320 Collar, throttle control cross shaft —  .........ccciiiiiiiiiiieriniieiiinnennes | x| =
- - 139009 Screw, 1/4"-28x1/4" hex. socket Cup pt. 8t  ..iceovveririninenininrnenennn Ll I

* As required. # Part of hydraulic governor assy. listed here for reference only.

Page 34



General Wotorns Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s lazlet
29 2.9340 5164318 Lever, throttle control cross shaft (4" L., 1/2" ghaft)  ................. 2 |2 {2
- - 5151519 Lever, throttle control cross shaft (2 1/4" L. 1/2" shaft)  ............ 2 {2 |2
29 2.9344 5174110 Bracket, throttle booster 8pring  .....ccocviiiiiiiiiieiiiiiiiiciereeaeaenans 1

29 2.9344 5172501 Bracket, throttle booster 8pring  ....cc.cviviiiiieiiiiieiiciieiiineneseennss 1 1
- - 179835 Bolt, 3/8"-16%5/8" hex. hd.  ...ievevevuireiiiinrensrenenerenersntrensonsesnnsnns 2 |2
- - 103321 LOCKWasher, 3/8" .iiiiiiiiiiiiieieieiieeinenirei et et s ieeraeeenestesrensons 2 |2
29 2.9347 5173038 Spring, throttle booster  .....ciciiiiiiiiiiiiiiiiiiiiicn e renae 1

29 2.9347 5172499 Spring, throttle booster . ....cciiiiiiiiiiiiiiii e 1 |1
29 2.9348 5173036 Eye, throttle booster adjusting  ......ccccoiiiiiviiiiiiiiiiiie e 1

29 2,9348 5172502 Eye, throttle booster adjusting  ...cccveveevrernreeneniierienereerrenieenens 1|1
- - 123179 Nut, 1/4"-20 DEX.  .eiiiiiiiiiiiiniiiieiieinerneiereseseeeneernnsensssesaannnss 2 |2 |2
- - 5186749 Nut, throttle control booster support (spring hanger)  ................... 1|1 |1
- - 5171045 Bolt, throttle control booster support  .....cccccciiiiiiiiiiiirieieeneeenenne. 171 |1

2.9330 1.2070 2.9347 29405 27170 2.7001
29170  2.9030
7.4005 29033  2.9030
'z
/ s/
. b!ﬁ:’vfwmn iy N
'I% 1Y
2.9034 ' lh‘
Fig. 29—Throttle Controls (Variable Speed Governor) Fig. 30—Throttle Control Knob

- - 5175085 Shaft, throttle control (T T/16" L.) .oeieeireieiiiiiiininiecreeneeieeresennaens 1 j1 |1
29 2.9360 5174122 Shaft, throttle control (link end) (10 7/8" L.)  .cciiiiiciricriienennennnens 1

- - 5175087 Shaft, throttle control (10' centers)  ......cccceiieeivinreensieieerenerarnenes 1|1 |1
29 2.9360 5166960 Shaft, throttle control (clevis ends) (12 3/4" L.)  .oievrirrieiniinenenanns 1

29 2.9360 5174123 Shaft, throttle control (link end) (16 9/16" L.)  ..ccovveririirnrninenrnnnns 1

29 2.9360 5166961 Shaft, throttle control (clevis end) (18 1/2" L.) .oriieirrirriecenrnecnnns 1

29 2.9360 5174124 Shaft, throttle control (link end) (27 15/16" L.)  .ceovvirriinencnrnnnnne. 1
29 2.9360 5166962 Shaft, throttle control (clevis end) (30" L.)  .cciiiiviirrriienierenrnernens. 1
29 2.9360 5172654 Link, throttle control shaft to lever  ......ccccveiiiiiiiiiiiiiiiiiieiiennnnnns 1 ]1 |1
- - 5169258 Bolt, link i sttt rere e et e s e rese e e re s e e nenaens 111 11

Page 35




W Hotors @aedd _ SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 371 a6
- - 116535 Clevis, 5/16"-24 .. ittt e sa e 1 1 1
- - 103495 Pin, 5/16"x31/32" CleVi8  .iccieiiiiiiniiiii e 11141
- - 103372 Pin, 3/327X1/2" COtLET  cevurruncennciunirniiineiiranernrneeeieesiaatiesaaenaanes 1]1]1
29 2.9360 109408 Joint, 5/16-24 ball  .oeiiiiiiiii e e 1 1 1
- - 121917 Nut, 5/16"-24 heX.  .ceervinirniniirneenrnnrnoriectiernscocneeneussinicesansnse 313 |3
- - 122193 Nut, 5/16"-24 hex. thin  ...iciiiiiiiiiiiiiiiiiiiiirricristeiiiiiieeees 313 |3
- - 121928 Nut, 5/16"-24 hex. L.H. thd. (link end shaft)  ........cc.civiiiiiiinnnnnna.n. 1 1 1
29 2.9405 5169253 Spring, governor lever retracting ... 11111
29 2.9405 5169235 Clip, retracting S8pring  ....ccociiiiiiiiiiiiiniieiiii ittt 1|11
29 2.9410 5172503 Lever, governor control .....iiiiiiiiiiiiiicir e 1 (1|1
29 2.9410 5172504 Lever, governor CONtrol ......icciveiiniiuieicnrieeisinencnmnereesensasneennns 11141
- - 1990665 Wire Assy., governor control (50™)  .....oeiiiiiiiiiiiiiiiiiiee 111141
- - 1990666 Wire Assy., governor control (90™)  ......ciiiiiiiiiiiiiiiiiiiireeae, 1]11]1

- - 5166957 Tube, governor control wire (11 11/16™ L.)  ..cccciiiiirininniniencnnennns 1
- - 5166958 Tube, governor control wire (20 9/16" L.}  ..cocciiiiiiiiiiiinceiiuneennns 1
- - 5166959 Tube, governor control wire (32 1/16" L.)  ...coiiviiiiiiiiiiiiiiiniinnns 1
- - 5161464 Pin, governor control wire swivel ... 11141
- - 5150941 Washer, SWivel PID  ..iiciiiiiiiiiiiiiiiiiiii ittt e e 11111
- - 142583 Retainer, 13/64" (SPring)  .cociiiviiiiiiiiimiiiiiiiiiiiieceiiiietrreeeeeaeaeas 1111
- - . 100659 Screw, #10-32x3/8" fil. hd.  ...iiiiiirieiiiiiiiiiii e 1111
THROTTLE CONTROLS
(Limiting Speed Mechanical Governor)
29,30, 2.9030 5174103 Knob, throttle control  ....coeieiiiiiiiiiiiiiiiiiiciiiiiier e 11111
29,30 2.9030 5171125 Lever, throttle control  .....cciiiiiiiiiiiiiiiiiiiiiiiiiiiiir e, 11111
30 2.9033 3222756 Washer, throttle control tube brake .......ccccoiiiiiiiiiiiiiiiiiininn., 11111
30 2.9034 5174104 Shaft, throttle control knob (5 25/32™ L.)  .cccvieviriiiniiiiiinieneninnnncnen. 11111
30 2.9034 5173992 Shaft, throttle control knob (4 1/2" L.}  .cccoviviiiiiiiiiiiniiiiininiinn, 1111
30 2.9034 443136 Pin, 1/8"X1 1/4'" ErOOVE .ieieeeriniinriieiruiniisceinsecieiieneaiecnesesncanns 111141
30 2.9035 5174105 Spring, throttle control shaft tension (2" L.) eetesstecesinttectntensantnanns 1 /1)1
30 2.9170 5168685 Plate, throttle control indicator ceeerescsnsesrinens veersenes rereeresanesees 1111
- - 101247 Screw, #12-24x3/4" oval hd. 8. ..e.cciiiiiiiiiiiiiiia eerererereaenas 3 (3 1}3

Fig. 31—Throttle Controls (Limiting Speed Governor)

* As required.
Page 36




W Motors Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION srlanilen
- - 120391 Washer, 3/16" flat  ..o.oiiiiii e 3133
- - 103089 Nut, #12-24 heX.  ...oeiiiiiieiniriiei ittt et sist b st s o 313}3
29 2.9240 5173993 Bracket Assy., throttle control shaft to flywhl. hsg. (includes bushing) 1111
- - 3222765 Bushing, throttle control shaft to flywheel housing bracket  ............ 2124}2
29,311 2.9280 5173995 Rod, throttle control (5 1/4" L.)  .coeeviiimimmnimniiiiiniiiieneneceene, 1|11
29,31 2.9280 5172547 Rod (stud), throttle control (1 1/4" L.)  .cceveeriiiniiiiiinnniiinneennaen. 1]1(1
29,311  2.9280 109408 Joint, 5/16"-24 Dall  .eecocviiriiiiiriiiirneeeairreae e et st r e 2121|2
- - 103320 Lockwasher, 5/16™ ..iiiiiieiuiernirrinrnieenereictittiiinni et ssanenaenes 2|22
- - 122193 Nut, 5/16"-24 heX.  ..ccevierniierierirnciasitiiiiietie e tiaeraasettees 4 14| 4
29 2.9290 5171125 Lever, throttle control rod (IOWeT)  ...cccccieiiiiiiiririrnmmaneinieninieiiee, 11141
31 2.9310 3290823 Shaft, throttle control cross (8 5/8" L.)  .c.ccoriuiiiiinnnrininniiinneeen, 1111
31 2.9310 5171324 Shaft, throttle control cross (10" L.)  .cccoveiiiiiiiiininnieniiiiinienanens 1|1 1
31 2.9330 5164320 Collar, throttle control cross shaft  .........ccoiviiiiiiiiinianicninnnn 1111
- - 139009 Screw, 1/4"-28x1/4" hex. socket cup pt. set ... 11111
31 2.9340 5164318 Lever, throttle control cross shaft  ......c..ccoiviiiiiniiiciiiinin. 2122
31 2.9360 3290825 Shaft, throttle control (16 1/8" L.)  .cccvvviieriiminiiiiimiiniiiinniinceeee. 1
31 2.9360 3290826 Shaft, throttle control (21 T/8" L) ceeeeiiiiiiiiieiitiniieresisiciinssananas 1
31 2.9360 3290828 Shaft, throttle control (33 3/8" L.)  .eeririiiiiiiiminiiiieniieneans 1
31 2.9360 109408 Joint, 5/167-24 DALl .ieiiiiiiiiieieice s s 2122
- - 103320 Lockwasher, 5/16" .o.iiiieiiiiniiemiernrinnineiiissiatiiiistiantasaeneee 21212
- - 121917 Nut, 5/16"-24 heX.  .cooeieriniriiannintiieniiniiierritrieesressctasesasnees 4 14| 4

THROTTLE CONTROLS
(Hydraulic Governor)

30,32 2.9030 5174103 Knob, throttle control  ....cciemiiiiiiiiiiniiiiinniriicnieinnieneeeens 1|11
30,320 2.9030 5171125 Lever, throttle CONtrol  ....ccceuiiriiiereneretiiiiiiiiiiiiereenisaesene 1111
30 2.9033 3222756 Washer, throttle control tube brake  ........c.ccccciiiiiiiiiiiiniiinecn, 11141
30,32 2.9034 5174104 Shaft, throttle control knob (5 25/32" L.} cieiciiiieniiiiieniiniiiensaiioens 111 1
30 2.9034 5173992 Shaft, throttle control knob (4 1/2" L.}  coceeceiimiiiniiiiiniiininiininneenas. 11141
30 2.9034 443136 Pin, 1/8"X1 1/4" ErOOVE .ceveeeruieescsroesiontenisesnnminmmasiesacosnasnisnnees 1|11
30 2.9035 5174105 Spring, throttle control shaft tension (2" L.)  .ccoeviieimmminianenniiueneens, 1{11!1
4 2.9038 3292337 Control Assy., vernier throttle (includes indented items) ................ 111 (1
34 2.9040 3224408 Knob, vernier throttle control .........cccoiieiiiiioiiiiiiiineniie. 11111
34 2.9070 3291979 Spring, vernier throttle control 1ock  ..oiiciiiiiioiiiiiiiiiciiieine. 1111
34 2.9070 112871 Screw, #6-32x5/16" rd. hd. sl.  ........ erertaccecrsannsnsassatstsnasasenes 21212
34 2.9080 3224425 Worm, vernier throttle control  .....ccicoiiiiiiiiniiiiciiiiiiin. 11141
34 2.9085 3224405 Shaft, vernier throttle control ........cccccviiierinimniiaiiniin 1§1(1
34 2.9090 3224410 Gear, vernier throttle control worm  ....cccoiiiiiiniiiiniiiniinnen 1111
34 2.9090 106958 Key, 1/16"x1/2" WoOdruff — .....cooiieriirmiiminiiiiiiiniiiienniarieecaees 1{1(1
34 2.9100 3224409 Bushing, vernier throttle control worm  .....cccoiiiiiiieiiiinie 1]1(1
34 2.9100 106498 Lockwasher, #12  ...ciiiiiiioriinniiiiniciiiiniiiiienne. ecteossarsranssansease 11141
34 2.9100 103089 Nut, #12-24 BeX.  eeuviiruirmmimmuierrenimeitiiiioniiiinnmestesncrasisnene 11141
34 2.9110 3224407 Button, vernier throttle control lock  ..c..coiiiiiiiiiiiiiiinnininie. 11111
34 2.9120 3224406 Pin, vernier throttle control lock button  .....coviiiiciciiiicniinienen. 1111
34 2.9130 3224413 ‘Spring, vernier throttle control lock button pin  ....cocoeiieenninneen. 111141
34 2.9140 3292336 Cover, vernier throttle control  .....ccociiiiiieiiiiiniiiieninian. 11111
- - 3292274 Plate, throttle control indicator (with vernier control)  ...iceieeieienen 1111

- - 5190450 Lock, throttle control indicator plate  ....coieeiiiiiiiniiiiiiieciiiie. 222

- - 133046 Bolt, 1/4"-20x7/8" rd. hd. 8l.  ..cooieieiiiiimmiiiininaiiens e 31313

- - 103319 Lockwasher, 1/4"  ...ccciiveiiinineranieenisininien Neeesesrresntensnnsronsasnane 3133

- - 123179 Nut, 1/4"-20 heX.  ..ccrviirrrerrurruerncrineeresiiiiiiiemessnneiessassasnces eeeas 31313
30 2.9170 5168685 Plate, throttle control indicator — ......coccciiiiiiiiiiiiioiiininii. 11141
- - 101247 Screw, #12-24x3/4" oval hd. 8l.  ..ocoiiiiiiiiiiiii e 3133

- - 120391 Washer, 3/16" flat  ...oeiiiiiiiiiiiiiiii e st 31313

- - 103089 Nut, #12-24 heX.  .ieoeverieniuoricisuiniestoniistrinaiotecsrsosirstesesansssoseses 3133
32 2.9190 5166494 Coupling, control shaft to knob shaft ..o, 17111
- - 139013 Screw, 1/4"-28X1/2" 86t  .cciiiiiiiiiiiieiieii st 4 1414
32,33 2.9220 5171039 Bracket Assy., governor control shaft (includes bushing) ....ccceeeeennne 1|11
32,33 2.9220 179839 Bolt, 3/8"-16x1" hex. hd.  ..cceiiiiiimiiiiiiiiiniiic e 21212
- - 3222765 Bushing, control shaft bracket —  .....cocciiiiiiiiiiaiiiiiiii, 1]1/1
29 2.9240 5173993 Bracket Assy., control shaft to flywheel housing (includes bushing) .... | 1 171
- - 3222765 Bushing, bracket  ......cciiceiiiiiiiiiiiiiiiienien. pescensnasaenen cevsesesnrenees 212 |2

Page 37




W Hotorvs Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION srilanlen
29,331 2.9280 5173995 Rod (stud), throttle control (5 1/4"™ L.)  ..oeiiiiininiiiiireiecreriineenenenes 1|11
29,33 2.9280 109408 Joint, 5/168" DALl ..o.iiiiiiiiiiiiiiieirtrinenerareneenianesereeraererternrenreerns 2122
- - 103320 Lockwasher, 5/16™ . ..iiiiiiiieriiiiiieriererereeeeenrnreeeranreesrnesnsnens 2 12| 2
- - 121917 Nut, 5/16"-24 NEX.  .iireuvirerirrnrineinrsncenruiessrncrnconsisrassessnsensennenns 4144
29 2.9290 5171125 Lever, throttle control rod (IOWEr)  .vceveveriiriiriecnenienenensincnecerncnes 11111
33 2.9300 5171125 Lever, throttle control (FEAT)  ......icececveevrnenrneruencenrnencorenessenenrnnees 1111
32,33 2.9360 5171571 Shaft, throttle control (22 3/8'" L.)  .ererieririrmreiireieieieinireaneesasesnens 1
32,33 2.9360 5166493 Shaft, throttle control (21 9/16" L.)  .ivveveiiiriiieiiinrieninneireecrnerenensnss 1
33 2.9360 5171510 Shaft, throttle control (22 7/8" L.)  .ovivereiriiieiinrieeiineienenneenenencnsn 1
32,33] 2.9360 5171572 Shaft, throttle control (28 1/8" L.)  .cecvriiiriinienirneeiiieninieneeieneneenss 1
32,33 2.9360 5168465 Shaft, throttle control (27 5/16" L.}  .ceiiereieieiniiineinrcrinirenenenes 1
33 2.9360 3290477 Shaft, throttle control (25 1/8" L.)  .ivveveriieiiiiniiiiiiinieirreienieiacnenss 1
33 2.9360 5171511 Shaft, throttle control (28 5/8" L.)  .iciiiiiiviiieiieiirereiecieiinecencnenss 1
Fig. 32—Throttle Controls (Hydraulic Governor)
1.5001  1.2070
Fig. 33—Throttle Controls (Hydraulic Governor}
1.5001
2.9280
2.9300
32,33 2.9360 5174023 Shaft, throttle control (39 5/8" L.)  .eiieiiiiirreieineneeneeneeeneesenenneninan 1
32,33 2.9360 5167287 Shaft, throttle control (38 13/16" L.)  ceoivveveirneererereenreennennensonenenns 1
32 2.9360 5168687 Shaft, throttle control (37 1/8" L.)  ..oiciiiiieiiieieeneneeenenenenenennenenns 1
33 2.9360 5171512 Shaft, throttle control (40 1/8" L.)  ..oeviiiiiiirninrirenenenarnenrenrnennensn 1
32,33 2.9390 3222760 Lever, throttle control 8haft  ........ccccveiviiniiierereniereeencnrenencnnensens 11111
- - 106276 Bolt, 1/4"-28x1 1/8" heX. BA.  .iieuviuiiniiiiiineineeneeneernnreeseenseneeeeenns 11111
- - 103319 LOCKWABNET, 1/4™  ooririiiiieeiierieiereeeeneteeenneenasnessnssnnsrnessnssnnen. 11111
- - 121902 Nut, 1/4"-28 REX.  .cvuiirneiiniineerneernerunrnsstsesiostoncneernsesnsennssnsennsonns 11111




O

General Moterns Diesel

SERIES 71 ENGINES

FIG. ITEM PART NAME AND DESCRIPTION QUANTITY PER
NO. NO. NO. 3-7114-71|6-71
32,33 2.9400 3224744 Link, throttle control shaft lever ........cccoiiiiiiiiiiiiiiiiiiiiiiiiiiiinnn., 1§11
- - 114783 Pin, 1/4" CleVIS coiiiveiiiieirinrieiriniennannsaseastaesasusesensssasassrorsssress 2 (2] 2
- - 103361 Pin, 1/16"X1/2" COLET  civiniiiiiiiiiiireininrerrseneanssnsnsasasacnsaseresasans 2{2] 2
- - 5156530 Spring, governor lever retracting  .....cccciiiiiiiiiiiiiinii ereeenrenes 1|1
32,33 2.9410 3249132 Lever, governor CONtrol .....icviiiiiiiiiiiiiiiiiiiiiiiniiiioinsiinieiaiiniones 111]1
- - 106276 Bolt, 1/4"-28X1 1/8" hex. hd.  ...ecveieiinrniniieiiierneiniiiiirieeiiiniiiaeanes 11| 1
- - 103319 LOCKWASNET, 1/4"  coniriiiiiiieiiiiiiiirieeeueeteronnnreaasasaossssssesnsnnassensnses 11111
- - 121902 Nut, 1/4"-28 REX.  .e.civiviiiieieneiereetniirececerscarecnnresresssrensesnsesnsnsnce 1111
2.9040
29110 29120
2.9130
2.9070
2.9090 2.9085
-
2.9100
Fig. 34—Vernier Throttle Control Knob
RIR CLEANER
4 3.1001 5183248 Air Cleaner Assy., light duty 1112
35 3.1001 5183228 Air Cleaner Assy., 10" dia. heavy duty 1
35 3.1001 5183231 Air Cleaner Assy., 12'" dia. heavy duty (includes indented 1
35 | 3.1001 | 5183233 | Air Cleaner Assy., 14" dia. heavy duty o “)es indente 1
- - 5193590 | Air Cleaner Assy., 10" dia. (after) Hems)  eeereenienee 1
- - 5183858 "Air Cleaner Assy., 12" dia. (after) 1
- - 5183859 Air Cleaner Assy., 14" dia. (after) 1
36 3.1010 5193152 Cup Assy., light duty air cleaner ........ccoiviiiiiiiiiiiiiiiiiiiiiiiiee. 1 (12
35 3.1010 5193164 Cup Assy., 10" dia. heavy duty air cleaner  .......cccciiiiiiiiininnna, 1
35 3.1010 5193156 Cup Assy., 12" dia. heavy duty air cleaner  .......c..cceieieiininnnn. 1
35 3.1010 5193160 Cup Assy., 14" dia. heavy duty air cleaner  .......ccceieiiiiiinnnnnns 1
35 3.1040 5193163 _Screen, 10" dia. heavy duty air cleaner ..., 1
35 3.1040 5193492 Screen, 12" dia. heavy duty air cleaner .......cciiiiiiiiiiiiiiiiana, 1
35 3.1040 5193494 Screen, 14" dia. heavy duty air cleaner  .........cciiiiin, veoreens 1
36 3.1045 5193150 Baffle, light duty air cleaner  ......ccciiiiiiiiiiiiiiiaiiieiiiiciiiieiieaa, 1 1 (2
36 3.1045 5193149 Ring, light duty air cleaner baffle snap ............cccoveiininiiiiiinnan 1112
35 3.1055 5193157 Gasket, 12'* dia. heavy duty air cleaner element ...............coooeaeel 1
35 3.1055 5193159 Gasket, 14" dia. air cleaner cup assy.  ...evcevciiirieniiineniniiiieiaiann, 1
36 3.1070 5193669 Bolt, light duty air cleaner .........cccoviiiiiiiiiieiieiirisiiiiininnieieenas 1{1)2
- - 5193165 Clamp Assy., 10" heavy duty air cleaner oil cup retaining  ........ 1
35 3.1070 5192412 Rod Assy., 12" and 14" heavy duty air cleaner side  ................ 2 {2
35 3.1100 5183230 Hood, air cleaner air inlet  ........coieiiiiiiiiiiiiiiiiiiiiiii 1
35 3.1100 5183232 Hood, air cleaner air inlet  ........cocoviiiiiiiiiiiiiiiiniriiiiiii s 1

Page 39




W Hotorns Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION srilanile
35 3.1100 5187131 Hood, air cleaner air inlet  ........ccciviiiiiiiiiiniiiiieniiciiniiiinieieenees 1

35 3.1200 5174842 ElIbow, air inlet .eviciieiiiiniiennincniiionieiieisinrisosnsiiersicorsesnesesasenss 1j1

35 3.1200 5174844 Elbow, air inlet  ..ciiiiiiiiiiiiiiiiiiiiiiiii it cs e e ne e 1

35 3.1200 186619 Bolt, 3/8"-16x1 1/8" hex. hd.  ..cceciiiiiiiienrieieriiiiiiiniiierrrncenrnenes 4 | 4

35 3.1200 179859 Bolt, 7/16"-14x1 1/8" hex. hd.  ..iccviiiiiiiiiiiiiiiiiiir e s eees 4

35 3.1220 5183229 Strap, air cleaner mounting (10" cleaner) ..........cceveiieiiiiiniiennerense. 2

35 3.1220 5185800 Strap, air cleaner mounting (12" cleaner) ........ccccevireeieiiininirinainea. 2

35 3.1220 5185801 Strap, air cleaner mounting (14" cleaner) ........cc.cevererecrnvoeneseconnses 2

NOT SOLD
SEPARATELY

Fig. 36—
Air Cleaner (Light Duty)

NoT soib || i
SEPARATELY |I'@

3.1070
3.1045

Fig. 35—Air Cleaner (Heavy Duty}

36 3.1260 5174854 Pipe, air cleaner to inlet housing (open units)  ..........ocevevveninvnenn. 1
36 3.1260 5183872 Pipe, air cleaner to inlet housing (units with hoods)
36 3.1260 5174855 Pipe, air cleaner to inlet housing (open units)  ..........cooevvvvinennenn.
36 3.1260 5183873 Pipe, air cleaner to inlet housing (units with hoods)  .................... 1
36 3.1260 5174856 Pipe, air cleaner to inlet housing (open units)  ......ccevvivivininrnnnnens
36 3.1260 5183874 Pipe, air cleaner to inlet housing (units with hoods)
5183904 Hose, air cleaner inlet pipe (4 1/2"x4" 1.D.) * | =

36 3.1280 5173575 Clamp, air cleaner inlet pipe hose L

—

H
.
.
* W =

............................................

* As required.
Page 40




General MWotons Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION slenlen
AIR INLET HOUSING

2 3.3001 5166894 Housing Assy., air inlet 1

2 3.3001 5166893 Housing Assy., air inlet (includes indented items) 1

2 3.3001 5166773 Housing Assy., air inlet (single inlet) 1
2 3.3001 5166951 Housing Assy., air inlet (dual inlet) 1
37 3.3001 179844 Bolt, 3/8"-16x1 5/8" hex. hd.  ...ccoiiiiiiininiiiiiiiiiiiiniiinniineens 4 1414
317 3.3001 179847 Bolt, 3/8"-16x2" hexX. hd.  .coiieiiiiiiiiiiicciienirsie e 1
37 3.3001 179848 Bolt, 3/8"-16x2 1/4"" hex. hd.  ...coiiiiiimiiiiiiiiiiii e 1
- - 103321 LOCKWAShET, 3/8"  ciuiiuiereiiiiiuriiiiriieeiertienioraiennressisssessencneoesacnns 4 14 |6
37 3.3003 5166713 Housing, air inlet  .....coeieiveiiiiriiiiiiiiiiiiniieiiiiiiinienisreosenansnee 1

317 3.3003 5166742 Housing, air inlet  ...c.ccoeiincrieieienrineneroisassestiiaieistiiiirninecansees 1

37 3.3003 5166763 Housing, air inlet (single inlet)  .....ccocciiiinniiiiiiiiiinnnn.. 1
37 3.3003 5163202 Housing, air inlet (dual inlet)  ..cocoviieeiiiiiieniiiiiiiiiiia.. 1
37 3.3005. 5158616 Tube, air cleaner mounting ....ccceereiiiiiiieiiiiiiiieiiiiienaaiee, 1 2
37 3.3005 5166913 Tube, air cleaner mounting  .....oicieieiiiiiniiiiiiiiiiieiiiaiien. 1

- - 5166716 Gasket, air inlet housing flange  .......ccciceiiiiiiiiiiiiiiiiiinni. 111

- - 5166770 Gasket, air inlet housing flange ..o 1
37 3.3020 3290576 Plate, air inlet housing striker — .....c.cciieiiiiniiiiiiiiiiiniiii. 1

37 3.3020 3290611 Plate, air inlet housing striker  ......cciciiiiiiiiiiiiiininiinn.. 1

37 3.3020 3290399 Plate, air inlet housing striker  .............. cersnesens ceetrererserrensarsinees 1
37 3.3030 3290577 Gasket, air inlet housing striker plate  ......c.ccoeceiiiiiiiniiciiciine. 1

37 3.3030 3290612 Gasket, air inlet housing striker plate  ............. ceusensasssasensasaansetses 1

37 3.3030 3290572 Gasket, air inlet housing striker plate  .......cccoooiiiiiiiiiiiiinnn 1
37 3.3040 5172029 Valve, air inlet housing shutdown ........cceeiiiiiiiiiniiiiiniaiinee. 1

Fig. 37—Air Inlet Housing
Page 41




| W 77{0{0% Deesel SERIES 71 ENGINES

FiG. TEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 3711271671
37 3.3040 5172030 Valve, air inlet housing shutdown .......cccoiiiiviiiiiiiiiieiinrnenns 1
37 3.3040 5172031 Valve, air inlet housing shutdown  ..........cccceviiiiniiininininnnannn.. 2
37 3.3040 142485 Pin, 1/8"X5/8" GrOOVE .eecvuiiniieiirenieniiereneseneeeeensnesnernsesssnnens 2|24
37 3.3050 3290578 Shaft, air inlet housing shutdown valve .........cccvivnieveninvennnenens 1
37 3.3050 3290613 Shaft, air inlet housing shutdown valve .............c.coovvninvneninrnnnnns 1
37 3.3050 3290567 Shaft, air inlet housing shutdown valve ...........cccvviiiivnenennnnnns 1
37 3.3050 103341 Washer, 3/8" flat  ..icueiieriiiiiiieiiie e e et et eenn e eeas 1|11
37 3.3050 107762 Pin, 3/32"K5/8" COMET  ciiuviiiirennrireieinivinieisereensssenereeseennens 1]1(1
37 3.3055 5182977 Seal Ring, air inlet housing shutdown valve shaft  .................... 2122
37 3.3070 3291796 Spring, air inlet housing shutdown valve tension ........................ 1111
37 3.3070 104919 Ball, 5/16" dia. 8teel ......c.iiiiiiiiein e ee e eaaanas 1 (111
37 3.3080 5168276 Lockplate, air inlet housing shutdown  ..........ccoeivivuiinnrennnnnnnn. 11111
37 3.3080 180016 Bolt, 1/4""-20%1/2" hex. hd.  ....covivniiiiriiernieneieeereneeeenennneenns 21212
- - 103319 LOCKWAShET, 1/4™ oot iiicieeieeneeeneern ettt stne s eeeesneesnnees 21212
37 3.3090 3290624 Lever, air inlet housing shutdown valve  ........ccocovvvvvivieennennnnn. 11111
37 3.3090 5168374 Nut e, eeeteenrentiattbeeutietentiresnanetnnenstanenaenans 111 (1
37 3.3090 103361 Pin, 1/16"K1/2" COET  oienirrneieinniinnniennerenereneenaeeannaeennssnnneens 1711
37 3.3090 142485 Pin, 1/8"X5/8" BIrOOVE  .eeeuiiineiiiiiinniinnseaernerennesnnesennerennnees 1 (171
37 3.3090 120392 Washer, 1/4" fIat  ..oceeurieiniiiiiiiie et e e evaee s e e e eeeeeeeeeens 1111
37 3.3250 1990665 Wire Assy., air inlet housing shutdown control (L. 50")  ............ 1111
37 3.3250 1990666 Wire Assy., air inlet housing shutdown control (L. 90")  ............ 1 (111
37 3.3250 100659 Screw, #10-32x3/8" fil. Bd. .iiiiiiiiiiirei e eere e 1(11f1
- - 110730 LockwWasheT, 3/8" .oo.iiiiiiiiiiiiriieiiieriecieeeeeeeeneenneeneseennesennens 1/1]1
- - 122236 Nut, 3/8"-24 NEX.  1revtiiiiiniieriiie it eeetneeerieeeeeniaeesraeseesneresenns 1(1¢1
- - 5186687 Plate, air inlet housing shutdown control  ........coeevvveevenrenninnnnnnen. 1111
37 3.3270 3290569 Clip, air inlet housing shutdown control wire  .........cocovvvueevnvnnnn, 1{11]1
37 3.3270 123298 Bolt, 1/4"-28x3/8" hex. hd.  ....cceiieiniiiiniieeieeieeeee e 1|17]1
- - 103319 Lockwasher, 1/4" .o e eeeetee e ee e e e 1111
37 3.3270 121902 Nut, 1/4"-28 heX.  tioeeriiiiireriiiee et ceeeeetieeeeteaeesreeeeaeseseens 111
BLOWER
1 3.4001 5158145 Blower Assy. (C eng.) 1
1 3.4001 5158147 Blower Assy. (A eng.) 1
1 3.4001 5158146 Blower Assy. (C eng.) . . . 1
1 3.4001 5158148 Blower Assy. (A eng.) (includes indented items)  .......... 1
1 3.4001 5157396 Blower Assy. (C eng.) 1
1 3.4001 5157393 Blower Assy. (A eng.) 1
38 3.4001 179866 Bolt, T/16"-14%2" hex. hd.  .ooiiiiiiriiiiiiiiieceereeeeeeereee e eeeseeeen, 4 14 |8
38 3.4001 5150238 Washer, blower attaching bolt  .......cevviviniinieiieeneiieeneeennennseninn, 4148
- - 5192752 Blower Kit, installation s . *
- - 5192753 | Blower Kit, installation } (I‘Ii’sctla“l‘;:f'l :i; parts required for *
_ - 5192754 Blower Kit, installation | .nstallation) ...
- - 5192796 # | Blower Kit, TEPAIT ..ievvuuiiiiiiiiiiiiiieiriteetireeereeeereeeeereneseeenn s L e
38 3.4010 5150235 Gasket, DIOWET ..iiiiiiiiiiiiiiii i et 1
38 3.4010 5150236 Gasket, DIOWEr ..o e 1
38 3.4010 5150237 Gasket, DIOWET ..iiiiiiiiiiiiiiiiiii et e e 1
38 3.4020 5155865 Housing, BIOWer  ....cociiiiiiiiiiiiiiiiiiiiieecetieiiei e e e e eeaennnenes 1
38 3.4020 5157199 Housing, PIOWETr ...i.iiiiiiiiiiiiiii e e eee v e 1
38 3.4020 5155866 Housing, BPIOWEr .....iiiiiiiiieiiiiiiiiiiie e eereee e 1
37 3.4025 5150779 Screen, PIOWET  ....ouieiiiii ittt e e e, 1
37 3.4025 5150780 Screen, DIOWET  ..c.oiiiuiiiiiiiiiiiiiet et ree e e 1
37 3.4025 5150988 Screen, PIOWET  ......cccvviiiiiiiiieiiiiiiiii ettt teeee e, 1
- - 5192793 Rotor Set, blower . *
- _ 5192794 Rotor Set, blower (includes one upper and one lower rotor *
_ B 5192795 Rotor Set, blower ABYY.)  cerrrriiiiiiiiieiire e eeeaaaaas -
38 3.4030 5179047 Rotor Assy., blower (L.H. helix, lower)  ......... Ceriestereearennrenenns 1
38 3.4030 5158142 Rotor Assy., blower (R.H. helix, upper)  ...........ccoevvevvnnnnnnnnn., 1
38 3.4030 5179048 Rotor Assy., blower (L.H. hélix, lower) i, 1
38 3.4030 5158144 Rotor Assy., blower (R.H. helix, upper)  ....... cereittereaeiarareenrans 1
38 3.4030 5179049 Rotor Assy., blower (L.H. helix, 1oWer)  ....ccovevenvvvnneeennennnnnn, 1
38 3.4030 5157232 Rotor Assy., blower (R.H. helix, upper)  ............ cereresens vearen 1

* As required. # A blower kit includes items 3.4040, 3.4060, 3.4090, 3.4160 and 3.4190.
Page 42




g

gy oded

S

oeer'e OZEY'E 0SEV'E 09e¥'E oLer'e
OoveEV'e /

SELVE oglv'e

SELV'E

6TLyre—<

Q0EY'E  0BEV'E 06E¥'E O0VY'E olvy'e

3lvid aN3 olvye oovy'e 0Tyv'e

SINION3 LZ S3NN3S




Genenal Motens Diesel

SERIES 71 ENGINES

QUANTITY PER

FIG. ITEM PART
NO. NO. NO. NAME AND DESCRIPTION T T PR
- - 5165289 Plug, blower rotor  .......occiiiiiiiiinennnn. et snreraettttaranraneaneanenns 11111
- - 142522 Pin, 1/4""X1 3/4" BTOOVE ceiiriereinieeeenrerenenraerinesieneaneneenenes 1111
38 3.4035 5179046 Shaft and Plug, blower rotor (sold only as an assy.) Srerieriseinaes 17111
38 3.4040 7450168 Bearing, blower rotor front  ........ciciiiiiiiiii e 2|1 2| 2
38 3.4050 5179017 Retainer, blower rotor front bearing  .......occcvevinniriiernneiennnnn. 221 2
38 3.4050 443603 Bolt, 1/4"-20x3/4" hexX. hd.  ..ceeierriniiiiiireneneiireeneenerreenanes 61 6|6
- - 103319 LOCKWASHET, 1/4™ it iiiiiiieeeiiiesiniirreesreteenentesnenssesnsnsns 6 6] 6
38 3.4060 954418 Bearing, blower rotor rear (N.D. 205BL)  ..c.ccvvveiiiiniirinninnineenens 21 2] 2
38 3.4070 5179017 Retainer, blower rotor rear bearing  .....ciiiiiiiiiiiiiiiiiiiieiieean. 2| 2] 2
38 3.4070 443603 Bolt, 1/4"-20x3/4" hexX. hd.  ...ccoviverniniiiiriirenirierneneenererennss 6| 6| 6
- - 103319 LOCKWASHET, 1/4™  ceritiiriiiiiiireieieerieenerneenretneetanenseeenensenanense 6| 6| 6
38 3.4080 5192234 Gear Set, PIOWET TOtOT  ..iiiviiiiiiiiiiiiiiiieieiienerceieneieeeenens 111} 1
38 3.4080 5154399 Bolt, blower rotor ear  ........icocciiiiiiiiiiiiiiiiiiirirreee s 2| 2} 2
38 3.4080 5154398 Lockwasher, blOWer rotOr EATr  .....cceecvivirveineeiureeceereennereneanes 21 2] 2
38 __3.4090 5150372 Shim, blower rotor gear (.002') ... .ccociiveiiiciiiiiiiieneniieneniinenn. * | ox [ ox
38 3.4090 5153938 Shim, blower rotor gear (.003™) . .icciiiiiiiiiiiiiieiiie e L A
38 3.4090 5150855 Shim, blower rotor gear ((005™)  ....cviiiviinciererreiiinenrieinirerernonnes *| x| *
38 3.4090 5150856 Shim, blower rotor gear (.010") . .iivieirreiiiriiiiiiiieeenerenanaas * | x| *
38 3.4110 5154401 Disc, blower rotor fuel pump coupling  ......c.ccceiviiviiiiniininininnen.. 1] 1)1
38 3.4120 5154400 Washer, blower rotor gear retaining  .......cccciiviviiiiiiiiiiiiinene, 11911
38 |- 3.4130 5173366 Hub, blower TotOr Ear  .....ccicicieveiereinrirecninreeerneneerensnenensasnens 1111
38 3.4135 5173365 Plate, blower rotor gear hub .. ..cciiiiiiiiiiiiiiiirce e 1121 2
38 | %3.4135 5173362 Bolt (plate to hub)  ...ciuiiiviiniiiiiiiiii et ereir e re e enes 3133
38 |. 3.4135 5173363 Bolt (plate t0 BEAT) ceviviiiiiiiiiiiiiieee e eneee e e enans 33| 3
38 3.4135 103320 Lockwasher, 5/16" .. iiiiiiiiiiiiiiiireieneetenn e e veeeans 6| 6| 6
38 3.4135 120393 Washer, 5/16" flat ... iieiiiiiniiieiiieiie e ener e rtee e rrnaennas 6| 6| 6
38 "3.4137 5173364 Spacer, blower rotor gear hub . .iivieviiiiiiiiiiiiiiiiiiii e eans 3] 3| 3
38 3.4140 5150218 Plate Assy., blower housing end (includes dowels and oil seals) . 2 2| 2
- - 5150542 Pin (dOWeL)  oeeiiiiiiiiiiiiiinririiier vt rteeeetreriirne et eaeeneen e enereanns 4| 4| 4
38 3.4140 117296 Bolt, 5/16"-18%1 1/2" fil. hd.  ...covvevreriiiniiiiiiieiieiieieeeneeeaennens 4141 4
38 3.4160 T 5150220 Seal, blower housing end plate . ...ccceiiiiiiiiiiiiiiiniereriererncnenans 4] 4| 4
- - 5192438 Seal, (for use with spacer 5192439)  .....cccoeiiiiiiiiiiniiiriiraerneeanns | %) x
- - 5192439 Spacer, blower rotor oil seal (wear ring, use with seal 5192438) .... L I B
38 3.4180 5150233 Cover, blower housing end plate  .......cccocvvveiiviininieininrnrnerenennnns 21 2| 2
38 3.4180 186270 Bolt, 5/16"-18x3 1/2'' hex. hd.  ...ccevivrriiireinieiincreeeeenneenneens 20 {20 |20
- - 103320 LOCKWASRET, 5/16™ L iiiiiiiiiiiiriisereronenreensnrenenerssssnsnnsosenennns 20 |20 |20
38 3.4190 5150234 Gasket, blower housing end plate COVET ..ovivevnrnenrenvneenenennnninss 212 2
38 3.4200 5172867 Cover ASSY., BIOWET AriVe  ....ccciiviieiiiiiiiiiinininiiriitieeeennesnnesennnenes 1
38 3.4200 5172868 Cover ASSy., bIOWEr AriVe  ....cccciveviiiiiiniirnriiiiiiseernrnenencnsnensnsnns 1
38 3.4200 5172869 Cover Asgy., bIOWeT ArivVe  ...iciciiiiiiiiiieieiiiiiiiieiiiiniicensnsecnnsneens 1
38 3.4200 5171159 Bolt (with 8€al-WasSher) ........cciccvieeiiinienerneieiirenienieinteereensenseennenns 6| 61| 6
38 3.4210 5150246 Gasket, DIOWEr ATrivVe COVET .iiiiiiiiieiuieiiiiiiriinineenenrerenensnrenennnnens 1111
38 3.4220 5172865 Seal, blower Arive COVEr .. .iiiiiviiiiiiiiiiiiiiiriiieiieeenieeeeenensrnensnnns 1111
38 3.4227 5173695 Clamp, blower drive cover packing  .........cccoveiiiniienmeieenenennesvenennnns 111
38,52 3.4290 5179605 Coupling, blower to water pump inter. drive  ............covuvrvenen.nn.. 1(1]1
38 3.4290 138234 Bolt, 5/16'"-24x1 1/2'" hex. socket hd.  ............. T Ceereneraeenaas 11111
38 3.4300 5173320 Gear, blower drive (R.H. helix) (LC-LD-RC-RD eng.) ............. cevvane 1111
38 3.4300 5173319 Gear, blower drive (L.H. helix) (LA-LB-RA-RB eng.) ......... cevreraeees 1/ 171
38 3.4310 5150279 Hub, blower drive gear creeees eeeenierereettiateenenane Creerieenetiaeienenensennee 111
38 3.4310 169067 Ball, 7/32" dia. steel  ..... cereeaines PPN crerenen 1{1]1
38 3.4320 5158901 Washer, blower drive gear hub thrust  ........ cereenee Creveenas cerrens cereeenn 111
38 3.4330 5152804 Nut, blower drive gear hub  .........ccevvninvnvnininennnen.. eerereiiraseteraniens 111
38 3.4340 5150281 Lockwasher, blower drive gear  .........ccceivviiiiiniiieinieeninnreininines 1] 1)1
38 3.4350 5172871 #| Support Assy., blower drive gear hub X 1111
38 | 3.4350 | 5172870@| Support Assy., blower drive gear hub (includes bearing) ..... 101]1
38 3.4350 5153347 Bolt, blower drive gear hub Support ..........cccovuvueneenineneninineinennnnns 2 2| 2
- - 103321 LOCKWABhET, 3/8"  iiiiiiiitiiuiieiiie e et e et e e ree e 2122
38 3.4350 5167553 PIUE (1/8") oiiiiiitieitiieeeteeete et et s et e eteeeaae e et 1111
- - 5150285 Bearing, blower drive gear hub support  ......coociviiiieniieeaninn, 2| 2| 2
38 3.4360 5150286 Gasket/ blower drive gear hub SUPPOrt  ....ccoeveviererrinerveernrsesensnunnns 1111
- - 5150344 Coupling Assy., blower drive (includes indented items)  ................ 1f1(1
38 3.4370 5150350 Bolt, blower drive COUPLING  ...cvviiivininininieieneneeesneeeee e, 6] 61| 6
- - 103320 Lockwasher, 5/16" ...iiiiiitiieeriiiiieiiin et e eeeeeeeeeseee s s 6| 6|6

* As required.

#Has provision for oil filler tube. @Has no provision for oil filler tube.

Page 44

X



¢y 98ed

-ATuo ¢¥ELLIS I0 886GLTG "Asse dund

nIMD *jrun 3urSusAeos M I *J€a8 SALIp JIMOT(] 3} JJO USALIp ST juswrdinba uaym ATuo pas( # ‘paxmbal SV x
dwing 10—6¢ ‘614
oLty !
O
08zl'y
09z1r |
oveL’y
ovel'y Ovel'y
]
T il 0 ozz’rv
. . . . - T 060ty 1£1%4
ovely Ovely O8ELY og8el’y 060L°¥ \ 08ZL'Y
oLZly
1 1 ) S RS LAy (.,-I “zs/sz OI) 9ALIp dund 110 ‘1ms . @ 8928919 OLOI'b 68
I -[ -[ ........................................ (.,-I AAZS/IS 8) aALIp dmnd I‘o ‘lms 6088919 OLOI‘* 68
I I I ........................................................ &poq dmnd IIO ‘.ta:)‘eds @ LQZSQIQ - -
I .[ I ........................................................ &poq dmnd IIO ‘BquSnH @ vglgglg - -
Z z Z ............. F S L L LR R TR T R R Y R Apoq dumd U.:o ‘Bumsna LV[SQIQ - - -
* * P A (“900-) dmnd II.O lmms GIIQLIQ - - .
O N N Attt A A R mBanAO dmnd no ‘1m 19}[5:@ BOIZGIG - - Q
P Attt AR IHEI{.I_OAO dmnd no “!}I 1axs.59 LOIZBIQ - - A
P A Inm-[-IQAO dmnd no ‘11)1 19}‘53{) 9015619 - -
v f f ........ R T L T R R R L KL A A A “8/s llaqngxoo,-I IZSSOI - -
¥ ¥ v ........................................................ Py Xoy u[fo'us/s ‘1[03 LZQQSI IOOI"[’ 68
I (vonygrox Buo "H'T) Mo "Assy dumg | 6LESLIG - 6¢"
1 (vonyerox “Bus ‘H-y) 110 **Assy dumg 0865LIS - 6¢
1 (uonerox “3ua ‘H'y) o ‘"dssy dung | §8865LIS - 6¢
y | g |(6ON pajopuT SOPRIDUY) (uonelox Sus ") TIo “Assy dwind | 3 6¥ELLIS - 6¢
|1 (vonerox -8us "H'Y) TI0 ‘"Assy dung 9865LIS - 6¢
T {7 (vonygjox “Bus "g ) 110 “AssY dmnd GB6GLIS - 6¢
dHNnd TI0
I I I ........................................................ Jms aAEJp .IGMO]q ‘Sum LZLLQIQ 9???‘8 88
-[ ------------------------------------ (-,-I HZS/S II) (EUOI) QAI-IP JaMOIq (1mqs #-[818919 9???'9 88
I .................................... (-,-I uZS/LZ L) (Buo-[) aAIJP .ISMO‘[q (11-qu #0818919 gff"g 89
I ........................................ (.,.-I uZS/L 9) (BUOI) SAI-IP .IaMOIq (;ms #6ZI8919 9?’?‘8 88
I .................................... (-,-I “9«[/-[ II) (110‘{5) aA!Ip .ISMO[q £1mS 079?9[9 gfff'ﬁ 88
I .................................... (.,-I HQI/SI L) (J-qus) QALIP JaMOIq (1ms ssgvglg gvvv.s 88
I .................................... (.,-I “9-[/8 9) (1.10l{s) QAIIp -IaAOIq L;qus 889’919 9???'8 89
LIVYHS JAIHA HIMOTH
I I I ................................................ sur[dnoo aAI-Ip .IGMO[q ‘JQU!‘B’JG}I 6?80919 ozvv.s 89
1w I R AL A SUIJdS 8undnoo ALIp JoMOIq ‘133S 9FLOSIS OL#H¥' ¢ 8¢
zv zv zv ................................................ BUIIdROO aAIJp .IaMOIq ‘Su!lds Lbsoglg 00??'8 88
I I I .....;. .......................................... smdnoo aA!JP IGMOIq ‘mgo evsog.[g 068?.9 88
I I -[ --:!.- ....................................... SUIIan:) BAI.Ip -IaMOIq “‘Ioddns gvsog‘[g 088?‘8 8£
wofuv|iee| ‘ON ‘ON ‘ON
TV NOILdI¥DSIA ANV IWVN Luv4 wan | o

SANION3 I£ S3IN3S

Jo0Q, vwopoRY, yriomih



9% 98eqg

"ATuo 6%ELLTG I0 886GLIG "Asse dund M9

I -[ ................. L (3u13U3ABOB) Ja'[ul dmnd .no ‘adId ffSLLIQ - -
I .................................................................... (gt aaa;d) 110ddns 609?919 OIQI.V Of
-[ ................................ (QI aoa!d) (SUISUQAEOS) Ja‘[ut dmd no (ad-!d g-[vsgrg OIQI'V 0f
-[ ................................................ (f‘[ aoald) 13-[“1 dmnd no ‘ad!d e-[vsg-[g OIQI'f Of
-[ ................................ (SI aaa!d) (SuﬁuaABos) 39{“1 dmd no ‘ad«'[d g-[ssg.[g OIQI'f 07
-[ ................................................ (z.[ aoa?d’) 13IuI dmnd I'.[O ‘adId ezssgtg OIQI'? 0’
I ................................................ (II aoa..[d) 191111 dmnd IIO ‘9d¥d Z§8LLIQ OIQI'V 0’
I ------------------------------------------------ (OI aoa;d) 19[“! dmnd no (adId QfSLLIg OIgIov 0’
I ..................... - .............................. (6 aoa"[d) 19]:“1 dmd no ‘adtd svggg‘[g 0.[9-[.7 0§
I ---------------------------------------------------- (8 aoa!d) ;aru; dmnd no ‘ad.‘[d 8?689‘[9 0«[9«[-? 0’
I .................................................... (L aoa.‘[d) latu! dmnd no ‘ad;d 886?1,.[9 OIQI.v o’
I .................................................... (9 aoa;d) ;al-u! dmnd no ‘ad'_[d LBS?LIQ OIgI.v 0v
-[ .................................................... (9 aoa;d’) 19'[“1' dmnd no ‘adld 80§6§I9 OIQ‘[" ov
-[ --------------------------- Sremreressrereeseserenes (v aoa..[d) 19‘“1 dmnd Ho (ad«'[d BZIfLIQ OIQI'f Ov
-[ .................................................... (e a°9¥® ;a.[u‘ dmnd “0 ‘adld nggtg 0‘[9‘[" 0’
-[ I .................................................... (z aaa!d) 13[1!‘; dm-nd no (ad«;d 8W99~[g 0.[9-[-’ ov
I R Y (I eaa;d) JaIuI dumd no ‘adld IL89919 OIGI.v ov
W3LSAS NOILLNYGIYLSIA TI0
I I I .................................................... mewM An8/9xc18/1 653)1 90680-[ 089‘[" es
-[ -[ I ............................................ (dmd uo) aAI.Ip dmnd IIO ‘.‘I‘ea{) 8399919 088.[ -’ 69
1 1 | O AR R T PP PP Ieo3 I3Tpt dund 110 csu-!qsna 12G9G1¢ - -
I I I -------------------------------------------------------- aAOO-IS Als/sxlls/I ‘utd 0839?? ovct.v 68
I -[ -[ ------------------------------------------------ -pq -xaq AIS/LXSI'I‘QI/Q ‘1[08 QZQQSI ngtov 68
I I I ---------------------------------------------------------------- ('[['BWB) IBQSEM vfsgLIg ofs-[ 'f 58
-[ -[ I .................................................................... (as.re.[) .IG!{E‘BM LGIGQIS OfSI .f 68
L3 3 L R (8utusnq sapnpour) J31pt dwnd (10 “*£ssY IE8Dn £89951¢ 0¥EI'y | 6€
-[ I -[ ................................................ -pq -xaq “8/1‘x91_“8/8 ‘1{08 6LZZ6I 9881 -’ 68
I I -[ ........................................ 1J°ddns JBaB ‘Ia.[-p! dmnd IIO ‘IGMO(I 99091.[9 9991'7 68
I I I ................................................ 1283 Jam; dmnd no ‘l.IOddnS g6«[69«[g 9891‘? 68
I -[ -[ ........................................................ JIn-IpOOM Alf/sxllg.[/e ‘&ax IQLQOI 0-[8-[-? 6
I I ........................................ (IMS){II’B.IO uo) OAI.Ip dmnd IIO ‘.I'Ba{) zsgggtg OISI-} &(
| O AR R R R R PR R TP P PP R . (lmm{"?-m UO) aALIp durnd 110 ‘.x'ea{) 1289919 OIET'¥ 6 ’
L LS L3 e (393u82 310 .,8/T g ‘397uE) 12400 ped dumd 1o JexseD ETEESTS 00€T'% | 6¢
L5 LS I S (133u8 3100 ,8/L T ‘19TIN0) 10400 ped dumd [10 ‘je¥sED OLETSTS 00€T'% | 6¢
v ’ v ............................................................ “91/9 ‘.IQI[SBMEIOO"[ ozssot - -
f v ’ ................................................ .pq 'Xal{ ‘.I’/SXSI-uQI/Q ‘1.[08 QIBGLI OGZI"P 68
I I I -------------------------------- (Ia‘uao Iqu HB/L I) p.ed dmnd IIO ‘.IGAO:) 9969919 OSZI'V 68
-[ -[ I ....... v ------------------------ (1311190 1qu “8/-[ z) p.ed dmnd IIO ‘.IQAO:) I-[sgg-[g OBZI'P 68
z z z ................................................ GAI‘BA 191'[91 dmnd I!o (1axsvs ggvgo-[ oszl.v 68
z z z .................................................... OAIBA ;aﬂa.l dm.nd no KsnId 8193919 Oth.v 68
I I I ................................................ aAI‘BA ;a!‘[ax dmnd Ho ‘SuIJdS 992‘99[9 ngI .7 68
I I I ........................................................ ;ana.x dmd .no laA.[.eA vasg-[g ogz.[.f 68
I I I .................................................... IaAoo dmnd IIO (gumsna 5913919 073'['7 68 X
f v v ............................................................ “91/9 613'{9-8&5[001 ozssot - -
} } f oooooooooooooooooooooooooooooooooooooooooooo op;‘ oxa‘)l 3v/-[d ngE _&“9-[/9 ‘JIOH fzggst OZZI ov 68
T T 1., *H'T) dwnd 10 “*A88Y 13400 162%ST¢S 0z2L'y | 68
1RIR (Burysng sapnyour) (‘H'¥) dund [0 “4s8V 1040) 262vS1s | 022T'p | 6¢
28 IR 2 I 2 A (ep1a ,,9T/11) 183 usarIp dwind 0 ‘Burysng B perests 012T'% | 6¢
(2 I I (P& ,,9T/171) €038 usarIp dwnd Y0 ‘Surysng pSIESIS 0121’y | 6¢
(2 N B A B (5P ,,97/6) Jea8 uaarp duind rro ‘Surysng 0789916 o121’y | 6¢
Tl T T . (sSur (op1as ., p/¢ 1) usAwp dwnd 110 ‘*A88Y IvAD O LT98GTS 002T'% | 6¢
! -ysnq sapnyour) { (9pIA ip/¢ 1) usaLIp dwnd 10 ‘*AssY Ie8D LT98GTS 002I'% | 68
|1 ' (op1A ,%/T 1) usarIp dund Ti0 ‘*Assy Ieap 6599916 002T'% | 6¢
s z z .............................. Aeessrcvesseseressnnan H!llpOOM u8/9x118/'[ ‘56)1 @ 90690[ 0601 ‘b 68
I -[ -[ ................................................... Hn-lpoom u8/9xu8/'[ ‘&ax 90680[ 0601 .b 68
z I I ........................................ (ap-‘[M uf/i: I) aAI‘!p dmnd Ho ‘1.899 @OQZSQIQ OBOI .7 68
I Srremresteesesssrsssacteniittiiatiates (apm “b/c I) aAl.tp dmnd IIO K.reao 0938919 060‘[‘? 68
I I } ....................................... (ap!m ub/l I) aA!.Ip dmnd IIO ‘.I‘BGD 09999[9 0601‘& 68
I 4............7 .................. (.,-I AIZS/Q g) 1293 UGAIJP dmnd IIO ‘1ms @ 9?19919 osot-b 69
I I I ................................ (.,.I uZi:/L e) .I'eaﬂ uaAI.Ip dmnd IIO ‘1Ms 01889[9 OBOI'v 68
12-9{ LV |1L€E ‘'ON ‘'ON ‘'ON
9 AN NOILdI¥DS3Ia ANV IWVYN Livd wanl o

SINION3 1£ S3N3s

7o, vwopoRy, yrnansl)



| W Hotone Deiesel SERIES 71 ENGINES

FIG. ITEM PART : QUANTITY PER
vo. | wo NO. NAME AND DESCRIPTION STaoTea
- - 186629 Bolt, 5/16"-18x1" hex. hd. (to pump)  ..coiiiririiiiiiiiciiiiereeeereeene, 212 (2
- - 103320 LockwWasher, 5/16" . ..iiiiiieiriienrerencecnrecnersencarnaccecsscensssnaasans 2122
- - 5153627 Gasket, oil pump inlet (at pump) (1 3/16" slotted hole)  ................ 1|1
- - 5153902 Gasket, oil pump inlet (at pump) (1 1/16" hole)  ..ccvcvrreirreienercnennnnns 2
- - 5153313 Gasket, oil pump inlet (at pump) (1 1/16" 8q. hole) ....cceevreiicrcninennes 2
40 4.1530 5153286 Screen, oil pump inlet (6 3/4" dia.) (piece 31)  ....ciiiiiiiiiiiiiiinine. 11171
40 4.1530 5155830 Screen, oil pump inlet (4 1/2" dia.) (piece 32) ... .ciciiiiiiiiiiiiiiinanns 1
40 4.1530 5154457 Screen, oil pump inlet (3 3/4'" dia.) (piece 33)  ..c.cciiiiiiiiiiiiiiiiinnnen 1
- - 5164754 Screen, oil pump inlet (4 3/8" dia.) ..ciccciiiiiiiiiiiiiiiniii e 111
40 4.1540 5166935 Bracket, oil pump screen support (piece A7)  .cccoeviiriiiiiiriiirinian. 1
40 4.1540 5166868 Bracket, oil pump screen support (piece 18)  ....ccoviiiiiiiiiiiieiiiinnn, 212
40 4.1540 5174125 Bracket, 0il pump screen support (piece 19)  ....ccccviiiiiiiiniiniieniiinne, 2
40 4.1540 5153829 Bracket, oil pump screen support (piece 20)  .....ciiiiiiiiiiiiiiiiinninnnn. 1
40 4.1540 5159398 Bracket, oil pump screen support (piece 21)  .....ccciiiiiiiiiiiiininennenn.. 1
i 41510
4.1530
4.1580
2
4.1540 23 119 17 4
. 18 218 .
¥
Fig. 40—0il Distribution System

Page 47




AT

General Motors Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s a1 let
40 4.1540 5153317 Bracket, oil pump screen support (piece 22)  ..iieiiiiiiiiiiriiiniiieninn, 2
40 4.1540 5159396 Bracket, oil pump screen support (piece 23)  ....cciiiiiiiiiiiiiiiiiiren 2
- - 5177336 Bracket, oil pump screen support  .....ciiciiiiiiiiiiiii e 1
- - 5177843 Bracket, oil pump screen support ..iiiiiiiiiiiiieiieiiiiirerieiiiirenennaens 1
40 4.1550 5153285 Cover, oil pumg inlet screen (with screen 5153286) ...............ccceu.ne. 11111
- - 5177338 Cover, oil pump inlet screen (with screen 5164754)  .................... 111
- - 5155710 Bolt, cover (5/16"-24X1 1/8'") .iiiiiiiiiiriiinieneeneneeirtietanareraeaeaenes 2
- - 5155605 Bolt, cover (5/16"-18X11/16")  .iievveivririirereneeeririnienrineeeriereaeenss 2 (2|2
- - 225712 Bolt, 5/16"-24X1" heX. NA.  ci.iiviiiiiiiiiieiinrenenn e eiieraeieseansennnens 21212
- - 5151241 | a1 <4 O P 1111
- - 122712 Nut, 5/16"-24 hex. 8l. ..o iiiivirririniiiiiierieie e cieeereeeeernceerensensen 21212
- - 103320 Lockwasher, 5/16" ettt teeeet s reenteaateaetr et e aeaetrrrrnanrnrernenenen 21212
- - 103373 Pin, 3/32"K3/4" COMET  ciiniiiiiiiiiierirrenieiieerneerireterenetaeereeseeesens 212 |2
- - 120293 Washer, 5/16" flat  ..ooiviiiiiiiinieirrieierieriieie et eeeneeneen e e aens 2 (22
40 4.1560 5153284 Retainer, oil pump inlet screen (7 5/16" L.)  ..covvvriiiiiieninrerenennnnns 11111
- - 5163124 Retainer, oil pump inlet screen (4 3/4" L.)  .ociiiiiiiiiiiiiiineeennennnes 111
40 4,1580 5159268 Pipe, oil pump outlet (LC or RA engines) (piece 24)  ....coevvvvnenenen.. 1 (171
40 4.1580 5159388 Pipe, oil pump outlet (RC engines) (piece 25) ......oceviieeiirennineneneenens 1 {111
40 4.1580 5159387 Pipe, oil pump outlet (LA engines) (piece 26)  ....covvvvieirinrnrienrnneennns 1 ({111
40 4,1580 5159399 Pipe, oil pump outlet (scavenging) (piece 27)  ...ooovvvvieierirevnnnrnrnnnns 1
40 4.1580 5156994 Pipe, oil pump outlet (scavenging) (piece 28) .......cccevvviirirnieennnnns 1
40 4.1580 5177342 Pipe, oil pump outlet (scavenging) (piece 29) .....oviveiiiiriiiinnrnrnrnenes 1
40 4.1580 5177840 Pipe, oil pump outlet (scavenging) (piece 30)  ......ooveireierrninenrennennnns 1
- - 179816 Bolt, 5/16"-18%3/4" hexX. hd.  ..cecviniiiiiieiiiiiiiiiiieeieireereeeeesensnnennens 21212
- - 179824 Bolt, 5/16"-18x1 3/4" hex. hd.  .eeivuivrniriiiiiiiteeieeieeeeeeensrsenneens 21212
- - 103320 LOCKWASRET, 5/16™ iiiiriiiiiiiiiiiirieieeineeneeteneeeseestnesnensennsnrennenns 4 |14 |4
- - 5151370 Gasket, oil pump outlet (3/4" hole)  .ce.vvrviiiniiniriiniiiieererreneeenrenas 1111
- - 5153313 Gasket, oil pump outlet (1 1/16" 8q. hole) ...cevveveninnirnineennenernrenennns 1{1f1
38,34) 4.1660 5150433 Pipe, blower drive bearing oil = .....ccceiiiiiiiiiiiiiiiiiiirienre e aenes 11171
- - 5167220 Tee (1/4" P.T., at DIOCK)  .eeivuernnereiirneunieenerenenesrencnnesnernnssonesnns 1111
38 4.1660 137421 Elbow, 1/4"x90% inv. fl. tUDE  eveveeiierineerereeennereeeesesranrereesesinnss 11111
38 4.1660 143342 Elbow, 1/4"x90° inv. fl. tube, 1/4" P.T.  ccoieiirirrerernnenennennrnnreneens 1]1]1
OIL PRESSURE REGULATOR
- - 5159384 Regulator Assy., oil pressure (C eng.) (includes indented 11111
- - 5159383 Regulator Assy., oil pressure (A eng.) items) ................ 11111
T41 | 4.1670 186629 Bolt, 5/16"-18X1" heX. hd.  .....eetieriiieeieieciiennereirereeeeeeeeeereereeneenns 2 2|2
- - 103320 Lockwasher, 5/16" ....iciiiiiiiiiiiiieiirineereeeeneeenesessnerennseronsennns 2122
41 4.1690 5156815 Spring, oil pressure regulator ....ccc.ceeeeiviniiniiniieieernrnnerreienn, 111 (1
41 4.1700 5156819 Valve, 0il pressure regulator  .....ccccceceeeeenreeneeoneenieneeneeennnensenns 1111
41 4.1710 5156816 Plug, oil pressure regulator  .........cceererreruereiniieeennnenrernensennns 111
41 4.1730 5154199 Gasket, oil pressure regulator bOAY ......c..cceeevrniienreeenreenerennerinnnss 11 (1
~— 41730
4.1710
N
‘Q
I
416707 |
Fig. 41--0il Pressure Regulator
Page 48

P



Genenal Wotons Diesel

SERIES 71 ENGINES

FIG. ITEM
o | no | T me NAME AND DESCRIPTION SQ:AT;Y:E:I
" OIL FILTER
4 4.2240 5572941 Filter Assy., lube oil (single element by-pass,
bracket mounted) . . 1111
3 | 4.2240 | 5572940 | Filter Assy., lube oil (dual element by-pass, (includes indented
bracket mounted) items) ........ 1
- - 5572942 Filter Assy., lube 0il (by-pass strap mounted) 11112
4— . - 179838 Bolt, 3/8"-16x7/8" hex. hd.  .ceieivriiiiiiiniiiiirrerereneeerrenrarenennenennns 4 |4 |4
2 .2250 5572425 Element, oil filter (by-pass, P-117 R 1)1
43 | 4.2250 5573014 Element, oil filter (f:llpﬂow, PF-lgz) (includes cover gasket) | ; | i
- - 5572668 Spacer, oil filter element (strap mounted filter)  ..........cceeeenen.n. 111]2
42,43 4.2280 5571745 Shell, oil filter (bracket mounted by-pass or full flow)  ............. 11172
- - 1595646 Shell, oil filter (strap mounted)  .....cccoiiiiiiiiiiiiiiiiiirrereeenn, 1]1 ]2
42 4.2290 103878 PIUg, 1/4" PIPE  ciivrieriiiiiiitieieeiitetiererrienersesesseotorsansnsnsnsnnns 1 {1 ]2
42 4.2290 112578 Plug, 1/4" D, DIPE cinriiiiiiiiieiiieiieeineiiteiseerereseenenenensnensasnnns 1|11 |2
- - 5570485 Cover, oil filter (strap mounted)  .......ccccvviiiiiiiiiiieriineineneienens 1 {12
42,43 4.2300 5571024 Gasket, oil filter cover (by-pass or full flow)  ......cceceeveinennnn.n. 11112
42 4.2310 1503518 Spring, oil filter (bracket mounted by-pass)  .......c.cceiiiiiiiinannn. 1 (12
- - 5570486 Spring, oil filter (strap mounted by-pass)  ....cccceceiiiiiiiniiniininenn. 1)1 (2
43 4.2310 5187308 Spring, oil filter (full flOW) ..cciieiierriiiiiirrtactrreranrrersrsnonananes 111 1
43 4.2315 5187309 Retainer, oil filter spring (full flow) . ...ccoiciiiiiiiniiiiiniinenrenenas 1 (11

QV
4.2486
;DE‘; 4.2489
4.2488
Fig. 43—Oil Filter—Full Flow Y i, el
e N 43 4,2315 5187311 Ring, oil filter spring retainer snap (full flow)  ........ccoorvunirnnnnee 11141
& - 2. | “5570478 Nut, oil filter cover (strap mounted)  ......c.ceeveeiinierieereniinininns 1)1 12
42,43 4.2330 1503517 Gasket, oil filter cover nut (by-pass or full flow)  ....cccceeeriniinnns 1|11 12
43 4.2330 5187310 Gasket, filter spring retainer (full flow)  ......ccoeiiiiiiieiiainnnnnnee. 1 (1141
43 4.2330 5154538 Washer, filter spring (full flow)  ...cevveeiriiiiieiiiiiiieiiniiniaieniees. 1141

T

Ly

4.2410
£,
L C
Fig. 42—O0il Filter—By-pass
4.2410 4.2330 4.2280 4.23170 42330  4.2315 4.2250 4.2300




W Hotorns Deiesel SERIES 71 ENGINES

FIG ITEM PART QUANTITY PER
No. NO. NO. NAME AND DESCRIPTION s lanlen ™)
42 4.2410 1595893 Stud, oil filter center (oracket mounted by-pass)  ........coeevenenns 1 (1] 2 w
43 4.2410 5187307 Stud, oil filter center (full flow)  ....cciciiiiiiiiniiiiiiiiiiiiniie., 111]1
42 4.2440 5170291 Bracket, oil filter mounting (to filter)  ........ccciiiiiiiiiiiiiiiiiiinn, 1711
42 4.2440 179856 Bolt, 7/16"-14x3/4" hex. hd.  ..iciiiiiniiiniiiiiini e 4 |4 ) 4
43 4.2485 5187315 Valve, oil filter pressure regulator (full flow)  .........ccccoviiiiinnns 1111
43 4,2486 5187314 Spring, oil filter pressure regulator {(full flow)  ..........coiiiiiiininn. 11111
43 4.2488 5187313 Plug, oil filter pressure regulator (full flow)  .......ccoiiiiiiiiiiiinnne, 1111
43 4.2489 5187316 Gasket, oil filter pressure regulator plug (full flow)  ........cceeenenes 1111
OIL FILTER LINES
3 4.3001 5166569 Tube Assy., oil filter inlet (dev. L. 10'")  ..oiiiiiieiiiriiiaiiiiiereenenes 11111
3 4.3001 1595836 Valve, shut-off  ..ccoiiiiiiiiiiir e 1711
- - 143343 Elbow, 5/16"x90° inv. fl. tube 1/4" P.T.)  .cceeeerccreeeerinneeenrverennnns 1|11
3 4.3020 5166550 Tube Assy., oil f11ter outlet (dev. L. 9 5/16")  eriiiiiriiirinnienennnnn 1 1 1
- - 144343 Elbow, 5/16"x90 inv. fl. tube 1/4" P.T.  .ccriciiiiriirinneieennenensnnenes 11171
- - 187343 Connector, 5/16" inv. fl. tube . .c.iiiviiiiiiiiiiiieiiee e eraaeeaes 1111
OIL COOLER
The proper oil cooler housing or adaptor for your engine can be inter-
preted by your nearest G.M. Diesel dealer or distributor. It is neces-
sary to furnish him with the model unit number and type number shown
on the Options and Accessories plate on your engine.
L14,45 4.4001 8501328 Core Assy., 0il cooler (6 plate)  .....cccvvvreviiieierienrieiernerernrnsnonnenns 1j1]1
44,45 4.4001 8501329 Core Assy., oil cooler (8 plate)  ....ccceviieiiiiiiiiriiiirieiiiiiniraienenns 17111
44,45 4.4001 8514600 Core Assy., 0il cooler (12 plate)  ..icciiiiiiriinvrieirieirnrisenenesnsennes 1
44 45 4.4030 5150155 Gasket, 0il COOler INNETr ..oeiiiiiiiiiiiiiiiiiriiii et rei e rarreasnaenes 111 (1
44,45 4.4040 5154215 Gasket, 0il cooler outer  ....iiiiieiiiiiiiiiiiii e e 111 (1
44 4.4050 - Housing, 0il COOLET .iiiiiiiiiiiiiiiiiiiiiiiieirnrrernenereeeeeieseonrarnsnenes 111 (1
45 4.4060 5167775# Cover, 0il cooler hOUSINE ...iciicieiniiiiiiiniiieneiiesrsiieereennresaranenns 111 (|1
54 4.4060 5176362¢ Cover, 0il cooler hOUSINE .. .ccccvveviriiininiiiniinereeienenieernsencennsnnnnnn 1111{1
45 4.4060 1798224 Bolt, 5/16"-18x1 1/2" hex. hd.  ..eccviivriniiiieiniiiinieeeeeeenerenenns 8 |8.{8
- - 446597¢ Bolt, 5/16"-18%6 1/2" hex. hd.  .cecovvviivniiiniiiniiieieeeneennennasennenns 6 |6
- - 445601¢ Bolt, 5/16"-18%T7 1/2" hex. hd.  ..iciiiiriiiiiiiiireeeeeeeeeneaenernneens 6
- - 103320 Lockwasher, 5/16" . .iiiiiiiiiiiriiiierieeneiieieineieentensnneeneeneenseens * x| x |
45 4.4085 5167743+ Baffle, 01l COOLEr ..iiiiiiiiiiiiiiiiiiiiiieneireienrnreeenenreenreeensnersnnenen 1
45 4.4085 5167744+ Baffle, 0il COOLEr iiiiiiiiiiiiiiiii i iiiiiei et ereteientnennensnsanses 1
- - 5167748+ Bolt, 0il COOler baffle ..c.civviiiiiiiiiiiririnieieretnerttercnrneannnansanns 4 | 4
- - 5167749+ Lockwire, oil cooler baffle bolt .. ...cccciiiiiiiiiiiiiiiiiiinreenenenans 2 |2
43,44 4.4110 - Adaptor, oil cooler cverereeres cererreeenen Cetenteesetinaseitiietutesteasursacenses 1111
44 4.4115 5150154 Gasket, oil cooler adaptor to block cererenseee srerectnetrensiattrasonrinnne 2 |2 |2
44 4.4115 5152904 Gasket, oil cooler adaptor to block N 17111
2 4.4116 5177923 Cover, oil cooler adaptor (for remote mounted full flow filter)  ..... 1 ]1]1 é

4.4030 4.4001 4.4040 4.4110

Fig. 44—0il Cooler

* As required. # Heat exchanger units only. ¢ Torque converter units only.

Page 50



S wr
W Hotorns Diesel SERIES 71 ENGINES

Y

FIG. ITEM PART QUANTITY PER

‘ vo. | no. NO. NAME AND DESCRIPTION TaoTeT
‘ - - 103320 Lockwasher, 5/16" ..o iiiiiiiiiiiiiiireeieise e e taeareraaensinens 2| 2 2
- - 5177924 Gasket, oil cooler adaptor cover  ............. Chetireeeteriranerearenarasees 1111

45 4.4120 5159505# Valve Assy., oil cooler by-pass (A eng.) < : 11 1] 1

45 | 44120 | 51505064 | Valve Assy.. oil cooler by-pass (C ong.) (includes indented items); § | ; | ;

45 4.4120 179822 Bolt, 5/16"-18x1 1/2" hex. hd.  .ioeoiieiiiniiiiierneeeieeeeieenesnenns 2| 2] 2

- - 103320 Lockwasher, 5/16" ...iiiiiiiiiiiiiiniii et tiererenernereeeeeaennrennns 21 2] 2

44 4.4140 517717117 Plunger, oil cooler by-pass valve ......c..ccoeveviinveveienenenneennnnnnnnn 1] 1] 1

45 4.4140 5156769# Plunger, oil cooler by-pass valve ......ccccevviivieiininininenrnnnnnnns 1111

44 4.4150 5177778 Spring, 0il cooler by-pass valve .....cciceiiiiiiiiiiiiniiieienenenaans 1111

45 4.4150 5152381+# Spring, oil cooler by-pass valve ....c..ccvcviiriinineieiiiiieiiecnnnenns 111

44 4.4160 5177772 Plug, oil cooler by-pass valve .....cciiiiiiiiiriniiiiiirieniineeecenas 111

45 4.4160 5156782# Plug, oil cooler by-pass valve .....ccccciiiiiiiviniiiiiiiiiinieeininenas 11111

44 4.4170 51777173 Gasket, 0il cooler by-pass valve PIUE  ...ccoovveeinnririirinnennreeecannens 11] 1

45 4.4170 5156768+# Gasket, oil cooler by-pass valve PIUg ..ccoicvriiiiiiirinrencensennnns 11111

45 4.,4180 51594304 Gasket, 0il cooler by-pass Valve ...cccieiiveienineiervenresennnnenenennenns 1] 1]1

45 4.4190 51676494 Tube Assy., oil cooler inlet and outlet 0il (A eng.)  ....ccovvrenennnn.n. 1111

45 4.4190 5167650# Tube Assy., oil cooler inlet and outlet oil (C eng.)  ....c.evvrvrennenen, 1111

45 4.4190 51572444 Bolt, oil cooler inlet and outlet 0il tube ..ciceeieiiiiiiiiiiieea, 4] 4| 4

- - 179822+# Bolt, 5/16"-18x1 1/2" hex. hd.  .i.eiiriiniiiiiiiereieei e eneennenas 21 2] 2

- - 103320+# LOCKWASNEr, 5/16"  .iiiiiiiiiiiiiiniieieieiininireretatetietnernsnananannanes 2| 2] 2

- - 1033214 LoCRWAShEr, 3/8" ittt eieieien it aeiereietree e anes 4| 4| 4

45 4.4200 515944 7# Gasket, oil cooler inlet and outlet tube (upper)  ...ccccoeiiniiniininn.n 1{1]1

45 4.4200 5150157+# Gasket, oil cooler inlet and outlet tube (lower)  ......ccvvevivrieninnn. 2 27 2

45 4.4220 5167770# Elbow, oil cooler water outlet (at cooler housing)  .........ccu......... 11411

45 4.4220 5167735# Elbow, oil cooler water outlet  ......ciiiiiiiiiiiiiiiiicreee 1111

- - 186619+# Bolt, 3/8"-16x1 1/8" hex. hd.  ...civiiiiiiiiiiiiiiiieeeiiereeeeeenrnnas 41 4| 4

- - 103321# LoCKWABNEr, 3/8"  .iiiiiiiiiiiiiiiiiiirieee e et ien e aananes 4| 4] 4

45 4.4230 5167762# Gasket, oil cooler water outlet elbow .. ..ceiiiiiiiiiiiiiiiiiiiiii 1111

45 4.4240 5167747# Hose, oil cooler water outlet (2 1/4" I.D.Xx2 5/8"),  ..rvevrirrernrnnnen 2111

F 45 4.4240 5167754# Hose, oil cooler water outlet (2 1/4" I.D.x4 1/4")  ...ovevervrnennennn.n 1

6 45 4.4240 516T755# Hose, oil cooler water outlet (2 1/4" L.D.X7 1/2")  .coievvrinveiinnnns 1
45 4.4250 5182453+# Clamp, oil cooler water outlet hoSe  ..cccoviiiveiiiiieienieiieiienneinnens 41 4] 4

45 4.4260 5167763# Tube, 0il cooler water outlet hose support  .......cccccvvvvieiiiinennnnes 1

NGNS 20
< 4.4160
S« 4.4170

4.4120

4.4250 g‘— 4.4150

ﬂ<—4.4140

Fig. 45—0il Cooler

# Heat exchanger units only.

Page 51




Hotorns Diesel SERIES 71 ENGINES

QUANTITY PER

FIG. ITEM PART

NO. NO. NG. NAME AND DESCRIPTION s a7 e
1 4.4320 5177241 Flange, o0il cooler water hole .i.ecvciiiiiireninnnrieiienisoinieniiinnans 1111
- - 186629 Bolt, 5/16"-18x1" hex. hd.  .iiriiiiiiiiiiiiiri e 21 2| 2
- - 103320 Lockwasher, 5/16" .. iiiiiiiiiiiierereiiiieiiiietitirisicaerearesairesannns 2| 2 2
- - 5153902 Gasket, oil cooler water hole flange  ........occiiiiiiiiiiiiiiiiiiiii 111

OIL FILLER TUBE

46 4.5001 5178638 Tube, 0il filler .ieiriiiiniiiiii it e e 141111

8 4.5005 5171227@ Adaptor Assy., oil filler tube (includes indented items)  .............. 111

- - 5150042 Plug, oil filler tube adaptor  ......c.ccviiiiiiiiiiiiiiiiiii 1{1

78 4.5005 179862 Bolt, 7/16"-14x1 1/2" hex. hd. . iciciiiiiiiiiiiiiiiiiiiiineceireraceens 4| 4

- - 103342 Washer, T/16" flat ..iiiiiiiiiiiiiiiiiiiiiiseracrceseceirnsasesacesosisnsnens 4| 4

- - 103322 Lockwasher, T/16" . iiiiiiiiiiinierieiereririentessisssssesrsccsssssssncnsane 41| 4

- - 5173482 Gasket, oil filler tube adaptor  ....cciciiiiiiiiiiiiiiiiii - 111

46,74 4.5010 1543853 Cap, oil filler tube  .ieivieiiiiiiiiiiiiiii e 11141

: - - 1543857 Gasket, oil filler tube  ....iciiiiiiiiiiiii e 1]1]1
46 4.5020 5150147 Strainer, oil filler tube. .. .cciiiiiiiiiiiiiiie e 11141

»
(¢
rge}
=

< JLOW FULL § § 1}

4.6020 ﬂlﬂﬂ@f
— —Ie m:@ 4.6030

Fig. 46—0Qil Filler Tube Fig. 47—Dipstick
DIPSTICK

47 4.6001 5176826 Dipstick (X-17 1/4", Y-17 1/16", Z-15 T/8")  .irviiiiiiieiirinennnans 1|1

47 4,6001 5177339 Dipstick (X-8 1/8", Y-T 3/16", Z-6 1/8")  .iiviiiriiiieiririiirnrnennns 1

47 4.6001 5166680 Dipstick (X-8 11/16", Y-8 9/16", Z-7 5/16")  ..orvrrrireirnrereercennns 1{1

47 4.6001 5174984 Dipstick (X-8 1/4", Y-5 T/16", Z-4 13/16")  .iiivrviriiiriniininenans 111
47 4.6001 5177481 Dipstick (X-27 1/2", Y-26 1/4", Z-25 1/2")  .iiiviiiininieniniinennnns 1

47 4.6001 5174691 Dipstick (X-23 5/8", Y-22 13/16", Z-21 1/16")  ...ccevvvrrrnrnenrnnnen 1
47 4.6001 3292525 Dipstick (X-4 7/8", Y-2 3/4", Z-1 1/4")  .riieviririninirirnineenennnns 1
- - 5150475 Gasket, dipsStiCk  L.iiiiiiiii e e 11131
47 4.6020 5150473 Guide, dipstick (with dipstick 5177339)  ...cviviiiiiiiiiiiinieeeeenenns 1

47 4.6020 5176827 Guide, dipstick (with dipstick 5176826)  .......cocvviviveeiriienerennrnnnnn. 141

47 4.6020 5151777 Guide, dipstick (with dipstick 5156680 or 5174984)  ...........c........ 1111
47 4.6020 5151430 Guide, dipstick (with dipstick 5174691 or 5177481)  .......c..cevuuuennne 111
47 4.6020 5159422 Guide, dipstick (with dipstick 3292525)  ......ccciiiiiiviiiiiiiiiiiiennns 1
47 4.6030 5176782 Adaptor, dipstick (with dipstick 5174691 or 5177481, vehicle units) .. 1 (1
47 4.6030 5179144 Adaptor, dipstick (with dipstick 5176826)  .......ccoovviviriivriniininenans 1111
47 4.6030 5171938 Adaptor, dipstick (with dipstick 5174691 PTO units)  .................. 1

@ Used in conjunction with blower drive support assy. 5172870.

Page 52



General MWotorns Deesel

SERIES 71 ENGINES}. .

FIG. ITEM PART £ QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION soilazilent
OIL PAN
49 4.7001 5190901 Pan Assy., oil (stamped, no baffles) (includes plug and gasket)  ..... 1
49 4.7001 5177337 Pan, oil (stamped, single baffle)  ......ccoevrviiiiiiiiiiiiinirerererenaaes 1
- 4,7001 5167809 N T ) B (- - ) TR 1
49 4.7001 5190900 Pan Assy., oil (stamped dual baffles) (includes plug and gasket) 1
49 4.7001 5177837 Pan, oil (stamped, single baffle)  ..........coeeiiiiiiiiiiiiiiren e, 1
- 4.7001 5167810 Pan, 0il (CABE) t.eiiiiiiiiiiiiriire e e ree e e reanaen 1
- 4.7001 5174150 Pan, oil (cast, deep SUMP)  ..ccovieiiiiiiiiiiiiiiii e reeeeereaeeenaaes 1
49 | 4.7001 5174986 Pan, oil (stamped, shallow) ....cciciiiiniieieieiictiineiiieeeeerneerarnenes 1
49 | 4.7001 189691 Bolt, 5/16"-18x3/4" hex. hd. (with lockwasher) (stamped pan)  ...... 22 | 26 | 34
48 4.7001 189697 Bolt, 5/16"-18x1" hex. hd. (with lockwasher) (cast pan)  .............. 22 |26 | 34
48 4.7010 5153942 Pan, Oll UPPET .ottt iis e te e e e e s s esrerseree e araneaans 1
48 4.7020 5153153 Pan, 0il JIOWer .o et e et e aesr e e e aees 1
48 4.7020 5167552 Plug, 1/4" pipe (dipstick hole)  .....cceiviiiiiiiiiiiiiiiiririieeern e eenenes 1
48 4.7020 189697 Bolt, 5/16"-18x1" hex. hd. (with lockwasher) (lower pan attaching) .. 22
48,49 4.7030 5150115 Gasket, 0il pan t0 BIOCK  ..iiiiiiiiiiiiiiiiiiiierieiiiereiereceeerereresiiaens 1
48,49 4.7030 5150116 Gasket, 0il pan to BIOCK ..iiiiiiiiiiiiiiiiiiiinieeaeeeeeenrneaneeenenaans 1
48,49 4.7030 5150117 Gasket, 0il pan to bIOCK .. iiiiiiiiiiiiiiiiiiiiiiniiiierieireareternnerenee 1
48 4.7040 5153256 Gasket, lower 0l Pan ..ic.iiiiiiiiiiiii it et ee e e s eaanns 1
49 4.7080 5158868 Plug, oil pan drain (18 mm.)  ....cociiiiiiieiiiiiieicerereneetrreararaennn 11111
49 4.7080 53688 Plug, oil pan drain (18 mm. magnetic)  ......c.coiciiiiiiiiiiiiiiiiieniii, 11 1] 1
48 4.7080 103879 PIUE, 3/8" DPIPE erieirncerrnrarenenenrurnrsarueroessncensnsssessessasnsrnasnanenns 111} 1
48 4.7080 103869 Plug, 3/4" DIPE  eeiirrerenrereernreerisnseaearrseerecnsesssnsrernsenssssnsransenes 11 1}1
49 4.7090 840277 Gasket, drain plug (single plug)  ....ccieiiiiiiiiiiieriiiiieieenreenareenenns 11 11}1
47010
47130 _gSall
47120 W 47100 47080 | ’
47120/ /r'\a/
7129 ) i) e
47080 / 47040 | 47001\ 47020 / 47160
47030 47020 47020 47080
Fig. 48—O0il Pan—Deep Fig. 49—0il Pan—Shallow
49 4.7100 5175082 Tube Assy., oil pan drain ... N 11141
49 4.7100 122432 Nut, 7/8"-14 heX.  .ieiiiiiuierienrrnrererenensencesnernsacnsresnssesresessasnsnees 11111
- - 5154506 Cover, Oil PAN FEAT .iiiviiiiriviiienniiiicsterareesottonncssecrerssossoncsnneanes 1
- - 5173764 Cover, oil pan side = ..cciiiiiiiiiiiiiiiii s 1
48 4.7120 5171165 Cover, oil pan bottom (side drain)  .......ccciiieiiiiiiiiiiiiiciininnennnnns 1111]1
48 4.7120 5153787 Cover, oil pan bottom (center drain)  ......ccocvviiireiiiniiereniirinenenees 1(1}1
- - 189700 Bolt, 5/16'"-18x1 1/4" hex. hd. with lockwasher (cover 5154506) .. 8
48 4.7120 189697 Bolt, 5/16"-18x1" hex. hd. with lockwasher (cover 5171165 or 5153787)| 8 | 8 | 8
- - 186622 Bolt, 3/8"-16x1 1/4" hex. hd. (cover 5173764) .. .cccvvvrvvrirrnrnennnns 2
- - 5154507 Gasket, oil pan cover {cover 5154306)  ........ccciieiiiiiiiiiiiiiinineenenn. 1
- - 5168176 Gasket, oil pan cover (cover S51T3T64) ..coevvveiiirennnrinieinneenncencenns 1
48 4.7130 5153788 Gasket, oil pan cover (cover 5171165 or 5153787)  .....ccccvvvvnincnnnnen 1 (1)1
VENTILATING SYSTEM
The proper breather pipe for your engine can be interpreted by your
nearest G.M. Diesel dealer or distributor. It is necessary to furnish
him with the model number shown on the Options and Accessories plate
on your engine.
1,4 | 4.8001 - Pipe, breather ... s 1|11(1
50 4.8001 5167298 Breather, FOCKET COVEI ceivirniiniiniieiiniiiiiieiitiiieisiiiseaacinaneases 11111
Page 53
. o o e




. ,
Lyl ‘.

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s lanlen ),T\
50 4.8001 5168435 Spacer, rocker cover breather ..., 21 2] 2
50 4.8001 186624 Bolt, 5/16"-18x1 1/4" hex. hd.  .iiiiiveiieiiiinniiiiiicccinii, 21 2] 2
- - 110493 Screw, #10-24x1 1/4" fil. hd.  .ooeiiiiiiii 2| 2] 2
- - 103320 Lockwasher, 5/16" oiriiiiiiiiiiiiieeneenriirerreenstnrnseisesaisansiiaas 2121 2
- - 120217 Lockwasher, #10 ..iciiiiiiiiiiiriiieniiiirtieaiiesaiieiisiisieiatsiieeieeaes 2| 2| 2
50 4.8020 5165228 Gasket, rocker cover breather ... 111} 1
- - 5150900 Gasket, breather pipe (at gOVEInor)  ....ccccciciiiiiiiiiiiiiiiiiiiiiiine. 1{1]1
51 4.8020 5163299 Gasket, breather pipe (at flywheel housing)  ....cccoveviiiiiiiiinieninans 1111
50 4.8025 5168434 Baffle, rocker cover breather  .....ccociiiiiiiiiniiniiiiiiiiiiiiiii, 1111
3,61 | 4.8050 5163908 Separator Assy., breather oil (no provision for tachometer drive)
(includes indented items)  ...icieviiiiiiiiniieiiiiiiiee e 1111
51 4.8050 5176047 Separator Assy., breather oil (provision for tachometer drive) (includes
indented itemMS)  ....iiiiciieiiiiiiiiiiieiiiiiiiririieree et e s et s teraasaens 1111
51 4.8050 3222765 Bushing, breather oil separator (with 5163908)  ..............cceeees 1{1} 1
- - 5176043 Washer, breather separator (felt) (with 5176047)  .................... 1l1]1
- - 5176046 Ring, breather separator (with 5176047)  .......cccooiiieiiiiinininnnn, 11 1)1
- - 100146 Bolt, 7/16"-14x1" hex. hd. . .oiiiiiiiiiiiiiiriiircrrce e P 1 1 1
51 4.8050 179882 Bolt, 1/2"-13x1 1/8" hex. hd.  .iiiiiiiiiiiiiiii 4 4| 4
- - 103322 Lockwasher, T/16"  .iiiiiiiiiiiiiiiiieriiitiriitsiuesaincsensaroransnsneane 111]1
51 4.8050 103323 LocKkwasher, 1/2" .iiiiiiieieiieieiirnioreinencntosstueseseseseserereressssssasns 4| 4| 4
51 4.8060 5190344 Filter Unit (pads) (with 5163908)  .....ccociieiiiiiiiiiiieieririeiinienn, 11111
51 4.8060 5163918 Filter (pad) (with 5176047)  ..eieiviiniiiiiiiiiiiniriiiineiiaeeenanns 2] 2| 2
51 4.8070 5163910 Gasket, breather oil separator (with 5163908)  ...........ccceeveninnennn 1i1]1
51 4.8070 5175260 Gasket, breather oil separator (with 5176047)  ........ccovviviieiininnnn. 1711
51 | ,4.8120 5164051 Tube Assy., cylinder head air inlet = .....oiiiiiiiiiiiiiiiiiiininiinnn, 1{1]1
”51 47 4.8120 137420 Elbow, 3/16"}(900 inv. fl. tube e 111 1
51 4.8120 137404 Connector, 3/16" inv. fl. tube  ..icciiiiiiiiiiiiiiiciiiiiiiiiiiii s 1] 1)1
4.8001 4.8020  4.8060
4.8020 —

4‘8001~1 ! 1.8450

Fig. 50—Breather—Rocker Cover Fig. 51—Breather—Flywheel Housing
FRESH WATER PUMP and COVER
54 5.1001 5159059 Pump Assy., fresh water (A eng.) 11141
54 5.1001 5159060 Pump Assy., fresh water (C eng.) (includes indented items) 11141
54 5.1001 5182060@ Pump Assy., fresh water (C eng.) 1
52 5.1001 5171159 Bolt (with 8€al-WaBRETr)  ..iiiiiiiiiiiiieiiiiiieiiernsierenrereesssrersesssennnes 31313
- - 5190970# Reconditioning Kit, water pump ..ciiiciiiiiiiiiiiiiiiiiiiiic e naeee L L
52 5.1010 5150193 Gasket, water pump ...iiiiiiiiiiiiiiir i ceeresisens 111
- - 5178319 Insert, water pump body ..iiiiiiiiiiiiiiiiieci e e e 1 (141
52 5.1030 141615 DrainCock, 1/4™  coiiiiiiiiiiiieiereririeratiencsiateteatntatareastonanons 1111
52 5.1040 5150182 Stud, water pump bOody ...iiciiciiiiiiiiiiiiieiei it cra e e eeeeaann 41 4|4
52 5.1050 5172818 Shaft Assy., water pump (includes slinger)  ....c.cccicivvviennnnnenens 1(1]1
52 5.1090 508816 Slinger, water pump shaft .. ..ciiiiiiiiiiiiiiiiiiiiiiieiiiiiiriinieerennne. 11111
52 5.1110 445667 Pin, 3/16"XT7/8" GrOOVE .iccieiieieieieisnracarsosessncstsscsresasensosnanes 111
52 5.1110 5172820¢ Impeller and Seal A8Sy., Water PUMP ..cciieeeiirerieerierinnneroennnes 11191 '

* As required. @ High capacity pump. # Includes pump and cover gaskets, shaft assy., impeller and seal assy., thrower .
assy., and packing; applicable to pump 5159059 or 5159060 only. ¢ With pump 5159059 or 5159060 only.

Page 54.



W Wotors Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION srTanlen
52 5.1110 5182046 # Impeller and Seal Assy., water pump  .....ccocevininnnnns ceetrrenrearenes 1
- - 5193239 Replacement Kit, water pump seal (includes parts necessary to replace

LT 1 ) U R * | ox ) *
52 5.1210 5153682 Thrower ASSy., Water PUMP  ....oiiiiiiiiiirennineiarenseenannens vernreens 11 1|1
52 5.1220 5150191 Packing, water pump outlet .. ...t ie e eraeen, 1111
52 5.1230 5173730¢| Flange, water pump outlet packing (1 5/8" bore)  ...c.ccoevvuvrernnnenn.n 1|11
52 5.1230 5178274 # Flange, water pump outlet packing (1 3/4" bore)  .....ceveevvnvnvennnnen 1
52 5.1230 179819 Bolt, 5/16"-18x1 1/8" hex. hd.  ...iiiiiiiiiiiiiiiiiiiiiiir e ereeeeans 2] 21( 2

3.4290° 5.1210 5.1050

5.1236
- 5.1030 }
Fig. 52—Fresh Water Pump
53 5.1235 5175679¢ | Cover, Water PUMP ..ocovieveieirieieneerneesreetenssensesesneneersensenensonnens 1
53 5.1235 5175678¢ | CoOVer, Water PUIMP c.ccccvvererrnreereresensacecsuoncacsesesconnsosnssosnssnsnsanss 1
54 5.1235 5177244¢ | Cover, water pump (A €NZ.) cciiiiiiieriinririiiiinieietereaienteetinanecnsnnes 1
54 5.1235 5177220¢ | Cover, water pump (C €ng.)  .ioiieiiiiieiiiiieineriereercrersonstaseenrossnnsnns 1
54 5.1235 5179386 #| Cover, Water PUMDP c.iiceiiiricrneiorrinnrennessecnotsssssassansssnnsossssensonnse 1
45 5.1235 5160466 ¢ Cover, water pump (heat exchanger cooling)  ....cc.cecevvvvernrenrenenannns 11141
- - 5177218 Connector, water pump COVET  .i.uiieireeiienicenrincrocneionsernssonserassossone 1
- - 5175683 Connector, water PUImMP COVET  .iicciiiiieciiinresensiossoorescasassrsonsssnsnencs 1
- - 121902 Nut, 1/4"-28 REX.  eirieiniriirnineinenrenrnrnreerasenencerssasssnsnsnensnsosnsnnes 4| 4|4
52 5.1236 5150188 ¢ | Gasket, Water PUMP COVET  ..ieiiuiinienearnruesenenseraenearasneennnrasnsannes 111
52 5.1236 5178273#| Gasket, water pump COVEr  ....ciiiiiiiiiiiiiiiiiiiiiic i ceaaaas 1
54 5.1250 5156770 Seal, water pump inlet (2 3/4" O.D.)  coieviiiiiiiiiinireiirreereereeeenens 1
53 5.1250 5159457 Seal, water pump inlet (2 1/2" O.D.)  .iiiiiiiiiiiinriiicerrrninnreanes 1|1
54 5.1250 111628 Clamp, water pump inlet seal (2 3/4" dia.)  ..cceoevecriinriiceienieenenenes 1
53 5.1250 111626 Clamp, water pump inlet seal (2 1/2" dia.)  ....ccvvvverenrecnencrnnencnnens 1|1
54 5.1270 5177217 Hose, water pump seal  ........cccevveiiiineieinninnnnnns opeiee e ear e eerarrnas 1111
- - 111612 Clamp, water pump inlet seal (1 3/8" dia.)  ..ccvvieicerieniiinenennnenns 21212
WATER OUTLET MANIFOLD
4 5.2001 5169556 Manifold, water outlet (radiator cooling)  .......cciiiiiiiiniinrniineennnnns 1
4 5.2001 5169555 Manifold, water outlet (radiator cooling)  .....ccciciiiieiiriieiierinieenns 1
24,78 5.2001 5169485 Manifold, water outlet (radiator cooling) . ..ccciiiiiiiiiiiiieiiniieiennans 1
3 5.2001 5166351 Manifold, water outlet (heat exchanger cooling)  ......ccoceviiiniinninnnns 1
3 5.2001 5167488 Manifold, water outlet (heat exchanger cooling)  ....coceeiiiiiiiiinannann 1
3 5.2001 5167294 Manifold, water outlet (heat exchanger cooling)  ....cccovvveriveivennnnnen 1
- - 5150361 Gasket, water outlet manifold  ......iiiiiiiiiiiiiiiie e e 3146
K 5.2020 5150362 Stud, water outlet manifold ...c.iiiiiiiiiiiiiiii s 6| 8 (12
57 5.2043 5156770 Seal, water outlet manifold (heat exchanger cooling)  .......ceevveneennns 11111
57 -5,2043 111628 Clamp, 2 3/4" dia. (heat exchanger cooling)  .........ccciiviiiiininennns 111(1
* As required. # With pump 5182060 only. ¢ With pump 5159059 or 5159060 only.
Page 55



| W TH oo “@W SERIES 71 ENGINES

FIG. 1TEM PART QUANTITY PER
iy NO. NO. NAME AND DESCRIPTION s7ilarilen @
THERMOSTAT
57 5.2050 5172141 Thermostat ASSY.  veeveecerurenrierirnrnreosioeisesnonctatesssaseriiminensns 1111
- - 5178833 Thermostat Assy. (with water pump assy. 5182060)  .............. 1
57 5.2110 5167761 Gasket, thermostat housing ....cocieviiiiiiiiiiiii 1) 1|1
WATER BY-PASS TUBE
54 5.2160 5186203 Tube Assy., water by-pass C eng.) 11111
54 5.2160 5186204 Tube Assy., water by-pass A eng.) } (includes thermostat housing) 11 1] 1
54 5.2160 5186211¢ Tube Assy., water by-pass C eng.) 1
- - 141615 DrainCock, 1/4"  eereieiiiiiiiiitiiirnrarieerieatt ittt st eaae s ees 1111
- - 5169478 Gasket, water by-pass tube  ....oiiiiiiiiiiiii 21 2| 2
54 5.2190 5157702 Clip, water by-pass tube  .....ccoiiiiiiiini 111
54 5.2190 5160425 Spacer, water by-pass tube clip ... 1111
- - 179846 Bolt, 3/8"-16x1 7/8" hex. hd.  ..ciiiiiciiirieiiiiiin 1111
54 5.2210 5186205 Elbow, water outlet manifold by-pass tube (vertical outlet, 2" O.D.) 111]1
- - 5186261 Elbow, water outlet manifold by-pass tube (horizontal outlet, A eng.) 1111
- - 5186206 Elbow, water outlet manifold by-pass tube (vertical outlet, 2 1/4"0D.)| 1] 1] 1
54 5.2210 5166260 Elbow, water outlet manifold by-pass tube (horizontal outlet, C eng.) 1{1]1
- - 179828 Bolt, 5/16"-18x2 1/2" hex. hd.  ...ooiiiiiiiiiiii 41 4| 4
RADIATOR
53 5.3001 3118864 Radiator Assy.  ...... Cesereresentossentearinatacrrrntsesiosasisntsnsarsavasars 11111 .
53 5.3001 3125617 Radiator Assy. (greater cooling surface) Cereeeesterasetrtenatetantnens . 1
- - 186629 Bolt, 5/16"-18x1" hex. hd.  ...... crereas ceeserrnaes cerreceeaeiaiae. vereenees {10 110 |10
- - 120393 Washer, 5/16" flat crerreneenees Ceeereerenraeneaes eereeneeens ceeeernrneeenns .. (10 ]10 |10
- - 103320 Lockwasher, 5/16" ~

5.2190

53290 53270 53001
Nl ol

12.4015

5.3350

Fig. 53—Cooling System—Power Take-Off Unit Fig. 54—Cooling System—Fan to Flywheel Unit

¢ For use with water pump assy. 5182060.

Page 56



General Motore Diesel

SERIES 71 ENGINES

FIG. ITEM PART NAME AND DESCRIPTION QUANTITY PER
NO. NoO. NO. 3-71|4-71|6-71
- - 5192418 Shell Assy., radiator (includes grille and name plate)  ................ 11 1] 1
- - 181374 Bolt, 3/8"-24x1 1/2'" hex. hd.  .ieiiiiiiiiiriiiinrriieciieircicnrneranenes 4| 4| 4
- - 103341 Washer, 3/8" flat  ....... e eeeeeereeecensrararireataeresnriaestistnarstetarans 4| 4| 4
- - 103321 LoCKWASNhET, 3/8"  iiiiiiiiiiiiiiiieinriearreieiriaiearessesarasaearesenaaas 4| 4| 4
53 5.3015 117049 Nut, 3/87=24 REX. ..iiiiiiiriiinrieiiieeninrerarnressesssenensisasssneosnsarasans 4| 4| 4
- - 850573 Cap, radiator filler (includes gasket)  ......cocciieiiiniiiiniiiiiinenin, 11 1] 1
- - 846732 Gasket, radiator filler cap = ..cciciiviiiiiiiiiiiiiiiiiiiiiiririi s 11 1} 1
- - 5169383 Hose, radiator overflow pipe  .c.ivciiiiviimieiiiiieiiiiiiietiiniiiercieinnnes 1] 1] 1
5.3268 5174098 Plate, radiator name (GENERAL MOTORS)  ....cccccinieiininicniernenes 21 2] 2
- - 162991 Screw, 1/4"-14x1/2" tapping ..cevveevninmiirienreiiiniiiiiriirieiaenennnes 1212} 12
WATER CONNECTIONS
53 5.3270 5182811 Tube, radiator inlet ...ciiiiiiiiiiiiiiiiiiiii e e 11| 1
- 5.3290 5170738 Hose, radiator inlet (1 3/4" LD.x3 1/4")  ..iciiiiiiiiiininiiiiinnnenns 2{ 2| 2
- - 111622 Clamp, 2 1/8" dia. hose (radiator inlet hose)  ........ccevevvnvuinnnnne. 4| 4| 4
- 5.3310 5170684 Tube, radiator outlet (straight, 7 5/16" L.)  ...ccocciiiiiiiiniiiinennnns 1{ 1| 1
- - 5173449 Tube, radiator outlet (cross-over, dev. L. 28 5/8")  .....ccccvvuinnnns 1 1§ 1
- 5.3310 5184367 Tube, radiator outlet (cross-over, dev. L. 29 3/4")  ......c.coveenee. 11 111
- 5.3330 5163815 Hose, radiator outlet (2" I.D.x4 1/2")  .iiiiiiiiiniiiiiiniiiceicininens 2] 2| 2
- - 5173450 Hose, radiator outlet (2" I.D.X2 1/2")  ..ciiiiiiiiiiniiniinieiinrnnranenes 2 2| 2
- 5.3340 111625 Clamp, 2 3/8" dia. hose (radiator outlet hose)  .......cccovevninnnnnen. 4| 4| 4
54 5.3350 5170697 Connection, oil cooler radiator outlet (2 7/8" bolt center)  .......... 1} 1
54 5.3350 5170685 Connection, oil cooler radiator outlet (3 3/8" bolt center)  .......... 111
- - 186622 Bolt, 3/8"-16x1 1/4" hex. hd.  .ciiiiriiiiiiiiiiiiiiiiiiir e 27 2
- - 179860 Bolt, 7/16"-14x1 1/4" hex. hd.  ..coiiiiiiiiiiiiiiiiiceieceeinireees 21 24 2
- - 2206783 Gasket, oil cooler radiator outlet connection (2 7/8'" bolt center) 1( 1
- - 5163760 Gasket, oil cooler radiator outlet connection (3 3/8' bolt center) 11} 1
FAN
The proper fan blade, mounting bracket, pulley, cap and spacer for
your engine can be interpreted by your nearest G.M. Diesel dealer or
distributor. It is necessary to furnish him with the model number and
type number shown on the Options and Accessories plate on your engine
55,56 5.4010 - =] T L= o g 1| 1)1
55 5.4010 103320 Lockwasher, 5/16" . .cciiiiiiiiiieiiiiiiiii et ee e e 6 6| 6
55 5.4010 121917 Nut, 5/16"-24 DEX.  .iceieieviereiuieisetssirsesssssoncaronsneassncasansnsasnnnes 6 6] 6
5.4\010 5.4100 5.4140 5.4690 5.4100
SWIVEL ADJUSTING FAN
Fig. 55—Fan
Page 57

T ———



—

General

SERIES 71 ENGINES

QUANTITY PER

FIG. ITEM PART
NO. NO. NO. NAME AND DESCRIPTION 371l a 67
- - 63565 Gasket, fan blade (screw adjusting fan) ..., 1] 11
55,56 5.4025 - Bracket, fan mounting ..iciiciiiiiiiiiiiiiiiiiniiiie e 11111
55 5.4090 5176202 Bracket, fan shaft (swivel adj. fan)  .....c.ciiiiiiiiiiiniii 11} 1
55 5.4090 186646 Bolt, 1/2"-13x1 3/4" hex. hd. (swivel adj. fan)  ....cocovvuieienininnnnns 21 2| 2
55 5.4090 179928 Bolt, 5/8"-11x1 5/8'" hex. hd. (swivel adj. fan)  ..cceevvviiiiiniennnnes 1 1 1
56 5.4100 5158348 Shaft, fan (screw adj. fan) .. ..ciciiiiiiiiiiiiiiiii e 11111
55 5.4100 5176208 Shaft, fan (swivel adj. fan)  ...c.cciiiiiiiiiii 1({111
55 5.4100 5176212 Snap Ring (swivel adj. fan) .. ..iciiiiiiiiiiiiiii 1111
56 5.4100 5158349 Washer, fan shaft (screw adj. fan)  .....cooiiiiiiiiiiiiiiiiiii 21 24§ 2
56 5.4100 2035201 Nut, fan shaft (front) (screw adj. fan)  ......cooviviiiiiiiiiiiiiiiiinnanen. 1]11]1
56 5.4100 122432 Nut, 7/8"-14 hex. (screw adj. fan)  .....ooiiiiiiiiiiiiiiiiiirinreninennee. 1 1 1
56 5.4100 137171 Pin, 3/32"x1" cotter (screw adj. fan)  .....ccciciiiiiiiiiiiiiiiiiii 1|11} 1
56 5.4110 954423 Bearing, fan shaft outer (screw adj. fan)  ......ccoiveiiiiiiniiiiiiininn.. 111
56 5.4110 903205 Bearing, fan shaft inner (screw adj. fan) .. ..cccciiiiiiiiiiiiiiiniiiie, 1 1 1
55 5.4110 7450079 Bearing, fan shaft outer (swivel adj. fan)  .......ccociieiiiiiiiiiiiininin 1 1 1
55 5.4110 954160 Bearing, fan shaft inner (swivel adj. fan)  .....cccoiiiiiiiiiiiiiiiiiinie 1] 1|1
56 5.4140 308993 Retainer, fan bearing outer (screw adj. fan)  ........cciiiiiiiiinn 1 1 1
56 5.4140 5158359 Retainer, fan bearing inner (screw adj. fan)  ......cciciiiiiiiiiiiinia, 11111
55 5.4140 5176905 Snap Ring, fan bearing outer (swivel adj. fan)  .........cccciiiininnn.. 1111
55 5.4140 5176211 Snap Ring, fan bearing inner (swivel adj. fan)  ........c.cceiiiininnn, 1{1|1
56 5.4150 714149 Seal, fan shaft (screw adj. fan) . ..iiciiiiiiiiiiiiii e eeneaas 1|11
56 5.4170 5158358 Spacer, fan shaft bearing (screw adj. fan)  ........ccciiiiiiiiiiiiieniean, 11171
55 5.4180 - Cap and Spacer Assy., fan hub (swivel adj. fan) . .....cccoveveinienne 111} 1
55 5.4180 - Cap, fan hub (swivel adj. fan) .. .cooiiiiiiiiiiriirrr i eeeceaees 1111
- - 714728 - Gasket, fan shaft bearing (screw adj. fan) . ....cccociiiiiiiiniiinnennnen. 111
56 5.4230 714725 Retainer, fan shaft bearing seal (small) (screw adj. fan)  ............ 111
56 5.4230 714726 Retainer, fan shaft bearing seal (large) (screw adj. fan)  ............ 1{1]1
55,56 5.4235 - Pulley, fan ..iiiiiiiiiiiiiiiiiiirei it e ia ittt teis s taactisrenastasaananns 1 1 1
56 5.4235 714727 Lockring, fan pulley (screw adj. fan)  ......cciiiiriiiiiiiiiieenrinnneen. 11411
56 5.4235 173102 Fitting, 1/8"x45° lube (screw adj. fan)  ..oeceervrenrrieieeenneennereneneres 1111
56 5.4290 5158351 Screw, fan bracket adjusting ....iciiiiiiiiiiiiiiri e e 1 1 1
56 5.4290 117051 Nut, 1/2"-20 HEX. .iviiinivreriivnrerrnreranrectrerrcrecesansersesncesnnsenses 1 1 1
L)
5.4290 |

s 5.4025 5.4100 5.4230 5.4150 54100 54110 54170 54110

4
TOOO ,,

5.4100

5.4235

5.4140

.Y
¢

Fig. 56—~Fan

Page 58



W Hotors Diesel SERIES 71 ENGINES

FIG. ITEM PART AME AND QUANTITY PER
NO. NO. NO. N DESCRIPTION 3-7114-7116-71
FAN SHROUD
53 5.4560 5170973 Shroud, fan ..ot retteree s e et ee e e aaerenanas 11111
53 5.4580 5173706 Guard, fan (R.H.)  .iiiiiiiiiiiiiiiiiiiiiiiiiieiisitirsneeeneeesnsnseaeneonnes 14111
53 5.4580 5173705 Guard, fan (L.H.) .ooiiiiniiiiiieiiinrnsnnrernsencocnsensecnseesssnsnssesesenens 1] 171
- - 149501 Screw, #14-10x5/8" self tapping  ....ccveiiiiiiiiiinienreereincnsreeneanenns 12 112 |12
- - 5170058 Nut, fan guard attaching ... 12 {12 |12
HEAT EXCHANGER

57 5.5001 5167777 Tank Assy., expansion (includes plugs 144015, 144016)  .............. 1] 1} 1
57 5.5001 854012 DrainCocCk, 1/8" .o.iiiriiiiciirnirireeninrnetitieseenrticeariarasaeneeianrenns 111} 1
- - 144015 PIUg, 3/4" PIPE  ceieiieiiinieniirecieraetnenieetncnesstornrneasnacanasstasnsens 21 2] 2
- - 144016 Plug, 1" PIPE  ceieiiiiiiiiiiiiiiiiiiiii e e a s 1({ 11
57 5.5001 179893 Bolt, 1/2"-13%3" hex. hd.  ..eccieiiiiiiirerurinirericusoniasisasasesasnaes 2( 2| 2
- | - 103323 Lockwasher, 1/2"  .....cccovvienieenens cererees ereesassasasnas cereeiiiiiieneas 2| 2| 2
57 5.5003 8509553 Core, heat exchanger N 11111
- - 5192637 - Gasket Kit, heat exchanger overha.ul (includes one each of 5150155,

5154215, 5156728, 5158741, 5158747, 5159430, 5159447, 5167745,

5167762; two each of 5150157, 5167746, three of 5167764)  ........... Ll I
57 5.5010 8515850 Electrode Assy. (includes 3 3/8" electrode)  .....cccevvevicnreracnnnnane 11} 1
- - 8515841 Electrode Assy. (includes 2 1/8" electrode)  ......cccoeeiinininiiunaenns 1|11} 1
- - 8515851 Electrode (3 3/8" L.} coeoieiereiiiieiiiiiiiiiiiiiieneiisntirnneneasaasaeanenenes 11111
- - 8515842 Electrode (2 1/8" L.)  coiviriiniiiiiiiiiiiiiriiieneintnies st e reaneans 1{1]1
57 5.5025 5167766 Retainer, heat exchanger seal  .......c..ccoiiiiiniiiiiiiiiiiiicieninieannann, 111]1
57 5.5026 5167746 Seal, heat exchanger e eeeeceetecsessatsastetatsuatreseasstsittteetttntsnriasans 2] 2| 2
57 5.5027 5167745 Gland, heat exchanger seal retainer .. .....cviiiiiiiiiiiiiiiiiiiiennnen, 11 1] 1

52090 52110 55001 55190 5.5140
NoSe ?——5.5010

5.5460 5.5440

5.5620 5.5610
&v‘":"
5.5600
Fig. 57—Heat Exchanger

57 5.5030 5167768 Cover, heat exchanger (inlet)  ....cccoiiiiiieiiiiiieiiiiiiiiniiicinicnenn, 1{ 11
57 5.5030 5167741 Cover, heat exchanger (outlet)  .....ccoceviinieiiiiiiiiniiiiiieeiincnnaiaann: 1{1]|1
57 5.5030 141615 Draincock, 1/4" .ottt re e s e sr st en b sane 1] 1)1
- - 113177 Plug, 3/4" Drass PiPE .cccrecinricesniriereieroncrnsnrosnseisacnnsnraasssnsnnns 11 1] 1
57 5.5030 186624 Bolt, 5/16"-18x1 1/4" hex. hd.  ....cceiininininnnennn etteereaeaaeeiens veeeess {10 110 [ 10
57 5.5030 186643 Bolt, 5/16"-18x2 1/16" hex. hd. reerteetiasteeestenneenraaetnstrenntonsnasen 10 {10 |10
57 5.5030 103320 Lockwasher, 5/16" . iiieiiiiiiiiiiiiiiiiiiiieenes eetreeeareasenearenatrasearas 20 [ 20 |20
57 5.5050 5167764 Gasket, heat eXChANZEr ..iciceieiiniiiiiiiiiniiiirneirienrieanioiisaninionns 3|1 31| 3
57 5.5140 850573 Cap, expansion tank (includes gasket)  .......cccccieiiiiininiiiiniiinninn 11141
- - 846732 Gasket, expansion tank Cap’ . icicciieieieciniiiiiiiniiiieiiiiiiissiisiieeeaes 11171

* As required.

Page 59




i e

W MHotone Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 3-71{4-71|6-71
57 5.5190 5168826 Tube Assy., expansion tank overflow  .......c.coeveieiiiiiiiiiii., 1111
57 5.5190 143343 Elbow, 5/16"%90° inv. fl. tUDE  .vveeveerrnnnrererecmmneenieserirnisneeriennnans 1(11}1
- - 137398 Nut, 5/16" inv. fl. tUDE  .ivvirniiiiiriirieniiiiiirre it 1111
- 5.5377 5186345 Tube Assy., raw water pump inlet ... 1]1}1
- - 113177 Plug, 3/4" Drass PIPE  .oveevvrrniiimenieeiereionneruoneesinenerssomeiasecsieenes 111
- - 179847 Bolt, 3/8"-16%2" hex. hd. ..ot 2122
- - 116093 Washer, 3/8" flat  ..icoiiiiiiiiir e 2|12 )2
- - 5158741 Gasket, water flange .....iiiiiiiiiiiiieiiiiiii s e 1111
- 5.5380 5185442 Tube Assy., raw water pump outlet ..., 11111
- - 179839 Bolt, 3/8"-16x1" hex. hd.  .iiiiiiiiiiiiiiiiiitirrrercreecra e aeaes 2122
- -- 116093 Washer, 3/8" flat ..eiiiciiiiiiiiiiiiei et sa e e e et s aaes 2122
- - 5158741 Gasket, raw water flange 1]11}1
- - 5186526 Tube Assy., heat exchanger water inlet (intermediate) (PTO units) 1
- - 5175818 Tube Assy., heat exchanger water inlet (intermediate) (PTO units) 1
- - 5174535 Tube Assy., heat exchanger water inlet (intermediate) (PTO units) .. 1
- 5.5430 5187458 Tube Assy., heat exchanger water inlet (intermediate) (generator sets) 1
- 5.5430 5187459 Tube Assy., heat exchanger water inlet (intermediate) (generator sets) 1
- 5.5430 5187460 Tube Assy., heat exchanger water inlet (intermediate) (generator sets) 1
57 5.5440 5175866 Tube Assy., heat exchanger water inlet ........coiiiiiiiiiiiiiinin.. 11111
- - 5159444+# Elbow, heat exchanger water inlet .. ...cciiiiiiiiiiiiiiiiiiiiiiiiiin, 1(11{1
57 5.5440 186629 Bolt, 5/16"-18x1" hex. hd. .iiiiieiiiiiiiiiiiiiiriiiiiniiirircrenees 4 |4 |4
- - 103320 Lockwasher, 5/16" .iiieieieiiiiiiaririiiiriiiiiiiiriesiraie e eanns 4 14 |4
57 5.5460 5158747 Gasket, heat exchanger water inlet tube  ......ccciiiiiiiiiiiiiiiiiiiiiiian 11111
- - 3222708 Hose (1 1/2"X2 3/4") coieiriiiiiiiiiiuiiiinisiiiiiiiiiiseriecatesisncarasenes 2 (212
- - 111619 Clamp, 1 7/8'" dia. .iciieiviiiiiiieiiiiniiiieiiiieieeuisssississsnssssnsnscesnes 4 14 |4
3,57 5.5550 5167753 Tube Assy., heat exchanger water outlet ..., 1 (1 (1
57 5.5550 186629 Bolt, 5/16"-18x1" hexX. hd.  ..iiiiiiiiiiiiiiiiiiiiiiiieircrenieeinnaens 4 |4 |4
- - 103320 Lockwasher, 5/16™  ...iiiiiiiiiieiirerniiotiiitiaiieretrisasasnserosacroasasenes 4 14 |4
57 5.5570 5158747 Gasket, heat exchanger water outlet tube ....coiiiiiiiiiiiiiiiiiiinna, 11111
57 5.5580 3222708 Hose, heat exchanger water outlet tube (1 1/2"x2 3/4")  .............. 11111
57 5.5580 111619 Clamp, 1 7/8" dia. ROSE ..iccieieiereniiririeciirneiesnsesesanssssecscsensssaes 2|12 |2
3,57 5.5600 5164407 Tube Assy., exhaust manifold water inlet ..., 1 (1|1
- - 5163834 Washer, exhaust manifold water inlet tube ......ccooiiiiiiiiininii, . 2 {2 |2
57 5.5600 123197 Nut, 5/16"-18 REX.  ceieieiiererircntrionsesnsessnriiicassorassrsesersssassssanns 21242
57 5.5610 5156319 Gasket, exhaust manifold flange Ceerrirersaataeiarneans Ceeentresentsarsaneines . 1 (111
57 5.5620 5164199 Stud, exhaust manifold water inlet tube (2 7/8") cereeaees verensanrens 1 (111
57 5.5620 5163867 Stud, exhaust manifold water inlet tube (1 7/32")  ...cccivviennennns 1(1]1
RAW WATER PUMP
58 5.6001 5186250 Pump Assy., raw water (includes indented items) 1(1]1
- - 179857 Bolt, 7/16""-14x7/8" hex. hd. (to engine)  ......c.ceevvevuvenenns veereennenee | 111 |1
- - 179882 Bolt, 1/2"-13x1 1/8" hex. hd. (to engine) ...cceeeene. Cereerrenereernees 4 |4 |4
- - 103322 LOCKWASher, T/16" . iiiiiiieiviinirereiecnearaseresessessacesnensecasronsasnens 1 (1|1
- - 103323 LOCKWASHET, 172"  iiieiiieeiiieireienrtesctesesressssresaseosntonenssasnencanes 4 14 |4
58 5.6010 5193551 Adaptor, raw water pump drive . .iiiiiiiiiiiiiiiiiiiirc e, 11 |1
58 5.6020 5193550 Body, raw water PUIMP ...cciiiiiiiiiiiiiiiiiiiiiiiitnictiiitiiorectinienns 1111
58 5.6020 5193556 Plate, raw water pump body wear  ....cciiieeiiiiiiiiiiiiiiiiiencennene. 11111
- - 141343 Pin, 3/16"X5/16" dOWEl ...cccvveeininiininiieeuencncieenrnreereranseensenns 1111
58 5.6020 120233 Bolt, 3/8"-16x1" hex. hd. (to adaptor)  ....ccocevveveirnveienreinencenns 6 |6 |6
- - 120382 LOCKWABhETr, 3/8"  eiiiriiieiiiiiiiririreecnearsrecnrianenrssssnsnsnes veeee | 6|6 | 6
58 5.6035 5193554 Cam, raw water pump body offset ..c.iiiiiiiiiiiiiiiiieiieiienininnes 11111
58 5.6035 114366 Screw, 1/4"-20x1/2" fil. hd. (CaM)  .cocviverreerenrirenienrnerenennenns 1111
58 5.6090 5193555 Cover, raw Water PUIMP .civiieiieeiierearnscecrseosessnncscnenssonssnssanns 1(11}1
58 5.6090 114366 Screw, 1/4"-20x1/2" fil. hd. (COVET)  .vevvvirinrnenernrenrsesencsnnnnnn 515 1[5
58 5.6100 5193562 Gasket, raw water pump COVEr .iiiiiiiiiiieerieriinnerecioreencsnenees 111 (1
58 5.6120 5193552 Shaft, raw water puUmMP ..ottt iirer et ieeeaere et s enanees 1§11
58 5.6130 954799 Bearing, raw water pump  ....iciiiiiiiiiiiiiieiiiiiiinictnesiieceianeniones 17111
58 5.6140 5193569 Ring, raw water pump bearing retainer (small)  .........cccevueeenns 111 1(1
58 5.6140 5179222 Ring, raw water pump bearing retainer (large) ceeresesirarsenteacen 111 (1
58 5.6160 5193561 Seal, raw water pump bearing (1 1/16" LD.)  ..covvvevrncrnrenvnnenns 17111
58 5.6160 5193559 Seal, raw water pump bearing (1 11/32"L.D.)  ..covvrvrerenrnnanennn. 11141

# Used when raw water pump is not furnished.

Page 60




W Hotorne Deiesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
= NO NO. NO. NAME AND DESCRIPTION srilanlen
. 58 5.6160 5193560 Washer, raw water pump bearing seal felt (15/16" L.D.) ....... 11111

58 5.6160 5193558 Washer, raw water pump bearing seal felt (1 5/16"1.D.) ..... 111 |1

58 5.6170 5193557 Seal Assy., raw water pump shaft (includes next 7 items)  ..... 1|1 |1

58 5.6173 5193565 Seat, raw water pump shaftseal ....................... 11 1{1

58 5.6173 5193668 Ferrule, raw water pump shaft seal ..................... 1 )11 41

58 5.6173 5193667 Washer, raw water pumpshaft seal . .................... 1111

58 5.6175 5193564 Seal, raw water pump shaft (carbon)  .............. ..., 111 (1

58 5.6176 5193567 Ring, raw water pump shaft seal ("O" section) ............. 111 }1

58 5.6176 5193566 Ring, raw water pump shaft seal ("O'" section) ............. 111 (1

58 5.6178 5193563 Washer, raw water pump shaft seal spring (marcel) . ........ 111 |1

58 5.6200 5193676 Slinger, raw water pumpshaft  ............... ... ..., 111 |1

58 5.6230 5193553 Impeller, raw water pUMpP . . ..o v v v v v v v o s v o vnosonoonns 1)1 ]1

58 5.6320 5161021 Gear, raw water pumpdrive . ...... .. . . e 11 |1

58 5.6320 5161024 Key, raw water pumpdrivegear ............cc00 0000, 1|11

58 5.6320 103325 Lockwasher, 5/8" . ... ... ittt 1 (1|1

58 5.6320 451078 Nut, 5/8"-18 hex. lock (toshaft) ....................... 111 |1

56130 5.6160

o

5.6450 5.6420 5.6320

5.6010 5.6120 / .
5.6230
5.6173 3.6173 5.6178
5.6100
5.6090
5.6176 5.6173 5.6175 5.6176
Fig. 58—Raw Water Pump
- - 5150059 Gasket, raw water pump .. .. it e s et e 1 (11
19,58 5.6410 5153449 Plate, raw water pumpdrive . ........ 0 it 111 ]1
19,58 5.6410 5176474 Bolt, raw water pumpdrive .. ...... 0.ttt 4|4 |4
19,58 5.6420 3292492 Coupling, raw water pumpdrive ..............00teiieonn 111 )1
19,58 5.6450 5177026 Spacer, raw water pumpdrive  ........ . 0o 11111
EXHAUST MANIFOLD
4 60 | 6.1001 3221861 | Manifold, exhaust (AXy) . .« v covevivn v v eenooeeoeens 1
59 6.1001 5166485 Manifold, exhaust (water cooled) .............c.coiieionenn 1
60 6.1001 3221866 Manifold, exhaust (dry) . ........ ...ttt 1
59 6.1001 5163809 Manifold, exhaust (water cooled) ...........coovivenenn.n 1
60,78 6.1001 5167184 Manifold, exhaust (dry) . .... ...ttt 1
Page 61




W Motorne Diesel SERIES 71 ENGINES

QUANTITY PER
FIG. ITEM PART
NO. NO. NO. NAME AND DESCRIPTION 3714711671
3,59 6.1001 5168773 Manifold Assy., exhaust (water cooled) (includes plug)  ......... 1
60 6.1001 5150198 Washer, exhaust manifold (dry manifold) ................... 4 |5 |7
59 6.1001 5164360 Washer, exhaust manifold (water cooled manifold) ............ .| 415 |17
- - 113175 Plug, 1/8" Br. PIiPE oottt e it it ittt e e e 11 {1
59 6.1001 143969 Plug, 1" pipe ... i ittt ittt ettt e e e 4
59,60 6.1001 114544 Nut, 7/16"=20hex. Br. . ... ...ttt eneennuenenennnnennn 4 |5 |1
60 6.1010 5150194 Gasket, exhaust manifold ................. .. . . 0., 1
59 6.1010 5150195 Gasket, exhaust manifold(end) . ....... ...ttt itennnnn 2 |2
59 6.1010 5150196 Gasket, exhaust manifold (intermediate) ................... 1
7 6.1020 5150197 Stud, exhaust manifoldtohead  ................ .00 .... 4 |5 |17
59 6.1100 5173645 Plate, exhaust manifold cover (plain) ..................... 2 |12 |2
59 6.1100 5173576 Plate, exhaust manifold cover (tapped) ..................... 1111
6.1100_6-1100 #5>e 6.1140 6.1140
T . .
6_1”0\‘& 6.1001 \ g/ 61150 085
6.1120 6.1010 i
.~ U= 6.1010 i\:{
5.5620 / 6.2085 §
5 5600 3
SR %.2.305
/ | ‘6100
61120 //fi
6.1110 41100 6.1001 =
6.1 12OAJ
62115 . N | M
61110 - 62105 W,
6.1100 ) ’ » OO
61100 /Q\é.lwo 61001
Fig. 59—Exhaust Manifold—Water Cooled Fig. 60—Exhaust Manifold—Dry ]
59 6.1100 5163834 Washer, exhaust manifold cover plate ..................... 6|6 |6
59 6.1100 123197 Nut, 5/16"-18 heX. ..ttt vet i ine e i oiineee e, 6 16 |6
59 6.1110 5156319 Gasket, exhaust manifold cover plate . .................... 3 3 |3
59 6.1120 5163867 Sutd, exhaust manifold cover plate (1 7/32'") ................. 6|6 |6
59 6.1130 141615 Draincock, 1/4" ...ttt e e e e e 1111
59 6.1140 5190688 Flange, exhaust manifold wateroutlet ..............0000... 1 (1)1
59 6.1140 5163834 Washer, exhaust manifold water outlet flange  ............... 212 ]2
59 6.1140 123197 Nut, 5/16"=18 heX. .. ivv vttt ittt iitn et ntee e e, 2 (2|2
59 6.1150 5156319 Gasket, exhaust manifold water outlet flange ................. 11111
59 6.1160 5167325 Stud, exhaust manifold water outlet flange ..... ce et ee e aas 2|12 |2
EXHAUST MUFFLER
- - 5167069 Muffler (commercial silencing, 1200-1600 RPM)  ............. 1
- - 5167127 Muffler (commercial silencing, 1600-2000 RPM on 3-71, 1200-1600 RPM
0N 4=T1) i i e et e 1 {1
- - 5167128 Muffler (commercial silencing, 1600-2000 RPM on 4-71, 1200~ 1600 RPM
0N B=T1) L e e et e e, 11
- - 5167129 Muffler (commercial silencing, 1600-2000 RPM)  ............ . 1
- - 5179206 Muffler (moderate silencing)  ................ 000, 11
- - 5179058 Muffler (moderate silencing) . .......................... 1
- - 5167143 | Muffler (high degree silencing, 1200-1600 RPM)  ............. 1
- - 5165732 Muffler (high degree silencing, 1600-2000 RPM on 3-71, 1200-1600 RPM
On4-T1) e e e 1|1
- - 5167144 Muffler (high degree silencing, 1600-2000 RPM on 4-71, 1200-1600 RPM
On B=T1) L e e, 1)1
- - 5165733 Muffier (high degree silencing, 1600-2000 RPM)  ............. 1
61 6. 2005 218873 Bushing, 3 1/2"x3" red. .. .........iiirr, 111

Page 62



SERIES

71 ENGINES

6.2005
218895..5" x 4"
218885—4" x 37
218873—3%" x 3"
218866—3" x 21"

6.2080-6.2090
5169514—212" x 12"
3291139—3" x 8"
5174930—4" x 2%"
5174929 —4" x 6"
5168606 —4" x 8"
5174928—4" x 8'Yis"

5157384

6.2085
3291350--3" P.T. x 90°
217974—4” PT. x 90°

6.2090
220245-3"
220255—4"

6.2105
3291894—3%"—4'%" B.C.
5175860—3%"—3%" Sq.
3221863—3%"—3%" Sq.
5167181 —4%"—4%" Sq.

22" P.T.—4" B.C.

6.2005
443877 4" x 3"
443876—4" x 2%"

6.2085

6.2035

6.2035 6.2060
5174144 3291138
3

6.2090 6.2070
5174169 3291140 6.2070
5174170 51 648‘?08

6.2090
5176085

6.2085
5168319--3" P.T.—4%" B.C.
5168870—3" P.T.—5%" B.C.
5164146—4" PT.-5%" B.C.

5176462

6.2085
5166474—-3" PT.—4%" x 90°

6.2095
5168510—212" 1.D. x 9%"—4%" B.C.
3291141 3" 1D. x 7%¢"—3'A" Sq.
5168608—4" I.D. x 7%’ —~4%" Sq.

.

6.2112
5156319—-1%"

6.2110
5168740—1" P.T.

6.2100
5168506—3" x 44" B.C.
3291134—3" x 4%s¢" B.C.
5168607 —4”

6.2085
5168678—3" P.T.—4%" B.C. x 45°
5168800—4" PT.—5%" B.C. x 45°

6.2095
5168927 —-24" P.T.—18"
3290853—3" P.T.—182"
3290854—3" P.T.—47%”
5167174—4" P.T.—18Ys"
5167177 —4”" PT.—47%"

6.2093
5185785 —3” O.D. pipe
5185786 — 3%2” O.D. pipe
5185787 — 4%” O.D. pipe
5185789 — 2” to 2%” O.D. pipe
5187815 — 4%” O.D. pipe
5187816 — 5%” O.D. pipe

6.2105
5157374—-2"—4" B.C.
5166486—3%"—5%" B.C.
5163811 —4%"—5%" B.C.

Fig. 61 —Exhaust Muffler Connections

6.2060
5168609

6.2085
3291893—2%2" P.T.—44" B.C.
3222532--3" P.T.—3%" Sq.
5167624-—3" P.T.—4%" $q.
5155859—3" P.T.—3%" Sq.
5167173 —4" PT.—4%" Sq.

6.2085
5167288—5%" B.C. x 90°

6.2100
5167998--3" x 9%"

6.2090
5174149 —4" P.T.—19%¢"

Page 63




W Motene Deecel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s lanilen .
::
61 6.2005 218885 Bushing, 4"X3" Ted. .iiiiiiiiiieiinieriiiiiiiiiiiiie ettt aaeaas 1{1 W
61 6.2005 218895 Bushing, 5"%4'" red.  ..iciiiiiiiiiiiiiiiiiiii st cree e e e e 1
60,61 6.2085 3222532 Flange, exhaust (3" P.T.)  .icciiiiiiiiieiniiiiiciiiiiiiiiciretinecnescsnens 1{1
61 6.2085 5167173 Flange, exhaust (4" P.T.)  ccecriiiiiiiimiiminiiiereiecnencnricnraraceracsnses 1
61 6.2085 5168870 Flange, exhaust (3" P.T., 5 3/8" B.C.)  .cciciirieriiirnrnenrracncncacnnns 1
59,61 6.2085 5164146 Flange, exhaust (4" P.T., 5 3/8" B.C.)  .ccrriiiiiiiriininniiiieeinneees 1
61 | 6.2085 5166474 Elbow, exhaust (90%)  ...ccoiiiiiiiiiieieeee e 1
59,61 6.2085 5167288 Elbow, exhaust (90%)  .oooveiiiiiiiiiiiie e eee et e e e naae e 1
- - 113175 Plug, 1/8" PIPE  cereieiririnieeieeenteiseesarattsrcasaranrecsasssaenesssiesscans 1(1}1
59 6.2085 144012 Plug, 3/8'" PIPE teirieiiieiiiiiiiiiieriiernenincastenceentntncssnoasnsnsoseanssans 111]1
59 6.2085 5164362 Nut, 3/8"-16 heX. DI. .oiiriieiiiiiiiiiiererecenimceiasenisetsascasasorsnsasass 4
59 6.2085 125913 Nut, 3/8"-24 NEX.  ..eiiiiieineinirereincnsnieesercsisnseosscarsssossssnsossenns 4| 4
59 6.2085 114544 Nut, 7/16"-20 heX. DT.  ciiiiiiiiiiiieiriereicernoncerasscncssnsnsesnsnsasesass 4| 4| 4
- - 103321 Lockwasher, 3/8™ .iiiiiiiiiiiiiiiieerentieieiieeserttaserasesiensnseanarnns 4| 4
- - 103322 Lockwasher, T/16"  oiiiiiiiiiiiiiiiiiceieceessecaesnsersacasnnnsensncannns 4] 4| 4
59 6.2085 179848 Bolt, 3/8"-16x2 1/4" hex. hd.  .iiiiiiiiiiiiiiieecierneeecncanecaasnansn 4] 4
61 6.2093 5185786 Cap, exhaust pipe rain (3 1/2" O.D. Dip€)  .ccvvrereirriririeieiieinennnnns 1)1
61 6.2093 5185887 Cap, exhaust pipe rain (4 1/2" O.D. pipe)  .cerreeriririnreienrenrnnnn. 1
61 6.2095 3290853 Connection, flexible exhaust (3" P.T., 18" L.)  .cccvvicirrcrcernenerennes 111
61 6.2095 3290854 Connection, flexible exhaust (3" P.T., 48" L.)  ..civiiiiiriierrncnacneens 1|1
61 6.2095 5167174 Connection, flexible exhaust (4" P.T., 18" L.)  .iiviiiiiirerrrnrenronnns 1
61 6.2095 5167177 Connection, flexible exhaust (4" P.T., 48" L.)  .cciiiievriiiiiivnrennns 1
60,61 6.2105 3221863 Gasket, exhaust outlet (3 1/4" dia. opening)  .....ccovrvvniniirincnnnnnn, 111
61 6.2105 5167181 Gasket, exhaust outlet (4 1/4" dia. opening)  ....cocevvvecniriiienanenn. 1
61 6.2105 5166486 Gasket, exhaust outlet (3 1/8" dia. opening)  .....ccccivvviinieinennnens 1
59,61 6.2105 5163811 Gasket, exhaust outlet (4 3/8" dia. opening)  ...cccvviiiiiiiiiinininnnn., 2] 2
60 6.2115 3222533 Stud, T/16"-14-20X2 1/2" . iiiiiiitiiiernreerereeeeeneiareaeseaenaatanans 4| 4| 4
59 6.2115 5165519 Stud, 3/8"-16X1 T/8'"  .iieiiiieiniirniierucncenrncectararnsensnenarrnrrnrnns 2
59 6.2115 5166543 Stud, 3/8"-16X5 5/8" .iiiiiiiiiiiiiiiiiiiiiieiecrete et tren e enaaes 2
59 6.2115 5150362 Stud, 3/8"-16-24xX1 11/16"  .iiiiriiiiiiiiiiii e ireeneaeaas 41| 4 0
BATTERY CHARGING GENERATOR
Because of the variety of electrical equipment available, it is practical
to list only the items shown below, which are most commonly used. In
all cases it is advisable to furnish your nearest G.M. Diesel dealer or
distributor with the model, unit number and identifying type number
shown on the Options and Accessories plate on your engine when order-
ing parts.
3,78 7.1001 - Generator Assy., battery charging .. ....ciiiiiiiiiiiiiiiiiiir i 17111
1,78{ 17.1500 5164285 Pulley, generator (3 1/4" dia., 21/32'" groove)  ...ccceceeveveieieennennns 111]1
1,78 17.1500 5170771 Pulley, generator (4" dia., 51/64" groove)  ..cccceeveiiieieniiiininnnnes 1111
1,78 17.1500 5170153 Pulley, generator (4 3/8'" dia., 13/16'" groove)  .......ccevveveiiurnensns 111]1
1 7.1500 5166785 Pulley, generator (5" dia., 13/16" groove)  .....ccvvnruvnenennn cereereas 1({1]1
78 7.1505 5164291 Pulley, generator drive (5 1/2" dia., 21/32'" groove)  ....c.ccceuennen.. 111
18 1.7620 5155445 Seal, generator drive 0il (1 1/2" LD.)  .iciiiiiieiiiiiiiniienineneinenns 1111
8 7.1575 2068846 Belt, generator drive (34 5/8" O.D., .688" w.) eereererereenerineneane, 1111
1 7.1575 3224367 Belt, generator drive (39 7/8" O.D., .860™ W.)  ...cccieririrnirinennnns 1j11]1
78 7.1575 5164293 Belt, generator drive (32 5/8" O.D., .654" W.)  .iviiiiiiiiiiiininennn. 1]1]1
1 7.1575 5155911 Belt, generator drive (40 1/2" O.D., .T74" W.)  tieivvrririinrnnenenenns 11 11{1
18 7.1580 5177564 Strap, generator adjusting (9 3/32" L., straight, offset)  ............. 1{11}1
1 7.1580 5167980 Strap, generator adjusting (10 1/2" L. straight, offset)  .............. 1111
1,78 7.1580 5164295 Strap, generator adjusting (7 3/8" L., curved) Ceeereesetanieratennionans 1]1]1
1,78 17.1580 5173658 Strap, generator adjusting (7 3/4" L., straight offset)  .............. 11141
1,78 17.1580 5171695 Strap, generator adjusting (11 7/16" L., curved, offset)  ............ 1111
1,78 17.1580 5173659 Strap, generator adjusting (9 7/8" L., curved, offset)  .............. 1111
1,78 7.1580 5177042 Strap, generator adjusting (13 5/16" L., straight offset)  ............ 11111
BATTERY CABLES
- - 5274839 Cable, batter ositive, 72" lo
- 5274840 Cable, batterjyy' g:egative, 72" lolx‘:gg)) % } i

Page 64



W Wotorne Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER

AME AND D
NO. NO. NO. N ESCRIPTION 3-7114-71|6-71

STARTING MOTOR

Owing to the variety of electrical equipment furnished on industrial
engines it is practical to list part numbers for the attaching parts only.
By furnishing your nearest G. M. Diesel dealer or distributor with the
identifying type number on the Options and Accessories plate on your
engine he can properly intrepret your requirements.

1 7.3001 - Motor Assy., starting . ... .. ... ... . ... e 1 1|1
- - 179927 Bolt, 5/8"-11x1 1/2"hex. hd. . ..... ... ... ... 3 (313
- - 103325 Lockwasher, 5/8" . ... ...ttt e 3 (313
INSTRUMENT PANEL

62,73 17.4005 1582507 Panel, instrument mounting (less instruments)  ............. 1 ]1¢§1
- - 5193755 Mounting Assy., instrument panel (anti-vibration)  ........... 3 13 1|3
62 7.4015 1501170 Ammeter, battery charging (50 amp.)  ............ . ..., 1 |1 41
- - 857408 Clamp, ammeter . . ...ttt it et e 141111
- - 120217 Lockwasher, #10 instrument attaching . .................. # | # | #
- - 120614 Nut, #10-32 hex. instrument attaching  ................... # | # | #
62 7.4060 1536865 Tachometer (C.W. rotation) . .......... ... 1 (1)1
62 7. 4060 1536866 Tachometer (C.C.W. rotation) ............. 0., 1111
62 7.4061 5178019 Adaptor, tachometer mounting . .......... ... oo 17141
- - 5176051 Adaptor, tachometer mounting (D. C. generator sets)  ......... 171111
- - 122408 Bolt, 1/2"-13x1" hex. hd. ... ... ... i i 4 |4 |4
- - 179857 Bolt, 7/16"-14x7/8"hex. hd.  ............ ... ... ... 1)1 11
- - 103323 Lockwasher, 1/2" .. .. .. ittt i e 4 |4 [ 4
- - 103322 Lockwasher, T/16™ .. ... ...ttt e 1)1 1
3,62 17.4063 5171189 Retainer Assy., tachometer (includes mounting assy.) ......... 1 {1 |1
- - 5193754 Mounting Assy., tachometer (anti-vibration) ............... 3 {3 |3
- - 1535062 Clamp, tachometer . ....... ... .. . ... 1411
62 7.4070 1507358 Gage, oil pressure (engine) ........... ... ... ., 11141
- - 118748 Connector, 1/4" fl. tube .. . . .. .o it ittt e e 111 |1
62 7.4071 1507512 Gage, oil pressure (torque converter) . ......... ... 1111
- - 1505244 Clamp, pressure or temperature gage . .. .. et oot v o v o 212 |2
62 7.4077 1512257 Gage, oil temperature (torque converter) (3 foot capillary)  ..... 111 )1
62 7.4077 1512351 Gage, oil temperature (torque converter) (15 foot capillary) ..... 1111

7.4061

74115 7.4060

7.4080 7.4015 7.4071 7.4070

Fig. 62—Instruments

#Used in a quantity of 2 per instrument.

Page 65




W Hotone Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s larilest
62 7. 4080 1512137 Gage, water temperature (25 1/2" capillary) ............... 1 {11
62 7.4080 1512138 Gage, water temperature (6 foot capillary) ................. 111 (1
62 7.4080 1512134 Gage, water temperature (15 foot capillary)  ............... 1 (1 (1
62 7.4115 1996027 Switch, engine starting . ... ... ... . ... 0 i i 111 ¢1
62 7.4118 5169914 Hour Meter . ... .. ittt et ittt ittt eeen 1|11 11
62 7.4118 1507359 Switch, hour meter pressure ... ... ...ttt 1]1]1
TACHOMETER DRIVE
65 7. 4815 1536033 Shaft Assy., tachometer drive flex. (3 3/4")  ............... 1111
- - 1569666 Shaft Assy., tachometer drive flex. (40") ................. 1
- - 845384 Shaft Assy., tachometer drive flex. (47 1/2™) ............... 1 (111
63 7. 4825 1580202 Adaptor, tach. drive cable (90° L. H. .500:1) 111 |1
63 7.4825 1536706 Adaptor, tach. drive cable (90° R.H. .500:1) 1 {1 ]1
63 7.4825 1536703 Adaptor, tach. drive cable (90° L.H. .250:1) (includes key) .. {1 [1 |1
63 7.4825 1536702 Adaptor, tach. drive cable (90° R.H. .250:1) 111 |1
63 7. 4825 1536705 Adaptor, tach. drive cable (90° R. H. 1:1) 111 1)1
63 7.4825 1561509 Key (adaptor to tachometer) . .............00titiiieenn. 1 (1)1
63 7.4830 5168558 Shaft Assy., tach. drive (off of blower gear) (includes slinger) .. 1 (111
64 7. 4830 3224992 Shaft, tachometer drive (off of cam or balancer shaft) ......... 1111
- - 5176050 Shaft, tachometer drive (D.C. generatorsets) ............... 1 {1 |1
63 7.4832 5155818 Slinger, tachometer drive shaftoil  ..................... 11111
64 7. 4835 3290416 Cover Assy., tachometer drive (cam or balancer shaft-threaded hole)
(includes seal) . ... ... ..ttt e e e 1 (11
65 7. 4835 3290413 Cover Assy., tachometer drive (cam or balancer shaft) (includes seal) [ 1 |1 |1
63 7.4835 5168555 Cover Assy., tachometer drive (blower drive) (includes stud) .. 1111
63 7. 4835 5155854 Stud, tachometer drive cover ... ... ... . it 212 |2

7.4830

7.4832 7.4850

Fig. 63—Tachometer Drive

7.4835 7.4845 7.4830
7.4815 7.4850

Fig. 64—Tachometer Drive

Fig. 65—Tachometer Drive

Page 66



General oterns Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
No. | No. NO. NAME AND DESCRIPTION T PETIPET

64,69 17.4845 3202615 Seal, tachometer drivecoveroil ....................... 11111
65 7.4850 5158289 Adaptor, tachometer drive (with cover 3290413) ............. 1 (111
63 7. 4850 5155819 Adaptor, tachometer drive (with cover 5168555) ............. 1|11
- - 179816 Bolt, 5/16"-18x3/4" hex. hd. ... ... ... ...t rnunnnn 212 ]2
63 7. 4850 103320 Lockwasher, 5/16" .. .. ... ... .. .0t iiiniennnnnnn. 212 |2
63 7. 4850 121917 Nut, 5/16"-24 heX. . ... .. oo i it ittt et it tsenneennnn 2 2 |2
63 7.4855 5155816 Gasket, tachometer driveadaptor ....................... 1111

SHUT-OFF OR ALARM SYSTEM

3,66 17.4870 5173018 Alarmstat (thermo switch) ... ... ... ...ttt ereenn. 1141
66 7. 4880 3291184 Bell, alarm system .. .. ...ttt 11141
66 7.4882 5177779 Relay, alarmbell .. .... ... ... it 171 (1
66 T.4885 1118128 Solenoid, air shut-off (12 volt) ............ ... ... ..0.... 1111
66 7. 4885 1118191 Solenoid, air shut-off (24-32volt) ....................... 141 |1
- - 180016 Bolt, 1/4"-20x1/2"hex. hd. ... ... .. ...t rnnnnn. 4 |4 | 4
- - 103319 Lockwasher, 1/4" . ... .. ...ttt et 4 |4 |4
66 7.4890 5168929 Bracket, air shut-off solenoid . .................. ... ... 1|11
66 7. 4890 179848 Bolt, 3/8"-16x2 1/4"hex. hd. . ........ ... 0., 2 12 |2
- - 103321 Lockwasher, 3/8" . ... ...ttt e e 212 |2
66 7. 4895 5168909 Rod, air shut-off solenoidcontrol . ...................... 1 ]1 1411
- - 114783 Pin, 1/4" CleVis . . ittt t it ittt ettt 1 {11
- - 103361 Pin, 1/16"X1/2" Cotter . . .. i it i e e 11111
- - 122161 Nut, 1/4"=28 heX. .. .. ittt ittt ittt ittt ittt 11111
66 7.4915 5177648 Lamp Assy., warning (12V., includes bulb) .+ -+ .v oo v vun.. 1)1 (1
66 7.4925 142450 Bulb, warning (12V.) .. ... . ittt ittt it e 1111

4,66 7.4930 1507289 Switch, oil pressure (BREAK) ............0ttiuinvunnnn 11111
- - 2101825 Elbow, 1/8" DiPE . . ..ottt e e e 11111
- - 3231135 Tee, 1/4" INV. . . ittt ittt e e e e 191 |1
- - 5160768 Plug, 1/4"fl. tubenut . ... .... ...ttt eernnnnnn 111 |1

3,66{ 17.4935 1507290 Switch, alarm shut-off (fuel pressure) (MAKE)  ............. 11 |1
- - 1128717 Bushing, 1/4"x1/8"red. .. ... ..ottt 1 (1 {1

7.4882
N\

7.4880

7.4935

7.4980

7.4970

7.4890

7.4895

Page 67




General MHotone Diesel

SERIES 71 ENGINES

QUANTITY PER
FIG. ITEM PART
NO. NO. NO. NAME AND DESCRIPTION 3-71{4-71]|6-71
- - 5179718 Governor Assy., overspeed (includes indented items)  ................. 11141
- - 5178211 Switch, overspeed trip GOVErnor ...iiiiiiiiiiiiiiiiiiiiiierieenneanan 1 1 1
- - 107742 Screw, #6-32x1" rd. hd. Sl. il e e 2122
- - 114601 Lockwasher, #6 external tooth . ... oiiiiiiiiiiiiiiiiiiiannneen, 212 2
- - 134530 Nut, #6-32 heX. .oiiiiiiiiiiiiiiiiiiieiiieii et e rircrcecne e rne e 21 2] 2
- - 5179209 Housing, overspeed trip governor switch .. ... ...ccciiiiiinineen.n, 1711
- - 5179208 Cap, overspeed trip governor switch housing  .........ccceeinennen. 1 1 1
4,66| '7.4987 5182525 Relay Assy., time delay (12 voIt)  .ccoiiiiiiiiiiiiirei e, 11141
4,66] 7.4987 5182526 Relay Assy., time delay (24 vOlt)  ..ccoeiiiiiiiiiiiviric s 11111
4,66, 17.4987 5182527 Relay Assy., time delay (32 vOIt) .cociiiiiiiniiiiiiiiieiiieeneieees 11111
- - 132788 Screw, #8-32X1 3/4" rd. hd. .ceoeiiirinriiiirriiiieeieriererereaeeeenaans 2122
- - 446143 Washer, #8 flat ... e e e aas 212412
- - 121841 Lockwasher, #8 oottt saanaas 212 2
66 7.4988 5182787 Resistor Assy., time delay relay (12 vOolt)  ..ccevvieiiiiiiinenneinnirnnnens 1111
66 7.4988 5182788 Resistor Assy., time delay relay (24 volt)  ..ccvvvinriiiiiiiiiiiiiniannnnns 1 1 1
66 7.4988 5182789 Resistor Assy., time delay relay (32 volt)  ...covvvviviniiniieieniennnnenns 1{11/1
- - 132796 Screw, #8-32x2 1/4" rd. hd.  .iiiiiiiiniiiiiiiee e 111(1
- - 446143 Washer, #8 flat ..o et e e aan 1 (11
- - 121841 Lockwasher, #8 ..ottt e e 11111
- - 120622 Nut, #8-32 heX. it enas 111]1
- - 5182531 Plate, time delay relay mounting  .....ccciiiiiiiiiiiiiiiiieiee e enenes 1 (1)1
4 7.4990 5182530 Bracket Assy., time delay relay mounting (includes anti-vibration
DNOUNES)  eiiiiiiiiiiiiiietinrieerieneieresesneraneetenstraseeenseataresnsesnsornnnes 1111
- - 1580295 Mounting Assy., time delay relay (anti-vibration)  ....c.ccevviiinininnnns 4144
- - 5182532 Insulator, time delay relay  ...cccieiiieiiiiiiiiiiiii i rerenen e e nes 11111
66 7.4970 5183142 Valve, automatic shutdown solenoid .......coceveiiiiniiiiiiniineninnnenn, 11
POWER GENERATOR
The variety of power generators available makes it impractical to list
part numbers. By furnishing your nearest G.M. Diesel dealer or dis-
: tributor with the model, unit number and identifying type number shown
R on the Options and Accessories plate on your set he can properly inter-
pret your requirements.
4 7.5001 - Generator ASSY., POWET  oiinieieniiiinieieiiiei e eeneenenerarenern s 1111
CONTROL CABINET
The variety of control cabinets available for generator sets makes it
impractical to list part numbers. By furnishing your nearest G.M.
Diesel dealer or distributor with the model, unit number and identifying
type number shown on the Options and Accessories plate on your set
he can properly interpret your requirements.
4 7.6001 - Cabinet AsSy., CONtTOl .iiviiuiiiiiiiiiiiaitiiieeeeerire e eerereenernernns 1/11{1
WIRING HARNESS
The proper wiring harness for your engine can be interpreted by your
nearest G.M. Diesel dealer or distributor. It is necessary to furnish
him with the model number and type number (if shown) on the Options
and Accessories plate on your engine.
AIR HEATER
4 7.8001 5170792 Air Heater Assy. (includes indented items)  ...........ccooeeeieeenenionn, 1171
- - 5158702 Tee (to body)  .eovvieiiiin e, 1 (111
67 7.8030 137420 Elbow, 3/16" inv. fl. tube 90° 1111
67 7.8050 5076204 Nozzle, air heater spray  ..........oovvivvviveeemieeeeeensieeeeei 111]1
67 7.8050 5151921 Washer, air heater spray nozzle 111711
7.8055 5077487 Body, air heater strainer  ........ccccceeovvioveeeenriiii 11111
Page 68



General Motons Diesel

L4

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s lailen
67 7.8060 5077489 Screen air heater strainer ...ccciiiiiiiiiiiiiiiiiiiiiiiei e 111(1
67 7.8080 1115485 Coil Assy., air heater ...icicviiiiiiiiiii 11111
67 7.8090 114354 Bolt, 1/4"-20x5/8" fil. hd. ..cioviiiiiiiriiernririii e 2121} 2
- - 103319 Lockwasher, 1/4" oiiiiiririiiit ittt cr e ra e saennaaes 222
67 7.8100 5152779 Lead, air heater coil ground ....oiiiiiiiiiiiiiii 1111
67 7.8110 5154125 Lead, air heater coil high tension ....cccoiiiiiiiiiiiiiiiiiin, 1(111
67 7.8120 5153390 Electrode, air heater .i.ciiiiiiiiiiiiiiiiiiiiinriieriiie i, 111]1
- - 103319 Lockwasher, 1/4" .cciieviriiiieiiiiiiii et sree s senaaanans 1711
67 7.8130 1556410 Insulator, air heater O P 111
67 7.8130 ° 841843 Nut, terminal ..oiiiiiiiiiiieiiiiii et eenar et s sees 111
67 7.8140 5158594 Gasket, air heater insulator = ... 11111
67 7.8150 5153395 Nut, air heater insulator  ....ciiiiiiiiiiiiiiiiiciiniii e 11111
67 7.8160 5175017 Cover, air heater ..iiiiiiiiiiiiiiiiirieiiciesieerarrisii it saans 11111
67 7.8160 117957 Grommet, air heater COVET ....iiiviiiiiiiiienrieiieeraneiisioieioonesiainnees 111
- - 114354 Bolt, 1/4"-20x5/8" fil. hd. . .ociiiiriiiiiiiiieniieeneans eeeereeerreeiaans 11171
67 7.8160 123956 Bolt, 5/16'"-18x2 T/8" hex. hd.  ...ciiiiiiiiiiiiiiiiriiiieeeens 21212
- - 103319 LOCKWASHET, 1/4" . iiriirecerrnieiiseneriiritstieesassserasaosatosanasannnnes 1111
- - 103320 Lockwasher, 5/16"  ..iiiciieeereirosniieeninreniietieiiiiiiretenssorasresisssess 21212
- - 123179 Nut, 1/47-20 REX.  .eviirniiiiiniiieiniitiiiiitisrstrerterraeireetannranoaaraasssnsns 11111
67 7.8170 5154066 Gasket, air heater COVEr  ..iuiuieiiiviiiiiiiiieiierrensaroaiearanesonssnnesesess 11111
7.8385 7.8160
7.8120
78060 N A 0 TSR ae® \ 781500 G B . N U

7.8050 g

]

<

7.8050<§
g% 7.8140 7.8170 7.8160
Fig. 67—Air Heater
67 7.8200 5230535 Pump Assy., air heater (includes indented items)  ...........cooennit 1{141
- - 5230543 Seal Ring, air heater pump plunger .......cciiiiiiiiiiiiiiniinieen, 2121} 2
- - 122366 Nut, 5/8"-18 hEeX.  .crrirriiiiiiiieiiiiiieiriiieissirerenrareenanananans 1711
- - 5230544 Valve, air heater pump inlet (1/21b.)  .ooceiiniiiiiiiiiiiiiiiinnne. 111
- - 5153358 Valve, air heater pump outlet (30 1b.)  ..oeiiiniiiiiniiiiiiennenennne. 11111
7.8295 5171387 Valve, air heater supply shut-off  .....ccoiiiiiiiiiiiiii 1{1{1
- - 5174659 Tube Assy., air heater to pressure switch ... 111(1
- - 137404 Connector, 3/16" inv. fl. tube . ..ocoieiiiiiiiiii crversereniens 1111
67 7.8385 5175018 Switch, air heater pump PresSsure  ......cceeveveiermoriineaiiaionenerenns 1 1 (1
- - 5183574 Resistor, air heater (24V.)  .iiciiiiiiiiiiiii i 1111
- - 5183575 Resistor, air heater (32V.) . iiiriiiiiiiiiiiciiiiiieniiiiiens e 1{1(1
HYDREAULIC GOVERNOR SOLENOID
27,66 7.10001 1118088 Solenoid Assy., governor starting (24V. or 32V.) ... 1({1]1
27,66 7.10001 1118040 Solenoid Assy., governor starting (12V.) ... 1 1]1
_ - 1507289 Switch, 0il pressure ... ciiieieeeieerienreiecienieaecaaitaiicitasiitiainesees 1 1 1
Page 69 -




Geueral Motors Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 3 a7 leT
CLUTCH and/or POWER TAKE-OFF

3 8.1001 5185571 # Power Take-off Assy. (11 1/2" clutch, short shaft, PTA11126) ... 1/ 1
3 8.1001 5170848 # Power Take-off Assy. (14" clutch, short shaft, PTA11413) ,.... 1] 11
3 8.1001 5185572 # Power Take-off Assy. (11 1/2" clutch, long shaft, PTA11127) 11
3 8.1001 5171481 # Power Take-off Assy. (14" clutch, long shaft, PTA11414) ..... 1
3 8.1001 5171519 # Power Take-off Assy. (direct drive, short shaft, PTA-ISD-50) ... 1111
- - 5173548 # Power Take-off Assy. (14" clutch, 1.76:1 red., counter engine

rotation, GRAI142) . . ... ... ... ...ttt 1111
68 8.1001 5192156 Key, PTO pulley (5/8"x5/8"x5 1/4") (with 5185571)  ....... 1)1
68 8.1001 5192127 Key, PTO pulley (3/4"x3/4"x7 1/2") (with 5170848) ....... 11111
68 8.1001 5192217 Key, PTO pulley (5/8"x5/8"x9 1/4') (with 5185572) ....... 171
68 8.1001 5192312 Key, PTO pulley (3/4"x3/4"x13 1/2") (with 5171481) ....... 1
68 8.1001 5192218 Key, PTO pulley (5/8"x5/8"x4 1/2") (with 5171419) .. ..... 111]1
69 8.1001 5192341 Key, PTO pulley (3/4"x3/4"x5") (with 5173548) ........... 1111
68 8.1001 186622 Bolt, 3/8"-16x1 1/4" hex. hd. (to flywheel housing) ......... 12 112 {12
68 8.1001 103321 Lockwasher, 3/8" .. ... ...t e e e 12 |12 |12
- - 186628 Bolt, 3/8"-16x1 1/2" hex. hd. (to flywheel) ............... 8} 8
69 8.1001 179884 Bolt, 1/2"-13x1 3/8" hex. hd. (to flywheel) ............... 8] 8] 8
- - 179837 Bolt, 3/8"-16x3/4" hex. hd. (to flywheel) ................. 8| 8| 8
- - 103321 Lockwasher, 3/8" .. .. ... ... e 8| 81 8
- - 103323 Lockwasher, 1/2" ... ... .. e e 8| 8| 8
- - 5194136 Clutch Assy. (11 1/2") (with 5185571, 5185572) ............. 1] 1
- - 5192123 Clutch Assy. (14") (with 5170848, 5171481, 5173548) ......... 1711]1
- - 756185 Clutch Assy. (T/C disconnect) . ... ..o v v ienennnnnnnn. 1111
68 8.1017 5193450 Key, clutch to shaft (3/8"x1/2"x2 1/4") (with 5185571 and 5185572) | 1| 1
69 8.1017 5192126 Key, clutch to shaft (1/2"x3/4""x3 1/2") (with 5170848 and 5173548} | 1| 1| 1

8.1030 8.1320 8.1690 8.1017 8.1001

8.1144 8.1700 8.1680 | 8.1670 8.1680

{\\8.1285/'" /
81205

%SOLD ONLY AS AN ASSY.

Fig. 68—Power Take-Off

# Includes indented items.

Page 70




=

i\

General Motorns Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION s sl
69 8.1017 5192313 Key, clutch to shaft (3 1/2" 1g.) (with 5171481) ........... 1
70 8.1017 186643 Bolt, 5/16"-18x2 1/16' hex. hd. (to flywheel) ............... 121212
- - 103320 Lockwasher, 5/16" (to flywheel) e ettt i e 1211212
68 8.1018 5192163 Ring, clutch driving (11 1/2" clutch)  ................. 111
69 8.1018 5192128 Ring, clutch driving (14" clutch)  ............. ... 1{ 1| 1
70 8.1020 5175290 # Disc Assy., torque converter clutch . .................... 1] 1
70 8.1020 5171968 ¢ Disc Assy., torque converter clutch ..................... 1
68 8.1030 5192165 Facing, clutch (3 segments, 11 1/2"clutch) ............. 11 1
69 8.1030 5192129 Facing, clutch (3 segments, 14" clutch)  ............... 1] 11 1
- - 2257211 Spring, disc (long) (T/Cclutch) .. ...... .. v, 6| 6
- - 5192725 Spring, disc (short) (T/Ceclutch) .............. .. ....... 6| 6
- - 2007110 Spring, disc  ....... e e e e e e e e 12
68 8.1080 5193433 Plate, clutch pressure (inner) (11 1/2"clutch) ........... 1] 1
68 8.1080 5194141 Plate, clutch pressure (outer) (11 1/2"clutch) ........... 1] 1
69 8.1080 5192824 Plate, clutch pressure (inner) (14" clutch)  ............. 1] 1] 1
69 8.1080 5192825 Plate, clutch pressure (outer) (14" clutch)  ............. 1] 11
70 8.1080 755079 Plate, clutch pressure (T/Cclutch)  ............. .. ... 1] 111
- - 5194138 Spring, clutch pressure plate holdback (11 1/2" clutch) ... .. 1] 1
68 8.1100 5192136 Spring, clutch pressure plate holdback (14" clutch) ......... 4| 4| 4
8.1670 8.1001 8.1080 8.1320 8.1686 8.1017 8.1928

8.1030 81144 | 81285 /81922 / 81670

8.1018
8.1670  8.1080

8.1941 8.1930 8.1935 8.1945 8.1950

//8.1 8.1930 | 81001 \ 8.1926
Sl

940
: @ Sh .
; = 6

!

8.1680 8.1928  8.1928

Fig. 69—Power Take-Off

#Includes springs 2257211 and 5192725. ¢ Includes spring 2007110.

Page T1




Geueral MWotons Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION PY P pys

- - 5193431 Spring, clutch pressure plate release (11 1/2" clutch)  ..... 3] 3
70 8.1135 755093 Spring, clutch pressure plate release (T/C clutch) ........... 31 3] 3
70 8.1135 755415 Bolt, release spring (T/Cclutch) ....................... 31 3|3
70 8.1136 755405 Spacer, release spring (T/C clutch) S e e e e e et 3] 3] 3

68 8.1142 5194140 Lever, clutch release (toggle) (11 1/2" clutch) . .......... 3] 3
68 8.1142 5192823 Lever, clutch release (toggle) (14" clutch)  ............. 4 41 4

68 8.1142 5193422 Pin, clutch release lever (11 1/2"clutch) ............... 31 3
68 8.1142 5192134 Pin, clutch release lever (14" clutch) ................. 41 41 4

68 8.1142 5192142 Ring, retaining (pin) (11 1/2"clutch) ................. 31 3
68 8.1142 5192135 Ring, retaining (pin) (14" clutch) ..................... 4| 4| 4

68 8.1144 5193430 Nut, clutch adjusting (11 1/2" clutch) ................. 11
69 8.1144 5192225 Nut, clutch adjusting (14" clutch) . .................... 11 1| 1

- - 5193423 Spring, adjusting ringlock .............. . . .. . 0., 1{1

- - 114351 Screw, 1/4"-20x3/8" fil. hd. sl. .. ..... ... uun... 1{ 1

- - 114604 Lockwasher, 1/4"ext. tooth . ...............0.u... 1{ 1

68 8.1285 5193432 Sleeve, clutch release (11 1/2"clutch) ................. 111
69 8.1285 5192139 Sleeve, clutch release (14" clutch) ................... 11 1)1
70 8.1290 903017 Bearing, clutch release (T/Cclutch) . .................... 1] 1] 1

68 8.1295 5192177 Collar Assy., clutch release (11 1/2'" clutch)(sold only as anassy.)] 1| 1
68 8.1295 5192143 Collar Assy., clutch release (14" clutch) (sold only as an assy.) 11 1)1
70 8.1300 755126 Lockwasher, clutch release bearing (T/Cclutch) ............. 11111
70 8.1310 755090 Nut, clutch release bearing lock (T/C clutch) ............... 11111

68 8.1315 5193421 Link, release bearing lock (11 1/2" clutch)  ........... 6| 6
68 8.1315 5192140 Link, release bearing lock (14" clutch) ................. 8| 8| 8

68 8.1315 5193420 Pin, release bearing lock link (11 1/2" clutch) ........... 6] 6
68 8.1315 5192141 Pin, release bearing lock link (14" clutch) ........... 8) 8| 8

8.1135 8.1400 8.1410 8.1400 8.1310
8.1430 8.1290
8.1320 8.1320 8.1300 8.1420 8.1080
8.1017 8.1410
Fig. 70—Disconnect Clutch—Torque Converter

68 8.1315 5192176 Ring, retaining (11 1/2" clutch) ..................... 6 6
68 8.1315 5192142 Ring, retaining (14" clutch) . ...................... 8| 8| 8

68 8.1320 5192295 Hose, release bearing lube (11 1/2" clutch)  ........... 1] 1
69 8.1320 5192296 Hose, release bearing lube (14" clutch) . .............. 1 1] 1
70 8.1320 5161543 Hose, release bearing lube (T/C clutch) ................... 2| 2| 2
68,69 8.1320 122366 Nut, 5/8"-18 hex. thin . ...........c0uvveuunnurn.. 11111
68,69 8.1320 119512 Fitting, 1/8" P.T. lubrication  ..................... 1111
71B] 8.1380 6750656 Guide, clutch release bearing (T/Cclutch) ................. 1{ 1] 1
7T1B| 8.1380 179838 Bolt, 3/8"-16x7/8"hex. hd. .............0u' ... 6| 6| 6
- - 103321 Lockwasher, 3/8" . .. ... ...t 6 6] 6
70 8. 1400 755099 Sleeve Assy., clutch release bearing (T/C clutech)  ........... 1] 1] 1
70 8. 1400 186625 Bolt, 5/16"- 8x7/8" hex. hd. . ..............0 '\, 6 6| 6
- - 103320 Lockwasher, 5/16" . . ... ... ... ..t 6| 6] 6

Page 72




=

Geueral MWotors Diesel

SERIES 71 ENGINES

QUANTITY PER

FIG. ITEM PART
NO. NO. NO. NAME AND DESCRIPTION P T P
70 8.1410 2078921 Bushing, release bearing sleeve (T/Ceclutch) ............... 21212
70 8.1410 117051 Nut, 1/2"-20 heX. .. 0ttt ettt et e e e e e e e 21212
70 8. 1410 108630 Pin, 1/8"XT/8" cotter .. ... ... ittt it e e 2122
70 8. 1420 755085 Cover, clutch release bearing sleeve (T/C clutch)  ........... 1 ]1 11
70 8.1430 755088 Gasket, clutch release bearing sleeve cover (T/C clutch) ....... 11111
- - 148418 Bearing, clutch shiftershaft (T/C clutch) .. ............... 33 1}3
- - 5178308 Seal, clutch shifter shaft (T/C clutch) e e e e e e e e e 4 (4|4
- - 5157751 Washer, shifter shaft thrust (T/Cclutch) . ................ 1 (1 (1
68 8.1670 5192148 Shaft, clutch drive (19 5/8'L.) (with 5185571) ........... 1|1
68 8.1670 5192114 Shaft, clutch drive (24 1/2"L.) (with 5170848) ........... 1|11
68 8.1670 5192211 Shaft, clutch drive (34 13/16" L.) (with 5185572) ......... 171
68 8.1670 5192212 Shaft, clutch drive (40 3/4" L.) (with 5171481) ........... 1
68 8.1670 5192214 Shaft, clutch drive (18 7/8" L.) (with 5171519) ........... 17141
69 8.1670 5192331 Shaft, clutch drive (20 51/64" L.) (with 5173548) ......... 11141
71B| 8.1670 6750658 Shaft, clutch drive (with T/C disconnect clutch) ........... 117171
68 8.1670 5192153 Nut, clutch shaft (with 5185571 and 5185572)  ........... 141
69 8.1670 5192124 Nut, clutch shaft (with 5170848), 5171481 and 5173548)  ..... 111711
68 8.1670 5192154 Lockwasher, clutch shaft (with 5185571 and 5185572) . ...... 111
69 8.1670 5192125 Lockwasher, clutch shaft (with 5170848 and 5171481) . ...... 1111
69 8.1670 5192378 Lockwasher, clutch shaft (with 5173548) . .............. 1|1 11
68 8.1680 142224 Cup, clutch drive shaft bearing (with 5185571, 51856572and 5171519) | 2 | 2 | 2
68 8.1680 441294 Cone, clutch drive shaft bearing (with 5185571, 5185572and 5171519)| 2 | 2 | 2
68 8.1680 187313 Cup, drive shaft bearing (with 5170848 and 5171481) ....... 2 (2 |2
68 8.1680 441295 Cone, drive shaft bearing (with 5170848 and 5171481) ....... 2 12 |2
69 8.1680 954353 Bearing (with snap ring), clutch drive shaft (with 5173548) 1 (1|1 ;
71B| 8.1680 907516 Bearing, clutch drive shaft (with T/C disconnect clutch) . ...... 1 {1 |1
68 8.1685 119512 Fitting, 1/8" P.T. lubrication  ..................... 1 {1 ]1
69 8.1686 5191189 Seal, clutch drive shaft bearingoil ................... 111 (1
68 8.1690 5192149 Retainer, drive shaft bearing (with 5185571, 5185572 and 5171519) |1 |1 |1
68 8.1690 5192115 Retainer, drive shaft bearing (with 5170848 and 5171481) 1 /1 |1
68 8.1700 32233179 Lock, drive shaft bearing retainer ................... 111 |1
68 8.1700 106973 Bolt, 5/16"-18x1/2"hex. hd. .. ........ .0t .. 1 (1|1
- - 103320 Lockwasher, 5/16™ . . . ... ... ..t i e 1 ]1 |1
K 8.1730 5174184 Pillow Block Unit (bearing) . ... . ... ... .00, 1 1 1
ki 8.1730 100080 Bolt, 5/8"-18x3"hex. hd. . ... ... ...ttt 2 12 2
- - 103345 Washer, 5/8" flat . ... ... i e 2 12 |2
- - 103325 Lockwasher, 5/8" ... ... ..t i e 2 |12 |2
- - 117053 Nut, 5/8"=18 heX. .. ..ttt it ittt e et ettt e i 2 |2 |2
- - 3222037 Shim, pillow block to support (.031") .. ................... Rl L
- - 3222038 Shim, pillow block to support (.010") . . ............c.0uv... * | x| *
- - 5158076 Shim, pillow block to support (.005") . .................... * | x|
7 8.1830 5168156 Support, pillowblock .. ...... ... ... ... e e, 1 (1 |1
77 8.1830 186707 Bolt, 5/8"-18x5 1/4" hex. hd. .. .......ci i, 2 |2 |2
- - 103325 Lockwasher, 5/8" . ... ... ... e e e 2 12 |2
(ki 8.1830 117053 Nut, 5/8"-18 heX. ...t i ittt it e e e e 2 12 |2
- - 3211145 Dowel, support to pillowblock . ........................ 2 |2 |2
- - 3222173 Dowel, supporttobase .. ......... . .t 1 |1 |1
- - 117051 Nut, 1/27-20 heX. .ot v ittt e e e e e 1|11 |1
69 8.1922 5192335 Gasket, reduction gear housing (with 5173548) ........... 1 |1 11
69 8.1926 5192333 Gasket, reduction gear cover plate (with 5173548) ......... 1 11 11
69 8.1928 5193322 Gear, reduction gear drive (25 teeth) (with 5173548)  ....... 1 {1 }1
69 8.1928 5190721 Key, reduction gear drive gear (1/2"x1/2"x3")(with 5173548) ... |1 [1 |1
69 8.1928 5192124 Nut, reduction gear drive gear (with 5173548)  ........... 1 |1 1
69 8.1928 5192125 Lockwasher, reduction gear drive gear (with 5173548)  ..... 1 |1 |1
69 8.1930 5193323 Gear, reduction gear driven (44 teeth) (with 5173548) ....... 1 |1 |1
69 8.1930 5192342 Key, reduction gear driven gear (3/4"x3/4"x4") (with 5173548) .. [1 |1 |1
69 8.1935 5192328 Shaft, reduction gear (with 5173548) ................... 1|1 |1
69 8.1940 905312 Bearing, reduction gear shaft pilot (with 5173548) ......... 1 ]1 (1
69 8.1941 5192337 Ring, reduction gear shaft pilot (with 5173548) ........... 1 (1 |1
69 8.1945 905316 Bearing, reduction gear shaft outer (with 5173648) ......... 1 ]1 |1
69 8.1950 5191600 Seal, reduction gear shaft oil (with 5173548)  ........... 1|1 {1
69 8.1965 1528732 Cap, reduction gear breather (with 5173548)  ........... 1 (1 |1

* As required.

Page 73




/
/

" General Motorns Diesel

SERIES 71 ENGINES

QUANTITY PER

FIG. ITEM PART
NO. NO. NO. NAME AND DESCRIPTION s an e
TORQUE CONVERTER
The G.M. torque converter is offered in a wide variety of models to fit
its many applications. While part numbers for these converters are
not shown they may be interpreted by your nearest G.M. Diesel dealer
or distributor. It is necessary to furnish him with model number and
type number on the Optirns and Accessories plate on your engine.
MODEL DESIGNATION CODE
TC - basic torque converter, D - disconnect
clutch, L - lockup clutch, A - accessory shaft.
2 8.3001 - Converter Assy., tOrque ...iiiiiiiiiiiiiiiiiiir e 1{ 1} 1
)| 8.3001 179848 Bolt, 3/8"-16x2 1/4" hex. hd. (to flywheel housing)  .................. 12 |12 |12
- - 225608 Bolt, 9/16"-18x1 3/4" hex. hd. (to crankshaft)  ..........cccecevvnenene. 6| 6| 6
- - 103321 Lockwasher, 3/8"  ..iiiiiiiiiieiiciiiirir et ettt eenee e re e eas 12 |12 {12
- - 5151241 LOCKWIre ittt it iiiieiiiniet st et rcseasonsasessnseans 31 3} 3
71 8.3020 6751744 Sleeve, T/C Ground ...ceieiveinreirerenrnriernrerenraseessssesesesncssneensens 11111
1 8.3020 6751377 Key, T/C ground S81EEVE  ..c.cvceuierveencenrneeneasnescnnensnnensncnreeranenss 11} 1
71 8.3020 141202 Pin, 1/4"X1 1/8" dOWEL  .oiiriniieiiiieiiiiereeiisiiaeneneininerasneneaesarnes 1 1] 1
71 8.3030 6752372 Seal, T/C ground sleeve retainer 0il .....cccoiievieirivnienineninniennnes 11 1] 1
71C 8.3045 6750949 Shaft, torque converter drive (TC, TCD - flange shaft)  .............. 1111
71 8.3045 6750389 Shaft, torque converter drive (TC, TCD - industrial shaft)  ......... 1 1] 1
71D 8.3045 6752625 Shaft, torque converter drive (TCA, TCDA)  .ccviiiiiiinreniennieneenns 1] 1] 1
71D 8.3045 6752807 Shaft, torque converter drive (TCLA)  .ciiiireriiiieeriiirrieenrnnnenrenss 1 1 1
71 8.3045 6703152 Key, torque converter drive shaft (3/4"'x3/4''x4") erereeenreneraanns 11 1] 1
71 8.3047 6703135 Ring, T/C drive shaft to converter housing piston (2 3/4" 0.D.) 2| 2| 2
71C 8.3050 903312 Bearing, T/C drive shaft main . ...cccccivieiiiiiiiiiiiirineicieeennenes 1] 111
T1 8.3050 187313 Cup, T/C drive shaft main bearing  ...cccviveiiiviiniiiiriiinenenenennns 21 2] 2
71 8.3050 441295 Cone, T/C drive shaft main bearing  ....ccoiiiiiiiiiiiiiiiiiiniinininnns 21 2| 2
71C 8.3055 6703154 Seal, T/C drive shaft main bearing oil (3" I.D.)  ....cccieiorriiennnnenns 1] 1] 1
71D 8.3055 6750415 Seal, T/C drive shaft main bearing 0il (3 1/2"1.D.})  .icccvrvvrerrnenen 11111
71D 8.3055 6750434 Sleeve, torque converter oil Seal ....ciiiiiiiiiiiiiiiiiiieiiiiinieeea, 11111
71D 8.3057 6753204 Spacer, torque converter drive shaft main bearing  ................... 11111
- - 6750634 Retainer Assy., T/C drive shaft main bearing (includes seal) 11111
- - 6750203 Retainer, T/C drive shaft main bearing .....cccccviiiiiiirienenenrnenes 1t 1)1
- - 186622 Bolt, 3/8"-16x1 1/4" hex. hd.  ..oeoiiiiiiiiriiiriee e ennineens 8] 8| 8
- - 179885 Bolt, 1/2"-13x1 1/2"hex. hd.  .iiiieiirriiiiiiiireieereietnirnennereanennens 6 6] 6
- - 103321 LOCKWASHETr, 3/8" iiiiiiiiiiiiiirieiiirieterrrentaeteentarrnreraeneaenans 8| 8| 8
- - 103323 LockwWasher, 1/2" . oiiiiiiiiiiiiiii e eirererenserercnenerenensnnaane 6 6| 6
- - 6750507 Shim, T/C main bearing retainer (.003")  ..oiiiriiiiiririeneereeeenes x| x| %
- - 6750546 Shim, T/C main bearing retainer (.010")  ....cocovvirrieeniiinrenrnnnen. x| *
- - 6750547 Shim, T/C main bearing retainer (.031") .. .cocoivirriiiiiieniieninnenes Ll A
71C 8.3070 6750413 Yoke, T/C drive Shaft .cicceveiiieiiiiiiiiereiiiiiiiistrernereneraenesneesneens 1{ 1)1
- - 6750544 Flange, T/C drive shaft  ..oicoviriiiiiiiniiiiiiiiininiiierennerenerenenenns 11141
71C 8.3070 181507 Bolt, 3/4"-16x1 3/4" hex. hd.  ..ccveiviiiiiiierireiiienree i cieenreneaes 11111
- - 103326 Lockwasher, 3/4"  ............... et ee e et e s aa e e e earaeas 1|11
71C 8.3071 6750451 Retainer, T/C drive shaft flange .....cccevvivivrieineeiniirsineinenenrnnes 1 111
- - 6753202 Gasket, T/C bearing housing  ...ccoiviveeiiiveiiiiiinieniienierecsrncnnens 111
71D 8.3080 6752617 Gear, T/C gOVernor AriVe  .ecvieveiniieereiesesrierneencnssusescrensanannnres 1111
71D 8.3085 6752615 Shaft, T/C gOVEIrNOT AriVe .cciceriervernenrnerernesnnnreeencescesesessnsnrns 11111
71D 8.3087 6752614 Bushing, T/C governor drive shaft  ......c.ccvieviiernnineeerneenenennnnen 11 1] 1
71D 8.3090 954498 Bearing, T/C governor drive shaft  .......cc.ccoevivniiivinienceninnrnnnnnn. 11111
- - 6760998 Ring, T/C governor drive shaft bearing snap  ......ccceveeceenenvennsnn 111
71D 8.3092 3224085 Sleeve, T/C GOVEINOT ATIVE .i..ccvuvevnienrieniieniinrrnereesenerensennsnnnss 1111
71D 8.3095 6751524 Spacer, T/C governor drive shaft bearing .....cccvvveenevnvenennnnnen. 1] 11
- - 3224773 Gasket, T/C governor drive shaft adaptor  ......c..coeveneevnennnennnsn. 11 1] 1
- - 6752428 Pump and Hub Assy., torque converter 111
- - 6751522 Pump and Hub Assy., torque converter } (includes indented items) 1
71 8.3102 6752152 Pump Assy., torque converter . : 1] 1
1 8.3102 6752301 Pump Assy., torque converter } (includes seal ring and bolt) 1

* As required.

Page 74



®

Geuneral Motons Diesel

SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION PR Py P
71 8.3102 9409037 Bolt, 3/8"-24x1 1/4" hex. hd. .o 36 | 36 | 36
- - 6752895 Seal Ring, T/C oil drain plug (3/8" LD.)  .ictievererenrnencnrnennnenns 2| 2| 2
71 8.3103 9409026 Bolt, 3/8"-16x1/2" hex. hd.  ..iieiiiiiiiiiiiiiiiineereeneneenenenernnn. 2] 2| 2
71 8.3110 6752810 Hub Assy., T/C pump (.050" O.S.) (includes bushing)  ............ 1y 11
71 8.3115 6750219 Bushing, T/C pump hub ..ciiiiiiiiiiiiiiieiiii e eneee e eee e enees 1] 1] 1
71 8.3120 6764780 Seal Ring, T/C hub to pump (4 1/4" LD.)  .iiririiiiiiiiiinriiniaenes 1{1] 1
71 8.3125 6750220 Ring, T/C pump to hub retaining snap  .......ccvvivvenveniineniennns 1] 1)1
71 8.3130 6703012 Ring, T/C ground sleeve to pump piston (4 3/16" O.D.)  ............. 2| 2| 2
71 8.3140 6750213 Washer, T/C stator (Dlain)  ..coeeveeeeineiiieiieeeeniireenirenineecannnns 21 21 2
71 8.3140 6703014 Washer, T/C stator (thrust)  ...cociiiieiiiiirerriererireeereeeneanenens 31 3 3
71 8.3150 6750751 Stator Assy., torque converter second (includes bushi 11
71 8.3150 6750986 Stator Assy., torque converter second includes bushings) 1
71 8.3155 6750614 Bushing, T/C stator hub (7/16" wide, stator hub)  ........c.ccveuenenn. 2| 2| 2
71 8.3155 6753228 Bushing, T/C stator hub (9/32" wide, side plate)  .....cocvvrnerinenrnns 2| 2 2
71 8.3165 6703021 Roller, T/C freewheel ...cccieiiiiieienineniniiineniariersieeeerarnsnsosonnrnn 16 | 16 | 16
- - 6750638 Spring, T/C freewheel roller  ..iocciviivirniiiiicnsenerenneeencnsensirneens 16 | 16 | 16
- - 6703040 Cup, T/C freewheel TOLEr ..ociiiiiiiiiiiiiciiiiiieeerieeeeeeaseeeeensnenas 16 | 16 | 16
71 8.3180 6750752 Stator Assy., torque converter first 11
1 8.3180 6750985 Stator Assy., torque converter first } (includes bushings)  ...... 1
71 8.3180 6751307+ Stator Assy., torque converter first 1
71 8.3190 6750337 Ring, T/C stator to converter sleeve SNap  .....cceevvverinrreennnsns 1] 111
71 8.3195 6703059 Ring, T/C turbine hub to drive shaft retaining snap  ................. 11 1(1
71B 8.3200 6750497 Turbine, torque converter (except TCL)  ...covvieiiiiiriiiriiinenenenns 111
1 8.3200 6750987 Turbine, torque converter (except TCL)  ...cccvcvviriviiiinecnrnrenienenes 1
71 8.3200 6751066 Turbine, torque converter (TCL)  ..ciciieiiieiiiinineinierniieinmisneensens 111
71 8.3200 6751064 Turbine, torque converter (TCL)  .ccciceviiiniiiiiinieirininiorinsnenenns 1
71 8.3205 6752422 Bearing, T/C drive shaft pilot  ....ccciiiiiiiiiriiiieieicriiernieeeiensanane 1{1]1
71 8.3210 6750427 Plate, T/C pilot bearing retainer .....c.cicveiiieiieiiieiiiiiriicieninins 1] 111
71 8.3210 9409038 Bolt, 3/8"-24x1 1/2" hex. hd.  .ciiicieiiiiiiiniciiineneniiiee e aencnas 6|1 6 6
1 8.3215 6751496 Washer, T/C pilot bearing retainer  .....cccocvirieiiciiinierinrninienns 11111
1 8.3215 6752557 Washer, T/C pilot bearing retainer 1ock ....ccciiiiiiiiiiaiiinicananns 1] 11
T1A 8.3215 6751478 Bolt, T/C pilot bearing retainer .....c.ciieieiiiiiiiiiiiiccrinsnnannenns 11111
T1A 8.3215 6751479 Washer, T/C pilot bearing retainer .. ...ccciiiiiiiiiniiiiniiniiiiieninns 11111
T1A| 8.3215 6750456 Ring, T/C pilot bearing (piston) (1 3/4" 0.D.)  .icievincieirnnnensnnnens 11 1)1
71 8.3215 141217 Pin, 5/16"X5/8" dOWEl ..iciiiiiiininieriiiinieiriinieiieniisasieneiresirannse 1] 11
TIA{ 8.3215 112017 Pin, 1/8"x1 5/8" straight .. .ciiiiiiiiiiiicireieecreniernrerareenenanes 1111
71 8.3215 181507 Bolt, 3/4"-16x1 3/4" hex. hd.  .ciciiiiiiiieiiriiireicernraccaerenneaa 1] 1] 1
71 8.3220 6703141 Seal Ring, T/C pump to flywheel (17 1/2" LD.)  .ioirieveiiicrnenrenenns 111 1
71 8.3230 6752895 Seal Ring T/C flywheel bolt (3/8" LD.)  «icoeerenvininierniunrucencrncnnnns 6| 61 6
Ti1A| 8.3230 141282 Pin, 1/2"x15/16" dOWEl .ecioiinininriinrninirireiniarirerrniieretssiasncase 21 2| 2
T1A| 8.3238 6703145 Piston, T/C lockup clutch .iiiiiiiniiiiiiiiiiiiiiiiiicie i incresreeseaes 1111
T1A| 8.3239 6752848 Seal, T/C lockup clutch piston outer (15 5/8" I.D.)  ...ccevvevennnnrens 1] 1] 1
TIA| 8.3239 6752849 Seal, T/C lockup clutch piston inner (5" I.D.)  ...ccivevrriirieiennonenes 11 1] 1
T1A| 8.3240 6750270 Plate, T/C lockup ClutCh  ..iciiiiiiiieinriiieinicenenienceresnsesasasnsecnseen 1111
T1A| 8.3241 6704228 Spring, T/C lockup clutch piston release ......c.ocecvivveiiineiiinennnns 111
T1A| 8.3242 6703144 Plate, T/C lockup clutch reaction  ....ccveceveiericininrererecnencncnnes 1{1]1
Ti1A|] 8.3242 147489 Ball, 3/8" dia. Steel ...ciiiieiniiiiiiiiiiiiiireeieerii e saeree e iens 1111
- - 6750468 Disc, T/C flexible COUPLINE .ovvvervncrernrineucneececrereneonsenseesnsnononns 5/ 5|5
71 8.3247 6750468 Disc, T/C flexible COUpling  .ocociiiiiiiiuiernicirninininireantrnesrnenens 41 4| 4
- - 6751516 Disc Assy., T/C flexible cOUPling  .cccccvinrerceninrenninininionnennasenens 11]1
71 8.3247 9409056 Bolt, 1/2"-20x7/8'" hex. hd.  .ciiiiiiiriiiiniiiniiiiirrieirirrreenenns 24 |24 124
71 8.3250 6750467 Hub, T/C flexible coupling ...ccoeiiriniuniieienmiiieerierriinrie e 1j1]1
71 8.3252 6750466 Plate, T/C flexible COUPIINE  ..ioviveernecerereenrarccerncoraserorerasnsesess 1] 141
71 8.3260 6703138 Cover, torque converter housing .. ...ccciiiiiiiiiiiiiiiiieiineiiiiinnenene, 1/ 11
1 8.3260 179837 Bolt, 3/8"-16x3/4" hex. hd.  .ciiiiiiiiieriiiiiieiirr e 21 2] 2
- - 103321 LOCKWASher, 3/8"  iiiviiiiiiiii et eeeeeteeeeaeeeteeenneaeensannsnsnns 21 21 2
- - 6750186 Gasket, torque converter housing cover .c.icoiiiiiiiiiiiiiiiiiiieninaes 111
73 8.3270 5183025 Support, torque Converter reaAr ......cceceviervecinrererareniontentsneesnaes 1111
71 8.3600 6752444 Pump Assy., converter pressure (TC, TCA, TCDA) 1111
1 8.3600 6752442 Pump Assy., converter pressure (TC, TCD) {includes 1{1}1
71 8.3600 6752456 Pump Assy., converter pressure (TCLRD) indented items) 1} 1)1
1 8.3600 6752448 Pump Assy., converter pressure (TC) 1
72 8.3610 6751733 Gasket, torque converter pressure PUMP  ..c.oeeeererseiieroceincacennss 1] 1] 1
# 2.8 ratio.

Page 75




SERIES 71 ENGINES

8.3215

8.3215

Fig. 71A—Torque Converter with Lockup Clutch
Model Designation—TCL

Fig. 71B—Torque Converter with Disconnect Clutch
Model Designation—TCD

Page 76



WW@W

SERIES 71 ENGINES

8.3215

1.5001
8.3165

8.3200

8.3102

8.3210 8.3220

8.3001

/ 8.3103

8.3260

83125

Fig. 71C—Torque Converter with Flange Shaft

8.3030

Model Designation—TC

Fig. 71—Basic Torque Converter with Industrial Shaft

]

|

8.3140
8.3155
8.3150
8.3737

8.3738

8.3020

183110 8.3047 8.3050

i

8.3050 8.3055 8.3070

8.3045 8.3071

8.3095

§.3092

P
/‘17 8.3055
R S AT S

I 8.3085

Fig. 71D—Torque Converter with Accessory Drive Shaft
Model Designation—TCA

8.3087

Page 17




Genernal Motons Diesel

SERIES 71 ENGINES

FIG. {TEM PART QUANTITY PER
no | no. NO. NAME AND DESCRIPTION 37 la7len
72 8.3620 6750877 Valve, T/C PresSsure PUIND ...cccoeueerencenososssncecasaeessssencasases 11171
72 8.3625 6751410 Cap, T/C pressure pump relief valve .....cciiiiiiiiiiiiineninnnans 1111
72 8.3630 6752354 Spring, T/C pressure pump relief valve (130# yellow)  ........... 1011} 1
72 8.3630 6752404 Spring, T/C pressure pump relief valve (100# green)  ........... 1] 1|1
72 8.3635 142756 Gasket, 1 1/4'" COPPET cevveerecernreceneoencsreocceossasenssnresesssennes -1 11 1] 1
72 8.3655 1331511 Ring, T/C pressure pump shaft seal .....c.cocviivviieininininiiinnnns 1111
72 8.3658 6751722 Sleeve, T/C pressure pump bearing .....cooiiiiiiiiiiiiiiiiiiinnnn, 11111
- - 6751723 Bearing, T/C pressure pump OUtET ...cccoevrvruninvaneninrninnenranes 11111
72 8.3665 6751382 Bearing, T/C pressure pump iNNer  .....cccivcieimieiernesicnsnecens 11111
72 8.3670 6751728 Shaft, T/C pressure pump (with 6752442, 6752444 and 6752456 pumps) 1{1] 1
72 8.3670 6751415 Shaft, T/C pressure pump (with 6752448 pump)  .......... eeveaeas 1
- - 6754379 & Seal, T/C pressure pump DOAY .eveeverrenrrnencnnercreerenenerecennanns 11111
72 8.3678 6751729 Gear, T/C pressure pump driven (with 6752442, 6752444 and 6752456

pumps) ......................................................................... 1111
72 8.3678 6751383 Gear, T/C pressure pump driven (with 6752448 pump) ........... 1
72 8.3678 6751189 Bearing, T/C pressure pump driven gear  ....c..ccccveveeevennennens 1111
72 8.3685 6751379 Shaft, T/C pressure pump ATivVen ZEAT ..cc.eeeririnenrnrnenrernreenne 111} 1
- - 6752630 Valve, T/C pressure pump selector (lockup clutch)  .............. 111
- - 5171417 Spring, T/C pressure pump selector valve  .......cceeveininennnnne. 111
- - 145657 Ball, 1/2'" dia. 8te€l ..cciiiiiiiiieeiiiiiiriietne e e teenerneneas 111
- - 6752416 Lever, T/C pressure pump selector valve  ......coceeevnreninrnnnns 111
- - 179838 Bolt, 3/8"-16x7/8" hex. hd.  ..i.ieivverevrneriireriernenncnnenrenennenes 1|1
- - 103321 LOCKWABhEr, 3/8"  iiiiiiiiiiiiiiiirierteireiesrei e rreaassnees 1/ 1
- - 6702955 Seal, T/C pressure pump selector valve 0il  ......c.oceevreenrnnnnn. 1] 1
72 8.3715 6751732 Gasket, T/C Pressure PUMD COVET  .uveeeerieiereeernrnceseeseonnanes 1111

g‘\ 8.3625

T e 8,363 5

——

8.3630

8.3685 8.3600

8.3678 8.3678

8.3670  8.3655 8.3665 8.3658 8.3755

8.3610

Fig. 72—Torque Converter Pressure Pump

Page 78




W Metore Diesel SERIES 71 ENGINES

FIG. ITEM PART NAME AND DESCRIPTION QUANTITY PER
é NO. NO. NO. 3-71|4-716-71
1 8.3735 6752561 Gear Assy., T/C pressure pump idler (includes bearing)  ............ 1({11}1
71 8.3736 903304 Bearing, T/C pressure pump idler gear  ....cccecveevreereeerernreennens 17111
71 8.37317 6752423 Shaft, T/C pressure pump idler gear  ....c..cveeereiinrencencnnennenenes 11111
71 8.3737 6752414 Plug, T/C pressure pump idler gear shaft  ........cccovvvevneniennennnnnns 171141
71 8.3738 - 6752415 Ring, T/C pressure pump idler gear shaft seal (1.10" 1.D.)  ......... 111
71 8.3745 6751502 Gear, T/C pressure pump drivenl ...ccciceeieieieinenircncecncnsarasncenees 1|11
72 8.3755 6751385 Gear, T/C pressure pump driving  ...ccvecerinveninricenrecrcenennncreeanns 111101

TORQUE CONVERTER LINES

The proper torque converter lines for your engine can be interpreted by
your nearest G.M. Diesel dealer or distributor. It is necessary to fur-
nish him with the model number and type number (if shown) on the Op-
tions and Accessories plate on your engine.

3 8.3800 5182894 Tube, torque converter to oil cooler (flex. 39")  ......ccciiiiiiiiiinnnne 1

- - 5182888 Tube, torque converter to oil cooler (flex. 50")  ......cciiiiininninnn. 1

73 8.3800 5177665 Tube, torque converter to oil cooler (flex. 56 1/4")  ......cceveiennnnns 1

3 8.3800 5184110 Tube, torque converter to oil cooler (flex. 68")  ........... ceneresiniaees 1)1
- - 5184080 Tube, torque converter to oil cooler (flex. 76 1/2")  ....cceevenieinnnns 11
- - 5184112 Tube, torque converter to oil cooler (flex. T8 1/2")  ....cccvvereennnns 1
- - 5179493 Tube, torque converter to oil cooler (flex. 85') .......coiviriiiiiianians 1
- - 144034 Bushing, 3/4"x1/2" red. PiPE .iiiiiiiiiiiiiiiiiiiie e 11111
73 8.3800 5176705 Elbow, torque converter to oil cooler tube ... 1(1]1
73 8.3800 144086 Tee, 3/4" PIPE eeiricireiiiereriiiiiieririeeiti et te s s esaeaaes 1)1 1
- - 190717 Nipple, 3/4"x2" pipe  ..c.ccvevinrnrennnn. Neereetreeteeeearenensntasacssssssntann 1|1 11}1
- - 140798 EIDOW, 3/4"Z457 SETEEL .evvevverrereeeeseresseeueneeeensenseseeenereneennas 111
73 8.3820 5177297 Tube, torque converter tank to pump (flex. 49 9/16")  .......cc.oeeeees 1

73 8.3820 5184118 Tube, torque converter tank to pump (flex. 50") ... 1

73 8.3820 5184084 Tube, torque converter tank to pump (flex. 61 1/2")  ...cocooeeeeniieie 1)1
73 8.3820 108687 EIbow, 1"X900 Street .ievecereeeneiiiiiniiiiiiiiieneenniertiienanree et 1]11]1

10.1035 10.1001

10.1001

8.3820 8.3830 8.3800 11.1001 8.3825

Fig. 73—Torque Converter Lines

Page 79




W atorns Diesel

SERIES 71 ENGINES

QUANTITY PER

. ITEM PART
ol e o NAME AND DESCRIPTION STl
73 8.3820 144116 Elbow, 17%45° SETEEE ceveiiiiiiiiiiiiiieee e e e e e e e e 11 1] 1
- - 5183079 Adaptor, torque converter tank to pump tube ...l 1l 1] 1
- - 125915 Bushing, 1 1/4"X1" red. pipe  .oiieriiiiiiiiiiiiiini e 1] 1§ 1
- - 5184291 Clip, torque converter tank to pump tube ..., 1 2] 2
- - 5170276 Spacer, torque converter tank to pump tube ... 111
- - 5178633 Tube, oil cooler to torque converter tank (dev. L. 10 7/16")  ...... 1
- - 5177632 Tube, oil cooler to torque converter tank (dev. L. 12")  .............. 1
- - 5177211 Tube, 0il cooler to torque converter tank (dev. L. 13 1/4")  ........ 1] 1
- - 5176525 Connector, 3/4'" tube sealastiC = ...cccoviiiiiiiniiiiiiiiiienencneienenrnenen 1] 1| 1
- - 5176527 Nut, 3/4'" tube 8€alastiC .....ciiviiiiiiiiiiiiiiieieenieeieeeeieeeiaanas 2( 2] 2
- - 5176528 Seal Ring, 3/4" tube sealastiC ....cciiiiiiiiiiiiiiiiiiiiiiieieiaenieaeeas 21 2] 2
73 8.3830 5185392 Tube, torque converter to tank (flex. 46') . .coiiiieiireeiieineeneennen. 1] 1
73 8.3830 5185389 Tube, torque converter to tank (flex. 57 1/2") .. ........... eeeaenean, 1( 1
- - 120702 Elbow, 3/8"X45% SEreet  ...ccceieviirireiieeniiieesenieeeearae e e eereeeeans 1] 1{ 1
- - 5182298 Adaptor, torque converter to tank tube = .......iiiiiiiiiiiiiiininiene, 1 1} 1
- - 5151189 Clip, torque converter to tank tube ... .cciviiiiiiiiiiiiiiiiii e 21 2| 2
ENGINE HOOD
73,76 10.1001 5170784 Hood Assy., engine (exhaust side) (includes 1
- - 5171245 Hood Assy., engine (blower side) (heavy duty air cleaner) } clamps) 1
73 10.1001 5170786 Hood Assy., engine (blower side) (light duty air cleaner) P 1
73,76 10.1001 5170788 Hood Assy., engine (exhaust side) (includes 1
- - 5171246 Hood Assy., engine (blower side) (heavy duty air cleaner) } clamps) 1
73 10.1001 5170790 Hood Assy., engine (blower side) (light duty air cleaner) P 1
73,76 10.1001 5170735 Hood Assy., engine (exhaust side) (includ 1
- - 5171247 Hood Assy., engine (blower side) (heavy duty air cleaner) } 11nc udes 1
73 | 10.1001 | 5170725 Hood Assy., engine (blower side) (light duty air cleaner) clamps) 1
(i 10.1020 5170958 Hood Assy., radiator (ShOrt)  ..o.eeiiiiiiiiiiiiiiiiiiiiieiiir e eeenennns 1§ 1] 1
77 10.1020 133094 Screw, 5/16"-18x3/4" rd. hd.  .ieiiiiiiiiiiiiiiiir i eaeas 1111 [ 11
- - 181374 Bolt, 3/8"-24x1 1/2" heX. hd.  .oviiiiiiniiiiiriiiiiiei e raaeans 41 4| 4
- - 123197 Nut, 5/16"-18 NEX.  treuriieiiiueriiiriirneriieeeraeeeinerreeenereneeeenrareas 1111 {11
77 | 10.1020 117049 Nut, 3/8"-24 BEX.  ivuiiiiiiiiineeiieeiieeieeii ettt e e ter et e e eaeeeaeaans 41 4} 4
73,76, 10.1025 5170724 Support, engine rear hood —  ....iciiiiiiiiiiiiii e e e 1) 1)1
- - 5171256 Support, rear hood (generator sets, rear of unit)  ........cceeernenenen. 11} 1
- - 181374 Bolt, 3/8"-24x1 1/2" hex. hd.  .iiiiiiiiiiiiiiiii e ee e eveeeans 41 4| 4
- - 3290602 Hood Assy., generator , 171
_ ] 5170965 Hood Assy.. generator (includes clamps)  .....cceevenierinnnnns 1
76 10.1025 117049 Nut, 3/8"-24 NEX. teiriiiieiiiieiiee e et e e eaan 4 41| 4
- - 5170691 Panel Assy., rear hood support (PTO engines with rear mounted
instrument panel)  ...iiiiiii e e e e e rea s 1( 1] 1
- - 5174005 Panel Assy., rear hood support (PTO engines with side mounted
instrument panel) 1 1|1
73 10.1035 5176630 Panel Assy., rear hood support (T/C engines with rear mounted
instrument panel) ... 1 1} 1
- - 5177436 Panel Assy., rear hood support (T/C engines with side mounted
instrument Panel) ..o e 1] 1] 1
- - 5176631 Panel Section (use with 5176630 and 5177436)  ......ovvvvvenvnvrnnnnnn., 11111
- - 113698 Bolt, 1/4"-28X1/2" heX. Bd.  eveerrrereernieiieineenerenernerreeenerennnenns 1111
- - 123179 Nut, 1/4"-20 heX.  .ovoviiiiiineiieerereeeernrenannnss ettt e, 11 11 |11
- - 121902 Nut, 1/4"-28 heX.  coiviriiiiii e et e e 1y 1] 1
- - 5175916 Cover, rear hood support panel tachometer hole  ....cooovvvvvvnnnnn.. 1 11
76 10.1040 3222728 Clamp, engine hood hold down (except generator sets)  ............... 41 4| 4
76 10.1040 3222728 Clamp, engine and generator hood hold down (generator sets)  ..... 8} 8| 8
- - 5175917 Cover, rear hood panel hole  ......cvviviiiiiieinieeieeieeieee e, 1] 111
- - 3222748 Catch, engine hood hole down clamp (90%)  ...ooovvmveiereoee 4| 4] 4
- - 3291664 Catch, generator hood hold down clamp (1050) .......................... 4] 4| 4
- - 113991 Screw, 1/4"-20x3/4" flat hd.  ...ioiiiiieiee e x| x| x
- - 123179 Nut, 1/47-20 HEX.  ooiiiiiiiriiiiee et e e e Sl I
76 10.1057 5171531 Clamp, engine hood side panel ............oeoieeuivnminniiiiiiiiieeinniin, 4| 4| 4
76 10.1057 186630 Bolt, 1/4"-20x5/8" hex. hd.  .......cocooiiiieeeeeeeei e 8/ 8| 8
- - 123179 Nut, 1/47-20 BeX. tiivieveeiiiinieieee e, 8 8/ 8

* As required.

Page 80



SERIES 71 ENGINES

Genernal Mlotone Diesel

asog pup sBuyunowy ‘spooy aulbuz—/z/ ‘9z ‘'Sz 'vL *sB14

L2 By 9L By

Page 81

0Z01°01 SEOLLL 0oLl Ll \\_oo_.: LooL 'Lt €011 Ix £501°01

STOL'Oly

0E8l'8

gzoloL

Lootot

oolLl'tt




General Motorns Diecel

SERIES 71 ENGINES

QUANTITY PER

. TEM PART
il Iy o, NAME AND DESCRIPTION —TaoTe
- - 5171145 Support, engine and generator hood center .....cceiiiiiiiiiiiiiiiiiiinn, 1 1 1
76 | 10.1070 5156500 Anti-squeak, engine hood  .....ccccociiiiiiiiiiiiiiiii 2121 2
- - 5156500 Anti-squeak, short radiator hood ... 111]1
- - 3222531 Rod, engine hood tie (right side front) ...cciciiiiiiiiiiiiiiiiiiiiiiiiiin, 1
- - 5172035 Rod, engine hood tie (left side front)  ...c.ooiiiiiiiiiiiiiiiiiniiiininieenn, 1
- - 3222549 Rod, engine hood tie (right side front) .. .c.ciiiiiriiiiiiiiiiiiiieinnnns 1
- - 5172036 Rod, engine hood tie (left side front)  ...cccevreiviiiiiiiiiiiiiiiiiiennes 1
- - 3222550 Rod, engine hood tie (right side front) ... ccciciieiiiviiiiiiiiiiiienininnns 1
- - 5172037 Rod, engine hood tie (left side front)  ..cocivvviiiiiiiriiiiiiiiiiiiriirenenees 1
- - 117064 Nut, 1/27-13 BEX. tiiiiiiiiiiiiiiiiineninesereieienreereenrtaseeaeesseeresnsnanns | x| *
- - 3222531 Rod, generator hood tie ...iiceiiiiiiiiiiiiiiiiiiiiiiiiiiiniieiiiiniraerineens 2| 2
- - 3222549 Rod, generator hood tie ....iiiiiiiiiiiiiiiiiiiiriierir e e 2
- - 105608 Nut, 1/2"-13 SQUATE  .ieieiiiirrrirnenrreeenciornereeaenssrensnseennenseesnsases 4|44
- - 123550 NUt, 1/2"-13 HEX. ieiirerireriirieeereerrnerernsseeeenssrssesesesssnenenses 4] 4| 4
- - 5170944 Panel, engine hood side . .oiiiiiiiiiiiiiiiiiiiciii e 2
- - 5170926 Panel, engine hood side ....ciiiiiiiiiii e 2
- - 5170914 Panel, engine hood side ...ttt 2
- - 5170944 Panel, generator hood side ....ciiiiiiiiiiiiiiiiiii e 2| 2
- - 5170926 Panel, generator hood side ...iceiiiiiiiiiiiiiiiiiiii s 2
ENGINE MOUNTING AND BASE
77 | 11.1001 5172640 Base, engine (PTO engines, 1ong shaft)  ......ccceveiiininiinenenrnnineennns 1
76 | 11.1001 5170536 Base, engine (PTO engines, short shaft)  .......cociviveveiiieninininennns 1
4 11.1001 5170883 Base, engine (generator set, radiator, control cabinet)  ............... 1
- - 5170955 Base, engine (generator set, radiator, no control cabinet)  ........... 1
- - 5170129 Base, engine (generator set, heat exchanger)  .......ccccovvrivnvnvnnnn., 1
73 | 11.1001 5178201 Base, engine (T/C engines)  .....coveeveiiiniinieniinernerneensensoneenensens 1
T | 11.1001 5184129 Base, engine (PTO engines, long shaft) Chereeeerieeiiieretrrrreereeiarannes 1
76 | 11.1001 5170537 Base, engine (PTO engines, short shaft) ....ccecevvvivveiineninnenennnnns 1
4 11.1001 5170884 Base, engine (generator set, radiator, control cabinet)  ............... 1
- - 5170956 Base, engine (generator set, radiator, no control cabinet)  ........... 1
- - 5170130 Base, engine (generator set, heat exchanger)  .....cccovvvvvvnvnininnnnn, 1
73 | 11.1001 5177157 Base, engine (T/C engiNes) .i.vvvveevinieniieiinieneneenernesneessnnesneenses 1
77 | 11.1001 5172642 Base, engine (PTO engines, 1ong shaft)  .....ocvevvvnirieeennenenenienennnn, 1
76 | 11.1001 5170535 Base, engine (PTO engines, short shaft) .....ccocvvvinevnvnenerninnininns 1
4 11.1001 5170885 Base, engine (generator set, radiator, control cabinet)  ............... 1
- - 5170957 Base, engine (generator set, radiator, no control cabinet)  ........... 1
- - 5170131 Base, engine (generator set, heat exchanger)  ........c.covvuvvnvnvnnnnn. 1
73 | 11.1001 5175788 Base, engine (T/C engines)  ...ccooviviiniiiieniniieenerneeneeneeoreneeeenns 1
- - 5170971 Washer, bevel (3/8" DOLt hole) ..uivviviiiniineeeeeeeneeeenneeeeneneenn, 8188
- - 5167615 Washer, bevel (1/2" DOt BOLIE) ..vvvuvivenrieenreieeenneeeneeneseninesensns 4 4] 4
- - 5167232 Cap, fuel tank ..., et teteeaietitiebet ettt rtratatennentrnretnenrtesonsnsons 1111
- - 5192602 Gage, fuel RPN ceresirstiaiatenisnsane ereseeteseteirastanittntttotiacnenanensns 17111
- - 5192603 Screen, fuel tank filler cebereasiianes reecereractanetastttatcnttenttnnacnarnnnen 1111
- - 444789 Plug, 1/2" pipe .cevrrriirnennnnnn. cereees e crveeen 1111
- - 103878 Plug, 1/4" pipe  .ecoveririiinnenannn, erreenens ceveans Ceerriearieneee, vieeeeenes 1 4] 41 4
- - 3291207 Cushion, generator set mounting  ......coeeueniinimivneeeeneieiaeisninn, 4141/ 6
- - 3291208 Cup, generator set mounting Cushion  ......c.cceuvvuueeeeniinrinneennnn., 4| 4|6
- - 3291209 Cover, generator set mounting cushion  .............. ceeererneen ceeen ees | 4 4] 6
77 { 11.1035 5166891 Bushing, starting motor cable insulating (thru base)  ................... 1111
- - 5169559 Nut, starting motor cable insulation bushing  ................. Ceeeereienas 1{1(1
74 | 11.1070 5161734 Support, engine front (cross member)  .............cooeiiiiiiiiiii 11111
4 11.1072 5155374 Cushion, engine front support elastic  ......ceevvuvemmeneieiinessironn, 21 2| 2
- - 3290041 Washer, elastic cushion . .....ocoiviiiieniinneieineieeiiinnnnn, ceresrnann 2| 212
- - 453649 Bolt, 1/2"-20x5 1/4" hex. hd.  .ecoovveernrnveeeveseensoo, Ceerrernaenees 21 2| 2
- - 436437 Bolt, 1/2"-20x5 3/4" hex. hd.  .....coovveeimmeeeimeneeeeeeeoes 2121 2
- - 122761 Nut, 1/2"-20 hex. S10tted  ...ovvveeeieieeeereeeeeeeeeeeeeeeees oo 2] 2] 2
74 ] 11.1073 5167449 Spacer, engine front support (11/32" L.) (with 5161734)  ............... 21 2| 2
4,76| 11.1073 5170127 Spacer, engine front support (2 7/32" L.)  ceeeeuvnereneeeseieeseeen 2 2 2
- - 5163858 Spacer, engine front support (17/32" L.)  ..cocovevvreeieeee 21 21¢2
- - 5170680 Spacer, engine front support (1 23/32" L.)  .ecovveeveeioiiine 2| 2] 2

* As required.

Page 82

.




General Woters Diesel

SERIES 71 ENGINES

FIG. ITEM PART NAME AND DESCRIPTIO QUANTITY PER
NO. | = NoO. NO. ION 3-71|4-71|6-71
- - 5167615 Washer, bevel (1/2'" bolt hole) .cociiiiiniiiiiiiiiiiiieniiiiaeii e, 212| 2
T4 | 11.1073 181443 Bolt, 1/2"-20x3 1/4" hex. hd. .ceoeiriiiiiiciiiiiiiieiiiiiiirnerrneens 2121 2
- - 117051 Nut, 1/2"-20 BEX.  ciirieieiiieiniecneeenercnsenronsasncoessossssasssorsessnrass 2122
- - 186340 Bolt, 1/2"-20x5 1/2" hex. hd.  .iiiiiiiiiiiiiiiiiiniiiiiiir e 21212
- - 117051 Nut, 1/2"-20 REX.  .ioiiiiiieeirericirecrieioinricairatecanssetecsensrnsssnsncnns 2]12]2
1,75} 11.1090 5191477 Support and Cap Assy., front trunnion mounting ... 1|11} 1
75 | 11.1090 179867 Bolt, 7/16"-14x2 1/2" hex. hd.  .ceirrreiiiiiiiiiiiiniiiiiiiceaeees 212 2
- - 5166864 Ring, trunnion mounting support cushion * ..., 11141
74 | 11.1100 3222025 Support, engine rear (4 1/4" wide x 6 6/8" high)  .....occeeiiiiiinnnnns 21212
3,77( 11.1100 5170527 Support, engine rear (5" wide x5 1/4" high)  .....ccociiiiiiiiininnnnnn, 212 ]2
- - 3224422 Block, engine rear mounting (cushion)  .....ccccioiiiiiiiiiiiiiiiiii.. 2
74 | 11.1100 186725 Bolt, 1/2"-13x1 1/2" hex. hd. (with 3222025)  ......cccvvivveiinnninennan. 88| 8
3 11.1100 179884 Bolt, 1/2"-13x1 3/8'" hex. hd. (with 5170527)  .....ccccoiiviiiinniniin, 8|88
- - 181433 Bolt, 1/2"-13x1 3/4'" hex. hd. (with 5170527) (to base)  ................ 4 (4|4
- - 117050 Nut, 7/16"-20 hex. (with 3224422)  ....ciiviiimiiieiiiniiiciiincncannean, 4
- - 51711178 Insulator, generator rubber ... 2122
- - 5171180 Bushing, generator rubber insulator ..., 4 | 4| 4
- - 215906 Bolt, 9/16"-18%2 3/4" hex. hd.  .cciiiiiiiiiiiiiir e 4 | 4| 4
- - 5171177 Spacer, generator rubber insulator ..o 4 | 4| 4
- - 5171179 Washer, generator rubber insulator ..., 414 )| 4
BIR COMPRESSOR
78 | 12.4001 5173937 Compressor Assy., air (7 1/4 CFM) (belt driven)  .......cooieeeninens 111
- - 5184201 Compressor Assy., air (12 CFM) (flange mounted) (with oil drain to
blower side Of €Ng.) .iciiiiiiiiiiiiiieiiiieeerercaistsseas st neaes 1
- - 5184202 Compressor Assy., air (12 CFM) (flange mounted) (with oil drain to
manifold side Of NZ.) cciiiiiiiiiiiiiiiiiirrre e 1
- - 179862 Bolt, 7/16"-14x1 1/2'" hex. hd. (with 5184201 or 5184202)  ........... 1
78 | 12.4001 100040 Bolt, 7/16"-20x1 1/2'" hex. hd. (with 5173937)  ..c.cooiviiniiniiinnnnans 4 | 4
- - 186725 Bolt, 1/2"-13x1 1/2" hex. hd. (with 5184201 or 5184202)  ............. 4
- - 103322 Lockwasher, T/16" iiiiiiiiieriiiniiiiieiracnirierereeaseorasssastrecesenans 4 | 4
78 | 12.4001 117050 Nut, T/16"-20 heX. .ceviererrereneiiiiternrnnreeiarsoesistarasestosncassceosnens 4 | 4
- - 2067767 Gasket, air COMPIESSOr .icvieeiieiricecnreicesisaceriuiotsniecoronennannnonssne 1 1
78 | 12.4010 3229254 Bracket, air compressor mounting  ...c.cieiiiiiiiniiiiiiieneen. 171
- - 179837 Bolt, 3/8"-16x3/4" hex. hd.  ..oieierieiiiiiiii e 4 | 4
- - 103321 Lockwasher, 3/8" .iiiiiiiiiiiiriiiit e aa e 4 | 4
- - 5170754 Pulley, air compressor (7 1/2")  .oiiiiiiiiicniiiiiiiiinen. 11
78 | 12.4015 5174767 Pulley, air compressor (9')  .iicviiceciccreniiiciiiiiiiiiiniiei e 111
- - 2136944 Plate, air compressor drive ...cccceeiieicieiiiiniiiiiiiiciiiiisiienanee. 191
- - 5176475 Bolt, air compressor drive  ....ceceiceiiieniiiiiiiii e 4 | 4
- - 2136946 Coupling, air compressor drive .....c.ccceeeiennnes Ceserensesettsnernecnes 1|1
- - 2136945 Hub, air compressor drivVe ......cceeceeccecrccicsencerssesitincenscnsonecnnss 111
- - 5173437 Tube Assy., air compressor 0il Supply ..coveviiiimiiniiiiiniiininine. 1
78 | 12.4065 5173442 Tube Assy., air compressor oil supply (with 5173937)  ................ 111
- - 137421 Elbow, 1/4" inv. fl. tube 90° (with 5173437) .eeveeerrrcrerieiiieiereennenns 2
- - 143342 Elbow, 1/4" inv. fl. tube 90° 1/4"" P.T. (with 5173442)  .........ccceeeee 2|2
78 | 12.4070 5173728 Tube Assy., air compressor oil drain (with 5173937) ...l 111
- - 5186066 Tube Assy., air compressor oil drain (with 5184201) ...c.cceeeeeenees 1
- - 5173460 Tube Assy., air compressor oil drain (with 5184202)  ...cecceiieninnnn. 1
- - 137425 Elbow, 1/2" inv. fl. tube 900 3/8" P.T.  ceveveerencerecsiancrnroremnsnennnes 1]1
- - 188947 Elbow, 1/2" inv. fl. tube 800 1/4" P.T.  ceveeerrnreerincirnirnneniriineaens 1|1
- - 142269 Bushing, 1/2"x3/8" red. pipe  .ieeieeeienriiiiiiitiii e 1{1
- - 137409 Connector, 1/2" inv. fl. tube  .oeviriiiiiiiiiiini 1101
- - 137410 Connector, 5/8" inv. fl. tube  ..ieeiverieriiiniiiinieiiii e 1
- - 5158730 Clip, air compressor oil tube (Supply)  ...cccviiiiiiiiiniiniiini, 1
- - 5184137 Tube Assy., air compressor water inlet (dev. L 43") e 1
78 | 12.4085 5172051 Tube Assy., air compressor water inlet (with 5173937)  .eveiniininnns 1)1
- - 137425 | Elbow, 1/2" inv. fl. tube 907 weveeerrereemnenneeses et 1)1
- - 143340 Elbow, 1/2" inv. fl. tube 45 tevseseseressecnsratassasstensatsestrasasasases 1|1
- - 137409 Connector, 1/2" inv. fl. tube e eenesessesanneeenaenseastetensorasersinrieansnn 1 (1
78 | 12.4090 5177269 Tube Assy., air compressor water outlet  .......ccooiiiiiiiiiiie.. 1]1
- - 5164303 Nipple, 5/8" L.D. hose (one in a compressor and one in reducing bushing
to water manifold)  ...... ceeenee tereeeensentensaeenrensoseriiieneanenae creneeees 2
Page 83




W Hotors Diesel SERIES 71 ENGINES

FIG. ITEM PART QUANTITY PER
NO. NO. NO. NAME AND DESCRIPTION 371 lalen o
- - 137425 Elbow, 1/2" inv. fl. tube 90° .o 1)1 ‘
- - 137409 Connector, 1/2" inv. fl. tube  .iiiiiiiieiinimiiiiiiii e 111
- - 142269 Bushing, 1/2"x3/8" red. pipe  ...ccceviiriiniinciciieninniienienen, erreraees 1
- - 5151108 Clip, air compressor water inlet tube (1/2" bolt hole)  ................ 1
- - 5153473 Clip, air compressor water outlet tube (3/8" bolt hole)  .............. 111
- - 5173483 Hose, air compressor tube to water outlet manifold  ...........oeeeee 1
- - 111607 Clamp, air compressor water tube hose .....cccciiiiiiiiiiiiiiniae., 2
- - 5184125 Tube Assy., air compressor booster inlet (with compressor 5184201 or
B184202) iiieieieieiniireiicteiniiicacterntetetatusitsontesasernittatasrensasaseonanns 1
18 12.4375 5175190 Tube Assy., air compressor booster inlet (with compressor 5173937) 1{1
- - 5176528 Seal Ring, 3/4" tube sealastiC ...c.ccciviiiiieiiiiiiiiiiiiiii e 111
78 12.4375 5176527 Nut, 3/4" tube sealastiC . ..cicccciieieniiinrreceiereririrarerierererasarenes 111
- - 5176525 Connector, 3/4" tube sealastiC .. ..cccieiiiicriiicicenineniiiiieennirenaenns 1|1
- - 443603 Bolt, 1/4"-20x3/4" hex. hd.  ..iiiiiiiiiiiiiicecciiscicnrenerrianeannan 2
- - 103319 LOCKWASRET, 1/4" .. iiiiiviireenrnieenscncessecrcassmsccsaseensssossnnsosssnssanns 2
- - 189837 Connector, 3/4" inv. fl. tube .. iiiiiiiiiiiiiciiiiiiiiirerree e senenne 1
- - 5151191 Gasket, air booster inlet tube to air compressor ............. cenrenees 1

7.1505 7.1580 6.1001 12.4375 12.4085 12.4001
7.1575 5.2001 1.1040

12.4015

12.5020

12.5001

12.4001
12.4010
12.4090
1.3320
12.4065
12.4070

4.5010

Fig. 78—Air Compressor and Hydraulic Pump

HYDRAULIC PUMP

2,78| 12.5001 5184292 Pump Assy., hydraulic (drives off: camshaft on A eng., balancer shaft
on C eng.) et eeeeeeittee ettt ettt roneseseetnnntnaenonnrnsesnnsesnsensane 11111
2,78] 12.5001 5184293 Pump Assy., hydraulic (drives off: camshaft On C eng ., balancer sha.ft

on A eng.)

........................ D PP PPNV VU PTOR B S I B IS |

Page 84

m . - . -
‘ - . w . . . amN L Y - o S o - o NI " R L - - X



General Wotons Diesel

SERIES 71 ENGINES

QUANTITY PER

FIG. ITEM PART
NO. NO. NO. NAME AND DESCRIPTION solanlen
- - 5168852 Gasket, hydraulic pump (between pump assy. and adaptor)  ........... 1/]1(1
19 1.7635 3292492 Coupling, hydraulic pump drive ...cciviiiiiiiiiiiiiiiiicioiireiicecsanicenss 11111
17,191 1.7630 5153449 Plate, hydraulic pump drive ....ccoiiiiiiiiiiiiiiiiiiiiii 11111
17,19 1.7630 5177026 Spacer, hydraulic pump drive ...iciiiiiiiiiiiiiiiiiiiiiiiiiiriceiiarreeas 1 ({111
19 1.7630 5176474 Bolt, hydraulic pump drive ...iciiiiiiiiiiiiiiiiiiciiiiineiinsiniciassiniaens 4 | 4| 4
78 | 12.5020 5168667 Adaptor, hydrauliC PUP .iiviiieiiiiiiiiiiiiiiniieriiiesinicacnsaananns 1111
78 | 12.5020 179839 Bolt, 3/8"-16x1" heX. hd.  .eiiviiiiieeiiiiireiiireieeneneeiietnenenaeennennes 6 6|6
- - 103321 LOCKWAShETr, 3/8" iiiiiiiiiiiiiiiiiierterieeteieeetiearetaeettetataeraaaeans 6 {6 |6
- - 5168688 Gear, hydraulic pump dArive ...iciiciiiiiiiiireneeierererneererersesnaeenees 1]11}1
- - 103907 Key, 3/16"x7/8" WOOAIUff = ..iecevivieiininiiiinieriinriererenrienrenrnnnnenes 11111
COLD WEATHER STARTING AID KIT
- - 5193474 Starting Aid Kit, cold weather (capsule type) (includes items below) 111141
67 7.8200 5230535 Pump Assy., starting aid kit (includes indented items)  ............... 11111
- - 5230543 Seal Ring, starting aid kit pump plunger ... ..ciiiiiiiiiiiiiiienns 2122
- - 122366 Nut, 5/8"-18 BEX.  .evrvererecnierecenenenrrearcasnssaresseneserueraniasans 1111
- - 5230544 Valve, starting aid kit pump inlet (1/21b.) ...o.civiiiiiiiiininnns 111141
- - 5153358 Valve, starting aid kit pump outlet (30 1b.)  ...cciriiiiiiiiiiinrnennens 111(1
- - 5174649 Tube, starting aid pump to nozzle (1/8" dia.XT')  ..cccovverevvenvrennnn. 1111
- - 140323 Elbow, 1/8" ball sleeve tube 90° ......coooviiriiiiiernnrnrrireeereeeeeen, 21212
- - 121322 Sleeve, 1/8" ball tube ...iiiiiiiiiiiniiiiieiiiiierirereeeeeeeeeeeenaenaaes 3133
- - 121220 Nut, 1/8" ball sleeve tuDE ...oiieviiieniiiiirnrerernearnciecrensececnreneses 31313
- - 5174648 Nozzle, starting aid pump tube  .iciiiiiiiiiii 1111
- - 5186071 Puncturing Tool, starting fluid capsule (includes indented items) .. 1(11{1
- - 5192816 Strainer Assy., starting fluid (includes next 2 items)  ............. 1 (1|1
- - 5192818 Strainer, starting fluid  .....ciiiiiiiiiiiiiiiiiiiir e 1 (1|1
- - 142858 Screw, 1/4"-20x1/4" rd. hd. 81. .ceveiiiiiiiniinrnenerecnenrrnererennns 11111
- - 5192819 Gasket, starting fluid strainer .....oiiiiiiiiiiiiiiiiiiiiiiiiieeeene, 11111
- - 5192817 Plug, starting fluid strainer . ..iiiiiiiiiiiiiiiiiiiiiiiiiiiiiienin, 1f1]1
SUPPLIES
- - 5191726 Paint, engine touch-up (1 gallon) ....iciiiiiiiiiiiiiiieeriricereniencncnnes * | x| *
- - 5166164 Wire, injector spray tip cleaning (5' length)  ...cociviiirieieiniinniennee. * | x| x
* As required.
Page 85




W Motorne Déesel SERIES 71 ENGINES

O



Genenal Motone Diesel

SERIES 71 ENGINES

ALPHABETICAL INDEX

PART NAME PAGE NO. PART NAME PAGE NO.
BRACKET, fan shaft ...c...cccoceeviiniins veveraens 58
A BRACKET, GOVEINOr ......cccevvenevenerasne rerrrermseenens 33
BRACKET, governor speed ad;ustmg lever ven 32
BRACKET, injector control tube ....... seseseseseitnttaiaane sesentstencancs 33
ADAPTOR, dipstick ....c.c.eeveene 52 BRACKET, oil filter mounting ............... seesessnnsurretnneseseenans oo 50
ADAPTOR, flywheel housing 17 BRACKET, oil pump screen support ... 47
ADAPTOR, hydrauliC PUMP ...ceeiieeiiensesnssasscrsaceccrsossencecncacsarnns 85 BRACKET, rocker shaft .............. 22
ADAPTOR, oil cooler ......... treetseressnsesntentseresrsernscerennsonsenses DO BRACKET, throttle booster spring 35
ADAPTOR, raw water pump drive . 60 BRACKET ASSY., governor control shaft .. 37
ADAPTOR, tachometer drive ......... 67 BRACKET ASSY., throttle control knob shaft ..... . 34
ADAPTOR, tachometer drive cable . . 66 BRACKET ASSY., throttle control shaft to flywheel housing . 34,37
ADAPTOR, tachometer mounting ... 65 BRACKET ASSY., time delay relay mounting ............ verenene 68
ADAPTOR ASSY., oil filler tube ... 52 BREATHER, rocker COVEr .........ccceeeerren 53
AIR CLEANER ASSY. ceeevesans 39 BULB, warning creessresseeranssisane 67
AIR HEATER ASSY. ...c.cceeee. 68 BUSHING connecting rod plston pm . 17
ALARMSTAT (thermo switch) ....... 67 BUSHING, generator rubber insulator . . 83
AMMETER, battery charging ..... 65 BUSHING, governor speed adjusting shaft sleeve 31
ARM ASSY., exhaust valve rocker 21 BUSHING, governor speed adjusting terminal sleeve 32
ARM ASSY., injector rocker ....... 21 BUSHING, governor sub-cap .. . 31
BUSHING, oil pump cover ........ 46
BUSHING, oil pump driven gear 46
B BUSHING, oil pump idler gear .... . 46
. BUSHING, piston pin ....cccccvvuinnene 18
BAFFLE, air cleaner  ......... ceereriretieeriiestenstatentassnentsreranees 39 BUSHING, starter cable insulating 82
BAFFLE, oil cooler .......ccconnunt . 50 BUSHING, T/C governor drive shaft 74
BAFFLE, rocker cover breather .. 54 BUSHING, T/C pump hub  ..ccuvivnnnnene . 75
BALL HEAD ASSY., governor . veens 32 BUSHING, T/C stator hub  ......cevevennnnee. . B
BASE, engine .......... .. 82 BUTTON, vernier throttle control lock . 3
BEARING, accessory drive .21
BEARING, blower drive gear hub support . 44
BEARING, blower rotor . 44 c
BEARING, clutch drive shaft . 13
BEARING, clutch pilot ............0 veesareasiasaesiassaesaeannn veverensensnas 15 CABINET ASSY., control ...... ceernenes tetersaseerenses verenessasessnsenses 08
BEARING, clutch shifter shaft tetetsatsasisserneasernansenasesenrrnsnanan 73 CABLE, battery 64
BEARING, fan shaft ............c.cec0 58 CAGE, m]ector valve .. 25
BEARING, governor drive thrust 33 CAM, blower drive couplmg 45
BEARING, governor driven shaft 33 CAM, gOVErnor COVET  ....cceeeeeses 28
BEARING, governor operating shaft . 28 CAM, raw water pump body oftset . 60
BEARING, governor pilot valve plunger thrust ... . 33 CAMSHAFT ..cccvvvviievrnnnnnnns sesceosrons 18
BEARING, governor throttle shaft ............... cversesconsesesessonnsacs B8 CAP, crankshaft ...... 13
BEARING, governor variable speed spring lever 30 CAP, exhaust pipe rain 64
BEARING, governor weight treceenceenererirasressesessrasnarsnarssnsassnss S0 CAP, exhaust valve spring ... 22
BEARING, governor weight riser thrust 30 CAP, expansion tank .. 59
BEARING, governor weight shaft end .. 30 CAP, fan hub ....... . 58
BEARING, raw water pump eeneeerttsasstntactnsraransrsssacenransssesses OO CAP, fuel tank ......... 82
BEARING, reduction gear shaft .....cccceveevieiiieriieiniiciccecineene 13 CAP, governor speed adjusting shaft spacer . . 31
BEARING, T/C drive shaft main ... 74 CAP, governor weight housing . 30
BEARING, T/C drive shaft pilot ... 75 CAP, injector filter .............. 23
BEARING, T/C governor drive shaft 74 CAP, injector shipping ......ccicieecenceiinnnniaens 23
BEARING, T/C pressure pump  .......cceceeeesenes . 18 CAP, limiting speed governor low speed spring . . 30
BEARING, T/C pressure pump idler gear . .19 CAP, oil filler tube ...........ceeeeeee [P . 52
BEARING, T/C pressure pump driven gear .. 78 CAP, overspeed trip governor switch housing 68
BEARING ASSY., idler gear Seaeasaans - 19 CAP, radiator filler ....c.ccoccivviiiincioniinenicenn 57
BEARING SET, camshaft intermediate 18 CAP AND SPACER ASSY., fan hub .......... 58
BELL, alarm system 67 CARRIER AND WEIGHT ASSY., governor ..... 30
BELT, crankshaft pulley . 15 CATCH, hood hold down clamp 80
BELT, generator drive 64 CLAMP, air cleaner inlet pipe hose ..... .. 40
BLADE, fan  ....... vrerseneens 57 CLAMP, blower drive cover packing  ..... . 44
BLOCK, engine rear mounting . 83 CLAMP, fresh water pump inlet seal 55
BLOCK ASSY., cylinder 9 CLAMP, hood hold down .......ceceunees . 80
BLOWER ASSY.  cevvcrvnnnrnnns 42 CLAMP, hood side panel  ......... . 80
BLOWER KIT, installation 42 CLAMP, injector seeenessessarsoanansasssse veer 25
BLOWER KIT, repair  ..... . 42 CLAMP ASSY., air cleaner oil cup retammg 39
BODY, air heater strainer .. 68 CLIP, water by-pass tube . 56
BODY, raw water pump ...... 60 CLUTCH ASSY. ....... venen . 10
BODY ASSY., injector  ........ 23 COIL AS8SY., air heater . veee 69
BOLT, air cleaner  ....cccoiveienenas . veens 39 COLLAR, governor fuel rod sprmg . 31
BOLT, crankshaft main bearing cap .. 13 COLLAR, throttle control cross shaft 34,37
BOLT, crankshaft pulley retainer .. 15 COLLAR, throttle control knob shaft 34
BOLT, rocker COVEr ........... 23 COLLAR ASSY., clutch release ....... 72
35 COMPRESSOR ASSY., air ..cccceemmneecnnes veeares 83
BRACKET, air compressor mounting .. eererenesesarssessersssrnaes 83 CONE, clutch drive shaft bearing ceee 13
BRACKET, air shut-off S01enoid .......cccceerrreeresserssseanecisnnancnenns 67 CONE, T/C drive shaft main bearing  ...... 74
BRACKET, engine lifter renererneeresaranerareereanreranessrssrascerssesanes 12 CONE, vibration damper  .......cccievnensrniienes eveererenesnnees 14
58 CONNECTION, flexible exhaust .....ccecoiseirversensnennessasessnenennes 64

BRACKET, fan mounting  .....

Page 87



General Woterns Diesel

SERIES 71 ENGINES

PART NAME PAGE NO. PART NAME PAGE NO.
ELEMENT, fuel filter ..oocicriiiiiiiiiiiiiiiiiiiniiiiinicecneaciennen 26
C (Cont'd) ELEMENT, fuel strainer  .......cccocvimiiiiiiiminieneiminiineenae 26
ELEMENT, injector filter ........ceciciiimiiiiiiiiiicnininiciininenann 23
ELEMENT, oil filter 49
CONNECTION, oil cooler radiator outlet ........ccecrveenees casasrenesn 57 EYE, throttle booster adjusting .....ccccerminieriniiiiiniiioiniiniiienn 35
CONNECTOR, fresh water pump COVEr .....cececiimcmrerereresscciecaenes 55
CONNECTOR, fuel pipe  ...ccceeceneres .27
CONTROL ASSY., vernier throttle . . 37 F
CONVERSION KIT, injector . . 23
CONVERTER ASSY., torque . 14 FACING, clutch .ottt ccc s eseees 71
CORE, heat exchanger ....... 59 FILTER ASSY., fuel . 26
CORE ASSY., 0il COOlEr .. iieiiicnmeressercsincescrreoncnsessarsnsonesesens 50 FILTER ASSY., lube oil .........cceeeeee . 49
COUPLING, acCeSSOrY Arive .i...ciceesvesicescecscrnsarcncasssccssosensons 21 FLANGE, exhaust  ......coiiieiniiceciiinecnens .. 64
COUPLING, air compressor drive ...... .. 83 FLANGE, exhaust manifold water outlet . 62
COUPLING, blower to water pump drive 44 FLANGE, fresh water pump outlet packing 55
COUPLING, hydraulic pump drive 85 FLANGE, oil cooler water hole ...... 52
COUPLING, raw water pump drive ............. . 61 FLANGE, T/C drive shaft ........ 74
COUPLING, throttle control shaft to knob shaft .37 FLYWHEEL ASSY. ...... 15
COUPLING ASSY., blower drive ........covevvnvneae . 44 FOLLOWER, injector  .....ccoceeeeniennnens 23
COVER, air heater ...........c.... . 69 FOLLOWER ASSY., cam  ....cceceeinenanns 22
COVER, balance weight ............... .19 FORK, fuel pump coupling .....cccceevennee. 25
COVER, blower housing end plate . 44 FORK, governor adjusting linkage spring 31
COVER, clutch release bearing sleeve 3 FORK, governor operating shaft ........ccciiiiiiiiiiiiiiiiiiiniieinnn 30
COVER, cylinder block hand hole . 9
COVER, cylinder block water hole 9
COVER, cylinder head governor hole 11 G
COVER, flywheel housing hole  ........ 17
COVER, fresh water pump ......cccccvvanene 55 [e. Ve O 41 1= R U N 82
COVER, generator set mounting cushion .....c.coiciviiiniiiinninincen 82 GAGE, 0il PreSSUre ....icccieieieienriienieiieineneneniatnsarusetiioreosseoraes 65
COVER, governor weight housing 30 GAGE, oil temperature ......cccceeerceiiicniiiiiiiieriiiiniecieecinoiineae, 65
COVER, heat exchanger  ........... 59 GAGE, water temperature ........ 66
COVER, oil cooler adaptor 50 GASKET, air cleaner element 39
COVER, oil cooler housing 50 GASKET, air compressor 83
COVER, oil filter ............... 49 GASKET, air heater cover ........ 69
COVER, oil pan  ....ccoceeicnvnnans 53 GASKET, air heater insulator . . 69
COVER, oil pump inlet SCreen  .......ccceceveecismniscioscisnracnienienes 48 GASKET, air inlet housing flange R . 41
ggxgg, o;lwp:’mtp; 2L PN gg GASKET, zir inlet housing striker plate . 4;
, T ater pump GASKET, balance weight cover .......... e 2
COVER, T/C housing  ............... 75 GASKET’ blower g ................... treertreeracateeasetnrecnessentaesanan 42
COVER, vernier throttle control 37 GASKET, blower drive cover ............... T ceerevsnasnassrasrsenens 44
COVER ASSY., blower drive ....... 44 GASKET, blower drive gear hub support 44
COVER ASSY., crankshaft front ....cccveeeeeiirerernrernenes 13 GASKET, breather oil separator ......... 54
COVER ASSY., governor 28 GASKET, breather pipe ......ccccvveeririrereiiennres 54
gg\‘;gg ﬁg:§, oil iump 46 GASKET, clutch release bearmg sleeve cover 3
., rocker 23 GASKET, crankshaft front cover rererenceneaenes 13
gngRm?{iS;!T, ;%lsgl;?meter drive 66 GASKET, cylinder block end plate  .......cc.cceeeeean 9
e 12 GASKET, cylinder block hand hole cover 9
CUP, clutch drive shaft bearing ........ 3 GASKET: c;,linder block water hole cover ........... 10
CUP, generator set mounting cushion 82 GASKET, cylinder head governor hole cover ......... 11
CUP, T/C drive shaft main bearing .... 4 GASKET, cylinder head water and oil .......... 11
gglp)’:é/s% freewhfel roller 5 GASKET, cylinder liner compression ..... 10
., air cleaner vererererrrnenns 39 GASKET, dipstick ...ccovvivririrererecnenacerenennes 52
CUSHION, engine front support elastic 82 GASKET’ en‘;ine lifter bracket 12
CUSHION, generator set mounting 82 GASKET, exhaust manifold 62
CYLINDER KIT  ...... teetsassastectsnttnansacsnsnitesarensenananases ceernrenes 18 GASKET, exhaust manifold cover plate . 62
GASKET, exhaust manifold flange  .....ccceveeniiccerniininnnas .. 60
GASKET, exhaust outlet .. ... .cciiiicieieiencncincncrnnenianes 64
D GASKET, expansion tank cap 59
GASKET, fan shaft bearing ....
DAMPER, vibr?tion ........................................................... 14 GASKET: flywheel housingg ................ ?s
gﬁ)gl;‘l;:ggom injector Spill  .i.iciiieiiierecinaincniicinreinnresencerenns 23 GASKET, flywheel housing hole cover 17
.................... sesresasereisnnias 52 GASKET, fresh water pum| reerenens
DISC, blower rotor fuel pump coupling 44 GASKET: fresh water Sumﬁ cover . g;
DISC, governor fuel rod spring  ........... 31 GASKET, fuel filter cover nut ....... 26
DISC, T/C flexible coupling 75 GASKET, fuel filter cover shell .2
DISC Assy., T/C clutch ........ n GASKET; fuel pump to blower 25
DOWEL, cylinder block ........ceeeeens. 9 GASKET, fuel strainer cover ....... 26
DOWEL, oil pump idler gear support 46 GASKET, fuel strainer cover screw . 26
DRIVE ASSY., hydraulic governor 33 GASKET, ZOVEIrnor COVEr  .u..cocevevesees . 28,31
GASKET, governor drive to governor . 33
GASKET, governor driven shaft spacer set screw 33
E GASKET, governor fuel rod  ...c..cceevrvnnvnernnnnnens . 31
L GASKET, governor housing dummy hole plug ........cceceeerieevnnnnens 31
Elﬁgg&’ :)l;l ;E;!t ........................................................... 20 GASKET, governor relief Valve e 33
ELBOW, hoat oxchanper watermlet .................. 63 GASKET, governor speed ad]us?mg shaft sleeve 31
GASKET, governor spring housing .........cceeeeunes . 30
ELBOW, cil cooler water outlet ................ 51 GASKET, governor to blower ........ 28,31
ELBOW, water eutlet manifold by-pass tube 56 GASKET, governor to cylinder head 28.31
ELECTRODE, air heater .........cocovureuvneens 69 GASKET, governor weight housi ’
ELECTRODE, raw water system » 8 (Eh OUSIE €D ... 30
? YSEemM  eveiniine e 59 GASKET, governor weight housing cover .................... 30
Page 88

\__ _— —




W Wetorne Diesel SERIES 71 ENGINES

é PART NAME PAGE NO. PART NAME PAGE NO.
GUARD, fan ..icviiviiiiiiieiiiiiiiiniiiiieineseeesensisenseesssateseessiennnns 59
, GUIDE, cam follower  ........... . 22
G (Cont'd) GUIDE, clutch release bearing 72
GUIDE, dipstick  .iveveerieecenenens . 52
GASKET, heat eXChanger ......cc.ccevievirniniinimcieeieuencaescnsennes 59 GUIDE, exhaust valve  .......c.covennes . 22
GASKET, heat exchanger water tube .. 60 GUIDE, variable speed spring plunger 31
GASKET, hydraulic pump ........cceue. . 8
GASKET, injector filter cap 23
GASKET, 0il CO0ler  .iiiiivinveninrienisnnernersniees . 50 H
GASKET, oil cooler adaptor cover 51
GASKET, oil cooler adaptor to block .. 50 HARNESS, Wiring  .ciiiieiiiieiiciiiinroiiniiiiiniesseiasissorecenssesies 68
GASKET, oil cooler by-pass valve ....... . 51 HEAD ASSY., cylinder 10
GASKET, oil cooler by-pass valve plug . 51 HOOD, air cleaner air inlet . 39
GASKET, o0il cooler inlet and outlet tube ...... . b1 HOOD ASSY., engine  ......... .. 80
GASKET, oil cooler radiator outlet connection . . 57 HOOD ASSY., generator .. 80
GASKET, oil cooler water hole flange ......cccocoevivrecrnininiirennnne 52 HOOD ASSY., radiator ......cceoriiiiieicieiriirmneeiiiiieereenianeencsoanes 80
GASKET, oil cooler water outlet €lDOW .......cccvvvieceneriinrnrieinense 51 HOSE, air cleaner inlet pipe€  ....cciocieiniieiiiiicniiniiaiciieniiianaiine. 40
GASKET, oil filler tube ..........cccenee. .. 52 HOSE, fresh water pump seal  ........... 55
GASKET, oil filler tube adaptor 52 HOSE, heat exchanger water outlet tube 60
GASKET, oil filter cover .. 49 HOSE, oil cooler water outlet 51
GASKET, oil filter cover nut .......coceveienenen . 49 HOSE, radiator inlet ............... 57
GASKET, oil filter pressure regulator plug . 50 HOSE, radiator outlet  ........... .. 57
GASKET, 0il pan  ..icieeviniinnivierionniessanionens .. 53 HOSE, radiator overflow pipe  ..cciiereiiiicenininiciisiniceninnninen 57
GASKET, oil pan cover ........ .. 53 HOUR METER  .c.vvuiiieiririrererercnscssssntesssensssssnsassaserassressanorsres 66
GASKET, oil pan drain plug  .......... . 53 HOUSING, air inlet .. 41
GASKET, oil pressure regulator body ...... .. 48 HOUSING, DIOWEL  ...iiiurerenrcrenertnernaernonasnonssaeraanansenaes . 42
GASKET, oil pump inlet .......ccoevreerernananens . 47 HOUSING, limiting speed governor spring adjusting screw .. 30
GASKET, oil pump outlet ....... .. 48 HOUSING, 0il COOLEr iiuiierivirrreruemerormernsuoneneninsaneans .. 50
GASKET, oil pump pad cover 46 HOUSING, overspeed trip governor switch .. 68
GASKET, oil pump relief valve 46 HOUSING ASSY., flyWheel .....cccoiceueviirennriirnmnnannsniinsenmsaneseenns 16
GASKET, radiator filler cap . 57 HOUSING ASSY., governor control 28
GASKET, raw water pump ....... .. 61 HOUSING ASSY., governor variable speed spring 30
GASKET, raw water DUmpP COVET ..e.cveveraemcesesceisncssesas .. 60 HOUSING AND WEIGHT ASSY., gOVEInor ............ 30
GASKET, reduction gear cover plate  ............. . 13 HUB, accessory drive pulley 21
GASKET, reduction gear housing ...... . T3 HUB, air compressor drive .. 83
GASKET, rocker COVEr ......ccoevenses . 23 HUB, blower drive gear  ..... . 44
GASKET, rocker cover breather 54 HUB, blower rotor gear eeeereereeceeeressersessatntensrrennasnersainrane 44
GASKET, starting fluid strainer 85 HUB, T/C flexible coupling  ...ccovemiiiiinerneneciivirsaroseaereracsansans 75
GASKET, tachometer drive adaptor .. 87 HUB ASSY., idler gear . .19
GASKET, thermostat housing ....ccoveumiiiiiiiiniiiiinininini. 56 HUB ASSY., T/C pUmMpP.  .cecevvrnvrnnenrnnns . B
GASKET, T/C bearing housing  .......cceersuermrinesnnencrocccsansessnns 74 HUB ASSY., vibration dAmMper  ..ccceevecsseereersessssessanssnnssnssasnns 14
GASKET, T/C governor drive shaft adaptor .. T4
GASKET, T/C housSing COVET  ...ccecevirirrnensanmnnenennnnne . 75 I
GASKET, T/C PreSSure PUMP  ..cceeveresrvnessesareeneanse .
GASKET, T/C pressure pump cover .. 18
GASKET, water by-pass tube  ...... . 56 IMPELLER, Iaw Water PUMP  ...ccoecrerrrencussnsecorcnciocsesnsssanseensas 61
GASKET, water flange ........... .. 60 IMPELLER AND SEAL ASSY., water pump ... . 54
GASKET, water outlet manifold ...... . 55 INJECTOR ASSY.  cvivvereiisrnnniecisonioninenns .23
GASKET KIT, basic engine overhaul . 9 INSERT, cylinder liner . 18
GASKET KIT, cylinder head  .....coccneiiiireniennnes . 10 INSERT, exhaust valve  ....... .22
GASKET KIT, heat exchanger overhaul  ......... . 59 INSERT, water pump body .. b4
GASKET KIT, oil pump overhaul ........... . 45 INSULATOR, air heater  ....... . 89
GEAR, balancer shaft  ........... .19 INSULATOR, generator rubber . 83
GEAR, blower drive ..... . 44 INSULATOR, time delay relay  .....cceerermuerieenssermromsmsmineene 68
GEAR, camshaft ........... . 19
GEAR, crankshaft timing . 13
GEAR, flywheel ring reerssessesererestserastrsereenrssaseatianerasernanan 15 K
GEAR, fuel UMD  ..oovreiniirruiisnenscesseirsrsrcsesseeseencoiersnsaancenans 25
GEAR, governor oil pump .. 33 KEY, ClULC ceevrciieeceesuieesssnnninsensnnnerannenessotesscvunsnssssesasns 70
GEAR, hydraulic pump drive .....co.cceeieciiiiniinininnnn .. 85 KEY, PTO pulley ....... .. 70
GEAR, 101ET cevrerrvrueereeesreeecncesastessrnsssennoranessesinns .19 KEY, T/C drive Shaft  ..ececcvsssversineesermssnssenssnnecens . T4
GEAR, injector .......... 23 KEY, T/C ground S1€eVe  ....coeeierevacnsisimnsimnennnnaans . T4
GEAR, oil pump drive . 46 KNOB, governor fuel rod e 31
GEAR, raw water pump drive 61 KNOB, throttle control ........... . 34,36,37
GEAR, reduction gear drive 73 KNOB, vernier throttle Control  .o..ccvceerrcneeisisineenns e 37
- GEAR, reduction gear driven R ]
- GEAR, T/C governor drive  .....c.coceceescsseeennnnnenn . 14 L
GEAR, T/C Pressure Pump  ....cccceveeccersercesnsessens .9
GEAR, T/C pressure pump driven . 18
GEAR, vernier throttle control worm . 37 LAMP ASSY., WAIDINE  tceveiernveeccrnsrsescosnnmearensnnmensconstossisssses 67
GEAR ASSY., 0il pump driven ....c.ccccrceveremsrerissessiiiiereanenenn 46 LEAD, air heater coil  .i.icviimuseisinicnnane . 69
GEAR ASSY., 0il pump idler  .ecoemmmireriemnsiiiieisseiemiinae, 46 LEVER, air inlet housing shutdown valve reretreeeeraressasessrenns 42
GEAR ASSY., T/C pressure pump idler . 19 LEVER, clutch release (toggle)  .....covvereeeriecicnnnnniennisnncneannes 72
~ GEAR SET, blower rotor  .....ccoevviiinnniaeens .. 44 LEVER, governor control 36,39
GENERATOR ASSY., battery charging . 64 LEVER, governor throttle shaft .............. . 28
GENERATOR ASSY., power  ............ .. 68 LEVER, governor speed adjusting  ............ . 31
o GLAND, heat exchanger seal retainer .. 59 LEVER, governor speed adjusting floating ... 31
GOVERNOR ASSY., hydraulic ...c.ccoiiimiimniiieniiniinmeneeniens 31 LEVER, governor speed adjustl'ng terminal .. 32
GOVERNOR ASSY., mechanical  .......cccieeiimemonsinnnisnanniencenieees 28 LEVER, governor upper operating shaft  ...cccocoeiiiniininnnes 28
GOVERNOR ASSY., overspeed ......c.cceciirenemrcarsascnncinnansscieienes 68 LEVER, governor variable speed SPring  ...c.cccooeeissusiornseensens 30
Page 89




General Wotorne Diesel

SERIES

71 ENGINES

PART NAME PAGE NO. PART NAME PAG ,;"O
PISTON, gOVETNOr SErvO-MeLer .c..ciiiveriiverecrericiecnrmerestnsienens 32
, PISTON, T/C lockup clutch  ..... 5
L (Cont'd) PISTON ASSY.  overevreerenes 18
PLATE, accesSSOry drive  .......cocvvieiiriinsncacnsencnecnnicniens 21
LEVER, injector cOntrol tube .............ceevreveisicssrecseseensssssssnses 34 PLATE, air compressor drive  ..........cociiemsicicececneennee 83
LEVER, throttle control ........coeeveeeees 34,36,37 PLATE, air inlet housing shutdown control 42
LEVER, throttle control cross shaft — ...cc.ceiiieieiiiiieniinin. 35,37 PLATE, air inlet housing striker  ............ 41
LEVER, throttle control rod ............ 34,37,38 PLATE, blower rotor gear hub 44
LEVER, throttle control shaft  .....ccccceeen. . 38 PLATE, clutch pressure  ......... 1
LEVER, T/C pressure pump selector valve 78 PLATE, cylinder block end  ..... 9
LEVER ASSY., governor differential 30 PLATE, exhaust manifold COVEr ......ccicciiiiieneiciiiiicieieniicininnens 62
LEVER ASSY., injector control ....... 34 PLATE, hydraulic pump drive .. ...cccciieiieinniceriieincncienicncnnes 85
LINER, cylinder ......ccecovrvunveneens 18 PLATE, raw water pump body wear €0
LINK, governor starting solenoid 33 PLATE, raw water pump drive ........ .. 61
LINK, injector control tube to governor 34 PLATE, throttle control indicator . 34,36,37
LINK, throttle control shaft lever  ...... 39 PLATE, time delay relay mounting ... 68
LOCK, exhaust valve SPring .....ccccceciiviicniinenicicnececcnes, 23 PLATE, T/C flexible coupling 75
LOCKNUT, lim. speed gov. spring retainer adjusting screw ....... 30 PLATE, T/C lockup clutch  ........... 5
LOCKPLATE, air inlet housing shutdown  .....c.cccceeeaiis 42 PLATE, T/C lockup clutch reaction 5
LOCKRING, fan pulley  .ii.ccivieeiierreecessesacsncancescncenes verereraennes 58 PLATE, T/C pilot bearing retainer 75
PLATE ASSY., blower housing end .......ccccccenirncecancicninennecenens 44
PLUG, oil cooler by-pass valve .......ccececevercecaneonesnacs vesseserenes 51
M PLUG, oil filter pressure regulator 50
PLUG, oil pump relief valve .......... . 46
MANIFOLD, exhaust 61 PLUG, oil pressure regulator  ...........cceuue . 48
MANIFOLD, water outlet 55 PLUNGER, governor variable speed spring  ........ 31
MANIFOLD ASSY., fuel 27 PLUNGER, limiting speed governor low speed spring 30
MOTOR ASSY., starting . 65 PLUNGER, oil cooler by-pass valve  ........ccccisarseescssssnsesssense 51
MOUNTING ASSY., instrument panel (anti- 65 PLUNGER ASSY., governor pilot valve  ....c.cccoiiummciinciorasesenes 32
MOUNTING ASSY., time delay relay (anti-vibration) 68 PLUNGER AND BUSHING ASSY., injector 23
MUFFLER, exhaust .....cccccieieininimimivinieicicniciiiiiiiciiieeiercane 62 POWER TAKE-OFF ASSY.  .cciciievucnnianens 70
PULLEY, accessory drive 20
PULLEY, air compressor 83
N PULLEY, crankshaft 15
PULLEY, fan .......... 58
NOZZLE, air heater spray 68 PULLEY, generator ...... 64
NOZZLE, connecting rod spray 17 PUMP ASSY., air heater 69
NOZZLE, cylinder head water 10 PUMP ASSY., fresh water .....ccccceiiinincnicsiionieniereicecenrocenes 54
NOZZLE, starting aid Kit  ...ccciiiniinniiiiiinieceeitccnineee 85 PUMP ASSY., fuel  .ciiiieiiiiiiencniiein et ris e enneense s e nee 25
NUT, blower drive gear hub 44 PUMP ASSY., hydraulic 84
NUT, clutch adjusting  .....c.coeeueet T2 PUMP ASSY., 0il .............. 45
NUT, clutch release bearing lock 72 PUMP ASSY., raw water  ...... 60
NUT, cylinder head .........c.oeeuenee 11 PUMP ASSY., starting aid kit 85
NUT, fuel filter cover 26 PUMP ASSY., torque converter 4
NUT, fuel strainer COVer  .........c.cevereerns 26 PUMP ASSY., T/C PIeSSUTE  ..cvueernererecereiroronsaressnessersenennsens ki3
NUT, injector valve .....ccciecerverersnserannes 23 PUNCTURING TOOL, starting fluid capsule ......ccceccvererveencnenes 85
NUT, throttle control booster support .......c.ceicvesusiesnineiesscnnens 35
R
(]
RACK ASSY., injector 23
ORIFICE, connecting rod SPray  s.iciveceeisccrcncsecncsesconsccnsascnsons 17 RADIATOR ASSY. 56
OVERHAUL KIT, infector ....ccicieiiienaisiiireriieriimisceeciereresnncaes 23 RECONDITING KIT, water pump 54
REGULATOR ASSY., oil pressure 48
RELAY, alarm bell  ....ciiiiiiiiiiiniiiniinieiiiieeiinoinccineniesonannes 67
P RELAY ASSY., time delay .....ccccceeervreerrrvvrerinessrssessssreesssanene 68
REPLACEMENT KIT, fresh water pump seal 55
PACKING, fresh water pump outlet .......cccceieeeieinvencnnececanenninee 55 RESISTOR, air heater  .......cccovierieinicnninnies 69
PACKING, variable speed governor lever shaft .........ccceevnenvnnee 31 RESISTOR ASSY., time delay relay 68
PAINT, engine tOUCh-UP .. iiceiveririrniiessaseiorsessrscsnrcssoscaiacess 85 RETAINER, blower drive coupling 45
PAN, 0il .. 53 RETAINER, blower rotor bearing  .......... 44
PANEL, hood side  .........c.... 82 RETAINER, cam and balancer shaft gear nut . 19
PANEL, instrument mounting 65 RETAINER, clutch drive shaft bearing ......... 3
PANEL ASSY., rear hood support 80 RETAINER, crankshaft pulley  ....... 15
PILLOW BLOCK UNIT (bearing) ...... 73 RETAINER, fan bearing ................ 58
PIN, governor differential lever .. ..ccciiciiiiriiinieecnecncasieieees 30 RETAINER, fan shaft bearing seal 58
PIN, governor operating shaft lever 30 RETAINER, heat exchanger seal 59
PIN, governor speed adjusting lever 31 RETAINER, idler gear bearing 19
PIN, governor weight  ........cccievnee 30 RETAINER, inJeCtOr AT .i.iciciiciiiiiiviviieeiieeieiernesnrnrnvesreennens 23
PIN, injector control tube end 34 RETAINER, limiting speed governor high speed spring  ........... 30
PIN, injector control tube link 34 RETAINER, oil pump inlet screen ..........cccvvnvenereranen 48
PIN, injector stop  ............ee 23 RETAINER, piston pin  .............. 18
PIN, piston  ...cecciiiiiiiiininininiiceniceninnnnn 18 RETAINER, push rod 22
PIN, vernier throttle control lock button 37 RETAINER, throttle shaft packing 28
PIPE, air cleaner to inlet housing ....... 40 RETAINER, T/C drive shaft flange ........... verene 14
PIPE, blower drive bearing oil 48 RETAINER, T/C drive shaft main bearing (TP £
PIPE, b'reather [ 53 RETAINER, variable speed spring ................ 31
PIPE, 0}1 pump inlet 46 RETAINER ASSY,, accessory drive 21
l;gg, Aoslé gun;gecl)utlet 48 RETAINER ASSY., drive pulley hub oil seal veenan crevenaees 21
., fuel ... heteesresensietiiientenntstncresstessasaananeansernnens 3T RETAINER ASSY., tachometer ............uv.....s [P PPRRRR - - ]
Page 90




SERIES 71 ENGINES

’ PART NAME

PAGE NO. PART NAME PAGE NO.

SEAL RING, T/C pump to flywheel .....cciceviimiucneireniinrmnnanenes 75

, SEAL RING, starting aid kit pump plunger 85

R (Cont'd) SEAT, blower drive coupling spring ............ 45

SEAT, exhaust valve spring  .......... 23

RING, air cleaner baffle SNap ....ccccvvveiencrerccicriorernairenieenaone 39 SEAT, injector valve 25
RING, blower drive shaft ......ccccciiimeennnes .. 45 SEAT, limiting speed governor low speed spring 30
RING, camshaft intermediate bearing lock 18 SEAT, push rod SPring ....cccccveivsremuienieecisssresssessssssctssescssons 22
RING, clutch driving = .coeciciciianinrecneess i) SEPARATOR ASSY., breather 0il  ..c.cicceiiiiicnieiininciueniiannne, 54
RING, cylinder head oil seal ...... 10 SHAFT, accessory drive  .......cocicvnnnee 21
RING, cylinder head water hole s€al  ....ccociiiimenimeneinniiiieians 11 SHAFT, air inlet housing shutdown valve 42
RING, governor drive shaft . .......ccine 33 SHAFT, balancer ........cooeveerceecnricncnness 18
RING, governor oil pump housing seal 33 SHAFT, blower drive 45
RING, injector hole tube seal ........... 25 SHAFT, clutch drive 3
RING, injector seal ........... 23 SHAFT, fAN  ciiiiiecruuorusssecrseresancresssireesisasarsnocasssanseascaseas 58
RING, piston pin lock  .c.ccvcecreiaieiiannns 18 SHAFT, fuel pump teetesanecencrectanstesnnsntstosasessnsaasntasensrsetine 25
RING, raw water pump bearing retainer 60 SHAFT, governor drive 33
RING, T/C drive shaft to converter housing piston  ..eeieenn 74 SHAFT, governor driven  ........... 33
RING, T/C governor drive shaft bearing snap  ....... 74 SHAFT, governor operating  .......... 28
RING, T/C ground sleeve to pump piston ............. 75 SHAFT, governor speed adjusting  .........e0 31
RING, T/C pressure pump idler gear shaft seal 9 SHAFT, governor speed adjusting terminal 32
RING, T/C pressure pump shaft seal  .............. 8 SHAFT, governor variable speed spring 30
RING, T/C pump to hub snap ...cceccceccnnen. 5 SHAFT, 0il PUMD ATiVe .vccecirrrrenmmmmusnsensseoneioinmsesiniaesinsansanines 45
RING, trunnion mounting support cushion 83 SHAFT, oil pump driven gear 46
RING SET, piston .....ccceasencrssecsssnnractocnanes 18 SHAFT, raw water pump  .....cccevevenee 60
RISER, GOVEINOT  .curccvssrncearannnn 30 SHAFT, reduction gear ........cccoevenenns 3
ROD, air shut-off solenoid control 67 SHAFT, tachometer drive .. 66
ROD, governor fuel ...cecccccecierennnnniens SHAFT, throttle control ........ .- 35 ,37,38
ROD, hood tie ...... SHAFT, throttle control cross 34,37
ROD, push  ..oeeinveneanas SHAFT, throttle control knob ..... 34, 36 ,37
ROD, throttle control  ....... SHAFT, T/C drive  ....cccvneree 74
ROD ASSY., air cleaner suie ........... 9 SHAFT, T/C governor drive ........ccocerervnones 74
ROD ASSY., connecting ...... 17 SHAFT, T/C pressure pump  ....ccoccacevseneene 8
ROLLER, T/C freewWheel  woveveeeereseciocinreirnncerenenns 5 SHAFT, T/C pressure pump driven gear 78
ROLLER SET, cam follOWEr  ......cceveveriennesnscnciens 22 SHAFT, T/C pressure pump idler gear 9
ROTOR ASSY., blower ...... 42 SHAFT, vernier throttle control teeeearaesirarasatestesseteraterantaan 37
ROTOR SET, blower 42 SHAFT ASSY., governor throttle  .....ccoeiimeiriemniniannaneie 28
SHAFT ASSY., rocker arm  ....cccaneee 22

SHAFT ASSY., tachometer drive flex1ble ........ 66

S SHAFT ASSY., Water PUIMP ..eecveciressiansneranssanss 54

SHAFT AND PLUG, blower rotor 44

SCREEN, 2ir Cleaner  .....ccceceesemsrsociesseeissssunaonsienasenss 39 SHELL, fuel filter  ...ccveeiceeennnns 26
SCREEN, air heater strainer 69 SHELL, fuel Strainer  ......cccicniiiiiiionirinnnieinineeniesseeconeenes 26
SCREEN, blower ........ccc.oee vevesenenees 42 SHELL, 0il fIlter ......ccievvaiciiisieneiiniansrennsnerimssssnsnncesesaanenees 49
SCREEN, fuel tank filler 82 SHELL ASSY., radiator ............ - 57
SCREEN, oil pump inlet  ....... 47 SHELL SET, connectmg rod bearing  ....... 18
SCREW, governor hi-speed stop 32 SHELL SET, main bearing ........cccovvaiieennee 13
SCREW, governor load limit tiereevenseasassnsensesrennensnons 31 SHIM, blower rotor gear 44
SCREW, governor low speed sprmg ad]ustlng .............. 30 SHIM, oil pump  ..ccoveveenes 45
SCREW ASSY., governor buffer .......cceeeieees 31 SHIM, pillow block  .coeevriensencncnse 3
SEAL, accessory drive oil ........ccoueee 21 SHIM, T/C main bearing retainer eveeeenerassesterntererasasenastsass 74
SEAL, blower drive COVEr ...........eee. 44 SHIM, variable speed governor spring 31
SEAL, blower housing end plate ...... 44 SHROUD, fan  ...cccecerncsscsncnncsinanasnnanoneees 59
SEAL, clutch drive shaft bearing oil 3 SLEEVE, clutch release 72
SEAL, clutch shifter shaft ..... 73 SLEEVE, governor driven shaft 33
SEAL, crankshaft oil (front) 12 SLEEVE, T/C governor drive .... 74
SEAL, crankshaft oil (rear) 13 SLEEVE, T/C Eround  .....cccecveemssernrescossssannensasnssoncecensessssnions 74
SEAL, drive pulley hub oil 21 SLEEVE, T/C 0il S€al  .i.ciciiiimeniieuiiiiiiermunnitanicssieiniorseniennees 74
SEAL, fan shaft  .c..ccoiemniieuineniannanee 58 SLEEVE, T/C pressure pump bearing ..... 8
SEAL, fresh water pump inlet 55 SLEEVE ASSY., clutch release bearing  .......... 72
SEAL, fuel pump oil ............ 25 SLEEVE ASSY., governor speed adjusting shaft 31
SEAL, generator drive oll  .iccccriireciinniiiinenienenionieeees 64 SLEEVE ASSY., governor speed adjusting terminal 32
SEAL, governor fuel Tod  .....ceceiiecicssnicisnctannincenseanncsns 31 SLINGER, crankshaft L3 ) R T 13
SEAL, governor speed adjusting shaft oil 31 SLINGER, fresh water pump shaft 54
SEAL, governor throttle shaft — ...c...ccc.cene 28 SLINGER, raw water pump shaft 61
SEAL, heat eXchanger  ......c...ecceesncsensencess 59 SOLENOID, air shut-off  .......... 67
SEAL, raw water pump bearing 60 SOLENOID, governor starting 69
SEAL, reduction gear shaft oil 3 SPACER, accessory drive plate ......cccocerennennes 21
SEAL, tachometer drive cover oil  ....... 67 SPACER, blower rotor gear hub 44
SEAL, T/C drive shaft main bearing 0il  .ciicerriiiiiiniiiniiienn 74 SPACER, crankshaft front oil seal 13
SEAL, T/C ground sleeve retainer oil . T4 SPACER, engine front support  ......cccoveciiciiinieionns 82
SEAL, T/C lockup clutch piston ........... K] SPACER, fan shaft bearing  .....cccceceovmmennnnieicaniieneen 58
SEAL, T/C pressure pump DoAY .eevieirenrecenens 8 SPACER, generator rubber insulator  .... 83
SEAL, T/C pressure pump selector valve oil 8 SPACER, governor drive shaft bearing 33
SEAL, water outlet manifold  .....occcecvinnnnnaees 55 SPACER, governor fuel rod  .....ccoeciceeniesiinniconranimeenaseneneecnens 31
SEAL ASSY., raw water pump shaft 61 SPACER, hydraulic pump drive ....ccccceiceriinimimmcmnonensncosnnenens 85
SEAL RING, air heater pump PIUBZET  ...veeievsmeveracnerosene 69 SPACER, rocker cover breather  ........ 54
SEAL RING, air inlet housing shutdown valve shaft 42 SPACER, T/C drive shaft main bearing T4
SEAL RING, flywheel bolt  ....ccociiiiniiiiinnninniinonnnnnn 5 SPACER, T/C governor drive shaft bearing 74
SEAL RING, T/C hub to pump  ...oceeeinnns % SPACER ASSY., idler gear hole ......ccccoeeenne .19
SEAL RING, T/C 0il drain plug  «.ccceeeorcmnenonscassicciinnvnnanaianaans 5 SPRING, air inlet housing shutdown valve ......cccceceeceecveencncionne 42




General Motorns Diesel

SERIES 71 ENGINES

PART NAME PAGE NO. PART NAME
TUBE, fuel drain .. ...cccioiiiciiiiiiiiiiiinrccenceencrenscnesnnennsnnnen wee 28
. TUBE, fuel filter to manifold .27
§ (Cont'd) TUBE: fuel pump to fuel filter . ... ciiiiiiiiireeeeenaaes 27
TUBE, fuel strainer to fuel pump 27
SPRING, blower drive coupling ........... tesreresetetrstcsensesacacncaes 45 TUBE, governor control wire ....... 36
SPRING, clutch pressure plate . TUBE, injector hole ...... cerereseirensessisoreene 25
SPRING, exhaust valve .........c...... 22 TUBE, oil cooler to torque converter tank 80
SPRING, fuel pump valve retaining 25 TUBE, oil cooler water outlet hose support 51
SPRING, governor cam control 28 TUBE, oil filler .......ccoiveeuvemninnceirencenns 52
SPRING, governor fuel rod  ........ . 31 TUBE, radiator inlet .... 57
SPRING, governor lever retracting . 36 TUBE, radiator outlet ........cocovuiiiieimneiiniiienreiencererencencenrene 57
SPRING, governor low speed ........ . 30 TUBE, torque converter tank to pump 9
SPRING, governor speeder .............. . 32 TUBE, torque converter to oil cooler 79
SPRING, governor starting solenoid cretreeseestsniesetatinsnrescaones 33 TUBE, torque converter to tank 80
SPRING, governor variable speed  .....cccccevvienimnirncarnenenvecnnens 31 TUBE ASSY., air box drain 10
SPRING, injector control tube ........ . 34 TUBE ASSY., air compressor booster inlet 84
SPRING, injector filter ...... 23 TUBE AS8Y., air compressor oil drain 83
SPRING, injector plunger . 23 TUBE ASSY., air compressor oil supply 83
SPRING, injector valve ................ 25 TUBE ASSY., air compressor water inlet 83
SPRING, oil cooler by-pass valve . 51 TUBE ASSY., air compressor water outlet 83
SPRING, oil filter .......c.oivcvvvecnnncnenns . 49 TUBE ASSY., air heater to pressure switch 69
SPRING, oil filter pressure regulator . 50 TUBE ASSY., cylinder head air inlet .......... 54
SPRING, oil pressure regulator ....... . 48 TUBE ASSY., exhaust manifold water inlet 60
SPRING, oil pump relief valve ... 46 TUBE ASSY., expansion tank overflow .... .. 60
SPRING, pushrod  ..... eeesensennaen 22 TUBE ASSY., fuel pump drain  ................ 26
SPRING, throttie booster ............... 1] TUBE ASSY., governor bearing lubrication 31
SPRING, throttle control shaft tension . 34,36,37 TUBE ASSY., governor operating oil  .....cc.ccceereevenens 33
SPRING, T/C freewheel roller  ..........eceeereeereersenmncesomnnnsaress 5 TUBE ASSY., heat exchanger water inlet ........... . 60
SPRING, T/C lockup clutch piston release [TIPPPOTE | TUBE ASSY., heat exchanger water outlet 60
SPRING, T/C pressure pump relief valve ..... . 78 TUBE ASSY., injector control  ................ 33
SPRING, T/C pressure pump selector valve 78 TUBE ASSY., oil cooler inlet and outlet 51
SPRING, vernier throttle control lock ....... cerees 37 TUBE ASSY., oil filter inlet ............ 50
SPRING, vernier throttle control lock button pin 37 TUBE ASSY., oil filter outlet 50
STARTING AID KIT, cold weather .............o.... 85 TUBE ASSY., oil pan drain = ... .coceveeviieinennennns 53
STATOR ASSY., tOrque CONVEIrter  .....c..ceeeeeeeeeencnrenonnnnns % TUBE ASSY., raw water pump inlet  ............. 60
STOP, injector valve .......cc..ccireceieiecinciererieeseeriensencscnens 25 TUBE ASSY., raw water pump outlet . 60
STOP, variable speed spring retainer w31 TUBE ASSY., water by-pass .......... . 56
STRAINER, oil filler tube ............... . 52 TURBINE, tOrque CONVEIter  ..iciiicecierercecracresnssscsceerassocsonsens %
STRAINER ASSY., fuel ......ccovevuernns .. 26
STRAINER ASSY., starting fluid ........ .. 85 v
STRAP, air cleaner mounting 40
STRAP, generator adjusting  ......ceeeeeeeiivieeeeneieeeeeessosnennnennnes 64 VALVE, air heater pump  .....cccuviiieicennirernnivenreeereescrsencsennens 69
STUD, cylinder head ........cceciveveniereieeieieneensrnceoncenssonsnnsenseenes 11 VALVE, air heater supply shut-off .. 69
STUD, exhaust manifold ............... 62 VALVE, air inlet housing shutdown ..... 41
STUD, governor drive to governor 33 VALVE, automatic shutdown solenoid . 68
STUD, governor oil pump gear to base 33 VALVE, exhaust .. ......cceeuveeen. . 22
STUD, governor starting solenoid 33 VALVE, fuel pump ....... . 25
STUD, injector clamp  ............... 25 VALVE, fuel supply check ................. .27
STUD, 0il filter Center ..........c.cceeeireiereineieiemenieereunnnerreeeennens 50 VALVE, injector ....ccccccievierescnnnerennnans . 25
STUD, TOCKET COVET  .eu.cvvurriereiianrenniersnsreresnseesrenserssensenensaanns 23 VALVE, injector check .......cc.cereeu. .23
STUD, water outlet manifold 55 VALVE, oil filter pressure regulator ..........c..cceceeeeenremnnraenes 50
STUD, water pump body ............... 54 VALVE, oil pressure regulator 48
SUPPORT, blower drive coupling . 45 VALVE, oil pump relief  .......... 46
SUPPORT, engine and generator hood center 82 VALVE, starting aid kit pump 85
SUPPORT, engine front  .,......ccocvvvnreencennnen 82 VALVE, T/C pressure pump ........ 8
SUPPORT, engine rear Ceteetenenaitietientetererstntntntatroncnenensanne 83 VALVE, T/C pressure pump selector 78
SUPPORT, engine rear hood ........cccccceveveereneienenenecernnneseensanes 80 VALVE ASSY., governor relief . 33
SUPPORT, oil pump idler gear .. 46 VALVE A88Y., injector ................ . 23
SUPPORT, pillow block ............. . T3 VALVE ASSY., 0il COOLEr DY-PaSS  ..cveeievevniererenrensencensseeseenses 51
SUPPORT, T/C rear ........ccccuvuees P ]
SUPPORT ASSY,, blower drive gear hub .............. . 44 w
SUPPORT AND CAP ASSY., front trunnion mounting . 83
SWITCH, air heater pump Pressure ...........c.coeeveeemoenennnnns . 69 WASHER, blower drive gear hub thrust  ...........cccceevnuunnnnieenns 44
SWITCH, alarm Shut-off .. ...ccecevenireiiieneinrenenenenneensennes . 67 WASHER, blower rotor gear retaining ................... 44
SWITCH, engine starting ....... .. 66 WASHER, cam and balancer shaft end bearing thrust . e 18
SWITCH, hour meter pressure 66 WASHER, crankshaft main bearing thrust ............... eee 13
SWITCH, 0il Pressure ........ccccecereieesneranenenns 87 WASHER, governor drive thrust bearing ... 33
SWITCH, overspeed trip SOVEINOT  .......ccccoveeeennennerennnnnennennnnns 68 WASHER, raw water pump bearing seal felt . 61
WASHER, throttle control tube brake ... 34,36,37
T WEIGHT, balancer ......c.ccoovvurennes . 18
WEIGHT ASSY., governor ..... . .. 30
TACHOMETER  ..oocciiiiiiiiceienivnnnnnnnnnsseeseesnnraneennnnnnsss soesses 65 WICK ASSY., clutch pilot bearing 0il .............. e 12
TAG, injector number 23 WIRE, injector spray tip cleaning  ............cccvuuunnes 85
TANK ASSY., eXPansion .....cccceeceiuvunrermreceeerennesrenennnerenes . . 59 WIRE ASSY., air inlet housing shutdown control 42
THERMOSTAT ASSY. . Creteturetraieraeis s ieseraeennas 56 WIRE ASSY., governor control  ...........cceeeernen. 36
THROWER ASSY., fresh water pump 55 WORM, vernier throttle control ... 37
TIP, injector SPray ........c.ceeeveeensnns 23
TIP KIT, injector spray 23
TUBE, air box drain extension 10 ¥
TUBE, air cleaner mounting 41 YOKE, T/C drive shaft ........ccceerervveeeeeereesesneneessisesesessnns T4

Page 92




W Hotors Diesel SERIES 71 ENGINES

o ¥




